SENTINEL"

Sweeper
Parts Manual
(S/N 000000-010999)

TennantTrue® Parts

Japan
| .E E??g?ﬁy*&gﬂﬂﬂgo)iﬁ?it(igrb)D— 331004
Rev. 13 (3-2018)

=iy t tco.com/ |
. CE R R LT O OO 00 A AW




When ordering replacement parts, use the illustrated parts list section in this manual. Before ordering parts or supplies,
be sure to have your machine model number and serial number available. Only use TENNANT Company supplied or
equivalent parts. Parts and supplies may be ordered online, by phone, or mail from any authorized parts and service
center, distributor or from any of the manufacturer’s subsidiaries.

This machine will provide excellent service. However, the best results will be obtained at minimum costs if:

* The machine is operated with reasonable care.

* The machine is maintained regularly - per the machine maintenance instructions provided.

¢ The machine is maintained with manufacturer supplied or equivalent parts.

MACHINE DATA
Please fill out at time of installation for future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer Number -

Installation Date -

Tennant Company Ty bAUNR=Z—BERXE

PO Box 1452 T231-0023 0zl BAEE™
Minneapolis, MN 55440 PXILTHT 2 it

5% (800) 553-8033 EXEBSt 4—EILEL 9 B
www.tennantco.com BEE: 045-640-5630 77 v I R:

045-640-5604
www. tennant. co. jp

Thermo-Sentry, Total View and Vario Sweeping Brush are US registered and unregistered trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2003, 2005, 2007 - 2010, 2013 - 2016, 2018 TENNANT Company, Printed in U.S.A.



HOW TO USE THIS MANUAL

HOW TO USE THIS MANUAL

This section on HOW TO USE THIS MANUAL will
tell you how to:

- Find important machine information for
ordering correct repair parts.

- Find TENNANT part numbers.

— Order TENNANT parts and supplies.

IMPORTANT INFORMATION

When placing an order for parts, the machine
model and machine serial number are important.
Refer to the MACHINE DATA box which is filled
out during the installation of your machine. The
MACHINE DATA box is located on the inside of
the front cover of this manual.

The model number of your machine is on the side
of the machine.

The serial number of your machine is printed on
the machine data plate located as shown.

MACHINE DATA
Flease #il out &t time of instaliation Tor TURNE (eTErence,

Machine bdodel Mumber - 301l
hachine Serial Mumber -

Machine Options —
TEMMAMNT Pepresentativefphore ho, -
Cuystomer 1D Mumber -

Date of Installation -
hdanual Murnber - 330430

Revision: 00
Published: 6-93

Sentinel 331004 (3-2015)




HOW TO USE THIS MANUAL

FINDING A TENNANT PART NUMBER

This manual contains the following sections:

- HOW TO USE THIS MANUAL
- STANDARD PARTS

- OPTIONS

- BREAKDOWNS

- ENGINE BREAKDOWNS

- CROSS REFERENCE

The STANDARD PARTS section lists repair parts
for standard machines. They are grouped in this
general order:

- General wear parts.

- Machine frame and related parts.
- Machine propelling system.

- Scrubbing components.

- Electrical parts.

The OPTION section lists repair parts of options.

The BREAKDOWN section lists available repair
parts of major components.

All sections in this manual consist of parts
illustrations and corresponding parts lists.

The parts illustrations are numbered with Ref
numbers which refer to corresponding parts lists.

The parts lists include a number of columns of g
information: L)

— Ref - column refers to the reference number , -

on the parts illustration.

V - indicates the part is an assembly.
A — indicates the part is included in the
assembly listed just before it.

- Part No. - column lists the TENNANT part
number for the part.

TEMNANT  hachine

15 87750 {000000-
16 5655 (000000-
17 51824 {00o000-

MNut, Wheel
Burnper, Rubber
Mut, Hex, Thin

Key PartMo. Setal Mumber Description auy.

— Serial Number - column indicates the set of T T e ) o :
. . . & 3 8781 00000- 1 Pluy 2
machines the part number is applicable to. L4 g7 @O0O0- ) Fittng, Gresse z
. . & 5 87549 00000- 1 Gear, Driving 1
Serial numbers change when the machine LT 0 gomo ) B el T
. Y a 7 B17TH 00000- ) Bearing and Housing Assembly 1
deSIQn has been mOdIfled' The mOSt Current g Zﬁggg 88888:00201?; (8523, E?E-EILr]dgnvfns) Replacernent Kit Motor For 86356 1
1 1 1 1 1 9 EB0196 02015- 1 Motor {See Breakdovens) 1
_deS|gn pf the machln_e is shown in th.e main i .
illustration, older designs are boxed in a 2 DigM DD ) Saew Sedat 2
corner of the illustration. 1 Gl Dowoms ) Tre R 1
J :

B 1

- Description - column is a brief description
of the part.

- Qty. - column lists the quantity of that part
used in that area of the machine.

1-2 Sentinel 331004 (10-07)



HOW TO USE THIS MANUAL

NOTE: If a service kit is installed on your
machine, be sure to keep the INSTRUCTION
BULLETIN which came with the kit. It contains
repair parts numbers needed for ordering future
parts.

NOTE: Fasteners used in this machine may be
metric or non-metric. Take care when replacing
hardware to replace with same thread size.

R

PLACING AN ORDER

Orders may be placed by phone, fax, or by mail.
Phone orders may need written confirmation.
Follow the steps below to insure prompt delivery:

1. Identify the model number of your machine.
2. ldentify the serial number of your machine.

3. Find the part number of the part you need.
Do not order by page number or reference
number. If you are not able to find the part
number, call your TENNANT representative
for help or send the old part as a sample.

4. Determine the quantity of the part you need.

5. Provide the following company information:
- Company name
— Customer ID Number
- Shipping address
- Billing address

- First and last name of person ordering
parts

— Telephone number
— Purchase order number

6. Provide definitive shipping instructions.

Sentinel 331004 (10-07)




HOW TO USE THIS MANUAL

Any claim for loss or damage to a shipment in
transit should be filed promptly with the
transportation company making the delivery.
Shipments will be complete unless the packing list
or order acknowledgement indicates items back
ordered.

If parts received are suspected to be incorrect or
defective, please contact the TENNANT
representative from whom you ordered the part.
They will give authorization for return and/or
handle replacement shipments when required.

Sentinel 331004 (10-07)



STANDARD PARTS

SECTION 2

Contents Page Contents Page
Fig. 1 - Recommended General Fig. 34 - HopperGroup . ................... 2-78

Maintenance Items ................ 2-3 Fig. 35 - Hopper Filter Bags Group .......... 2-80
Fig. 2 - Brushes, Replacement ............... 2-4 Fig. 36 — Hopper Tilt Cylinders Group ........ 2-82
Fig. 3 - Main Frame Group (000000-008499) .. 2-6 Fig. 37 — Hopper Support Cylinder Group ... .. 2-84
Fig. 4 - Main Frame Group (008500- ) ... 2-8 Fig. 38 - Hopper Vacuum Fan Group ........ 2-86
Fig. 5 - Main Frame, Right Brush Door Group . 2-10 Fig. 39 - Cab Group, Front ................. 2-88
Fig. 6 — Main Frame, Left Brush Door Group .. 2-12 Fig. 40 - Cab Group,Rear .................. 2-90
Fig. 7 — Main Frame, Rear Axle Group ....... 2-14 Fig. 41 - Cab Door Mount and Covers Group . 2-92
Fig. 8 - Main Frame, Front Axle and Fig. 42 - Cab Door Group, Right

Transmission Group .............. 2-16 (S/N 000000-009941) . ............ 2-94
Fig. 9 - Main Frame, Front Brakes and Fig. 43 - Cab Door Group, Right

LinesGroup ............c.oooiinn. 2-18 (S/N 009942- ) 2-96
Fig. 10 - Brush Group, Main ................ 2-20 Fig. 44 - Cab Door Group, Left
Fig. 11 — Brush Lift Group, Main ............. 2-22 (S/N 000000-009941) . ............ 2-98
Fig. 12 — Engine and Mount Group Fig. 45 — Cab Upper and Front Console Group 2-100

(000000-008499) ................ 2-24 Fig. 46 — Cab Center Console and Seat Group 2-102
Fig. 13 - Engine and Mount Group Fig. 47 - Cab Lights, Visor, and Pedal Group . 2-104

(008500- ) I 2-28 Fig. 48 - Cab Heater Group ............... 2-106
Fig. 14 - Engine Fan and Alternator Group Fig. 49 - Cab Blower Assembly ............ 2-108

(000000-008499) ................ 2-32 Fig. 50 - Electrical Instrument Panel Assembly 2-110
Fig. 15 - Engine Fan Group (008500- ) . 2-33 Fig. 51 - Steering Wheel Group ............ 2-112
Fig. 16 — Engine Fuel Tank and Lines Group Fig. 52 - Brush Group, Right Side

(000000-008499) ................ 2-34 (000000-009837) .......c.vun... 2-114
Fig. 17 - Engine Fuel Tank and Lines Group Fig. 53 - Brush Group, Right Side

(008500- ) I 2-36 (009838- ) I 2-116
Fig. 18 — Engine Radiator and Hydraulic Cooler Group,  Fig. 54 — Hydraulic Schematic

NA (000000-008499) ............. 2-38 (000000-008742) ............... 2-118
Fig. 19 - Engine Radiator and Hydraulic Cooler Group,  Fig. 55 — Hydraulic Schematic

Turbo (000000-008499) . .......... 2-40 (008743- ) 2-124
Fig. 20 — Engine Radiator and Hydraulic Cooler Group,  Fig. 56 — Hydraulic Hose Group, Low Dump .. 2-130

Turbo (008500- ) e 2-42 Fig. 57 - Hydraulic Hose Group, Cab ....... 2-132
Fig. 21 — Engine Muffler Group, NA Fig. 58 — Hydraulic Hose Group, Conveyor

(000000-008499) ................ 2-44 and Main Brush (000000-008742) . 2-134
Fig. 22 — Engine Muffler Group, Turbo Fig. 59 - Hydraulic Hose Group, Conveyor and

(000000-008499) ................ 2-46 Main Brush (008743- ) I 2-136
Fig. 23 — Engine Muffler Group, Turbo Fig. 60 — Hydraulic Hose Group, Reservoir... 2-138

(008500- ) I 2-48 Fig. 61 - Hydraulic Hose Group, Steer,
Fig. 24 - Engine Air Cleaner Group, Brakes, Side Brush .............. 2-140

NA (000000-008499) ............. 2-50 Fig. 62 - Hydraulic Hose Group, Propel ..... 2-142
Fig. 25 - Engine Air Cleaner Group, Turbo Fig. 63 — Hydraulic Reservoir Group ........ 2-144

(000000-008499) ................ 2-52 Fig. 64 - Hydraulic Pumps Group .. ......... 2-146
Fig. 26 - Engine Air Cleaner Group, Turbo Fig. 65 - Hydraulic Main Brush/Conveyor

(008500- ) I 2-54 Lift Valve Group (000000-008742) . 2-148
Fig. 27 - Engine Battery and Cables Group ... 2-56 Fig. 66 — Hydraulic Main Brush/Conveyor
Fig. 28 - Conveyor and Covers Group ....... 2-58 Lift Valve Group (008743- ) .. 2-150
Fig. 29 - Conveyor Drive Group . ............ 2-60 Fig. 67 — Hydraulic Hopper Control
Fig. 30 - Conveyor Idler Group .. ............ 2-64 Valve Group .............cco.... 2-152
Fig. 31 - Conveyor Tension Group ........... 2-68 Fig. 68 — Hydraulic Side Brush Valve Group .. 2-154
Fig. 32 - Conveyor Lift Group, Right ......... 2-70 Fig. 69 — Hydraulic Manifold and Priority
Fig. 33 - Conveyor Lift Group, Left .......... 2-74 Valve Group .............cco.... 2-156

Sentinel 331004 (2-2016)




STANDARD PARTS

Contents Page
Fig. 70 - Water Tank Group . ... ............ 2-158
Fig. 71 — Dry Dust Control Group ........... 2-160
Fig. 72 — Dry Dust Control Group,

Left SideBrush ................. 2-162
Fig. 73 - Electrical Schematic

(000000-008499) ............... 2-164
Fig. 74 - Electrical Schematic

(008500- ) 2-170
Fig. 75 — Wire Harnesses Group

(000000-008499) ............... 2-176
Fig. 76 — Wire Harnesses Group

(008500- ) 2-197
Fig. 77 - Labels Group . ................... 2-218

2-2 Sentinel 331004 (2-2016)



STANDARD PARTS

Fig. 1 - Recommended General Maintenance Items

Ref. Part No. Serial Number Description Qty.
771078 (000000- )  Filter, Oil, Hyd 5mic 50 Gpm 145 1
762220 (000000- ) Tee, Water Spray (Wet Dust Control) 1
762221 (000000- ) Nozzle, Water Spray (Wet Dust Control) 2
762234 (000000- ) Cap, Spray Nozzle (Wet Dust Control) 2
372117 (000000- ) Element, Fltr, Fuel [Cat#1r-1804] 1
1011194 (000000- ) Element, Fltr, Oil (NA Engine) 1
1011194 (000000- ) Element, Fltr, Oil (Turbo Engine) 1
764131 (000000- )  Filter Element,Air Donaldson (NA Engine) 1
764190 (000000- )  Filter Element,Air Donaldson (Turbo Engine) 1
760098 (000000- ) Plug And Cap Kit, Hyd Ftg 1
760099 (000000- ) O-Ring Kit, Seal Lok 1
1009169 (000000- ) Paint, Airdry, [Hawk Gray], 120z 1
1009170 (000000- ) Paint, Airdry, [Gm White], 120z 1
65870-5 (000000- ) Fluid, Hyd Oil, Lo Tp 5 Gal. 1
767766 (000000- ) 424 Oil, Brakes, 2.5 Gal. 1
764260 (000000- ) Skirt Kit, Front (With 5 U-Nuts) (Dry Dust Control) 1
764261 (000000- ) Skirt Kit, S. B. (1 Per Side With 5 U-Nuts) 1

(Dry Dust Control)

768089 (000000- ) Skirt, Dust Containment (1 Per Side With 2 U-Nuts) 2
(Dry Dust Control)
1005719 (000000- )  Strip, Paddle, Conveyor 13
760897 (000000- ) Skirt, Conveyor Lip 1
760882 (000000- ) Skirt, Conveyor Side 2
765845 (000000- ) Guide, Conveyor Chain 4
760837 (000000- ) Skirt, Side Deflectors 2
761117 (000000- ) Skirt, Dust, Rear 1
761158 (000000- )  Seal, Brush Door 2
86385 (000000- )  Grease, Anti-Corrosion Electrical 1
761501 (000000- ) Filter Bag Lifting Kit 1
1074333 (000000- )  Filter Air, Cab 1
v 55850 (000000- )  Filter Assy, Fuel, 3—-Mic [Nelson91783a] 1
A 55844 (000000- ) Filter, Fuel, Spin-On [Nelson#85254f] 1
65869-5 (000000- ) Oil, Hyd, 15/40, 05gal 1
65870-5 (000000- ) Oil, Hyd, 5/20, 05gal 1
9000119 (000000- ) Oil, Hyd, Syn, 5 Gal 1
1009169 (000000- ) Paint, Airdry, [Hawk Gray], 120z 1
1009170 (000000- ) Paint, Airdry, [Gm White], 120z 1
9000688 (000000- ) Paint Kit, Ure, Gal [Hawk Gray] 1
9000689 (000000- ) Paint Kit, Ure, Gal [Gm White] 1
771052 (000000- ) Test Kit, Hyd Press 1
760798 (000000- ) Trough WIdt, Conveyor 1
1006225 (000000- ) Plate WIdt, Back, Conveyor 1
1006175 (000000- ) Plate, Wear 1
1006108 (000000- )  Wrap, Conveyor, Upper 1
1025192 (000000- ) Sprocket, 1.654pd, 19tooth, 4.50b, Split 3
1005173 (000000- ) Wheel, Traction 1
1005175 (000000- ) Chain, Rlr, 1.65 Pitch, 92 Pitches 2
1057707 (000000- ) Oil, Hyd [El, Iso 32, 01 Gal] 1
1057708 (000000- ) Oil, Hyd [El, Iso 32, 05 Gal] 1
9000119 (000000- ) Oil, Hyd, Synthetic, 05 Gal 1
Sentinel 331004 (2-2016) 2-3



STANDARD PARTS

Fig. 2 - Brushes, Replacement

Sentinel 331004 (10-07)



STANDARD PARTS

Fig. 2 - Brushes, Replacement

351955

Ref. Part No. Serial Number Description Qty.
1 761126 (000000- )  Brush-Main Sweep,51Lg Strp Poly 1
2 761211 (000000- ) Brush-Side Sweep 32D Poly&Wire, Side 1
2 761213 (000000- ) Brush-Side Sweep -32D Flatwire, Side 1
2 761238 (000000- ) Brush-Side Sweep -32D Poly, Side 1
2 761239 (000000- ) Brush-Side Sweep -38D Poly, Vario 1
2 761372 (000000- )  Brush-Side Sweep-38D Poly&Wire, Vario 1
v 3 768031 (000000- )  Brush Kit, Segmented -32 D-Poly 1
A 4 768025 (000000- ) Plate, Side Brush 1
A 5 768028 (000000- ) Brush-Side Swp, 4 Segments-Poly 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768032 (000000- )  Brush Kit, Segmented -32 D-Flatwire 1
A 4 768025 (000000- ) Plate, Side Brush 1
A 5 768029 (000000- )  Brush-Side Swp, 4 Segments-Flatwire 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768033 (000000- ) Brush Kit, Segmented -32 D-Poly&Wire 1
A 4 768025 (000000- ) Plate, Side Brush 1
A 5 768030 (000000- ) Brush-Side Swp, 4 Segments-Poly&Wire 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 6 768034 (000000- )  Brush Kit, Segmented -38 D-Poly 1
A 7 768026 (000000- )  Plate, Front Brush/Vario 1
A 8 768028 (000000- ) Brush-Side Swp, 4 Segments-Poly 1
A 9 1017282 (000000- ) Spacer, 1.250d X .433id X .50h 3
v 6 768036 (000000- ) Brush Kit, Segmented -38 D-Poly&Wire 1
A 7 768026 (000000- )  Plate, Front Brush/Vario 1
A 8 768030 (000000- ) Brush-Side Swp, 4 Segments-Poly&wire 1
A 9 1017282 (000000- ) Spacer, 1.250d X .433id X .50h 3
Sentinel 331004 (NIL) 2-5




STANDARD PARTS

Fig. 3 - Main Frame Group (000000-008499)

Sentinel 331004 (10-08)



STANDARD PARTS

Ref.

OO WN =

13

| 2L R N N RN

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

Part No.
1008375
760357
765360
1009349
1009680
1008823
1017948
761044
761043
761093
1009694
766980
768620
762587
45779
45780
768619
762587
45779
45780
762573
768487
75430
760395
766966
369704
764016
764073
1010495
763126
761237
765307
761882
1009012
766984
51538
765391
762180
768411
768410
768412
768413
57702
763116
761893
07783
1011429
1021424
9013078
12459
763040

Fig. 3 - Main Frame Group (000000-008499)

Serial Number
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-007613
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-007613
(000000-008499
(000000-008499
(007614-008499
(007614-008499
(007614-008499
(007614-008499

N e v v v e e e e v e e N v e v v e e v e e e v v e v e e v v e S v e S e N N N e N S e S N N S

Description

Frame WiIdt [Sentinel]
Fender

Step Widt

Cover, Channel, Lh

Door Assy, Eng, Lh
Latch, T Handle

Key, Door, Eng

Bushing, Engine Door Hinge
Pin, Hinge, Lower
Pad,Cab Mount

Door Assy, Eng, Rh

Gas Spring

Taillight, Lh w/Connector
Gasket, Taillight

Bulb, GE (Signal/tail)
Bulb, GE (Brake/backup)
Taillight, Rh w/Connector
Gasket, Taillight
Bulb, GE (signal/tail)
Bulb, GE (Brake/backup)
Isolator, Taillight

Washer

Pad, Tread

Retainer, Hoses

Pin, Hinge, Upper

Horn, 12V

Isolator, Cab, Rear
Washer, Special

Bolt, Modif

U-Nut, 10mmx1.25x0.75in
Molding, Rigid

Bushing

Light, Side Mrkr, Sig, Ambr, 12vdc

Bracket WIdt, Door

Plate

Clevis Pin

Grommet

Sheet, Rbr, Guard, Hose, 8”
Bracket

Channel

Cable

Pin

Cable

Tie, Cable, Nyl, 15.31. W 4.5 Max D

Bottle, Washer Fluid W/Pump
Nut, Hex, Std, M20 X 2.5, 8

Nut, Spcl, Extended (Required with water tank)

Bracket

Bottle Kit, Washer Fluid Replmt
Screw, Hex, M6 X 1.00 X 20, Fmg

Washer, Flat, Belleville, M6

354100

Qty.

I\J-l>I\J—‘~l\)-l>—‘~-l>S—*l\)CJQ—‘~—‘~l\)(ao—kl\)—*I\Jl\)-bI\)I\J—*—kl\)-b—L

—_
o]

[0 - JEE QNG NP, SN SIS IO Ol VRN NN

Sentinel 331004 (2-2016)

N
|
~




)

Fig. 4 - Main Frame Group (008500-

STANDARD PARTS

Sentinel 331004 (2-2016)

\F 2
- fe—r) \ W
V V
£
n K © £ &
- . ﬁ.ﬂ/} )

AN

N\

R
*///////////////

YN

7 -y

A @H/H

- / =7
@/ \\\\\\ nﬂ_
\M\\\W ©




STANDARD PARTS

354100
Fig. 4 - Main Frame Group (008500- )

Ref. Part No. Serial Number Description Qty.
1 1071276 (008500- ) Frame WiIdt [Sentinel ] 1
2 760357 (008500- ) Fender 4
3 765360 (008500- ) Step Widt 2
4 1009349 (008500- ) Cover, Channel, Lh 1
5 1009680 (008500-009837 ) Door Assy, Eng, Lh 1
5 1074528 (009838- ) Door Assy, Eng, Lh 1

v 6 1008823 (008500- ) Latch, T Handle 2
A 1017948 (008500- ) Key, Door, Eng 2
7 761044 (008500- )  Bushing, Engine Door Hinge 4
8 761043 (008500- ) Pin, Hinge, Lower 2
9 761093 (008500- ) Pad,Cab Mount 2
10 1009694 (008500-009837 ) Door Assy, Eng, Rh 1
10 1074530 (009838- ) Door Assy, Eng, Rh 1
11 766980 (008500- ) Gas Spring 2
12 1046088 (008500- ) Taillight, Led [Sentinel 08] 2
13 32490 (008500- ) Washer, Flat, 0.25, Std 4
14 08708 (008500- ) Nut, Hex, Lock, M6 X 1.00, NI 4
15 46314 (008500- )  Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
16 75430 (008500- ) Pad, Tread 1
17 760395 (008500- ) Retainer, Hoses 4
18 766966 (008500- ) Pin, Hinge, Upper 2
19 369704 (008500- ) Horn, 12V 1
20 764016 (008500- ) Isolator, Cab, Rear 2
21 764073 (008500- )  Washer, Special 4
22 1010495 (008500- )  Bolt, Modif 2
23 763126 (008500- ) U=Nut, 10mmx1.25x0.75in 16
24 761237 (008500- ) Molding, Rigid 4
25 765307 (008500- ) Bushing 4
26 761882 (008500- ) Light, Side Mrkr, Sig, Ambr, 12vdc 2
27 1009012 (008500- ) Bracket Widt, Door 2
28 1021424 (008500-009802 ) Bracket 1
29 51538 (008500- )  Clevis Pin 2
30 765391 (008500- )  Grommet 2
31 762180 (008500- ) Sheet, Rbr, Guard, Hose, 8” 2
32 768411 (008500- ) Bracket 1
33 768410 (008500- ) Channel 1
34 768412 (008500- ) Cable 1
35 768413 (008500- ) Pin 1
36 57702 (008500- ) Cable 1
37 763116 (008500- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 6
38 9013078 (008500-009802 ) Botile Kit, Washer Fluid Replmt 1
39 07783 (008500- ) Nut, Hex, Std, M20 X 2.5, 8 4
40 1011429 (008500- ) Nut, Spcl, Extended (Required with water tank) 1
41 768487 (008500- ) Washer, Flat, 1.50b 3.00d .18 4
42 12459 (008500- ) Screw, Hex, M6 X 1.00 X 20, Fmg 8
43 763040 (008500- ) Washer, Flat, Belleville, M6 6
44 1074107 (009803- )  Tank, Fluid, Windshield Washer 1
45 1073901 (009803- ) Bracket 1
46 1074755 (009803- ) Wire, Ground, Windshield, Washer 1

Sentinel 331004 (2-2016) 2-9



STANDARD PARTS

Fig. 5 - Main Frame, Right Brush Door Group

Sentinel 331004 (11-2016)

2—-10



STANDARD PARTS

Ref. Part No.
769598
768009
768205
768222
768207
768202
5 768209
6 768210
7
8

A OOND =

> > > > J

761106

768211
9 1009386
10 761158
11 760208
12 761121
13 761120
14 760205
15 1073149
16 761124
17 761125
18 1009306
19 761179
20 764256
21 768099
22 765336
23 19895
24 60428
25 39890
26 47801
27 39277
28 763041
29 32490
30 16931
31 76570
32 06943
33 763040
34 08709
35 08716
36 08712
37 01684
38 763100
39 39313
40 06993
41 763036

Serial Number

Fig. 5 - Main Frame, Right Brush Door Group

N e e e e v e e v e e v e e n v e n e e e n e e n e e n n S S n e S N e S N N N S S

Description

Plate WIdt, Cage, Rh

Rod Link, Brush Support Adj
Plate WIdt, Support, Side, Rh
Skid Kit, Carbide, Rh & Lh
Skid Weld'’t, Carbide Rh

Skid Weld'’t, Carbide Lh
Cushion,Side Skids

Strip, Retainer Skirt

Plate, Brush Guide

Strip, Retainer, Upper

Chain WIdt, Brush, Cage
Seal, Brush Door

Retainer, Side Skirt,Brushdoor
Seal, Vertical

Strip, Retainer, Vertical
Seal,Brush Door

Rivet, Blind, .154D X 0.68 X .49D, Alm

Angle, Skid Chain

Chain, 2/0 13 Links

Cover, Door, Brush, Rh
T-Handle, Latch 5”

Retainer

Seal

Support WiIdt, Door Rh

Mat, Floor

Rivet

Washer, Flat, MO8 Fender
Fitting, Grease, Str Pm04 .63l
Screw, Hex, M8 X 1.25 X 25
Washer, Belleville, M08
Washer, Flat, 0.25 Std

Screw, Hex, M8 X 1.25 X 20
Screw, Hex, M8 X 1.25 X 30
Screw, Hex, M6 X 1.0 X 20
Washer, Belleville, M06

Nut, Hex, Lock, M8 X 1.25, NI
Screw, Hex, M6 X 1.0 X 20, Ss
Nut, Hex, Lock, M6 X 1.0, Ss, NI
Washer, Flat, 0.25 Ss

Screw, Hex, M12 X 1.75 X 60
Nut, Hex, Std, M12 X 1.75
Screw, Hex, M20 X 2.50 X 60, 8.8
Nut, Hex, Lock, M20 X 2.5, NI

354101

Qty.

NN~ =250 PWONNORLSPNON = = 2NN U =N = = =2 2 )= === )=

Sentinel 331004 (11-2016)




STANDARD PARTS

Fig. 6 — Main Frame, Left Brush Door Group

2—12 Sentinel 331004 (11-2016)



STANDARD PARTS

354102
Fig. 6 — Main Frame, Left Brush Door Group
Ref. Part No. Serial Number Description Qty.
1 770000 (000000- ) Plate WIdt, Cage, Sppt, Brush, Lh 1
2 768009 (000000- ) Rod Link, Brush Support Adj 2
3 768200 (000000- ) Plate WIdt, Support, Side, Lh 1
4 761106 (000000- ) Plate, Brush Guide 2
v 5 768222 (000000- ) Skid Kit, Carbide, Rh & Lh 1
A 768202 (000000- ) Skid Weld'’t, Carbide Lh 1
A 768207 (000000- ) Skid Weld'’t, Carbide Rh 1
A 6 768209 (000000- ) Cushion,Side Skids 1
A 7 768210 (000000- )  Strip, Retainer Skirt 1
8 768211 (000000- )  Strip, Retainer, Upper 1
9 761121 (000000- ) Seal, Vertical 1
10 761120 (000000- )  Strip, Retainer, Vertical 2
11 1009386 (000000- ) Chain WIdt, Brush, Cage 1
12 761117 (000000- ) Skirt, Rear Dust 1
13 761118 (000000- ) Bracket, Retainer, Rear 1
14 761119 (000000- )  Strip, Retainer, Vertical 1
15 761158 (000000- ) Seal, Brush, Door 1
16 760208 (000000- ) Retainer, Side Skirt,Brushdoor 1
17 760205 (000000- ) Seal,Brush Door 1
18 48183 (000000- ) Chain,Link#2/0,11Links,Zinc PI 1
19 1073149 (000000- ) Rivet, Blind, .154D X 0.68 X .49D, Alm 5
20 761124 (000000- ) Angle, Skid Chain 2
21 761125 (000000- ) Chain, 2/0 13 Links 2
22 1009266 (000000- ) Cover, Door, Brush, Lh 1
23 761179 (000000- ) T-Handle, Latch 5” 2
24 764256 (000000- ) Retainer 1
25 768099 (000000- ) Seal 1
26 765335 (000000- ) Support WIdt, Brush Door Lh 1
27 765322 (000000- ) Brush Wrap 1
28 60428 (000000- ) Rivet 8
29 32490 (000000- ) Washer, Flat, 0.25 Std 15
30 47801 (000000- ) Fitting, Grease, Str Pm04 .63l 2
31 09718 (000000- )  Fitting, Grease, E90 Pm04 .75l 2
32 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25 13
33 763041 (000000- ) Washer, Belleville, M08 11
34 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20 8
35 39890 (000000- ) Washer, Flat, MO8 Fender 4
36 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20 3
37 763040 (000000- ) Washer, Belleville, M06 3
38 06415 (000000- ) Screw, FIt, M6 X 1.0 X 25, 10.9 8
39 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 8
40 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 12
41 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 10
42 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
43 01684 (000000- ) Washer, Flat, 0.25 Ss 10
44 06993 (000000- ) Screw, Hex, M20 X 2.50 X 60, 8.8 2
45 763036 (000000- ) Nut, Hex, Lock, M20 X 2.5, NI 2

Sentinel 331004 (11-2016) 2-13



STANDARD PARTS

Fig. 7 - Main Frame, Rear Axle Group

Sentinel 331004 (10-08)

2-14



STANDARD PARTS

354103
Fig. 7 - Main Frame, Rear Axle Group

Ref. Part No. Serial Number Description Qty.

1 761017 (000000- ) Pin, Spring 6

2 06418 (000000- ) Ftg, Grease.12 Npt Strt .66L 6

3 761010 (000000- ) Nut, Special U-Bolt, .75 Deep 8

v 4 761011 (000000- ) Tire & Rim Assy, (Bias Ply) 2
A 761012 (000000- ) Wheel 1
A 761013 (000000- ) Tire,7.00X12 Hd Rib Lug, (Bias Ply) 1
A 761014 (000000- ) Tube,Tire 7.00X12, (Bias Ply) 1
A 57048 (000000- ) Washer, 0.53b 2.13d .11, Stl, Pl 1
v 4 761799 (000000- ) Tire & Rim Assy, (Radial) 2
A 761012 (000000- ) Wheel 1
A 761798 (000000- ) Tire,7.00X12, (Radial) 1
A 761014 (000000- ) Innertube, 7.00 X 12, [Tr440] 1
A 57048 (000000- ) Washer, .532 Bx2.13x.11 HR ZNC 1
5 761019 (000000- ) Saddle, U-Bolt 2
6 761996 (000000- )  Tube, Brake, Rear, Lh 1
7 761997 (000000- ) Tube, Brake, Rear, Rh 1
8 34392 (000000- ) Ftg-Hyd Tee 1
9 761004 (000000- ) Spring, Rear Leaf 2
10 762432 (000000- ) Ftg-Hyd, E90 2
11 768872 (000000- ) Screw Hex .38-16x 1.25 2

12 761005 (000000- ) U-Bolt, Rear Spring 4

13 761018 (000000- ) Bar, Side Spring 4
14 762430 (000000- ) Ftg-Hyd Bleeder, 4 2
15 762431 (000000- ) Ftg-Hyd, 6 2
v 16 767702 (000000- ) Axle, Rear (See Breakdowns) 1
A 17 761025 (000000- ) Lug Nut, Flanged 12
A 18 761995 (000000- ) Hose 2
A 19 761992 (000000- )  Fitting, Brakeline 2
A 20 761993 (000000- ) Washer, Brakeline 2
A 21 761712 (000000- ) Nut, Brake, M16x1.5 2
22 761020 (000000- )  Washer 8
23 21195 (000000- ) Screw Hex .38-16x.75 2

24 27990 (000000- ) Screw, Hex, .38-16 X 2.00, G5 8

25 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 8
26 763021 (000000- ) Bushing, 1.125 X .875 X 3.00 2

Sentinel 331004 (10-08) 2—-15



STANDARD PARTS

Fig. 8 — Main Frame, Front Axle and Transmission Group

Sentinel 331004 (10-08)



STANDARD PARTS

354104
Fig. 8 - Main Frame, Front Axle and Transmission Group

Ref. Part No. Serial Number Description Qty.

1 770016 (000000- ) Spring, Front Leaf 2

2 761019 (000000- ) Saddle, U-Bolt 2

3 761005 (000000- ) U-Bolt, Front Spring 4

4 761018 (000000- ) Bar, Side Spring 4

5 761017 (000000- ) Pin, Spring 6

6 06418 (000000- ) Ftg, Grease.12 Npt Strt .66L 6

7 761010 (000000- ) Nut, Special U-Bolt, .75 Deep 8
8 762007 (000000- ) Valve, Ball Hycon 1

v 9 761011 (000000- ) Tire & Rim Assy, (Bias Ply) 2
A 761012 (000000- ) Wheel 1
A 761013 (000000- ) Tire,7.00X12 Hd Rib Lug, (Bias Ply) 1
A 761014 (000000- ) Tube,Tire 7.00X12, (Bias Ply) 1
A 57048 (000000- ) Washer, .532 Bx2.13x.11 HR ZNC 1
v 9 761799 (000000- ) Tire & Rim Assy, (Radial) 2
A 761012 (000000- ) Wheel 1
A 761798 (000000- ) Tire,7.00X12, (Radial) 1
A 761014 (000000- ) Innertube, 7.00 X 12, [Tr440] 1
A 57048 (000000- ) Washer, 0.53b 2.13d .11, Stl, Pl 1
10 762488 (000000- ) Ftg-Hyd Sae Flange 2
11 762136 (000000- ) Motor, Piston, (See Breakdowns) 1
11 376059 (000000- ) Motor, Hyd, Rebuilt, F/762136, (See Breakdowns) 1
12 762433 (000000- ) Ftg-Hyd, Str 1
13 762441 (000000- ) Ftg-Hyd, E90 1

14 762434 (000000- ) Ftg-Hyd, Tee 2

15 762109 (000000- )  Fitting, Hyd, Str, Om M18/Fm08 2

16 762427 (000000- ) Ftg-Hyd, E90 2

17 762430 (000000- ) Ftg-Hyd, Bleeder,4 2

18 762431 (000000- ) Ftg-Hyd, 6 2
v 19 1006065 (000000- ) Axle, Front, 13.6:1 (See Breakdowns) 1
A 20 761025 (000000- ) Lug Nut, Flanged 12
21 1042485 (000000- ) Sensor, Spd, 04.5-24vdc 1

22 761020 (000000- )  Washer 8

23 21195 (000000- ) Screw Hex .38-16x.75 2

24 768872 (000000- ) Screw Hex.38-16x 1.25 2
V. 25 1008248 (000000- ) Brake, Parking 1
A 1015478 (000000- ) Brake Kit, Parking 1
26 762428 (000000- ) Fitting, Hyd, Str, Om04/Fm04 1

27 27990 (000000- ) Screw, Hex, .38-16 X 2.00, G5 8

28 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 8

29 763021 (000000- ) Bushing, 1.125 X .875 X 3.00 2

Sentinel 331004 (10-08) 2—-17



STANDARD PARTS

Fig. 9 - Main Frame, Front Brakes and Lines Group

Sentinel 331004 (10-07)



STANDARD PARTS

354105
Fig. 9 - Main Frame, Front Brakes and Lines Group
Ref. Part No. Serial Number Description Qty.
1 767212 (000000- ) Valve, Brake 1
2 761992 (000000- )  Fitting, Brake Line 2
3 761995 (000000- ) Hose 2
4 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 4
5 771001 (000000- ) Tube, Hyd, Brake Pedal 1
6 762432 (000000- )  Fitting, Hyd, E90, Om06/ Fm06 2
7 1007955 (000000- ) Fitting 1
8 762438 (000000- ) Fitting, Hyd, Str, Om06/Fm08 2
9 1049834 (000000- ) Accumulator, Piston, Brake, Ce 2
10 70157 (000000- ) Clamp, Cable 4
11 1006521 (000000- ) Plate, Mtg, Hyd 1
12 771003 (000000- ) Tube, Hyd, Accumulator, Left 1
13 771002 (000000- ) Tube, Hyd, Accumulator, Right 1
14 761998 (000000- )  Tube, Brake,Front, Rh 1
15 761999 (000000- )  Tube, Brake Front, Lh 1
16 766031 (000000- ) Plate, Hyd Line 1
17 34392 (000000- )  Fitting, Hyd, Tee 1
18 761993 (000000- ) Washer 2
19 770148 (000000- ) Switch, Press, 12vdc A Spst No 0060psi 1
20 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 4
21 32492 (000000- ) Washer, Flat, 0.38 Std 4
22 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
23 761712 (000000- ) Nut, Brake, M16x1.5 2
24 762425 (000000- )  Fitting, Hyd, E90, Fm04/0m06 1

Sentinel 331004 (10-08) 2—19



STANDARD PARTS

Brush Group, Main

Fig. 10 -

Sentinel 331004 (10-07)

2-20



STANDARD PARTS

08712
Fig. 10 - Brush Group, Main
Ref. Part No. Serial Number Description Qty.
1 58366 (000000- ) Clamp-Cable, 1.25Dia. 1.0Wth 2
v 2 771008 (000000- ) Motor, Hyd, Gear, [In] 14.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
3 761141 (000000- )  Plug, Brush Drive, 1
4 761131 (000000- ) Plug, Brush Guide 2
5 761128 (000000- ) Pin, Brush Plug 6
6 763134 (000000- ) Seal, Dust 1
7 761134 (000000- ) Plug, Brush Idler 1
8 360074 (000000- ) Bearing 2
9 763133 (000000- ) Retaining Ring, 62 Dia 1
10 763131 (000000- ) Retaining Ring, 30 Dia 1
11 761130 (000000- ) Plate, Lid, Brush Drive 1
12 762463 (000000- ) Ftg-Hyd, Str 2
13 33342 (000000- ) Nut-Hxlocnyln M16x2.0 Reg Pltd 6

Sentinel 331004 (10-07) 2-21



STANDARD PARTS

Fig. 11 — Brush Lift Group, Main

Sentinel 331004 (10-07)

2-22



STANDARD PARTS

354106
Fig. 11 - Brush Lift Group, Main
Ref. Part No. Serial Number Description Qty.
1 768014 (000000- ) Spring, Brush Lift 1
2 768019 (000000- ) Arm Widt 1
3 765370 (000000- ) Plate, Arm 1
4 760916 (000000- ) Pulley 2
5 765488 (000000- ) Cable, Brush Lift 1
6 1028504 (000000- ) Cylinder, Hyd, 1.5b 12.61 05.10strk 3000 1
7 760925 (000000- ) Pin, Brush Lift 1
8 760921 (000000- ) Pin, Brush Lift 1
9 10101583 (000000- )  Fitting, Hyd, Orifice, 0.031 1
10 762426 (000000- ) Ftg-Hyd, Str 1
11 762425 (000000- ) Ftg-Hyd, E90 1
12 763022 (000000- ) Bearing, Sleeve 30x38x10 2
13 763024 (000000- )  Washer, Thrust 32.1x50.8x3.2 2
14 763003 (000000- ) Bearing 1
15 763007 (000000- ) Bearing 1
16 763118 (000000- ) Bearing 2
17 763050 (000000- ) Bearing, Thrust 1
18 765380 (000000- ) Hook, Threaded M20x10 1
19 765381 (000000- )  Washer, 2.250x.812x.250 2
20 9001775 (000000-006896 ) Pin Kit, Pulley, Repair 1
21 1026950 (006897- ) Mount Widt, Pulley 1
22 1026997 (006897- ) Pin Widt, Clevis, .550d 1
23 26239 (006897- ) Pin, Roll, .250 D X 1.25I, .250/.256 1
24 763045 (006897- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
25 32491 (006897- )  Washer, Flat, 0.31 Std 1
26 222158 (006897- ) Screw, Hex, M6 X 1.0 X 10, Fmg 1
27 06975 (006897- ) Screw, Hex, M12 X 1.75 X 90, 8.8 1
28 32486 (006897- ) Washer, Flat, 0.50 Sae 2
29 222159 (006897- ) Screw, Hex, M6 X 1.0 X 25, Fmg 1
30 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 1
31 764070 (000000- ) Washer, Flat [Lord #J-2049-52] 1
32 763036 (000000- ) Nut, Hex, Lock, M20 X 2.5, NI 1

Sentinel 331004 (10-07) 2-23



STANDARD PARTS

Fig. 12 - Engine and Mount Group (000000-008499)

2-24 Sentinel 331004 (12-09)



STANDARD PARTS

354107
Fig. 12 - Engine and Mount Group (000000-008499)

Ref. Part No. Serial Number Description Qty.
1 1008786 (000000-008499 ) Engine Assy, DSL [Cat 83 Hp] (See Engine Breakdown) 1
2 1008787 (000000-008499 ) Engine Assy, DSL, Turbo [Cat 127 Hp] 1

(See Engine Breakdown)
3 372215 (000000-008499 ) Kit, Dipstick 1
4 1011183 (000000-008499 ) Starter, Eng (Sentinel) 1
v 5 1011195 (000000-008499 ) Remote Oil Filter Assy 1
A 6 1011194 (000000-008499 ) Filter Element, Qil 1
7 764015 (000000-008499 ) Isolator, Mtg, Flywheel, Orange 2
8 764071 (000000-008499 ) Washer, Special 4
9 764070 (000000-008499 ) Washer, Special 4
10 764009 (000000-008499 ) Support,Engine Flywheel 2
11 764011 (000000-008499 ) Support, Eng Fan, Side, Front 1
12 764012 (000000-008499 ) Support,Engine Fan Side Rear 1
13 1010833 (000000-008499 ) Bracket, Remote Qil Filter 1
14 764014 (000000-008499 ) Isolator, Mtg, Fan, Side 2
15 1010962 (000000-008499 ) Hose, Hyd 1
16 9006638 (000000-008499 ) Hose, Drain, Eng Oil 1
17 767648 (000000-008499 ) Sensor, Temp, Water, 0.50Nptf 300 Deg 1
18 1010961 (003709-008499 ) Hose, Hyd 1
19 762483 (000000-008499 ) Fitting, Hyd, Str, Fm16/0m20 2
20 9006637 (000000-008499 ) Fitting, E90 1
21 9006639 (000000-008499 ) Fitting, Cap 1
22 768593 (000000-008499 ) Sensor, Magnetic Pickup 1
23 764045 (000000-008499 ) Cable, Engine Speed 1
24 1012546 (000000-008499 ) Bracket, Cable, Throttle Na 1
25 1007779 (000000-008499 ) Bracket, Throttle Cable Turbo 1
26 1011122 (000000-008499 ) Fitting, str 1
27 17414 (000000-008499 ) Fitting, str 1
28 768627 (000000-008499 ) Sending Unit 1
29 372216 (000000-008499 ) Adaptor, Filter, Oil, Eng, Remote 1
30 372217 (000000-008499 ) Gasket, Adaptor, Filter, Qil 1
31 761292 (000000-008499 ) Clevi & Spring Assy .250 1
32 761293 (000000-008499 ) Clevi & Spring Assy .188 1
33 372218 (000000-008499 ) Flywheel 1
34 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
35 32492 (000000-008499 ) Washer, Flat, 0.38 Std 1
36 372219 (000000-008499 ) Housing, Flywheel 1
37 1010963 (000000-008499 ) Fitting, str 2
38 372227 (000000-008499 ) Connector, Shutoff, Fuel 2
39 41346 (000000-008499 ) Hex Scr M12 16
40 763043 (000000-008499 ) Washer M12 belle 16
41 06974 (000000-008499 ) Hex Scr M12 4
42 32486 (000000-008499 ) Washer Ftg .50 4
43 08711 (000000-008499 ) Nyloc M12 6
44 1007462 (000000-008499 ) Bracket, Stop 1
45 06968 (000000-008499 ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
46 32493 (000000-008499 ) Washer, Flat, 0.50 Std 2
47 760757 (000000-008499 ) Rod, Thrd, Full, M12x1.75 03.5I 1
48 763061 (000000-008499 ) Bumper, Engine Door 1
49 39313 (000000-008499 ) Nut, Hex, Std, M12 X 1.75 2
Sentinel 331004 (12-09) 2-25




STANDARD PARTS

Ref.

> > > J

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

Part No.
1006624
1011730
1011918
1011922
22297
762165
1011945
372229
372228
1031501
1031502
39811
763043
54396
763041
9006636

Fig. 12 - Engine and Mount Group (000000-008499)

Serial Number
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499

~— O v e e e e S e S N N ~—

Description

Support WiIdt, Eng

Tube, Assembly

Gasket

Strap, Sppt, Oil Fill

Clamp, Hose, Wormdrive, 1.56-2.50d
Fitting, Hyd, Cap

Label, Oil Fill

Kit, Plate, Mtg, Pump

Kit, Cplg, Flywheel

Mount Plate W/Bolts

Hsng Bolt Kit

Screw, Hex, .50-13 X 1.50, 5
Washer, Belleville, M12
Screw, Hex, .31-18 X 0.75, 5
Washer, Belleville, M08
Fitting, End, Hose

354107

Qty.

) I S S S T T S R e e T T i N G Y

Sentinel 331004 (12-09)



STANDARD PARTS

Sentinel 331004 (10-08) 2-27



STANDARD PARTS

)

Fig. 13 - Engine and Mount Group (008500-

) 18 g N
N QLD
N
‘ Sy S
85 Y N <
XQ
D
2

3k
(G

@0 «.,= 5 Qx a

i

A
{

/
/

(=]

N

Sentinel 331004 (12-09)

2-28



STANDARD PARTS

354107
Fig. 13 - Engine and Mount Group (008500- )
Ref. Part No. Serial Number Description Qty.
1 1040660 (008500- ) Engine, Dsl, 99hp,Turbo[Cat 4.4 08] 1
(See Engine Breakdown)
2 1046895 (008500- ) Dipstick, Qil [Sentinel 08] 1
3 1047100 (008500- ) Tube, Dipstick 1
4 763041 (008500- ) Washer, Flat, Belleville, M8 4
v 5 1011195 (008500- ) Remote Oil Filter Assy 1
A 6 1011194 (008500- ) Filter Element, Oil 1
7 764015 (008500- ) Isolator, Mtg, Flywheel, Orange 2
8 764071 (008500- )  Washer, Special 4
9 764070 (008500- )  Washer, Special 4
10 764009 (008500- ) Support,Engine Flywheel 2
11 764011 (008500- ) Support, Eng Fan, Side, Front 1
12 764012 (008500- )  Support,Engine Fan Side Rear 1
13 1010833 (008500- ) Bracket, Remote Qil Filter 1
14 764014 (008500- ) Isolator, Mtg, Fan, Side 2
15 1010962 (008500- ) Hose, Hyd 1
16 9006638 (008500- ) Hose, Drain, Eng Oil 1
17 767648 (008500- ) Sensor, Temp, Water, 0.50Nptf 300 Deg 1
18 1010961 (008500- ) Hose, Hyd 1
19 762483 (008500- )  Fitting, Hyd, Str, Fm16/0m20 2
20 9006637 (008500- )  Fitting, E90 1
21 9006638 (008500- )  Fitting, Cap 1
22 768593 (008500- ) Sensor, Magnetic Pickup 1
23 764045 (008500- ) Cable, Engine Speed 1
24 39811 (008500- ) Screw, Hex, .50-13 X 1.50, G5 2
25 1007779 (008500- ) Bracket, Throttle Cable Turbo 1
26 1011122 (008500- )  Fitting, str 1
27 17414 (008500- )  Fitting, str 1
28 768627 (008500- ) Sending Unit 1
29 372216 (008500- ) Adaptor, Filter, Qil, Eng, Remote 1
30 372217 (008500- ) Gasket, Adaptor, Filter, Qil 1
31 761292 (008500- ) Clevi & Spring Assy .250 1
32 761293 (008500- ) Clevi & Spring Assy .188 1
33 763043 (008500- ) Washer, Flat, Belleville, M12 2
34 06963 (008500- ) Screw, Hex, M10 X 1.50 X 60, 8.8 12
35 32485 (008500- )  Washer, Flat, 0.38, Sae 12
36 372219 (008500- ) Housing, Flywheel 1
37 1010963 (008500- )  Fitting, str 2
38 372227 (008500- ) Connector, Shutoff, Fuel 2
39 41346 (008500- ) Hex Scr M12 16
40 763043 (008500- ) Washer M12 belle 16
41 06974 (008500- ) Hex Scr M12 4
42 32486 (008500- )  Washer Ftg .50 4
43 08711 (008500- ) Nyloc M12 6
44 1007462 (008500- ) Bracket, Stop 1
45 06968 (008500- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
46 32493 (008500- ) Washer, Flat, 0.50 Std 2
47 760757 (008500- ) Rod, Thrd, Full, M12x1.75 03.5I 1
48 763061 (008500- )  Bumper, Engine Door 1
49 39313 (008500- ) Nut, Hex, Std, M12 X 1.75 2
Sentinel 331004 (12-09) 2-29



STANDARD PARTS

Ref.

50
51
52
53
54

Part No.
1006624
1043568
1043567
54396

9006636

Serial Number

(
(
(
(
(

Fig. 13 - Engine and Mount Group (008500-

008500-
008500-
008500-
008500-
008500-

~— O ~— ~— ~—

Description

Support WiIdt, Eng

Coupling Kit, Flywheel [Cat 4.4 08]
Plate, Mtg, Housing [Cat 4.4 08]
Screw, Hex, .31-18 X 0.75, G5
Fittining, End, Hose

)

354107

Qty.

N S e

Sentinel 331004 (12-09)



STANDARD PARTS

Sentinel 331004 (10-08) 2—-31



STANDARD PARTS

Fig. 14 - Engine Fan and Alternator Group (000000-008499)

354108
Ref. Part No. Serial Number Description Qty.
1 1011181 (000000-008499 ) Alternator 1
2 372220 (000000-008499 ) Belt, Fan 2
3 372221 (000000-008499 ) Wire, Ground 1
4 372222 (000000-008499 ) Pulley, Alternator 1
5 372223 (000000-008499 ) Bracket, Mtg, Alternator 1
6 372224 (000000-008499 )  Strap, Sppt, Alternator 1
7 372225 (000000-008499 ) Spacer, .38ID X .38L 1
8 372226 (000000-008499 ) Kit, Fan, 20.0 (NA) 1
9 9000522 (000000-007259 ) Fan Kit, Eng, Turbo, Repimt [Sentinel] 1
10 372233 (000000-007259 ) Spacer Extn, Fan 2.5 (turbo) 1
11 1043982 (007260-008499 ) Spacer, Fan, 2.00 Inch 1
12 1043984 (007260-008499 ) Spacer, Fan, 1.50 Inch 1
13 1036697 (007260-008499 ) Fan, [Sickle], Eng, Turbo [Sentinel] 1
14 49883 (007260-008499 ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 4
15 32490 (007260-008499 ) Washer, Flat, 0.25, Std 4
16 763041 (007260-008499 ) Washer, Flat, Belleville, M8 4
2-32 Sentinel 331004 (12-09)



STANDARD PARTS

)

Fig. 15 - Engine Fan Group (008500-

354806
Qty.

Description

Serial Number

Part No.

Ref.

- <t -
© —
o L
T @
2
o
[0} « - =
ge] -~ o
b]X £ ©
(ol T =
NG A2 S X
T NH D,
T ET~ .99
DmxmmM
A 8238 %
LN SS £
D KOOI
cE g X8 =""
= LPow<gE
o Ha;o
or.,.,m_.lve_
Co=z2 >4
cgow § ¢
5 © ©
o QO c 8
Lnnsunh
o
ol eNolleNoNe)
OO0 OO0 Oo O
O OHWLWOWMLWO
0 0 M W W 0
OO0 000 O
e
o)) © N~
o N 0 <
AODMO— O <
0 O DO ©
S SO T I
eNal N NoNe)
< M -
~ AN Mt W0 O

2-33

Sentinel 331004 (12-09)



STANDARD PARTS

Fig. 16 - Engine Fuel Tank and Lines Group (000000-008499)

N
\
A
4 ’
M ’ //
/
//\ ,

\

. @//%

N

Sentinel 331004 (10-08)

2-34



STANDARD PARTS

s
1)
b

Part No.
764002
764064
761035
761036
764087
43844
764090
22297
9 82829
10 14432
11 764126
12 764129
13 764139
14 1007707
15 1012161
16 1007814
17 67767
18 1012316
1016827
A 1017826
20 1011992
21 1012159
22 1012160
23 06944
24 32490
25 08708

o~NO O~ WN =

354109

Fig. 16 - Engine Fuel Tank and Lines Group (000000-008499)

Serial Number
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499
000000-008499

N N N~~~ o~~~ o~ o~~~ o~ o~

~— o v v e v e N v e e v e e N e N N e S N e N S S~

Description

Fuel Tank

Sending Unit,Fuel Tank

Filler, Neck, Fuel Tank

Cap, Tank, Fuel, Filler
Bracket,Filler Tube
Clamp-Wormdrive, 0.25- 0.62D
Hose,Fuel Fill 2.25X3.75In Lg
Clamp-Wormdrive, 1.56- 2.50D L
Clamp

Clamp-Wormdrive, 1.81- 2.75D
Bracket Weldt

Strip, Rubber, Long

Strip, Rubber, Short

Hose .25 .ID

Hose, Fuel, .31id 39.0I
Fitting, Hyd, .25brb / .25brb
Clamp

Fuelline Kit, Nyl

Filter Assy, Fuel, Dsl
Filter, Fuel, Element

Plate, Mtg, Fuel Filter

Fitting, Brs, E90, Bm05/Pm04
Hose, Fuel, .31id 24.0I

Screw, Hex, M6 X 1.0 X 25, 8.8
Washer, Flat, 0.25 Std

Nut, Hex, Lock, M 6 X 1.0, NI

Qty.

N NN AN - A d a2 DO =220

Sentinel 331004 (10-08)




STANDARD PARTS

)

Fig. 17 - Engine Fuel Tank and Lines Group (008500-

\
\s

\

[
A

VoM

A\

Sentinel 331004 (12-09)

2—-36



STANDARD PARTS

354109
Fig. 17 - Engine Fuel Tank and Lines Group (008500- )
Ref. Part No. Serial Number Description Qty.
v 1 764002 (008500- )  Fuel Tank 1
A 2 764064 (008500- ) Sending Unit,Fuel Tank 1
3 761035 (008500- ) Filler, Neck, Fuel Tank 1
4 761036 (008500- ) Cap, Tank, Fuel, Filler 1
5 764087 (008500- )  Bracket,Filler Tube 1
6 43844 (008500- )  Clamp-Wormdrive, 0.25- 0.62D 6
7 764090 (008500- ) Hose,Fuel Fill 2.25X3.75In Lg 1
8 22297 (008500- ) Clamp-Wormdrive, 1.56- 2.50D L 2
9 82829 (008500- ) Clamp 3
10 14432 (008500- ) Clamp-Wormdrive, 1.81- 2.75D 1
11 764126 (008500- ) Bracket Weldt 2
12 764129 (008500- )  Strip, Rubber, Long 2
13 764139 (008500- )  Strip, Rubber, Short 4
14 1007707 (008500- ) Hose .25 .ID 1
15 1012161 (008500- ) Hose, Fuel, .31id 39.0I 1
v 16 1047133 (008500- ) Separator, Fltr [Cat] (Comes with the engine) 1
A 9004937 (008500- ) Element, Fltr [Cat 08] (Comes with the engine) 1
17 1011992 (008500- ) Plate, Mtg, Fuel Filter 1
18 1012159 (008500- )  Fitting, Brs, E90, Bm05/Pm04 2
19 1012160 (008500- ) Hose, Fuel, .31id 24.0I 1
20 06944 (008500- ) Screw, Hex, M6 X 1.0 X 25, 8.8 2
21 32490 (008500- ) Washer, Flat, 0.25 Std 2
22 08708 (008500- ) Nut, Hex, Lock, M 6 X 1.0, NI 2
23 1051103 (008500- )  Fitting, Stl, Str, Pf04/Sm08 2

Sentinel 331004 (12-09) 2-37



STANDARD PARTS

Fig. 18 - Engine Radiator and Hydraulic Cooler Group, NA (000000-008499)

15 ™, o1—37
%' =36
13/ \ /\4

=
A =

Sentinel 331004 (3-2018)



STANDARD PARTS

354110
Fig. 18 - Engine Radiator and Hydraulic Cooler Group, NA (000000-008499)

Ref. Part No. Serial Number Description Qty.
v 1 1018901 (000000-008499 ) Radiator, Alm, 362mm 1
A 2 1032822 (000000-008499 ) Cap, Radiator, 07psi 1

770172 (000000-008499 ) Fluid, Conditioner, Coolant, 160z (Mandatory) 1

3 1018902 (000000-008499 ) Support, Radiator [Sentinel] 1

4 760565 (000000-008499 ) Seal,Bulb 2

5 82661 (000000-008499 ) Isolator-Vibration .25-20 7

6 764183 (000000-008499 ) Fitting, Draincock, E90 PmO06 1

7 1007630 (000000-008499 ) Hose, Radiator, Lower 1

8 1007497 (000000-008499 ) Hose, Radiator, Upper 1

9 17400-18  (000000-008499 ) Fitting, Pipe, E90, Pm06/Pf06 1

10 47167 (000000-008499 ) Fitting, Brs, Str, Pm08/Pf06 1

11 32982 (000000-008499 ) Washer, Lock, Int, .25 4

12 1009526 (000000-008499 ) Fitting, Hyd, Brb 1

13 62595 (000000-008499 ) Molding, Trim, Pvc,.08-.11 07.7I 2

14 1018900 (000000-008499 ) Cooler, Hyd 1

15 762415 (000000-008499 ) Fitting, Hyd, Tee, Fm16/0Om16/Fm16 2

16 766417 (000000-008499 ) Hose, Overflow, Radiator 1

17 10632-14  (000000-008499 ) Grommet, Rbr, 1.00id, F/ 1.4h, .12matl 1

18 14432 (000000-008499 ) Clamp, Hose, Wormdrive, 1.81-2.75D 4

19 766044 (000000-008499 ) Shroud, Radiator, Upper 1

20 766046 (000000-008499 ) Shroud, Radiator, L.H. 1

21 766042 (000000-008499 ) Shroud, Radiator, R.H. 1

22 766043 (000000-008499 ) Shroud, Radiator, Lower 1

23 764025 (000000-008499 ) Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1

24 768896 (000000-008499 ) Bracket, Coolant Overflow 1

25 768897 (000000-008499 ) Tank, Hyd, 2.5 Qt Vol 1

26 1236006 (000000-008499 ) Gasket, Coolant Bottle [Sentinel] 1

27 69234 (000000-008499 ) Clamp, Cable, Stl, 1.00d X 0.62w, 1h 1

28 06944 (000000-008499 ) Screw, Hex, M06 X 1.0 X 25, 8.8 1

29 32483 (000000-008499 ) Washer, Flt, .25 Sae 1

30 08708 (000000-008499 ) Nut, Hex, Lock, M06 X 1.0, NI 1

31 76570 (000000-008499 ) Screw Hex M08 4

32 32491 (000000-008499 ) Washer Flt .31 4

33 08709 (000000-008499 ) Nut, Hex Lock M08 4

34 51305 (000000-008499 ) Fitting, Draincock, .25npt 90 1

35 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 4

36 32490 (000000-008499 ) Washer, Flat, 0.25 Std 12

37 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 4

38 19312 (000000-008499 ) Nut, Hex, Std, .25-20 4

39 32815 (000000-008499 ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1
Sentinel 331004 (3-2018) 2-39




STANDARD PARTS

Fig. 19 - Engine Radiator and Hydraulic Cooler Group, Turbo (000000-008499)

Sentinel 331004 (3-2018)

2—-40



STANDARD PARTS

Fig. 19 - Engine Radiator and Hydraulic Cooler Group, Turbo (000000-008499)

354111

Ref. Part No. Serial Number Description Qty.
v o1 1018903 (000000-008499 ) Radiator, Turbo [Sentinel] 1
A 2 1032822 (000000-008499 ) Cap, Radiator, 07psi 1

770172 (000000-008499 ) Fluid, Conditioner, Coolant, 160z (Mandatory) 1

3 1018904 (000000-008499 ) Cooler, Hyd, Turbo 1

4 1018905 (000000-008499 ) Cooler, Air, Turbo [Sentinel] 1

5 1018906 (000000-008499 ) Shroud, Radiator, Turbo [Sentinel] 1

6 764025 (000000-008499 ) Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1

7 82661 (000000-008499 ) Isolator, Vib, Ring, 1.0DD .25 6

8 762415 (000000-008499 ) Fitting, Hyd, Tee, FM16/Om16/Fm16 1

9 762481 (000000-008499 ) Fitting, Hyd, Str, Om16/Fm16 1

10 771075 (000000-008499 ) Tube, Hyd, Inlet, Cooler 1

11 1008308 (000000-008499 ) Hose, Radiator, Lower, Turbo 1

12 22297 (000000-008499 ) Clamp, Hose, Wormdrive, 1.56-2.50D 4

13 1008317 (000000-008499 ) Hose, Radiator, Upper, Turbo 1

14 764183 (000000-008499 ) Fitting, Draincock, E90 Pm06 1

15  17400-18 (000000-008499 ) Fitting, Pipe, E90, Pm06/Pf06 1

16 47167 (000000-008499 ) Fitting, Brs, Str, Pm08/Pf06 1

17 1009526 (000000-008499 ) Fitting, Hyd, Brb 1

18 1008806 (000000-008499 ) Shroud, Radiator 1

19 1008784 (000000-008499 ) Shroud, Radiator 1

20 1008809 (000000-008499 ) Shroud, Radiator 1

21 1008816 (000000-008499 ) Shroud WIdt, Radiator 1

22 760565 (000000-008499 ) Seal, Bulb,Str, 0.75d .13grip 178.0I 1

23 10632-14  (000000-008499 ) Grommet, Rbr, 1.00id, F/ 1.4h, .12matl 1

24 62595 (000000-008499 ) Molding, Trim, Pvc,.08-.11 07.7L 1

25 39277 (000000-008499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 12

26 32491 (000000-008499 ) Washer, Flat, 0.31 Std 24

27 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 10

28 311331 (000000-008499 ) Clamp, S.S., Spring & Screw, 65-75 Mm 2

29 1008303 (000000-008499 ) Sleeve, Connector 1

30 1007761 (000000-008499 ) Tube, Lower 1

31 1008302 (000000-008499 ) Sleeve, Connector 1

32 1009503 (000000-008499 ) Clamp, Hose, Spring, 50-60Mm 2

33 1007742 (000000-008499 ) Bracket, Eng 1

34 766417 (000000-008499 ) Hose, Overflow, Radiator 2

35 76570 (000000-008499 ) Screw, Hex, M8 X 1.25 X 30, 8.8 2

36 310667 (000000-008499 ) Clamp, S.S., Spring & Screw, 80-90 Mm 4

37 769208 (000000-008499 ) Hose, Turbo, 3.0 Dia 2

38 83584 (000000-008499 ) Clamp, Hose, Wormdrive, 1.31-3.25D 1

39 1007776 (000000-008499 ) Tube, Upper 1

40 768897 (000000-008499 ) Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt 1

41 1236006 (000000-008499 ) Gasket, Coolant Bottle [Sentinel] 1

42 1008130 (000000-008499 ) Bracket, Tank, Coolant 1

43 32815 (000000-008499 ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1

44 51305 (000000-008499 ) Fitting, Draincock, E90, .25npt 1
Sentinel 331004 (3-2018) 2-41




STANDARD PARTS

)

Fig. 20 - Engine Radiator and Hydraulic Cooler Group, Turbo (008500-

Sentinel 331004 (3-2018)

2—-42



STANDARD PARTS

354111

Fig. 20 - Engine Radiator and Hydraulic Cooler Group, Turbo (008500- )

Ref. Part No. Serial Number Description Qty.
v 1 1018903 (008500- ) Radiator, Turbo [Sentinel] 1
A 2 1032822 (008500- ) Cap, Radiator, 07psi 1

770172 (008500- )  Fluid, Conditioner, Coolant, 160z (Mandatory) 1

3 1018904 (008500- ) Cooler, Hyd, Turbo 1

4 1018905 (008500- ) Cooler, Air, Turbo [Sentinel] 1

5 1018906 (008500- ) Shroud, Radiator, Turbo [Sentinel] 1

6 764025 (008500- ) Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1

7 82661 (008500- ) Isolator, Vib, Ring, 1.0DD .25 6

8 762415 (008500- )  Fitting, Hyd, Tee, Fm16/Om16/Fm16 1

9 762481 (008500- )  Fitting, Hyd, Str, Om16/Fm16 1

10 771075 (008500- ) Tube, Hyd, Inlet, Cooler 1

11 1008308 (008500- ) Hose, Radiator, Lower, Turbo 1

12 22297 (008500- )  Clamp, Hose, Wormdrive, 1.56-2.50D 4

13 1008317 (008500- ) Hose, Radiator, Upper, Turbo 1

14 764183 (008500- )  Fitting, Draincock, E90 PmO06 1

15  17400-18 (008500- )  Fitting, Pipe, E90, Pm06/Pf06 1

16 47167 (008500- )  Fitting, Brs, Str, Pm08/Pf06 1

17 1009526 (008500- ) Fitting, Hyd, Brb 1

18 1008806 (008500- )  Shroud, Radiator 1

19 1008784 (008500- )  Shroud, Radiator 1

20 1008809 (008500- )  Shroud, Radiator 1

21 1008816 (008500- ) Shroud WiIdt, Radiator 1

22 760565 (008500- ) Seal, Bulb,Str, 0.75d .13grip 178.0I 1

23 10632-14  (008500- )  Grommet, Rbr, 1.00id, F/ 1.4h, .12matl 1

24 62595 (008500- ) Molding, Trim, Pvc,.08-.11 07.7L 1

25 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12

26 32491 (008500- ) Washer, Flat, 0.31 Std 24

27 08709 (008500- ) Nut, Hex, Lock, M8 X 1.25, NI 10

28 1051521 (008500- )  Clamp, Spring & Screw, 65-75Mm, Ss 2

29 1045982 (008500- ) Hose, 2.00id X 2.38d [Sentinel 08] 1

30 1045950 (008500- )  Tube, Air, Chrgr, Lower [Sentinel 08] 1

31 1008302 (008500- ) Sleeve, Connector 1

32 1051366 (008500- )  Clamp, Spring & Screw, 55-65Ms, Ss 2

33 1007742 (008500- ) Bracket, Eng 1

34 766417 (008500- ) Hose, Overflow, Radiator 2

35 76570 (008500- )  Screw, Hex, M8 X 1.25 X 30, 8.8 2

36 1051522 (008500- )  Clamp, Spring & Screw, 75-85Mm, Ss 4

37 769208 (008500- ) Hose, Turbo, 3.0 Dia 2

38 83584 (008500- )  Clamp, Hose, Wormdrive, 1.31-3.25D 1

39 1007776 (008500- ) Tube, Upper 1

40 768897 (008500- ) Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt 1

41 1236006 (000000- )  Gasket, Coolant Bottle [Sentinel] 1

42 1008130 (008500- ) Bracket, Tank, Coolant 1

43 32815 (008500- ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1

44 1046317 (008500- )  Bracket, Pipe, Air, Chrgr [Sentinel 08] 1

45 05881 (008500- )  Clamp, Muffler, 2.00d 1

46 06961 (008500- ) Screw, Hex, M10 X 1.50 X 20, 8.8 1

47 32492 (008500- ) Washer, Flat, 0.38, Std 1

48 51305 (008500- )  Fitting, Draincock, E90, .25npt 1

Sentinel 331004 (3-2018) 2—-43



STANDARD PARTS

Fig. 21 - Engine Muffler Group, NA (000000-008499)

Sentinel 331004 (12-09)

2—-44



STANDARD PARTS

354112
Fig. 21 - Engine Muffler Group, NA (000000-008499)

Ref. Part No. Serial Number Description Qty.
1 764077 (000000-008499 ) Muffler 1
2 764082 (000000-008499 ) Clamp, 2.5 Muffler 2
3 761824 (000000-008499 ) Flange, Exhaust 1
4 1007081 (000000-008499 ) Bracket WIidt, Muffler 1
5 764085 (000000-008499 ) Clamp,Muf 6-8 In 1
6 764098 (000000-008499 )  Spring,Exhaust 5
7 761826 (000000-008499 ) Ring, Seal 1
8 1007770 (000000-008499 ) Tube WiIdt, Exhaust 1
9 764120 (000000-008499 ) Rain Cap, Exhaust 1

10 764123 (000000-008499 ) Tube, 2.5x6L 1
11 39279 (000000-008499 ) Screw, Hex, M8 X 1.25 X 70, 8.8 3
12 763042 (000000-008499 ) Washer, Belleville, M10 5
13 39311 (000000-008499 )  Nut, Hex, Std, M08 X 1.25 6
14 50902 (000000-008499 )  Nut, Hex, Lock, .38-16, NI 2
15 16931 (000000-008499 )  Screw, Hex, M8 X 1.25 X 20, 8.8 2
16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 2
17 761825 (000000-008499 ) Elbow, Exhaust, Eng 1
18 764790 (000000-008499 ) Gasket 1
Sentinel 331004 (12-09) 2-45




STANDARD PARTS

Fig. 22 - Engine Muffler Group, Turbo (000000-008499)

¢

'
4

4

o\\W e i )
SN0
7

Sentinel 331004 (10-08)



STANDARD PARTS

354113
Fig. 22 - Engine Muffler Group, Turbo (000000-008499)

Ref. Part No. Serial Number Description Qty.
1 764077 (000000-008499 ) Muffler 1
2 764082 (000000-008499 ) Clamp, 2.5 Muffler 2
3 761824 (000000-008499 ) Flange, Exhaust 1
4 372230 (000000-008499 ) Fitting, Ebow, Exhaust 1
5 1008028 (000000-008499 ) Tube WIdt, Exhaust, 2.5 Od 1
6 1008101 (000000-008499 ) Bracket, Widt, Turbo 1
7 1008018 (000000-008499 ) Bracket WIidt, Exhaust 1
8 1007833 (000000-008499 ) Tailpipe, Exhaust 1
9 764085 (000000-008499 ) Clamp, Muf 6-8 In 2

10 764098 (000000-008499 )  Spring, Exhaust 7
11 761826 (000000-008499 ) Ring, Seal 1
12 764120 (000000-008499 ) Rain Cap, Exhaust 1
13 03192 (000000-008499 ) Screw, Hex, M10 X 1.5 X 30, 8.8 5
14 32492 (000000-008499 ) Washer, Flat, 0.38 Std 5
15 39277 (000000-008499 )  Screw, Hex, M8 X 1.25 X 25, 8.8 2
16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 2
17 39279 (000000-008499 ) Screw, Hex, M8 X 1.25 X 70, 8.8 3
18 763042 (000000-008499 ) Washer, Belleville, M10 7
19 39311 (000000-008499 )  Nut, Hex, Std, M08 X 1.25 6
20 50902 (000000-008499 ) Nut, Hex, Lock, .38-16, NI 4
Sentinel 331004 (10-08) 2-47




STANDARD PARTS

)

Fig. 23 - Engine Muffler Group, Turbo (008500-

AN
K 7 SF=2 NAL
S Arbd, NG d.\ S
[ Ops =

m\ \/im @Y

Sentinel 331004 (10-08)

2—-48



STANDARD PARTS

354113
Fig. 23 - Engine Muffler Group, Turbo (008500- )

Ref. Part No. Serial Number Description Qty.
1 764077 (008500~ ) Muffler 1
2 764082 (008500~ )  Clamp, 2.5 Muffler 2
3 761824 (008500- ) Flange, Exhaust 1
4 1045977 (008500- ) Tube WiIdt, Exhaust [Sentinel 08] 1
5 1047685 (008500- )  Bracket Widt, Exhaust [Sentinel 08] 1
6 1007833  (008500- )  Tailpipe, Exhaust 1
7 764085 (008500- )  Clamp, Muf 6-8 In 1
8 764098 (008500- ) Spring, Exhaust 5
9 761826 (008500- ) Ring, Seal 1

10 764120 (008500~ )  Rain Cap, Exhaust 1
11 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
12 32491 (008500- )  Washer, Flat, 0.31 Std 2
13 39279 (008500- )  Screw, Hex, M8 X 1.25 X 70, 8.8 3
14 763042 (008500- )  Washer, Belleville, M10 5
15 39311 (008500- ) Nut, Hex, Std, M08 X 1.25 6
16 50902 (008500- ) Nut, Hex, Lock, .38-16, NI 2

Sentinel 331004 (10-08) 2—-49



STANDARD PARTS

Fig. 24 - Engine Air Cleaner Group, NA (000000-008499)

N
by < %
2

\\\ \\%\\\ . -— 6

2-50 Sentinel 331004 (10-08)



STANDARD PARTS

s
®
b

Part No.
764027
764131
60933
761830
1007637
1007233
1007217
311437
9 24976
10 768567
11 76321
12 17188
183 766405
14 764291
15 1007983
16 76570
17 32490
18 08709

> > > J

o~NO O~ WN =

Fig. 24 - Engine Air Cleaner Group, NA (000000-008499)

Serial Number

(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499
(000000-008499

~— O v e e e N e N e e N~ N S N N S

Description

Air Cleaner

Filter Element,Air Donaldson
Element, Filter Safety
Aspirator,Air Cleaner

Hose, Mold, Intake, Air, [N/A]
Tube, Air-Clnr

Bracket Widt, Air-Clnr

Clamp, Spring And Screw, 85-95 Mm, Ss
Ftg-Brs E45 Pm02/Pf02

Switch, Vacuum Indicator

Strap, Band, Mtg, Air Fltr, 6.5d
Clamp, Wormdrive, 1.62-3.50D
Intake, Air, 90

Hose, Str, Filter, Air

Bracket WIdt, Air Intake

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.25 Std

Nut, Hex, Lock, M8 X 1.25, NI

354114

Qty.

N NDON = =2 a2 WO = =2 N = =

Sentinel 331004 (10-08)




STANDARD PARTS

Fig. 25 - Engine Air Cleaner Group, Turbo (000000-008499)

2-52 Sentinel 331004 (10-08)



STANDARD PARTS

354115
Fig. 25 - Engine Air Cleaner Group, Turbo (000000-008499)
Ref. Part No. Serial Number Description Qty.
v 1 764168 (000000-008499 ) Air Cleaner, 8 inch 1
A 2 764190 (000000-008499 ) Element, 8 inch Air Cleaner 1
A 3 764191 (000000-008499 ) Element, Safety 1
4 764182 (000000-008499 ) Clamp, 8 inch Air Cleaner 2
5 1008733 (000000-008499 ) Bracket WIdt, Air-Clinr 1
6 763072 (000000-008499 ) Washer, Flat, M10, Fender [Din9021] 3
7 1007670 (000000-008499 ) Hose, Reducer, Air-Cinr 1
8 311690 (000000-008499 ) Clamp, S.s. Spring&screw 110mm 1
9 24976 (000000-008499 ) Ftg-Brs E45 Pm02/Pf02 1
10 768568 (000000-008499 ) Switch, Vacuum Indicator 1
11 23498 (000000-008499 ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2
12 1030628 (000000-008499 ) Tube, Intake, Air-Clnr 1
13 766406 (000000-008499 ) Elbow, Air Scoop 1
14 68567 (000000-008499 ) Rivet, Blind, .188DX0.53X.62D, Alm 11
15 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 8
17 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 4
18 1009908 (000000-008499 ) Plate, Intake, Air 1
19 1011587 (000000-008499 ) Bracket, Intake, Turbo 1
20 365353 (000000-008499 ) Seal, Bulb, 90, 1.33 .06-.09Grip 08.3L 1
21 1031615 (000000-008499 ) Seal, Afmkt, Bulb, Str, .75d F/07ga 02ft 1
22 57534 (000000-008499 ) Seal, Bulb, 90, 1.33 .06-.09Grip 19.5L 1
23 364837 (000000-008499 ) Seal, Bulb, Str,0.58D .06-.09Grip 04.0L 2
24 1010146 (000000-008499 ) Duct WiIdt, Intake, Air 1
25 06963 (000000-008499 ) Screw, Hex, M10 X 1.5 X 60, 8.8 3
26 1007936 (000000-008499 ) Tube, Intake, Turbo 1
27 1007930 (000000-008499 ) Elbow, Turbo 1
28 1051522 (000000-008499 ) Clamp, Spring & Screw, 75-85Mm, Ss 3
29 1008543 (000000-008499 ) Shield WIdt, Heat 1
30 1010364 (000000-008499 ) Insulation, Thermal 1
Sentinel 331004 (12-09) 2-53




STANDARD PARTS

Fig. 26 - Engine Air Cleaner Group, Turbo (008500- )

A
. Q7

&
>
'\’
(¢

| B
é$§3 TN
) -

2-54 Sentinel 331004 (10-08)



STANDARD PARTS

354115
Fig. 26 - Engine Air Cleaner Group, Turbo (008500- )

Ref. Part No. Serial Number Description Qty.
v 1 764168 (008500- ) Air Cleaner, 8 inch 1
A 2 764190 (008500- ) Element, 8 inch Air Cleaner 1
A 3 764191 (008500- ) Element, Safety 1
4 764182 (008500- )  Clamp, 8 inch Air Cleaner 2
5 1007217 (008500- ) Bracket WiIdt, Air-Clinr 1
6 1051522 (008500- )  Clamp, Spring & Screw, 75-85Mm, Ss 1
7 1007670 (008500- ) Hose, Reducer, Air-Cinr 1
8 311690 (008500- ) Clamp, S.s. Spring&screw 110mm 1
9 24976 (008500- ) Ftg-Brs E45 Pm02/Pf02 1
10 768568 (008500- ) Switch, Vacuum Indicator 1

11 23498 (008500- )  Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 3
12 1045986 (008500- ) Tube, Intake, Air-Clnr [Sentinel 08] 1
13 766406 (008500- )  Elbow, Air Scoop 1
14 1048150 (008500- ) Hose, Intake, 3.75id .25w 5.0l 1

15 76570 (008500- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2

16 32490 (008500- ) Washer, Flat, 0.25, Std 12

17 08709 (008500- ) Nut, Hex, Lock, M8 X 1.25, NI 8
18 1048156 (008500- )  Bracket, Air-Intk 1

19 06963 (008500- ) Screw, Hex, M10 X 1.5 X 60, 8.8 3

20 763072 (008500- ) Washer, Flat, M10, Fender [Din9021] 3

21 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4

Sentinel 331004 (12-09) 2-55



STANDARD PARTS

Fig. 27 - Engine Battery and Cables Group

3—>

Sentinel 331004 (10-07)

2—-56



STANDARD PARTS

354116
Fig. 27 - Engine Battery and Cables Group
Ref. Part No. Serial Number Description Qty.
1 310580 (000000- ) Battery, 12V, Cc Amps:1000 Wet 1
2 766015 (000000- ) Battery Box, Poly 1
3 766015 (000000- ) Battery Box, Poly 1
4 766014 (000000- ) Support Widt 1
5 762555 (000000- ) Wire 1
6 762557 (000000- ) Wire Assy, 36.0 Lg, 4 Ga, Blk 1
7 762556 (000000- ) Wire Assy, 02ga 48.01 Blk .41h/.41h 2
8 762554 (000000- ) Wire Assy, 02ga 48.0l Red 1

Sentinel 331004 (10-07) 2-57



STANDARD PARTS

Fig. 28 - Conveyor and Covers Group

Not included
in conveyor

Sentinel 331004 (2-2016)

2-58



STANDARD PARTS

Ref. Part No.
1006691
06968
32486
08711
1006617
760798
1037346
32491

9 08709
10 1006225
11 1074405
12 1006108
13 1006103
14 1006554
15 760883
16 760884
17 760882
18 760897
19 760896
20 76570
21 08709
22 760837
23 760838
24 06943
25 08708
26 32708
27 760721
28 361339
29 32490
30 381981
31 41732
32 761148
33 761153
34 760785
35 39277
36 763041
37 393135
38 1037354

o~NO O~ WN =

Fig. 28 - Conveyor and Covers Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

Serial Number

(
(
(
(
(

000000-
000000-
000000-
000000-
000000-

—— e e e e e v e e v v e n v e e e e e n e e N e S S N e S N S S S S N

Description

Panel WIdt, Side, Rh

Screw, Hex, M12 X 1.75 X 35, 8.8
Washer, Flat, 0.50 Sae

Nut, Hex, Lock, M12 X 1.75,NlI
Panel WIdt, Side, Lh
Trough WIdt, Conveyor

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Washer, Flat, 0.31 Std

Nut, Hex, Lock, M8 X 1.25, NI

Plate WiIdt, Back, Conveyor

Plate WIdt, Wear

Wrap, Conveyor, Upper

Panel, Rear, Lower

Panel WIdt, Rear, Upper

Strip, Backup

Strip, Backup

Skirt, Side, Conveyor

Skirt, Lip, Conveyor

Strip, Retainer

Screw, Hex, M8 X 1.25 X 30, 8.8
Nut, Hex, Lock, M8 X 1.25, NI

Skirt, Deflector, Side

Retainer, Skirt, Conveyor

Screw, Hex, M6 X 1.0 X 20, 8.8
Nut, Hex, Lock, M6 X 1.0, NI
Handle, Lift, Conveyor

Plate, Cover, Lubrication

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Std

Handle, Container, Rear

Rivet, Blind, .188d X 0.45 X .38d, Stl
Strip, Seal

Strip, Seal

Seal, Bulb, Str, 0.58d .06-.09grip 54.0I
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Belleville, M08

Screw, Btn, M8 X 1.25 X 20, Blk
Screw, Hex, M8 X 1.25 X 30, 9.8, Sems

354127

Qty.

[é)]
o

ANOON—- 4~ WO RNNOMERRANNOO = 2NN == P8

Sentinel 331004 (2-2016)




STANDARD PARTS

Fig. 29 - Conveyor Drive Group

Not included
in conveyor
Assembly

2—-60 Sentinel 331004 (2-2016)



STANDARD PARTS

Fig. 29 - Conveyor Drive Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354128

Ref. Part No. Serial Number Description Qty.
1 1005936 (000000- ) Bar, Retainer 2
2 11516 (000000- ) Pin, Roll, .250 D X 1.75l, .250/.256 4
3 28270 (000000- ) Pin, Roll, .187 D X 0.75l, .187/.192 18
4 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
5 32486 (000000- ) Washer, Flat, 0.50 Sae 8
6 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
7 1006031 (000000- ) Plate, Brg 1
8 1017496 (000000-009606 ) Housing, Brg 1
9 1005312 (000000-009606 ) Bearing, Ball, 50mm 2
v 10 1005309 (000000-009606 ) Shaft, Upper 1
A 1009396 (000000-009606 ) Screw, Set, M12 X 1.75 X 12, Soc 1
11 1008020 (000000- ) Ring, Retaining, Ext, 50mm 1
12 1005888 (000000- ) Plate, Motor 1
13 18141 (000000- ) Pin, Roll, .180 D X 0.501, .187/.192 2
14 26927 (000000-009606 ) Fitting, Pipe, Str, Pm02/Pm02 02.0l,Blk 1
15 11848 (000000-009606 ) Fitting, Pipe, Cplg, Pf02 Full Black 1
16 50270 (000000-009606 ) Fitting, Grease, Str Pm02 . L 1
17 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
18 1005242 (000000-009606 ) Hub, Sprkt 1
19 1008021 (000000-009606 ) Seal 1
20 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
21 1008022 (000000-009606 ) Key, Rt, 14Mm X 09Mm X 50Mm L 4
v 22 1006010 (000000-009606 ) Coupling Assy, Conveyor 2
A 1034499 (000000-009606 ) Disc Kit, Cplg 1
A 9003028 (000000-009606 ) Bolt Kit, Cplg 1
A 23 1009396 (000000-009606 ) Screw, Set, M12 X 1.75 X 12, Soc 2
24 1006013 (000000-009606 ) Shaft, Cen 1
25 1006391 (000000- ) Angle, Guide 2
26 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
27 41187 (000000- ) Washer, Belleville, .38 12
v 28 761111 (000000- )  Bearing, Flange 1
A 29 765817 (000000- ) Cap, Bearing, Lower 1
30 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 3
31 765806 (000000- )  Spacer, Strap 4
32 765805 (000000- )  Strap, Retainer, Bearing Cup 2
33 771096 (000000- ) Fitting, Hyd, E90, Fm10/Ff10 1
34 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 2
35 1002939 (000000- ) Shaft, Lower 1
36 66612 (000000- ) Key, Sq, 0.50 X 2.00l 2
37 1005248 (000000-009606 ) Hub, Sprkt 1
37 1071292 (009607- ) Hub, Sprkt 1
38 375642 (000000- )  Collar, Split, 2.00b 3.00d .69w, St 2
39 1005171 (000000-006881 )  Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W 2
39 1025192 (006882- ) Sprocket, 1.654p, 19tooth, 4.50b, Split 2
40 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 12
41 66612 (009607- ) Key, Sq, 0.50 X 2.00I 4
Sentinel 331004 (2-2016) 2—61




STANDARD PARTS

Fig. 29 - Conveyor Drive Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354128

Ref. Part No. Serial Number Description Qty.
v 42 1005175 (000000- ) Chain, 1.654 Pitch. 92P Long 1
A 1016719 (000000- )  Kit, Repair, Inside Attmnt 1
A 1016732 (000000- ) Kit, Repair, Outside Attmnt 1
A 1015444 (000000- ) Pin Kit, Connecting 1
v 43 771009 (000000-006702 ) Motor, Hyd, Gear, [In] 24.2 B 2750 1
A 762116 (000000-006702 ) Seal Kit 1
v 43 767180 (006703- ) Motor, Hyd, Gear, Int 19.2 2900 1
A 762116 (006703- ) Seal Kit 1
44 06970 (000000- ) Screw, Hex, M12 X 1.75 X 45, 8.8 4
45 15331 (000000- ) Washer, Flat, 0.62 Sae 8
46 762464 (000000- )  Fitting, Hyd, E90, Om10/Fm10 2
47 1071813 (009607- ) Bearing, RIr, 50mmb 90mmd 28mmw [Sphrcl] 2
48 1071330 (009607- ) Seal, Lip, 50 X 90 X 8 2
49 1071248 (009607- ) Coupling, Shaft 2
50 1071278 (009607- ) Shaft, Center 1
51 1071279 (009607- ) Shaft, Stub 1
52 1071723 (009607- ) Housing, Brg 2
53 375642 (009607- )  Collar, Split, 2.00b .69w 2/Bolt Stl 2
54 06972 (009607- ) Screw, Hex, M12 X 1.75 X 60, 8.8 6
55 08711 (009607- ) Nut, Hex, Lock, M12 X 1.75, NI 6
56 763043 (009607- )  Washer, Flat, Belleville, M12 12
57 1071292 (009607- ) Hub, Sprkt 1
2—62 Sentinel 331004 (2-2016)



STANDARD PARTS

Sentinel 331004 (10-07) 2—-63



STANDARD PARTS

Fig. 30 - Conveyor Idler Group

2—-64 Sentinel 331004 (2-2016)



STANDARD PARTS

Fig. 30 - Conveyor Idler Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354129

Ref. Part No. Serial Number Description Qty.
1 1005936 (000000- ) Bar, Retainer 2
2 11516 (000000- ) Pin, Roll, .250 D X 1.75l, .250/.256 4
3 28270 (000000- ) Pin, Roll, .187 D X 0.75l, .187/.192 18
4 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
5 32486 (000000- ) Washer, Flat, 0.50 Sae 8
6 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
7 1006031 (000000- ) Plate, Brg 1
8 1017496 (000000-009606 ) Housing, Brg 1
9 1005312 (000000-009606 ) Bearing, Ball, 50mm 2
10 1006852 (000000-009606 ) Shaft, Stub 1
11 1008020 (000000- ) Ring, Retaining, Ext, 50mm 1
12 26927 (000000-009606 ) Fitting, Pipe, Str, Pm02/Pm02 02.0l,Blk 1
13 11848 (000000-009606 ) Fitting, Pipe, Cplg, Pf02 Full Black 1
14 50270 (000000-009606 ) Fitting, Grease, Str Pm02 . L 1
15 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
16 1007315 (000000- ) Plate, Cover 1
17 41345 (000000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 4
18 32486 (000000- ) Washer, Flat, 0.50 Sae 4
19 1005242 (000000-009606 ) Hub, Sprkt 1
20 1008021 (000000-009606 ) Seal 1
21 1008022 (000000-009606 ) Key, Rt, 14MmX09 2
22 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
23 1005171 (000000-006881 )  Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W 1
23 1025192 (006882- )  Sprocket, 1.654p, 19tooth, 4.50b, Split 1
24 39284 (000000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 12
25 41187 (000000- ) Washer, Belleville, .38 12
26 1006391 (000000- ) Angle, Guide 2
v 27 761111 (000000- )  Bearing, Flange 1
A 28 765817 (000000- ) Cap, Bearing, Lower 1
29 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 3
30 765806 (000000- )  Spacer, Strap 2
31 765805 (000000- )  Strap, Retainer, Bearing Cup 1
32 32485 (000000- )  Washer, Flat, .38 Sae 2
33 45290 (000000- ) Screw, Flt, .38-16X2.00, Al 2
34 1005248 (000000-009606 ) Hub, Sprkt 1
34 1071292 (009607- ) Hub, Sprkt 1
35 375642 (000000- ) Collar, Split, 2.00b 3.00d .69w, Sl 2
36 1005173 (000000- ) Wheel, Traction 1
v 37 1005175 (000000- ) Chain, 1.654 Pitch. 92P Long 1
A 1016719 (000000- ) Kit, Repair, Inside Attmnt 1
A 1016732 (000000- ) Kit, Repair, Outside Attmnt 1
A 1015444 (000000- ) Pin Kit, Connecting 1
38 1005678 (000000- ) Angle, Paddle, Conveyor 13
39 1005719 (000000- )  Strip, Paddle, Conveyor 13
40 1005718 (000000- )  Strip, Retainer, Paddle 13
41 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 117
42 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 117
43 1005722 (000000- ) Spacer, Paddle 52
44 16930 (000000- ) Screw, Hex, M10 X 1.5 X 50, 8.8 52
45 08166 (000000- ) Nut, Hex, Stover, M10 X 1.5 52
Sentinel 331004 (7-2013) 2—65




STANDARD PARTS

Fig. 30 - Conveyor Idler Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354129

Ref. Part No. Serial Number Description Qty.
46 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
47 1071292 (009607- ) Hub, Sprkt 1
48 77752 (000000- ) Screw, Hex, M16 X 2.0 X 70, 8.8, FI 1
49 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 1
50 15331 (000000- ) Washer, Flat, 0.62 Sae 4
51 1071723 (009607- ) Housing, Brg 1
52 1071330 (009607- ) Seal, Lip, 50 X 90 X 8 2
53 1071813 (009607- ) Bearing, RIr, 50mmb 90mmd 28mmw [Sphrcl] 1
2—66 Sentinel 331004 (2-2016)



STANDARD PARTS

Sentinel 331004 (10-07) 2—-67



STANDARD PARTS

Fig. 31 - Conveyor Tension Group

Sentinel 331004 (2-2016)

2—-68



STANDARD PARTS

354130

Fig. 31 - Conveyor Tension Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

Ref. Part No. Serial Number Description Qty.
1 1005954 (000000- )  Frame WiIdt, Conveyor 1
2 1005925 (000000- ) Block Widt, Spring 2
3 11516 (000000- ) Pin, Roll, .250 D X 1.75I, .250/.256 8
4 1010423 (000000- ) Spring, Ure 4
5 1009951 (000000- ) Link 4
6 1007331 (000000- ) Block, Retainer 2
7 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
8 32486 (000000- ) Washer, Flat, 0.50 Sae 2
9 1005923 (000000- ) Spring, Cmpr 4

10 1006006 (000000- ) Plug 4
11 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 2
12 1007105 (000000- ) Pin Widt, Clevis 2
13 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
14 32483 (000000- ) Washer, Flat, 0.25 Sae 2
15 1023833 (000000- ) Plate WIdt, Lift, Conveyor, Rh 1
16 1023835 (000000- ) Plate WIdt, Lift, Conveyor, Lh 1
17 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 8
18 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
19 1007959 (000000- )  Fitting, Hyd, E90, Fm06/0Om04 4
20 762435 (000000- )  Fitting, Hyd, Tee, Om06/0OmO06/Ff06 1
21 1005819 (000000- ) Angle, Guide 4
22 765845 (000000- ) Guide, Chain, Steel 4
23 763092 (000000- ) Rivet, Blind, .188d X 0.45 X .38d, Ss 32
24 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 12
25 1019488 (000000- ) Plate, Deflector 2

Sentinel 331004 (2-2016) 2—69



STANDARD PARTS

Fig. 32 - Conveyor Lift Group, Right

2-70 Sentinel 331004 (10-07)



STANDARD PARTS

354131
Fig. 32 - Conveyor Lift Group, Right
Ref. Part No. Serial Number Description Qty.
v 9003311 (000000- ) Tower Kit, Conveyor, Lift, Rh, Repimt 1
AV 9003314 (000000- )  Tower Assy, Conveyor, Lift, Rh 1
AA 1 1006801 (000000- ) Support Widt, Conveyor 1
AA 2 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (000000- ) Arm, Lift 1
AA 5 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz 5
AA 6 1007616 (000000- ) Pin Widt, Clevis 2
AA 7 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (000000- ) Washer, Belleville, M06 2
AA 9 1006648 (000000- ) Link, Upper 1
Aa 10 1006519 (000000- )  Shaft, Eccentric 1
Aa 11 15331 (000000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (000000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (000000- ) Retainer, Roller 1
Aa 15 32129 (000000- ) Screw, Flt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (000000- ) Link WIdt, Push 1
AA 17 1007764 (000000- ) Pin, Pivot 1
AA 18 09162 (000000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (000000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (000000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (000000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (000000- ) Roller, Guide 1
AA 24 1006556 (000000- ) Sleeve 1
AA 25 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (000000- ) Roller, Guide 1
AA 28 1008644 (000000- ) Retainer, Roller 1
AA 29 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
Aa 30 32491 (000000- ) Washer, Flat, 0.31 Std 1
A 31 1009447 (000000- ) Plate, Sppt 2
A 32 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (000000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (000000- ) Washer, Flat, 0.62 Sae 1
A 36 1007105 (000000- ) Pin Widt, Clevis 2
A 37 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (000000- ) Washer, Belleville, M06 2
39 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (000000- )  Fitting, Hyd, E90, Om04/Fm04 1
41 762427 (000000- ) Fitting, Hyd, E90, Fm04/0Om04 1
42 1008607 (000000- ) Stop, Down, Adj 1
43 222516 (000000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760757 (000000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
47 763061 (000000- )  Bumper, Engine Door 1
48 1009614 (000000- ) Bracket, Latch 1
Sentinel 331004 (2-2016) 2-71




STANDARD PARTS

354131
Fig. 32 - Conveyor Lift Group, Right
Ref. Part No. Serial Number Description Qty.
49 1009653 (000000- ) Plate, Strike 1
50 32491 (000000- ) Washer, Flat, 0.31 Std 6
51 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 3
52 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1

2-72 Sentinel 331004 (10-07)



STANDARD PARTS

Sentinel 331004 (10-07) 2-73



STANDARD PARTS

Fig. 33 - Conveyor Lift Group, Left

2-74 Sentinel 331004 (10-07)



STANDARD PARTS

354132
Fig. 33 - Conveyor Lift Group, Left
Ref. Part No. Serial Number Description Qty.
\Y 9003312 (000000- ) Tower Kit, Conveyor, Lift, Lh, Replmt 1
AV 9003315 (000000- )  Tower Assy, Conveyor, Lift, Lh 1
AA 1 1006801 (000000- ) Support Widt, Conveyor 1
AA 2 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (000000- ) Arm, Lift 1
AA 5 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz 5
AA 6 1007616 (000000- ) Pin Widt, Clevis 2
AA 7 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (000000- ) Washer, Belleville, MO6 2
AA 9 1006648 (000000- ) Link, Upper 1
Aa 10 1006519 (000000- )  Shaft, Eccentric 1
Aa 11 15331 (000000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (000000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (000000- ) Retainer, Roller 1
Aa 15 32129 (000000- ) Screw, Flt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (000000- ) Link WIdt, Push 1
AA 17 1007764 (000000- ) Pin, Pivot 1
AA 18 09162 (000000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (000000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (000000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (000000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (000000- ) Roller, Guide 1
AA 24 1006556 (000000- ) Sleeve 1
AA 25 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (000000- ) Roller, Guide 1
AA 28 1008644 (000000- ) Retainer, Roller 1
AA 29 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
Aa 30 32491 (000000- ) Washer, Flat, 0.31 Std 1
A 31 1009447 (000000- ) Plate, Sppt 2
A 32 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (000000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (000000- ) Washer, Flat, 0.62 Sae 1
A 36 1007105 (000000- ) Pin Widt, Clevis 2
A 37 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (000000- ) Washer, Belleville, MO6 2
39 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (000000- )  Fitting, Hyd, E90, Om04/Fm04 1
41 771029 (000000- )  Fitting, Hyd, Tee, Om04/Fm04/Fm04 1
42 1008607 (000000- )  Stop, Down, Adj 1
43 222516 (000000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760828 (000000- ) Rod, Thrd, 1 End, M12x1.75 07.9I 1
47 763061 (000000- )  Bumper, Engine Door 1
48 1009651 (000000- ) Bracket, Plate, Latch, Door, Lh 1
Sentinel 331004 (10-08) 2-75




STANDARD PARTS

Ref.

49
50
51
52

Part No.
1009653
32491
39313
06968

Fig. 33 - Conveyor Lift Group, Left

Serial Number

(
(
(
(

000000-
000000-
000000-
000000-

~— — ~— ~—

Description

Plate, Strike

Washer, Flat, 0.31 Std

Nut, Hex, Std, M12 X 1.75

Screw, Hex, M12 X 1.75 X 35, 8.8

354132

Qty.

—_ W o -

Sentinel 331004 (10-07)



STANDARD PARTS

Sentinel 331004 (10-07) 2-77



STANDARD PARTS

Fig. 34 - Hopper Group

2-78 Sentinel 331004 (10-08)



STANDARD PARTS

354117
Fig. 34 - Hopper Group
Ref. Part No. Serial Number Description Qty.
1 1070678 (000000- ) Hopper Widt 1
2 1072320 (000000- ) Door Widt, Hppr 1
3 1042226 (000000- ) Cylinder, Hyd, 1.5b 11.01 02.94strk 3000 1
4 1015530 (000000- ) Rivet, Blind, .156d X 1.001 X .31d, Alm 2
5 760598 (000000- ) Hook, Door Release 1
6 760586 (000000- ) Pin, Hydraulic Cylinder 1
7 760577 (000000- ) Bushing 1
8 765614 (000000- ) Pivot Widt, Hopper Right 1
9 760682 (000000- ) Pin, Hyd Cyl 2
10 765612 (000000- ) Pivot Widt, Hopper Left 1
11 1009254 (000000- ) Panel, Hppr, Skirt, Rh 1
12 1009237 (000000- ) Panel, Hppr, Lh 1
13 1009191 (000000- ) Cover, Line, Hyd 1
14 1049971 (000000- ) Alarm, Backup, 12-48Vdc 112Dba 1
15 760647 (000000- )  Bracket,Cable Mount 1
16 762035 (000000- ) Motor, Hyd Shaker W/End Ports (See Breakdowns) 1
17 760548 (000000- ) Beater Bar, Filter Bag 1
18 763244 (000000- ) Seal, Shaft 2
19 760543 (000000- ) Bushing, Rear Support 1
20 763278 (000000- ) Bearing, Sleeve 1
21 760523 (000000- ) Clamp, Gasket, Front 2
22 760504 (000000- ) Shutter, Vacuum 1
23 762426 (000000- ) Ftg-Hyd, Str 2
24 762437 (000000- ) Ftg-Hyd, E90 1
25 61923 (000000- ) Alarm, Backup, Smart 1
26 367679 (000000- ) Thermostat Assembly,155 Deg 1
27 82733 (000000- ) Gasket, Fire Switch 1
28 760522 (000000- )  Gasket,Hopper Opening 1
29 760565 (000000- ) Gasket,Rear Hopper Door 1
30 770176 (000000- ) Switch, Snap Actn, 12vdc 15a No 1
31 763284 (000000- ) Bushing 2
32 763075 (000000- ) Rivet, Pop .156Dx.710x.312Dhd 30
33 760663 (000000- ) Cable, Hopper Door Hook 1
34 761417 (000000- ) Bar Flat, Rubber Hopper 1
35 47801 (000000- ) Ftg, Grease 2
36 19065 (000000- )  Washer Flt 08 18
37 761542 (000000- ) Angle, Switch 1
38 1009367 (000000- ) Plate, Mtg, License 1
39 46711 (000000- ) Light, Panl, 12vdc, Clr, 1.5d 1

Sentinel 331004 (7-2013) 2-79



STANDARD PARTS

Fig. 35 - Hopper Filter Bags Group

Sentinel 331004 (3-2015)

2-80



STANDARD PARTS

Fig. 35 - Hopper Filter Bags Group

09190

Ref. Part No. Serial Number Description Qty.
v 761505 (000000- )  Filter Bag Assy, Hopper 1
A 1 1041780 (000000- )  Filter, Bag [Sentinel] 1
A 2 760536 (000000- )  Separator, Filter Bag 10
A 3 760545 (000000- ) Rod WiIdt, Filter Bag 20
A 4 760535 (000000- ) Rack, Filter Bag 1
5 760529 (000000-009837 ) Bracket, Filter Bag 2
6 760550 (000000-009837 ) Bar, Stop, Filter Bag 3
7 1009199 (000000- ) Cover, Flir, Bag 1
8 1015179 (000000- ) Seal, Afmkt, Ure, Adh, 0.50, 1.00W 20Ft 1
9 760540 (000000- ) Seal, Bulb, Str, 0.75d .19grip 204.0I 1
10 763075 (000000- ) Rivet, Blind, .156d X 0.71 X .31d 28
11 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 28
12 32490 (000000- ) Washer, Flat, 0.25, Std 6
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
14 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
15 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
16 1074455 (009838- ) Panel WIdmt, Filter 1
Sentinel 331004 (3-2015) 2-81




STANDARD PARTS

Fig. 36 - Hopper Tilt Cylinders Group

Sentinel 331004 (10-07)

2-82



STANDARD PARTS

Fig. 36 - Hopper Tilt Cylinders Group

351893

Ref. Part No. Serial Number Description Qty.
1 765450 (000000- ) Base, LIft, Lower 1
v 2 1029852 (000000- ) Cyl, Hyd, 2.5b, 27.3I, 17.7strk 3000 2
A 1035699 (000000- ) Seal Kit, Cyl, Hyd 1
A 1035701 (000000- ) Valve, Check, Cyl, Hyd 1
3 762435 (000000- ) Ftg-Hyd, Tee 1
4 762432 (000000- ) Ftg-Hyd, Elbow 2
5 760682 (000000- ) Pin Weldment, Safety Leg Lower 4
6 770176 (000000- ) Switch, Snap Actn, 12Vdc 15A No 1
7 762434 (000000- ) Ftg-Hyd, Tee 3
8 47801 (000000- ) Ftg, Grease 4
9 59965 (000000- ) Switch Assy, Roller-No 1
10 770025 (000000- )  Bracket, Switch 1
11 760447 (000000- ) Spring, Overload Switch 1
12 762443 (000000- )  Fitting, Hyd 1
Sentinel 331004 (10-07) 2—-83




STANDARD PARTS

- Hopper Support Cylinder Group

2-84 Sentinel 331004 (10-07)



STANDARD PARTS

351895
Fig. 37 - Hopper Support Cylinder Group

Ref. Part No. Serial Number Description Qty.
1 760673 (000000- ) Hopper Support, Upper W/Label 1
2 761524 (000000- ) Clip, Finger Clip, Metal 1
3 760691 (000000- )  Hopper Support, Lower 1
4 760660 (000000- ) Clip, Finger Clip 1
5 760554 (000000- ) Tie Rod, Hopper Support 2
6 760824 (000000- ) Pin W/Label 1
7 760695 (000000- ) Pin Weldment,Safety Leg Upper 1
8 47801 (000000- ) Ftg, Grease.25-28th Strt .63L 2
9 760679 (000000- ) Pin Weldment,Safety Leg Lower 1

10 760668 (000000- ) Bracket, Extended Pin 1

Sentinel 331004 (10-07) 2-85



STANDARD PARTS

Fig. 38 - Hopper Vacuum Fan Group

10

2—-86 Sentinel 331004 (10-07)



STANDARD PARTS

351897

Fig. 38 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 760562 (000000- ) Impeller, Intake 2
2 760560 (000000- ) Plate, Fan Housing 2
3 760566 (000000- ) Plate, Cover, Fan Housing 2
4 762032 (000000-007257 ) Motor, Hyd Vac Fan (See Breakdowns) 2
v 4 1036050 (007258- ) Motor, Hyd, Vacfan, 1.06 [Cid] 2
A 1036052 (007258- ) Seal Kit, Hyd, Motor 1
5 1009224 (000000- ) Guard, Motor 1
6 762468 (000000- ) Ftg-Hyd, Str 3
7 762432 (000000- ) Ftg-Hyd, E90 1
8 762469 (000000- ) Ftg-Hyd, E9O 1
9 762436 (000000- ) Ftg-Hyd, Tee 1
10 770154 (000000- ) Insulation, Acstc, Vacfan 1

Sentinel 331004 (10-07) 2-87



STANDARD PARTS

Fig. 39 - Cab Group, Front

Sentinel 331004 (11-2016)

2—-88



STANDARD PARTS

354133
Fig. 39 - Cab Group, Front

Ref. Part No. Serial Number Description Qty.
1 1009821 (000000-009837 ) Console, Steering 1
2 1074108 (000000- ) Louver, Nozzle, Spindle, Blk 6
3 1073583 (000000- ) Plate, Door Latch, Cab 2
4 1074109 (000000- ) Mount, Adapter, Wiper Blade 1
5 1074110 (000000- ) Nozzle, Spray, Windshield Washer 1
761738 (000000- ) Nozzle Kit, Spray, Windshield 1
6 1074111 (000000- )  Arm, Wiper, 28 Inch 1
7 1074112 (000000- ) Blade, Wiper, 28 Inch 1
8 1073963 (000000- )  Filter, Air, Foam, Recirculation 2
9 1074333 (000000- )  Filter, Air, Cab [Merv 15] 1
10 769659 (000000-009837 ) Cover Assy, Fltr 1
10 1073015 (009838- ) Plate, Grill, Cab 1
11 1074118 (000000- ) Arm, Drive, Wiper 1
12 1074119 (000000- )  Pivot, Shaft, Wiper 1
13 1074113 (000000- ) Motor, Wiper, 12vdc 1
14 769071 (000000- ) Link Kit, Connecting 1
15 769620 (000000-009941 )  Clip, Wndw, Blk [Glued-In Win] 3
16 1074050 (000000- ) Windshield, Front, Cab 1
17 1073028 (009838- ) Plate, Control Panl, Cab 1
18 1054874 (000000- )  Screw, Pan, Phl, 10-16 X .75, Blk 12
19 1074393 (000000- )  Grommet, Rbr, 1.00id, F/1.4h, .09 Matl 2
20 1074212 (000000- )  Catch, Strike, .44-14 X .71, 0.68d 2
21 43955 (000000- ) Nut, Hex, Std, .44-14, 5 2
22 16931 (000000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 7
23 32491 (000000- ) Washer, Flat, 0.31, Std 4
24 06943 (000000- )  Screw, Hex, M6 X 1.00 X 20, 8.8 4
25 32483 (000000- ) Washer, Flat, 0.25, Sae 4
26 1074703 (000000- ) Spacer, Neoprene, 0.125x0.38x2.00, Psa 4
27 1074824 (000000- ) Label, Striping, Black 1
28 1074444 (009838- ) Bracket, Column, Steering 1
29 768467 (009838- ) Seal, Bulb, Str, 0.22h .35w , Adh 3
30 1073015 (009838- ) Plate, Grill, Cab 1
31 41186 (009838- ) Washer, Flat, Belleville, .31 4

Sentinel 331004 (11-2016) 2—-89



STANDARD PARTS

Fig. 40 - Cab Group, Rear

Sentinel 331004 (3-2018)

2-90



STANDARD PARTS

s
®
b

Part No.
1073941
1073944
1073942
1073945
1030017
9001923
9001924
1028188
9 1028021
16931

11 32490

08709

1028186
1028112
1074903
1073047
1074904
1072919
1074901
1072918
1074902
1072918
35710

50902

16931

09145

32490

1074178

o~NO O~ WN =

Serial Number

Fig. 40 - Cab Group, Rear

—— e e e e e v e v e e N e e N N e S N N S S S N S~

Description

Insulation, Acstc, Upper, Rh
Insulation, Acstc, Rear, Rh
Insulation, Acstc, Upper, Lh
Insulation, Acstc, Rear, Lh

Plug, Hole, Rnd, 2.25H .03-.25, Blk Nyl

Seatbelt Kit, Rh, Ci

Seatbelt Kit, Lh, Ci

Seatbelt, Rh

Bracket, Seatbelt, Rh

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.25 Std

Nut, Hex, Lock, M8 X 1.25, NI
Seatbelt, Lh

Bracket, Seatbelt, Lh

Plate, Rh Int Side Panel, Bottom
Plate, Rh Int Side Panel, Bottom
Plate, Lh Int Side Panel, Bottom
Plate, Lh Int Side Panel, Bottom
Plate, Int Side Panel, Top

Plate, Int Side Panel, Top

Plate, Int Side Panel, Top

Plate, Int Side Panel, Top
Screw, Hex, .38-16 X 3.75, G5
Nut, Hex, Lock, .38-16, NI
Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Pan, Phl, M6 X 1.00 X 16, 4.8
Washer, Flat, 0.25, Std

Plate, Floor Step, Cab

354134

Qty.

— 0O O N MNN - = a2 2 2NN -

Sentinel 331004 (11-2016)




STANDARD PARTS

Fig. 41 - Cab Door Mount and Covers Group

Sentinel 331004 (2-2016)

2-92



STANDARD PARTS

354135
Fig. 41 - Cab Door Mount and Covers Group
Ref. Part No. Serial Number Description Qty.
1 1074911 (000000-009941 ) Cap, nut, 0.38 Hex, Nyl, Blk 12
2 20175 (000000-009941 ) Screw, Hex, .38-16 X 4.50, G5 6
3 1074274 (000000-009941 ) Washer, Brass, 0.38 B, 0.62D, 0.06 T 12
4 50902 (000000-009941 ) Nut, Hex, Lock, .38-16, NI 6
5 1073503 (000000- ) Plate, Side Cover, Cab 1
6 768467 (000000- ) Seal, Bulb, Str, 0.22h .35w , Adh 1
7 1069312 (000000- ) Screw, Pan, Phl, M6 X 1.0 X 16, Blk 4
8 1073962 (000000- ) Mat, Floor, Lh 1
9 1073982 (000000- ) Mat, Floor, Rh 1
10 1074114 (000000- ) Louver, Adj, Heat-A/C, 49mm X 121mm 2
11 1054874 (000000- ) Screw, Pan, Phl, 10-16 X .75, Blk 4
12 1073961 (000000- ) Insulation, Acstc, Ctr Console, Rh 1
13 1074433 (000000- ) Plug, Foam, Profile Tube End 4
14 1073041 (000000- ) Base Widt, Seat, Lh 1
15 768447 (000000- ) Support, Seat, Driver 1
16 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
17 41186 (000000- ) Washer, Flat, Belleville, .31 20
18 1074115 (000000- ) Strap, Retainer, Door 2
19 1074806 (009942- ) Hinge, Horizontal Adj, Cab 2
20 06956 (009942- ) Screw, Hex, M8 X 1.25 X 45, 8.8 2
21 01685 (009942- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
22 1074911 (009942- ) Cap, Nut, 0.38 Hex, Nyl, Blk 12
23 39231 (009942- ) Screw, Hex, .38-16 X 5.00, G5 6
24 1074274 (009942- ) Washer, Brass, 0.38 B, 0.62D, 0.06 T 18
25 50902 (009942- ) Nut, Hex, Lock, .38-16, NI 6
Sentinel 331004 (2-2016) 2-93




STANDARD PARTS

Fig. 42 - Cab Door Group, Right (S/N 000000-009941)

2-94 Sentinel 331004 (2-2016)



STANDARD PARTS

Ref. Part No.
372287
41620
32983
08708
1074278
32491
382726
1073922
09164
1074395
10 1074396
11 32490
12 1074434
13 1074476
14 1074435
15 768497

o~NO O~ WN =

17 1074220
18 1074221
1074216
1074436
769653
372325
372326

> J
[(e]

> > > > >

> J
N NN —
N = O ©

Fig. 42 - Cab Door Group, Right (S/N 000000-009941)

Serial Number

(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941
(000000-009941

~— Y e v v e v e e v e N e N S N e N N S N

Description

Door Assy, Rh

Screw, Hex, .31-18 X 1.00, 8

Nut, Hex, Lock, .31-18, NI

Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.32b, 0.88d, 0.06, Nyl
Washer, Flat, 0.31, Std

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8
Pane, Wndw, Rh, Lower, Door
Screw, Pan, Phl, M6 X 1.00 X 20, 4.8
Bushing, 0.26id, 0.500d, Nylon
Grommet, Rbr, 0.50id, F/0.8h, .25 Matl
Washer, Flat, 0.25, Std

Mirror, 8 X 12 Convex, Blk

Mirror, 8 Inch Od, Convex

Clamp, Mirror, 0.75 Od Tube

Insert, M8 X 1.25 (Vario Brush)

Cover, Door Latch, Rh

Lever, Inside Door Release, Rh
Handle, External Door Release
Key, Door, Sentinel Cab

Tube, Mirror, Ext, 24.5inch
Door WIdt, Rh

Pane, Wndw, Slide, Rh

354136

Qty.

B T T T S G WP S & ) B ) T S A | N e S A e T A I O IR N\, I & I

Sentinel 331004 (2-2016)




STANDARD PARTS

Fig. 43 - Cab Door Group, Right (S/N 009942- )




STANDARD PARTS

354136
Fig. 43 - Cab Door Group, Right (S/N 009942- )

Ref. Part No. Serial Number Description Qty.
v 1073936 (009942- ) Door Assy, Rh 1
A 1 41620 (009942- ) Screw, Hex, .31-18 X 1.00, 8 2
A 2 32983 (009942- ) Nut, Hex, Lock, .31-18, NI 2
A 3 08708 (009942- ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 4 1074278 (009942- ) Washer, Flat, 0.32b, 0.88d, 0.06, Nyl 2
A 5 01685 (009942- ) Washer, Flat, 0.38B 0.88D .08, Ss 4
A 6 1019526 (009942- ) Screw, Pan, Phl, M6 X 1.00 X 25, Ss 1
A 7 1073922 (009942- ) Pane, Wndw, Rh, Lower, Door 1
A 8 09164 (009942- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 1
A 9 1074395 (009942- ) Bushing, 0.26id, 0.500d, Nylon 2
A 10 1074396 (009942- ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 1
A 11 01684 (009942- ) Washer, Flat, 0.27B 0.69D .05, Ss 4
A 12 1074434 (009942- ) Mirror, 8 X 12 Convex, Blk 1
A 13 1074476 (009942- ) Mirror, 8 Inch Od, Convex 1
A 14 1074435 (009942- ) Clamp, Mirror, 0.75 Od Tube 2
A 15 768497 (009942- ) Insert, M8 X 1.25 (Vario Brush) 4
A 16 1075360 (009942- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 20Ft 1
A 17 1074220 (009942- ) Cover, Door Latch, Rh 1
A 18 1074221 (009942- ) Lever, Inside Door Release, Rh 1
AV 19 1074216 (009942- ) Handle, External Door Release 1
AA 1074436 (009942- ) Key, Door, Sentinel Cab 1
A 20 1074437 (009942- ) Bracket, Mtg, Mirror, 24.5 Inch 1
A 21 372325 (009942- ) Door Widt, Rh 1
A 22 372326 (009942- ) Pane, Wndw, Slide, Rh 1
A 23 50902 (009942- ) Nut, Hex, Lock, .38-16, NI 1
A 24 1074841 (009942- )  Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole 1
A 25 25046 (009942- ) Screw, Hex, .25-20 X 1.00, G5 1
A 26 32483 (009942- ) Washer, Flat, 0.25, Sae 1

27 56992 (009942- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl (No Vario Brush) 4

28 32492 (009942- ) Washer, Flat, 0.38, Std 1

29 1075201 (009942- ) Washer, Flat, 0.50B 1.00D .06, Neo 1

Sentinel 331004 (11-2016) 2-97



STANDARD PARTS

Fig. 44 - Cab Door Group, Left (S/N 000000-009941)

2-98 Sentinel 331004 (2-2016)



STANDARD PARTS

354137
Fig. 44 - Cab Door Group, Left (S/N 000000-009941)
Ref. Part No. Serial Number Description Qty.
v 372286 (000000-009941 ) Door Assy, Lh 1
A 1 41620 (000000-009941 ) Screw, Hex, .31-18 X 1.00, G8 2
A 2 32983 (000000-009941 ) Nut, Hex, Lock, .31-18, NI 2
A 3 08708 (000000-009941 ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 4 1074278 (000000-009941 ) Washer, Flat, 0.32b, 0.88d, 0.06, Nyl 3
A 5 32491 (000000-009941 ) Washer, Flat, 0.31, Std 2
A 6 382726 (000000-009941 ) Screw, Pan, Phl, M6 X 1.00 X 25, 4.8 1
A 7 1073935 (000000-009941 ) Pane, Wndw, Lh, Lower, Door 1
A 8 09164 (000000-009941 ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 1
A 9 1074395 (000000-009941 ) Bushing, 0.26id, 0.500d, Nylon 1
A 10 1074396 (000000-009941 ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 1
A 11 32490 (000000-009941 ) Washer, Flat, 0.25, Std 2
A 12 1074434 (000000-009941 ) Mirror, 8 X 12 Convex, Blk 1
A 13 1074476 (000000-009941 ) Mirror, 8 Inch Od, Convex 1
A 14 1074435 (000000-009941 ) Clamp, Mirror, 0.75 Od Tube 2
A 15 (000000-009941 ) 1
A 16 1074214 (000000-009941 ) Cover, Door Latch, Lh 1
A 17 1074215 (000000-009941 ) Lever, Inside Door Release, Lh 1
AV 18 1074216 (000000-009941 ) Handle, External Door Release 1
AA 1074436 (000000-009941 ) Key, Door, Sentinel Cab 1
A 19 1074437 (000000-009941 ) Bracket, Mtg, Mirror, 24.5 Inch 1
A 20 372330 (000000-009941 ) Door WiIdt, Lh 1
A 21 1074049 (000000-009941 ) Window, Slider, Lh 1
Sentinel 331004 (2-2016) 2-99




STANDARD PARTS

)

Fig. 45 - Cab Door Group, Left (S/N 009942-

2—-100



STANDARD PARTS

354137
Fig. 45 - Cab Door Group, Left (S/N 009942- )
Ref. Part No. Serial Number Description Qty.
v 1073859 (009942- ) Door Assy, Lh 1
A 1 41620 (009942- ) Screw, Hex, .31-18 X 1.00, G8 2
A 2 32983 (009942~ ) Nut, Hex, Lock, .31-18, NI 2
A 3 08708 (009942- ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 4 1074278 (009942- ) Washer, Flat, 0.32b, 0.88d, 0.06, Nyl 2
A 5 01685 (009942- ) Washer, Flat, 0.38B 0.88D .08, Ss 4
A 6 1019526 (009942- ) Screw, Pan, Phl, M6 X 1.00 X 25, Ss 1
A 7 1073935 (009942- ) Pane, Wndw, Lh, Lower, Door 1
A 8 09164 (009942- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 1
A 9 1074395 (009942- ) Bushing, 0.26id, 0.500d, Nylon 1
A 10 1074396 (009942- ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 1
A 11 01684 (009942~ ) Washer, Flat, 0.27B 0.69D .05, Ss 4
A 12 1074434 (009942- ) Mirror, 8 X 12 Convex, Blk 1
A 13 1074476 (009942- ) Mirror, 8 Inch Od, Convex 1
A 14 1074435 (009942- ) Clamp, Mirror, 0.75 Od Tube 2
A 15 1075360 (009942- ) Insert, M8 X 1.25 (Vario Brush) 1
A 16 1074214 (009942- ) Cover, Door Latch, Lh 1
A 17 1074215 (009942- ) Lever, Inside Door Release, Lh 1
AV 18 1074216 (009942- ) Handle, External Door Release 1
AA 1074436 (009942- ) Key, Door, Sentinel Cab 1
A 19 1074437 (009942- ) Bracket, Mtg, Mirror, 24.5 Inch 1
A 20 1073460 (009942- ) Door Widt, Cab, Lh 1
A 21 1074049 (009942- ) Window, Slider, Lh 1
A 22 1074841 (009942- )  Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole 1
A 23 50902 (009942- ) Nut, Hex, Lock, .38-16, NI 1
A 24 25046 (009942- ) Screw, Hex, .25-20 X 1.00, G5 1
A 25 32483 (009942- ) Washer, Flat, 0.25, Sae 1
A 26 56992 (009942- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 4
A 27 32492 (009942- ) Washer, Flat, 0.38, Std 1
A 28 1075201 (009942- ) Washer, Flat, 0.50B 1.00D .06, Neo 1

Sentinel 331004 (11-2016) 2-101



STANDARD PARTS

Fig. 46 - Cab Upper and Front Console Group

Sentinel 331004 (3-2015)

2—-102



STANDARD PARTS

354160
Fig. 46 - Cab Upper and Front Console Group
Ref. Part No. Serial Number Description Qty.
1 768430 (000000- ) Cover, Top 1
2 768431 (000000- ) Cover, Back 1
3 768425 (000000- ) Panel, Console, Upper, Switch 1
4 72970 (000000- ) Rivet, Plstc, .250d X 0.898 30
5 768443 (000000- ) Plate, Switch, Upper 1
6 762519 (000000- ) Bezel 2
7 762520 (000000- ) Bezel, Center 5
8 762522 (000000- ) Switch, Rocker, 28vdc 15a Spst On/Of 4
9 762523 (000000- ) Switch, Rocker, 28vdc 15a Dpst On/Of 1
10 761952 (000000-009837 ) Ashtray, Side Mounting, Chr (Replaced By None) 1
11 1074438 (000000- ) Lighter, Cigarette, 12Vdc 1
12 762525 (000000- ) Switch, Rocker, 250Vac 10A Dpdt On/Of/On 1
13 768453 (000000-009837 ) Bracket, Cable, Throttle 1
13 1074620 (009838- ) Bracket, Cable, Throttle, Slimline 1
14 762604 (000000- ) Controlbox, Pre-Heat 1
15 762547 (000000- ) Buzzer 1
16 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 5
17 19066 (000000- ) Washer, Flt, #10 2
18 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 5
19 31922 (000000- ) Flasher, Hd, 12vdc 25a, [10-57300] 1
20 768458 (000000- ) Lever, Throttle Contrl 1

Sentinel 331004 (2-2016) 2—-103



STANDARD PARTS

Fig. 47 - Cab Center Console and Seat Group

Sentinel 331004 (10-07)

2-104



STANDARD PARTS

354161
Fig. 47 - Cab Center Console and Seat Group
Ref. Part No. Serial Number Description Qty.
1 768493 (000000- ) Seat, Suspension, W/Connector 1
2 1057149 (000000- ) Seat, Std 1
2 765283 (000000- ) Kit, Seat, Suspension, Passenger 1
3 768432 (000000- ) Panel, Concole, Control, Center 1
4 1074114 (000000- ) Louver, Adj, Heat-A/C 2
5 768492 (000000- ) Duct, Air 2
6 768595 (000000- ) Insulation, Acstc, Console 1
7 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 1
8 768446 (000000- ) Bezel, Switch 1
9 768601 (000000- ) Lamp, Warning 1
10 768596 (000000- ) Plug, Lamp, Black 1
11 768554 (000000- ) Lamp, Warning 1
12 762519 (000000- ) Bezel 2
13 768610 (000000- ) Kit, Switch 1
14 768609 (000000- ) Kit, Switch 1
15 768551 (000000- ) Lamp, Warning 1
16 768552 (000000- ) Lamp, Warning 1
17 72970 (000000- ) Rivet, Plstc, .250d X 0.898 8
18 01493 (000000- ) Button, Plug, 1.00H .03-.12 [Black Nyl] 4
19 10962 (000000- ) Diode, Bridge 12.0a 2
20 19065 (000000- ) Washer, Flat, #08 4
21 06928 (000000- ) Screw, Pan, M 4 X 0.7 X 20, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M 4 X 0.7, NI 2
23 41142 (000000- ) Washer, Lock, Int-Ext, .38 1
24 32491 (000000- ) Washer, Flat, 0.31 Std 1
25 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
26 222290 (000000- ) Diode, Ele, Plug 10
27 57804 (000000- ) Relay, 12vdc, 40a, Spdt 10
28 762513 (000000- ) Fuse, 10 Amp 6
28 762514 (000000- ) Fuse, 15 Amp 7
28 762515 (000000- ) Fuse, 20 Amp 2
28 762583 (000000- ) Fuse, 25amp 1
28 762516 (000000- ) Fuse, 30 Amp 3
28 1009751 (000000- ) Fuse, 80a [Maxi] 1
29 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
30 32490 (000000- ) Washer, Flat, 0.25 Std 5
31 768434 (000000- ) Shroud, Instmt 1
32 768433 (000000- ) Bezel, Case, Instmt 1
33 763149 (000000- ) Screw, Pan, #06-7?? X 0.38, F/Plstc PI 8
34 12271 (000000- ) Nut, U, MO6 X 1.0 8
35 768581 (000000- ) Circuitboard, Power Supply 1
36 768603 (000000- ) Support, Circuitboard 3
37 1008586 (000000- ) Cover, Panl, Fuse, Cab [Sentinel] 1
38 768451 (000000- ) Latch, Cover, Access 2
39 768580 (000000- ) Sensor Assy, Directional, Level 1
40 768449 (000000- ) Plate, Console, Hold—-Down 1
41 1074768 (000000- ) Ciruitboard, Diode / Timer, Vario 1
42 10632 (000000- ) Grommet, Rbr, 0.89id, F/ 1.2h, .14matl 2

Sentinel 331004 (2-2016) 2—-105



STANDARD PARTS

Fig. 48 - Cab Lights, Visor, and Pedal Group

Sentinel 331004 (2-2016)

2—-106



STANDARD PARTS

351982
Fig. 48 - Cab Lights, Visor, and Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1075124 (000000- ) Pedal Widt, Propel, Cab 1
2 1073022 (000000- ) Bracket, Pedal, Cab 1
3 1074121 (000000- ) Visor, Sun, Tinted 2
4 1074141 (000000- ) Light, Signal, Amber 2
5 1074142 (000000- ) Grommet, Turn Signal 2
6 763054 (000000- ) Screw, Hex, M10 X 1.50 X 75, Ss 1
7 1074352 (000000- ) Light, Dome, Map, 12vdc 3x7 1
8 1045487 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 8
v 9 768550 (000000- ) Headlight, 12vdc, 55watt, Rt 2
A 768607 (000000- ) Lamp, 12vdc, 60/55watt, Halogen [H4] 1
v 10 768591 (000000- ) Light, Flood, Side Brush 1
A 768606 (000000- ) Lamp, 12vdc, 55watt, Halogen, Hd [H3] 1
11 56992 (000000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
12 768591 (000000- ) Light, Flood, Side Brush 1
A 768606 (000000- ) Lamp, 12vdc, 55watt, Halogen, Hd [H3] 1
13 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
14 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
15 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
16 48991 (000000- ) Screw, Pan, Phl, 10-24 X 1.25, G1 4
17 315884 (009838-009941 ) Cs, Plate, Propel Hole Cover 1

Sentinel 331004 (11-2016) 2-107



STANDARD PARTS

Fig. 49 - Cab Heater Group

Sentinel 331004 (10-07)

2—-108



STANDARD PARTS

354118
Fig. 49 - Cab Heater Group

Ref. Part No. Serial Number Description Qty.
1 769024 (000000- ) Coil, Heater 1
2 769039 (000000- ) Bracket, Coll 1
3 769040 (000000- ) Seal, Weatherstrip 2
4 761950 (000000- ) Valve, Water 1
5 769038 (000000- ) Hose, Heater 1
6 63810 (000000- ) Clamp, Wormdrive 6
7 769046 (000000- ) Hose, Heater 2
8 761946 (000000- ) Cable, Push-Pull 1
9 761927 (000000- ) Control, Cable, Rotary 1
10 761924 (000000- ) Switch, Fan, 3-Speed 1
11 761926 (000000- ) Knob, Switch 2

Sentinel 331004 (7-2013) 2—-109



Fig. 50 - Cab Blower Assembly

STANDARD PARTS

/%///%///////%////W/

AN
\ A

\\ 2
a / .
%//////////////W/

Sentinel 331004 (10-07)

2—-110



STANDARD PARTS

352512
Fig. 50 - Cab Blower Assembly

Ref. Part No. Serial Number Description Qty.
v 769036 (000000- ) Blower, Assy 1
A 1 769033 (000000- ) Housing, Blower 1
A 2 769032 (000000- ) Motor Assy, 12vdc, Blower, Lh 1
A 3 769031 (000000- ) Motor Assy, 12vdc, Blower, Rh 1
A 4 761936 (000000- ) Resistor, Block 2

Sentinel 331004 (10-07) 2-111



STANDARD PARTS

Fig. 51 - Electrical Instrument Panel Assembly

Sentinel 331004 (10-07)

2—-112



STANDARD PARTS

352002
Fig. 51 - Electrical Instrument Panel Assembly

Ref. Part No. Serial Number Description Qty.

v 9008173 (000000- ) Panel Kit, Instmt, Repimt [Sentinel} 1
AV 1074827 (000000- ) Panel Assy, Instmt [Sentinel] 1
AA 1 768587 (000000- ) Panel, Instrument 1
AA 2 73219 (000000- ) O Ring Seal 1
AA 3 27928 (000000- ) Grommet, Ribbon Cable 1
AA 4 768583 (000000- ) Cable, Ribbon, 34 Conductor 1
AA 5 364943 (000000- ) Seal, Connector, 60 Pin 1
AA 6 768584 (000000- ) Box, Instrument 1
AA 7 364942 (000000- ) Screw, Pan 2
AA 8 364292 (000000- ) Bracket, L 2
AA 9 02850 (000000- ) Nut, Hex 8
Aa 10 32515 (000000- ) Screw, Pan 2
AA 11 768582 (000000- ) Cable, Ribbon, 20 Conductor 1
AA 12 365183 (000000- ) Gasket, Box, Instrument 1
A 13 768586 (000000- ) Panel, Touch 1

9000452 (000000- ) Controller Kit, Micro, Replmt [Sentinel] 1

27964 (000000- ) Static Strap 1

Sentinel 331004 (2-2016) 2—-113



STANDARD PARTS

Fig. 52 - Steering Wheel Group

Sentinel 331004 (2-2016)

2-114



STANDARD PARTS

Ref. Part No.
1058996
768482
762501
762601
762602
762603
771014
762438
9 762427
10 762504
11 762517
12 768480
12 1034397
13 768457
14 57676
15 770023
16 26565
17 82727
18 762504
19 762517
20 1075003

> > > J
o~NO O~ WN =

Fig. 52 - Steering Wheel Group

Serial Number

000000-007053
000000-007053
007710-
007710-
007710-
000000-

~— O v e e e e N v N S N N N S N S S~

Description

Wheel, Steering, 14.0D 0.81B 36Tooth

Cover, Steering Wheel

Steering Column Switch

Switch, Assy Wipers

Switch, Assy Turn/Lights

Screw, Switch Assy

Steer-Control, Hyd,10 04.5 4000
Ftg-Hyd, Str

Ftg-Hyd, Elbow, 4-6

Switch, Key, Steering Column

Key, Ignition Switch

Column, Steering, 29.0l .81d 36tooth
Column, Steering, 29.0l .81d 36tooth
U Bolt

Nut, Steering Wheel

Rod, Thrd

Knob, Ball, 1.25d 0.38-16 Plstc
Plug, Hole, Rnd, 0.88h .03-.12, BIk N
Switch, Ignition [Cobo]

Key, Switch, Ignition

Keychain, Rectangle, Parts & Service

354119

Qty.

yl

i A B e e e e A T S A SN N I S S N S

Sentinel 331004 (2-2016)

2-115




STANDARD PARTS

Fig. 53 - Brush Group, Right Side (000000-009837)

2-116 Sentinel 331004 (3-2015)



STANDARD PARTS

354120
Fig. 53 — Brush Group, Right Side (000000-009837)
Ref. Part No. Serial Number Description Qty.
1 1007954 (000000-009837 ) Fitting, Hyd, E90, Fm06/0m10 2
v 2 771072 (000000-009837 ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000-009837 ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (000000-009837 ) Bracket,Hyd.Motor Support 1
4 768834 (000000-009837 ) Channel Weldt,Lower Support 1
5 761428 (000000-009837 ) Hub Weldt,Side Brush 1
6 768836 (000000-009837 ) Bar, Brush Support 3
7 1042138 (000000-009837 ) Cylinder, Hyd, 1.8b 07.71 01.70strk 3000 1
8 761229 (000000-009837 ) Pin,Hyd.Cylinder 1
9 763005 (000000-009837 ) Retaining Ring, M16 1
10 767644 (000000-009837 ) Shaft, Side Brush 1
11 768843 (000000-009837 ) Bracket,Side Brush Rh 1
12 761225 (000000-009837 ) Eyebolt, .50-13X3.5” 1
13 761223 (000000-009837 ) Spring 1
14 763003 (000000-009837 ) Bearing 2
15 762432 (000000-009837 ) Fitting, Hyd, E90, OmO06/ Fm06 1
16 47801 (000000-009837 ) Ftg, Grease.25-28Th Strt .63L 1
17 32985 (000000-009837 ) Nut, Hex, Lock, .50-13, NI 1
18 32493 (000000-009837 ) Washer, Flat, 0.50, Std 1
19 32969 (000000-009837 ) Washer, Flat, 1.00, Sae 1
20 08180 (000000-009837 ) Pin, Cotter, .125 X 2.00 1
21 768842 (000000-009837 ) Tube 6
22 767641 (000000-009837 ) Bearing, Flange 6
23 763007 (000000-009837 ) Bearing 1
24 39285 (000000-009837 ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
25 763042 (000000-009837 ) Washer, Belleville, M10 3
26 41346 (000000-009837 ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
27 763074 (000000-009837 ) Washer, Flat, M16, Fender [Din9021] 1
28 763043 (000000-009837 ) Washer, Belleville, M12 1
29 763139 (000000-009837 ) Washer, Flat, 1.12 Sae 2
30 06971 (000000-009837 ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
31 32486 (000000-009837 ) Washer, Flat, 0.50 Sae 13
32 08167 (000000-009837 ) Nut, Hex, Stover, M12 X 1.75 6
33 15331 (000000-009837 ) Washer, Flat, 0.62 Sae 2
34 33342 (000000-009837 ) Nut, Hex, Lock, M16 X 2.0, NI 2
35 06416 (000000-009837 ) Screw, Hex, M12 X 1.75 X 50, FI 1
36 763065 (000000-009837 ) Nut, Hex, Jam, M12 X 1.75, [Din439] 1
37 41346 (000000-009837 ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
38 08711 (000000-009837 ) Nut, Hex, Lock, M12 X 1.75, NI 2
39 09741 (000000-009837 ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
40 33440 (000000-009837 ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
Sentinel 331004 (3-2015) 2-117




STANDARD PARTS

Fig. 54 - Brush Group, Right Side (009838- )

2-118 Sentinel 331004 (3-2015)



STANDARD PARTS

354120
Fig. 54 - Brush Group, Right Side (009838- )

Ref. Part No. Serial Number Description Qty.
1 1007954 (009838- ) Fitting, Hyd, E90, Fm06/0Om10 2
v 2 771072 (009838- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (009838- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (009838- ) Bracket,Hyd.Motor Support 1
4 768834 (009838- ) Channel Weldt,Lower Support 1
5 761428 (009838- ) Hub Weldt,Side Brush 1
6 1074666 (009838- ) Bar, Brush Support 3
7 1042138 (009838- ) Cylinder, Hyd, 1.8b 07.71 01.70strk 3000 1
8 761229 (009838- ) Pin,Hyd.Cylinder 1
9 763005 (009838- ) Retaining Ring, M16 1
10 767644 (009838- ) Shaft, Side Brush 1
11 768843 (009838- ) Bracket,Side Brush Rh 1
12 761225 (009838- ) Eyebolt, .50-13X3.5” 1
13 761223 (009838- ) Spring 1
14 763003 (009838- ) Bearing 2
15 762432 (009838- ) Fitting, Hyd, E90, Om06/ Fm06 1
16 47801 (009838- ) Ftg, Grease.25-28Th Strt .63L 1
17 32985 (009838- ) Nut, Hex, Lock, .50-13, NI 1
18 32493 (009838- ) Washer, Flat, 0.50, Std 1
19 32969 (009838- ) Washer, Flat, 1.00, Sae 1
20 08180 (009838- ) Pin, Cotter, .125 X 2.00 1
21 768842 (009838- ) Tube 8
22 767641 (009838- ) Bearing, Flange 8
23 763007 (009838- ) Bearing 1
24 39285 (009838- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
25 763042 (009838- ) Washer, Belleville, M10 3
26 41346 (009838- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
27 763074 (009838- ) Washer, Flat, M16, Fender [Din9021] 1
28 763043 (009838- ) Washer, Belleville, M12 1
29 763139 (009838- ) Washer, Flat, 1.12 Sae 2
30 06971 (009838- ) Screw, Hex, M12 X 1.75 X 50, 8.8 9
31 32486 (009838- ) Washer, Flat, 0.50 Sae 18
32 08167 (009838- ) Nut, Hex, Stover, M12 X 1.75 9
33 15331 (009838- ) Washer, Flat, 0.62 Sae 2
34 33342 (009838- ) Nut, Hex, Lock, M16 X 2.0, NI 2
35 06416 (009838- ) Screw, Hex, M12 X 1.75 X 50, FI 1
36 763065 (009838- ) Nut, Hex, Jam, M12 X 1.75, [Din439] 1
37 41346 (009838- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
38 08711 (009838- ) Nut, Hex, Lock, M12 X 1.75, NI 2
39 09741 (009838- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
40 33440 (009838- ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
41 1074441 (009838- ) Shaft, Brush, Side 1
42 769589 (009838- ) Sleeve, 0.47B 1.25D 0.8L Stl PI 2

Sentinel 331004 (3-2015) 2-119



Fig. 55 - Hydraulic Schematic (000000-008742)

LIINI_3OUVHO, & |_
dNNd T3d0¥d OL !
19'— _H_ H

m £0°1:00°t

AN

A
(e
/.W‘\
(NOLJO) dnnd Hsnaa o o 4 od
o
| =t
b ! M =7
Eo_ma « _ @d s
1
|
ciLl
_ nﬂL..---..le
un 80 = =
EHE A_ _ Lod LAS
1
| oS
1
LA ]
1HOIY m 6/S Mi[QTm
¥Io 6LL ol
147 | ME[Q
1
1
b il

1
1
|
_ ISd
1 002—06
[ o
n._m _.ﬂ\o
I I
_
N._._
| CLAS
YOAINOD _ He
A0 Ve an! >
IN] -~
i _ W AS
auvm04 '
ws| ..
= 1Sd 0012

le0'e

YIANIMAD
NOOY¥8 NIVA

STANDARD PARTS

1009593

Y3IANMAD
1417 "ANOD

Sentinel 331004 (12-03)

2—-120




STANDARD PARTS

Fig. 55 - Hydraulic Schematic (000000-008742)

o 12
- - -
S [T —
1411 93ddOH Fe e ! AS |
dWNd HOH R 29| 740 _
— ~
T — 102
i = m@Q _
T ] S |
I 0v0'e
_ 1 — i = 171
- o
| i |
60
| | al _3odLs/
_ o | NINO 6§ 1L avd
1 1 !
£90° i
K _ 40 sho | _
s ! | |
SN od| r\|@ mux 4 _
_ - 8IAS ;
SRS, | N
1L | _ TUND ¥3ddOH
ﬁ R T@ﬂ _
! >
¥AD | —s
X0 HOLYT i _ | |
¥00d ¥3ddOH 5] J—IoF iAs i
| 1
_ £90'e _
¥I0 6'g ! 00w | |
NENALS on
_ U _w_ _
| 1
_ @;m@ _
9N 05.2 _
YA con
| F _
6L | =
_ ZEAS _ B
L = E _
7T @ ﬂ |
_l ¥IAS L
.oa-ﬂ-lmﬂo m.s_|- mo-l&
201
T onvd ova Y 5
_ / 7
[+)
1]
n
(2]
(=]
o
S
< n ©

2—-121

Sentinel 331004 (12-03)



1009593

Fig. 55 - Hydraulic Schematic (000000-008742)

STANDARD PARTS

MS
SIivas ] sawee —1
W o] INOAA
Nm_a| zay «_m 39v9
SNIANIAD I s B S
X ONI¥33LS od | % R [ S
3LON3 Y-S T R%mm._
i 1IN2¥10 \/
39V9 | JNAd T3doNd
2
& |\ N_annd avao
_| IR 2
1 1
_ _L_\ _ V9 S S
TR _ I G
I ISd 0SLL - .
| | i |y g T
L 1 1
| o R
_ | N 1ST] E _
_ B - ol m !
_ '
_l o |_ D ov| |E _ m _
[ I (@D, al M | I
1 d _<_ i B i - _
ONINIALS L3 0=
¥3mod NELN [ \ i |
T Ty
1 Q] 13
INTVA ALINOINA
—\ IIvYE/ININIILS
o - N
- - -

Sentinel 331004 (12-03)

2—-122



STANDARD PARTS

Fig. 55 - Hydraulic Schematic (000000-008742)

LIFT —== UP TIFT L/R TILT F/B
LEFT —--——  FRONT—=——

0.047X
OR9

clo[— c8 68 ci7 | |cis
0.026)
0(\ P4 PCSQ} PC6
| SV24 ” |
D o o D, .
SV29 SV24 | sv2s SV06 SV22
0.030% T
- - - T 7 The | Tis
__ P2| _ __ 6| _
2
N
: 0.040 =
O/;B Z RIGHT TRAVERSE
0 2.2 CIR
<]
N
| o
I 2
8 OR7 &
=N~ 7 N
Cw M12 X"‘ A ~ 0 |
= / 0.040 § L:ﬁ | SWING
= \ RV9 2 53 N ccw
M11 %g 1900 PS| £-- | o pcizf C14
VARIO BRUSH % ! _é RVG
11.9 CIR : csi §E r%_gooo PSI :
N X -
RV10 LW = r-% 3000 PSI
| e =] !
| I:F_I_: RVé |
| 1900 Psl
1| Joo | T e T T
TO COOLER INLET P8 Ll

SIDE BROOM CIRCUT
E 1.00:1.03

A 0.43 CIR
~— (VARIO OPTION)

FROM FILTER CHARGE PORT

1009593

Sentinel 331004 (12-03) 2—-123



STANDARD PARTS

Fig. 55 - Hydraulic Schematic (000000-008742)

140d
JOUVHO [Sd £
431114 NWod4d

\V4

2 Hva 2
O 1sd 62

1009593

A\ 4 W A —
A4 A 4 \ "
dNNd T3408d
1S4 05190 1.3 EY % Xy LS WED W tA5 W
*JNOH0L HOLYA OL puou 4
4510 0L XYN OL NIWN WoH4
SILVINAON HOLON ‘[Sd Q0SS 1V
dS10 XYW “1Sd 00ES < NIHM
dS1a NIW ‘15d 00ES > NIHM
¢t INSW3DVIdS 1 HOL0N . r. € € o -
9E129L HOLON IATVA
FENRE!T
9 £X 21 1 v 15d L ﬁ“{ 1Sd
o £---—0 LLe .|- o' | ooso 410
In F9UVHO 24°€-0
3ATHO NN
NV4 OVA A
B! 3
d \
N P T R
| } | } =[] L IATVA
NIW / /=y LY hd9 215 —H055354 431734 =
d10 3ATHEA 89°0 - n %WJ [Sd
83 v 0059
= | "3 T !
| r- r- _ S W ooy
W x| IX g — u u
= _= —
¢ m¢| M* w > \ CF
asanayy .
1Sd 0S19-0 i § .
T
..
g v 1H0d 3UNSS3dd HOTH HOLOW
X 1X LHOd 3UNSS3Hd 10HINOD HOLOW ONI®O 8.
g v 140d 2UNSS3Yd HOTH dANnd
X 2X 1H0d 3UNSS3Hd 1041NOD diNNd
q o QION3TIOS dWNd ]J
ISHIATY qgvmg0d v i
ONIHO - _._.«._ ONTH0 9
(Va3d) ZHLT

IATYA TIOHLNOD d33ds

Sentinel 331004 (9-07)

2—-124



STANDARD PARTS

Sentinel 331004 (6-03) 2—-125



)

TINO HSNYE NIVN

Fig. 56 - Hydraulic Schematic (008743-

L13INI_3OHVHO A
dNNd 13d08d OL

\\HIIIII .

N EUH_ _H_ H
_/«.\_ n £01:00°T
od

TIND HSNYE 3AIS
—_——
(NOILJO) dNNd HSNYE CIYVA E$ Lm

| i

L

S
A%

I — oo K
5
sl

20d GAS 120 3IMveg
VOZAS

1
|
L]
1
|
gLl
1 YOAIANOD
_ A0 TYe
un 8 = =
1od
EEE « _ s HSNE NN
_ 8/S MR QT auvmo4 (
1
m - 806AS
1HOIY i 6AS ME[Q M .
. | SN
410 611 Wl ISd 0022
1
o
143 _ e

[

i

l£0'e

J3ANMAD
NOONE NIV

STANDARD PARTS

1058282

H3IANMAD
147 "ANOD

Sentinel 331004 (7-10)

2—-126



STANDARD PARTS

)

Fig. 56 - Hydraulic Schematic (008743-

S

Ld

10
Ll
12

0¥0'e
ialls

IN0ALS/
‘NI'ND & 1L avd

TINDO d3ddOH

WNOILO T
mwmoz:& =] _| 0z1-
141 Y3ddOH — ! LAS
dNNd HOIH Wi g | 40
~~ A
T — b
é@ 1 _M_
. _ ZAS
=] ! Y
| A
1
60 _ . A
m \l;v
_ I 6lAS
1 1
£90’ !
p> _ £H0 SAD |
i 1 J 2
S 0LD _ - r\|@w mulklc
% ! 8lAS
105zl
SHIANITAD :
1711 H3ddOH _ HLW oa
1L |
" N * m
ﬂ ! |
_ ¥AD | —e
IR0 HOLYT [ i i
¥00d ¥3ddOH - o_ J—1S LLAS
1
_ £90'e
SW
‘\Q B o
1
| @;m@
O 0S.2
YA -
| =1
6L | =
_ Zens
L & B
o7 ﬂ ﬂ
_l YIAS
OWN| wo  wo |BW SO 9
201

1058282

2—-127

Sentinel 331004 (7-10)



)

Al
[e0]
Al
[e0]
n
o
MS
SIivas m SIHivae _,\Ilf\\
W o] INOAA
Nm_a| zay «_m 39v9
SNIANIAD I s B S
X ONI¥33LS od | % R [ S
3LON3 Y-S T R%mm._
i 1IN2¥10 \/
39V9 | JNAd T3doNd
2
& |\ N_annd avao
_| IR 2
1 1
_ _L_\ _ V9 S S
TR _ I G
I ISd 0SLL - .
| | i |y g T
L 1 1
| o R
_ | N 1ST] E _
_ B - ol m !
_ '
_l o |_ D ov| |E _ m _
[ I (@D, al M | I
1 d _<_ i B i - _
ONINIALS L3 0=
¥3mod NELN [ \ i |
T Ty
1 Q] 13
INTVA ALINOINA
—\ IIvYE/ININIILS

Fig. 56 - Hydraulic Schematic (008743-

STANDARD PARTS

10
Ll
12

Sentinel 331004 (7-10)

2—-128



STANDARD PARTS

Cw

M12

Fig. 56 - Hydraulic Schematic (008743-

LIFT ——==UP
1

A

"0

Csg|

TIFT L/R
LEFT —a—r

)

TILT F/B
—  FRONT=—

A

A

OR9|—

G8 17

C16

PC4
Sv24

SV29

0.030X¢

Sv24

0.026 )
PC5

PC8

SV23
m

SV06 Sv22

SV11

P9

6

w
<<
~o
—

RIGHT TRAVERSE
\ 2.2 CIR

 M14
I

L

M13

M1

VARIO BRUSH
11.9 CIR

wLA LI sl

w
<
~o
<o

RVY

C13
>

SWING

Cl4 l ccw

RVIO

@

SV26 %

P8

TO COOLER INLET

[

SIDE BROOM CIRCUT
E 1.00:1.03

0.43 CIR
(VARIO OPTION)

D

FROM FILTER CHARGE PORT

Sentinel 331004 (7-10) 2—-129



STANDARD PARTS

)

Fig. 56 - Hydraulic Schematic (008743-

N
©
ol
140d 9
394VHO ISd £ 3
Y3114 Wod4 -
2 Hva 2
O 1sd 62
A\ 4 \ A —
A4 \ \ "
dNNd T3408d
1S4 05190 1.3 EY % = LS WED W tA5 W
“3NDHOL HOLYA OL puouo 4
dS1a 0L XYW OL NIA Wod4
SILVINAON HOLON ‘[Sd Q0SS 1V
dS10 XYW “1Sd 00ES < NIHM
dS1a NIW ‘1Sd O0ES > NIHM
: ININIOVIdS1a HOLONW . r. € € o -
9E129L HOLON EIIZ
4317139
9 £X 21 1 v 154 ﬁ“{ 1Sd
o £---—0 LLe uln o' | ooso 410
I JOUVHO 2b°€-0
JATHA AN
NV4 QYA
15d VN 7
XV 00£S ./ I0Tg ﬁ\ ENENE!
I : { ) 154 0S/1 d3In JATVA RECENE
NN ﬁ\ 1V N9 2°5 NS I =
a5 4317139
d10 89°0 _ > 1Sd
88" Y %HI 00S9
I = 15d
O _ 0s19 \_ S
) € € O W ooy
W x| IX g — u u
= H _= —
al ag o 9 [
asona .
1Sd 0519-0 - § .
T
..
d M 1H0d FHNSSIHd HOTH HOLOW
X 1X LHOd 3UNSS3Hd 10HINOD HOLOW ONI®O 8.
d v 1H0d UNSS3™d HOTH dANd
IX 2X 1¥0d FHNSSTHA 10HLINOD dWNd
q o QION3TI0S dnnd ]J
ESEENE] qgvmg0d
ONTHO ©- _.«._ L
ONIHO 9-
(TvQ3d) ZHLT

IATYA TIOHLNOD d33ds

Sentinel 331004 (7-10)

2—-130



STANDARD PARTS

Sentinel 331004 (7-10) 2—-131



STANDARD PARTS

Fig. 57 - Hydraulic Hose Group, Low Dump

2—-132 Sentinel 331004 (7-10)



STANDARD PARTS

354121
Fig. 57 - Hydraulic Hose Group, Low Dump
Ref. Part No. Serial Number Description Qty.
1 771098 (000000-008742 ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 82.0 1
1 1059162 (008743- ) Hose, Hyd,Tc 10, Ff10e90/Ff10str, 079.0 1
2 767333 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 49.0 1
3 767225 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06str , 77.0 1
4 762335 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 20.0 1
5 762349 (000000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 18.0 2
6 767224 (000000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 83.0 1
7 762350 (000000- ) Hose, Hyd,Tc 06, Ff06e90 /Ff06e90 , 21.5 1
8 767290 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,101.5 1
9 767232 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90m,124.5 1
10 767234 (000000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 25.5 1
11 767231 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10str , 21.0 1
12 767230 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0 1
13 767235 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 82.5 1
14 767236 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 86.0 1
15 767238 (000000- ) Hose, Hyd,Tc 04, Ff04str /FfO4str , 26.0 2
16 767237 (000000- ) Hose, Hyd,Tc 04, FfO4str /Ff04e90, 26.0 1

Sentinel 331004 (7-10) 2—-133



STANDARD PARTS

Fig. 58 - Hydraulic Hose Group, Cab

Manifold

Steering

Rear Axle

Front Axle

2—-134 Sentinel 331004 (10-07)



STANDARD PARTS

354122
Fig. 58 - Hydraulic Hose Group, Cab
Ref. Part No. Serial Number Description Qty.
1 770002 (000000- ) Hose, Hyd, Tc 04, Jf04E45 /Ff04Str, 252.0 1
2 1007893 (000000- ) Hose, Hyd, Tc 04, JfO4str /Ff06e90 , 50.0 1
3 79840 (000000- ) Hose, Hyd, Tc 06, Ff06Str /FfO6EQ0 , 21.0 2
4 1007891 (000000- ) Hose, Hyd,Med06, FfO6str /Ff06e901,100.0 1
5 767241 (000000- ) Hose, Hyd, Tc 06, Ff06Str /FfOBE90 , 59.5 1
6 767242 (000000- ) Hose, Hyd, Tc 06, Ff06Str /FfFO6EQ0 ,244.5 1
Sentinel 331004 (10-07) 2—-135




STANDARD PARTS

Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush (000000-008742)

un
ysnig
urepy

aAleA ysnug ule/10Aanuo)

10AaAu0)

uoisuaj]
wbiy

\ 19]009 oquny

181009 oqany

A%

1I0nI9S9Y
olnelpAH

Sentinel 331004 (7-10)

2—-136



STANDARD PARTS

354123
Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush (000000-008742)

Ref. Part No. Serial Number Description Qty.
1 1010943 (000000-008742 ) Hose, Hyd, Tc04, Ff04e45/FfO4str, 052.0 1
2 1010942 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 062.0 1
3 767282 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0 1
4 1007884 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0 1
5 771032 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0 1
6 771036 (000000-008742 ) Hose, Hyd, Med06, Ff06str/Ff06str, 068.0 1
7 1007885 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
8 767230 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0 1
9 1007895 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0 1

10 9001541 (000000-008742 ) Hose, Hyd, Tc06, Ff06str/Ff06e90, 062.5 1
11 771074 (000000-008742 ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0 1
12 771076 (000000-008742 ) Hose, Hyd, Med06, Ff06str/Ff06str, 032.0 1
13 1007898 (000000-008742 ) Hose, Hyd, Med08, Ff08e90/Ff08str, 148.0 1
14 1010944 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
15 771099 (000000-008742 ) Hose, Hyd, Med16, Fi16e45/Ff16str, 062.0 1
16 771000 (000000-008742 ) Hose, Hyd, Med16, Fi16e90/Ff16str, 104.0 1
17 9001540 (000000-008742 ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 042.0 1
18 1007890 (000000-008742 ) Hose, Hyd, Med16, Fi16e90/Ff16str, 084.0 1
19 771030 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/FfO4str, 094.0 1
20 762371 (000000-008742 ) Hose, Hyd, Tc04, FfO4str/FfO4str, 085.0 1

Sentinel 331004 (7-10) 2-137



STANDARD PARTS

)

Fig. 60 - Hydraulic Hose Group, Conveyor and Main Brush (008743-

aAleA ysnug ule/10Aanuo)

ysnig urep

10AaAu0)

uoisua]

—

19|00 VYN

uoisuaj]
wbiy

L

/

Sl

A%

1I0nI9S9Y
olnelpAH

It

181009 oqany

Sentinel 331004 (7-10)

2—-138



STANDARD PARTS

354123
Fig. 60 - Hydraulic Hose Group, Conveyor and Main Brush (008743- )

Ref. Part No. Serial Number Description Qty.
1 1010943 (008743- ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0 1
2 1058265 (008743- ) Hose, Hyd, Tc04, FfO6str/Ff04e90 058.0 1
3 767282 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0 1
4 1007884 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0 1
5 771032 (008743- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0 1
6 1059149 (008743- ) Hose, Hyd, Tc06, Ff06str/FfO6str, 063.0 1
7 1007885  (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
8 767230 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0 1
9 1058153 (008743- ) Hose, Hyd, Tc04, FfO4str/Ff06e45, 035.0 1

10 1058264 (008743- ) Hose, Hyd, Tc06, FfO6str/Ff06e45 062.0 1
11 771074 (008743- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0 1
12 771076 (008743- ) Hose, Hyd, Med06, Ff06str/Ff06str, 032.0 1
13 1007898 (008743- ) Hose, Hyd, Med08, Ff08e90/Ff08str, 148.0 1
14 1010944  (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
15 771099 (008743- ) Hose, Hyd, Med16, Ff16e45/Ff16str, 062.0 1
16 771000 (008743- ) Hose, Hyd, Med16, Ff16e90/Ff16str, 104.0 1
17 1061182 (008743- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 038.0 1
18 1007890 (008743- ) Hose, Hyd, Med16, Ff16e90/Ff16str, 084.0 1
19 1058154  (008743- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 080.0 1
20 762371 (008743- ) Hose, Hyd, Tc04, Ff04str/FfO4str, 085.0 1

Sentinel 331004 (7-10) 2—-139



STANDARD PARTS

Fig. 61 - Hydraulic Hose Group, Reservoir

Aux. Gear

To Hopper

~

o

D@3

<A
8,

Piston
Pump

/“ © _
023}3%\ N 2
\vi’.‘.\? )5 -
SN 7 § @ é
o g
\//g/\ / 3
= 5 N\
L2 D@D ° § W<
S 2 !
N
O

2-140 Sentinel 331004 (10-07)



STANDARD PARTS

354124
Fig. 61 - Hydraulic Hose Group, Reservoir

Ref. Part No. Serial Number Description Qty.
1 1007882 (000000- ) Hose, Hyd,Suc12, Ff12str /Ff12e90 , 56.0 1
2 1007901 (000000- ) Hose, Hyd,Med12, Ff12str /Ff12e90 , 31.0 1
3 771037 (000000- ) Hose, Hyd,Med06, FmO6strb/Ff06e90 ,184.0 1
4 767264 (000000- ) Hose, Hyd,Tc 08, Ff08str /Ff08e45 , 57.0 1
5 771094 (000000- ) Hose, Hyd,Suc20, Ff20e90 /Ff20e90 , 28.s 1
6 771017 (000000- ) Hose, Hyd,Med20, Ff20str /Ff16e90 , 60.0 1
7 767324 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 18.0 1
8 1007887 (000000- ) Hose, Hyd,Suc20, Ff20str /Ff20e90 , 31.0 1
9 1007896 (000000- ) Hose, Hyd,Med20, Ff20e45 /Ff16e90 , 50.0 1

Sentinel 331004 (10-07) 2-141



STANDARD PARTS
Fig. 62 - Hydraulic Hose Group, Steer, Brakes, Side Brush

draulic

® ®
®
<> ®
% ®
Hy i
Reservoir

Rear Axle

NA Cooler

Front Axle

To P7 on

2-142 Sentinel 331004 (10-07)



STANDARD PARTS

354125
Fig. 62 - Hydraulic Hose Group, Steer, Brakes, Side Brush
Ref. Part No. Serial Number Description Qty.
1 762366 (000000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 88.5 1
2 767235 (000000- ) Hose, Hyd, Tc 06, FfO6str /Ff06e90 , 82.5 1
3 1007881 (000000- ) Hose, Hyd, Tc 06, FfO6str /Ff06e45 , 72.0 2
4 771043 (000000- ) Hose, Hyd,Tc 06, FfO6str /Ff06str , 62.0 1
5 767230 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0 1
6 771045 (000000- ) Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0 1
7 1007895 (000000- ) Hose, Hyd, Tc 04 FfO4str /[Ff04e90 , 42.0 1
8 767239 (000000- ) Hose, Hyd, Tc 06, FfO6str /Ff06e90 ,265.0 1
9 762399 (000000- ) Hose, Hyd, Tc 06, FfO6str /Ff06e90 , 21.0 1
10 771038 (000000- ) Hose, Hyd, Tc 06, FfO6str /Ff06e90 , 14.0 1
11 769314 (000000- ) Hose, Hyd 1
12 771041 (000000- ) Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0 1
13 767291 (000000- ) Hose, Hyd,Tc 04, Ff04str /Ff04str , 39.0 1
14 771092 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06€90 , 44.0 1
15 771007 (000000- ) Hose, Hyd,Med12, Ff16str /Ff12e90 , 50.0 1
16 771095 (000000- ) Hose, Hyd,Med12, Ff12str /Ff12e90 , 70.0 1
17 767266 (000000- ) Hose, Hyd, Tc 10, Fm10strb/Ff10str ,187.0 1

Sentinel 331004 (10-07) 2-143



STANDARD PARTS

Fig. 63 - Hydraulic Hose Group, Propel

2—-144 Sentinel 331004 (10-07)



STANDARD PARTS

354126
Fig. 63 - Hydraulic Hose Group, Propel
Ref. Part No. Serial Number Description Qty.
1 767262 (000000- ) Hose, Hyd,Uhi12, F 12e90 /F 16e90, 90.0 1
2 767308 (000000- ) Hose, Hyd,Tc 04, Ff04str /FfO4str , 96.0 1
3 767311 (000000- ) Hose, Hyd, Tc 04, FfO4str /FfO4str ,125.5 2
4 767309 (000000- ) Hose, Hyd,Tc 04, Ff04str /Ff04str , 90.0 1
5 767312 (000000- ) Hose, Hyd, Tc 04, FfO4str /Ff06e90 ,118.0 1
6 767265 (000000- ) Hose, Hyd, Tc 08, Ff08str /Ff08e90 , 77.0 1
7 767261 (000000- ) Hose, Hyd,Uhi12, F 12str /F 16e90 , 80.0 1

Sentinel 331004 (10-07) 2-145



STANDARD PARTS

Fig. 64 - Hydraulic Reservoir Group

Sentinel 331004 (10-07)

2—-146



STANDARD PARTS

354143
Fig. 64 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.
1 762075 (000000- ) Gauge, Sight 1
v 2 1008261 (000000- ) Plate, Floor, Eng 1
A 3 1074452 (000000- ) Reservoir, 25.0 Gal 1
4 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh Psi 1
v 5 767019 (000000- ) Breather, Hyd, 10 Mic 1
A 6 70006 (000000- ) Gasket, Cap, Breather, Hyd 1
A 7 61288 (000000- ) Gasket, Breather, Reservoir 1
v 8 771018 (000000- ) Filter, Oil, Hyd 5 Mic 50 Gpm 145 1
A 771078 (000000- ) Element, Fltr, Oil, Hyd 1
A 9003022 (000000- ) Seal Kit, Fltr [Hydac] 1
A 9 1037643 (000000- ) Gauge, Press 1
10 763042 (000000- ) Washer, Belleville, M10 4
11 79872 (000000- ) Fitting, Str 1
12 767407 (000000- ) Fitting, E90 1
13 762484 (000000- )  Fitting, E90 1
14 762445 (000000- ) Fitting, Str 2
15 762448 (000000- ) Plug 1
16 762433 (000000- ) Fitting, Str 2
17 762105 (000000- ) Valve, Check, Gpm 0030psi 10om/100rs 1
18 771089 (000000- ) Fitting, Tee 1
19 762432 (000000- )  Fitting, E90 1
20 767315 (000000- ) Hyd Hose 1
21 760757 (000000- ) Rod, Thrd, Full, M12x1.75 03.5I 1
22 763061 (000000- ) Bumper, Engine Door 1
23 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
24 762446 (000000- ) Fitting, Hyd, E90, Fm08/0Om08 1
25 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 4

Sentinel 331004 (10-07) 2-147



STANDARD PARTS

Fig. 65 - Hydraulic Pumps Group

Sentinel 331004 (10-07)

2—-148



STANDARD PARTS

354144
Fig. 65 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 767200 (000000-008946 ) Pump, Piston (See Breakdowns) (Replaced by 9008700) 1
1 1066392 (008947- ) Pump, Piston (See Breakdowns) 1
v 9001442 (000000- ) Replmt Kit, Pump, Hyd, Gear [Sentinel] 1
A 2 1010859 (000000- ) Pump, Hyd, Gear [Ex2] 1.77 [R] 3500 1
A 3 769004 (000000- ) O-Ring 1
A 4 769005 (000000- ) O-Ring 1
v 5 771016 (000000-009846 ) Pump, Hyd, Gear [Ex1] 0.61 [R] 3200 1
A 1031676 (000000-009846 ) Seal Kit, Motor, Hyd 1
5 1071257 (009847- ) Pump, hyd, Gear, Ext, 1, 0057 3000, Cw 1
6 762469 (000000- ) Ftg-Hyd, Str 1
7 762433 (000000- ) Ftg-Hyd, Str 1
8 762427 (000000- ) Ftg-Hyd, E9O 3
9 762425 (000000- ) Ftg_Hyd, E9O 1
10 762288 (000000- ) Ftg-Hyd, E9O 1
11 762457 (000000- ) Ftg-Hyd, Str 1
12 762487 (000000- ) Ftg-Hyd Sae Flange 2
13 762432 (000000- ) Fitting, Hyd, E90, Om06/ Fm06 1
14 762463 (000000- ) Ftg-Hyd, Str 2
15 767407 (000000- ) Fitting, Hyd, E90, Fm12/0Om16 1
16 762492 (000000-009846 ) Fitting, Hyd, E90, Om12/Fm12 1
16 1074327 (009847- ) Fitting, hyd, E90, Fm12/0Om10 1
v 17 1038895 (000000- ) Valve, Hyd, Spd Cntrl, Of06/0f06 1
A 371748 (000000-007325 ) Kit, Seal 1
A 1039198 (007326- ) Seal Kit, Valve, Spd Cntrl, Hyd 1
A 18 1039201 (007326- ) Boot, Rbr 1
19 762425 (000000- ) Ftg-Hyd, E9O 3
20 1007953 (000000- ) Fitting, Hyd, Str, Fm20/Om16 1
21 1007978 (000000- ) Fitting, Hyd E90 1
22 48416 (000000- ) Screw, Hex, .62-11 X 1.75, 5 2
23 763117 (000000- ) Washer, Flat, M16 X 30, Hard [Din125] 2
24 767014 (000000- ) O-Ring 2

Sentinel 331004 (2-2016) 2-149



STANDARD PARTS

Fig. 66 - Hydraulic Main Brush/Conveyor Lift Valve Group (000000-008742)

18

RGN (e
ade |
A, S

@1
I~ QN“\
(1 2

31

Y -
M7 AR >

2—-150 Sentinel 331004 (7-10)



STANDARD PARTS

354145
Fig. 66 - Hydraulic Main Brush/Conveyor Lift Valve Group (000000-008742)

Ref. Part No. Serial Number Description Qty.
1 771019 (000000- ) Valve, Hyd, Sol, 12Vdc [05S13G3000] (See Breakdowns) 1
2 1008200 (000000- ) Bracket, Mtg, Valve, Hyd 1
3 771013 (000000- ) Valve, Hyd, Flow Divider 1
4 06948 (000000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 2
5 32483 (000000- ) Washer, Flat, 0.25 Sae 4
6 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 2
7 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
8 763041 (000000- ) Washer, Belleville, M08 4
9 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4

10 763042 (000000- ) Washer, Belleville, M10 4
11 771023 (000000- ) Tube, Hyd, Manifold, Main 1
12 771024 (000000- ) Tube, Hyd, Flow Divider 1
13 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 1
14 771077 (000000- )  Fitting, Hyd, Orifice, 0.040 2
15 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 4
16 767411 (000000- ) Fitting, Hyd, E90, Fm08/0Om10 1
17 771090 (000000- ) Fitting, Hyd, Str, Fm06/0m0él 1
18 762464 (000000- ) Fitting, Hyd, E90, Om10/Fm10 1
19 762482 (000000- ) Fitting, Hyd, E90, Om16/Fm16 1
20 762463 (000000- ) Fitting, Hyd,, Str, Fm10/Om10 1
21 762481 (000000- ) Fitting, Hyd, Str, Om16/Fm16 1
22 762464 (000000- ) Fitting, Hyd, E90, Om10/Fm10 1
23 762425 (000000- ) Fitting, Hyd, E90, Fm04/0Om06 1
24 769077 (000000- ) Switch Assy, Press, 12vdc No 2400psi 1
25 1009229 (000000- ) Cover, Valve, Outer 1
26 1008710 (000000- ) Cover, Valve, Inner 1
27 768471 (000000- ) Button, Plug 1
28 59118-2 (000000- ) Molding, Trim, Pvc, .00-.06 19.9I 2
29 12271 (000000- ) Nut, U, MO6 X 1.0 2
30 767425 (000000- ) Fitting, Hyd, E45, Fm10/Fm10 Bh 1
31 762469 (000000- ) Fitting, Hyd, E90, Fm10/Om12 1

Sentinel 331004 (7-10) 2—-151



STANDARD PARTS

)

Fig. 67 - Hydraulic Main Brush/Conveyor Lift Valve Group (008743-

Sentinel 331004 (7-10)

2—-152



STANDARD PARTS

354145
Fig. 67 - Hydraulic Main Brush/Conveyor Lift Valve Group (008743- )

Ref. Part No. Serial Number Description Qty.
1 1053650 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm (See Breakdowns) 1
2 1055355 (008743- ) Bracket, Mtg, Valve, Hyd 1
3 16931 (008743- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 763041 (008743- ) Washer, Flat, Belleville, M8 4
5 06961 (008743- ) Screw, Hex, M10 X 1.50 X 20, 8.8 4
6 763042 (008743- ) Washer, Flat, Belleville, M10 4
7 762426 (008743- )  Fitting, Hyd, Str, Fm04/0Om06 2
8 771090 (008743~ ) Fitting, Hyd, Str, Fm06/0m06, Long 2
9 762481 (008743~ ) Fitting, Hyd, Str, Fm16/0m16 2

10 762463 (008743~ )  Fitting, Hyd, Str, Fm10/0Om10 1
11 762464 (008743~ ) Fitting, Hyd, E90, Fm10/0m10 2
12 769077 (008743- )  Switch Assy, Press, No 02400psi 1
13 762456 (008743~ ) Fitting, Hyd, Str, Fm08/Om10 1
14 762425 (008743~ ) Fitting, Hyd, E90, Fm04/0Om06 1
15 762432 (008743~ ) Fitting, Hyd, E90, Fm06/0Om06 2
16 762468 (008743~ ) Fitting, Hyd, Str, Fm10/Om12 1
17 1009229 (008743- ) Cover, Valve, Outer 1
18 1057765 (008743- ) Cover, Valve, Inner 1
19 768471 (008743~ ) Plug, Hole, Rnd 1
20 59118-2  (008743- ) Molding, Trim, Pvc, .00-.06 19.9 2
21 12271 (008743- ) Nut, U, M6 X 1.00 2
22 767425 (008743 ) Fitting, Hyd, E45, Fm10/Fm10 Bh 1

Sentinel 331004 (7-10) 2—-153



STANDARD PARTS

Fig. 68 - Hydraulic Hopper Control Valve Group

2—-154 Sentinel 331004 (10-07)



STANDARD PARTS

351909
Fig. 68 - Hydraulic Hopper Control Valve Group

Ref. Part No. Serial Number Description Qty.
1 768899 (000000-008742 ) Valve, Hyd Control Sol-Hopper (See Breakdowns) 1
1 1053642 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc (See Breakdowns) 1
2 762432 (000000- ) Fitting, Hyd 2
3 762433 (000000- ) Fitting, Hyd 2
4 762463 (000000- )  Fitting, Hyd 2
5 762464 (000000- )  Fitting, Hyd 2
6 762428 (000000- ) Fitting—Hyd, Str 1
7 762427 (000000- ) Fitting, Hyd, Elbow 1
8 767026 (000000- ) Angle, Hyd Valve Mount 1

Sentinel 331004 (7-10) 2—-155



STANDARD PARTS

Fig. 69 - Hydraulic Side Brush Valve Group

2—-156 Sentinel 331004 (10-07)



STANDARD PARTS

354146
Fig. 69 - Hydraulic Side Brush Valve Group
Ref. Part No. Serial Number Description Qty.
1 771010 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S24G3000] (See Breakdowns) 1
1 1048792 (008743- ) Valve, Cnirl, Hyd, Solenoid, 12Vdc 24Gpm (See Break- 1
downs)
2 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
3 32490 (000000- ) Washer, Flat, 0.25 Std 4
4 762445 (000000- )  Fitting, Hyd, Str, Om08/Fm08 1
5 762427 (000000- )  Fitting, Hyd, E90, Om04/Fm04 1
6 762441 (000000- ) Fitting, Hyd, E90, Ff06/Om06 1
7 771040 (000000- ) Fitting, Hyd, Str, Fm06/0Om04 1
8 762435 (000000- ) Fitting, Hyd, Tee, Om06/OmO06/Ff06 1
9 1007959 (000000- ) Fitting, Hyd, E90, Fm06/0Om04 1
10 768602 (000000- ) Switch, Press, 12vdc 06a Spst Nc 0750psi 1
11 762442 (000000- )  Fitting, Hyd, E45, Om06/Fm06 1
12 762433 (000000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762432 (000000- ) Fitting, Hyd, E90, OmO06/ Fm06 1
14 762440 (000000- ) Ftg, Hyd Cap 1
15 762160 (000000- ) Ftg, Hyd Cap 1
16 771006 (000000- ) Tube, Hyd, Return [Sentinel] 1
17 395974 (000000- ) Fitting, Hyd, E90, Om04/QmO04 1

Sentinel 331004 (7-2013) 2-157



STANDARD PARTS

/\\
Y

X

/N

Fig. 70 - Hydraulic Manifold and Priority Valve Group

\

/

//

\
\

/o

o\

\

\

\
0\

N

Q

AN
A\

N O
\

Sentinel 331004 (10-07)

2—-158



STANDARD PARTS

354147
Fig. 70 - Hydraulic Manifold and Priority Valve Group
Ref. Part No. Serial Number Description Qty.
1 767221 (000000- ) Valve, Hyd, Strg, Accumulator, Dual 1
2 06976 (000000- ) Screw, Hex, M12 X 1.75 X 100, 8.8 3
3 32486 (000000- ) Wasbher, Flat, 0.50 Sae 8
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
5 12138 (000000- ) Screw, Hex, M12 X 1.75 X 120, 8.8 1
6 33812 (000000- ) Fitting, Hyd, Plug, Om04 1
7 46482 (000000- ) Fitting, Hyd, Plug, Om06 1
8 762445 (000000- )  Fitting, Hyd, Str, Om08/Fm08 1
9 762468 (000000- ) Fitting, Hyd, Str Fm10/Om12 2
10 762428 (000000- ) Fitting, Hyd, Str, Om04/Fm04 1
11 762438 (000000- ) Fitting, Hyd, Str, Om06/Fm08 1
12 762433 (000000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762434 (000000- ) Fitting, Hyd, Tee, Fm06 /Fm06 /Om06 1
14 771042 (000000- ) Tube, Hyd, Return, Cooler 1
15 396287 (000000- ) Clamp, Hyd, 0.75d 2
16 65084 (000000- ) Fitting, Hyd, Qdc Assy, Of06/0f06 1
17 33862 (000000- ) Cap, Dust Coupling, Hyd 1
18 396288 (000000- ) Channel, Clamp, Hyd 2
19 12459 (000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 4
20 32490 (000000- ) Washer, Flat, 0.25 Std 4
21 762440 (000000- ) Ftg, Hyd Cap 1

Sentinel 331004 (10-07) 2—-159



Fig. 71 - Water Tank Group

STANDARD PARTS

&

N
G
QA

o

Sentinel 331004 (7-10)

2—-160




STANDARD PARTS

354148
Fig. 71 - Water Tank Group
Ref. Part No. Serial Number Description Qty.
1 11399 (000000- ) Clamp, Hose, Wormdrive 2
2 22297 (000000- ) Clamp, Hose, Wormdrive 2
3 54333 (000000- ) Clamp, Hose, Wormdrive 6
4 57702 (000000- ) Cable, .06D, 12.0L, .26 Eye/.26 Eye 1
5 58366 (000000- ) Clamp, Cable, Stl, 1.25D X 1.00W, 1H 1
6 1008149 (000000- ) Bracket, Mount, Hose 1
7 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 7
8 32492 (000000- ) Washer, Flat, 0.38 STD 7
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NL 5
10 762209 (000000- ) Filter, Assy, Water, 050 Mesh 1
11 761828 (000000- ) Pump, Water, Ele, 12vdc 1
12 06948 (000000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 4
13 32483 (000000- ) Washer, Flat, 0.25 Sae 12
14 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NL 4
15 762212 (000000- ) Fitting, Plstc, Tee, PM08/PM08/PM08 2
16 762214 (000000- ) Nipple, .50M X .75B 2
17 762228 (000000- ) Valve, Ball, 08PF Brs W/ Handle 3
18 86508 (000000- ) Fitting, Plstc, Str, Pm08/PmO08 3
19 63244-1 (000000- ) Fitting, Plstc, E90, BM08/PM08, PP 4
20 762220 (000000- ) Fitting, Spray Water 2
21 762221 (000000- ) Nozzle, Spray Water 4
22 762225 (000000- )  Fitting, Hyd, Str, PM08/PM12 1
23 762234 (000000- ) Cap, Nozzle, Spray, Nylon 4
24 762249 (000000- ) Fitting, Brs, Str, BM08/PM04 2
25 376716 (000000- ) Hose, Pvc, Brd, 0.50id 0.730d 3
26 762255 (000000- ) Hose, Poly Wire, .75ID 1
27 1006142 (000000- ) Tank Assy, Water 1
28 57145 (000000- ) Sensor, Level, Liquid, 14 Vdc 01A .88-14 1
29 763042 (000000- ) Washer, Belleville, M10 5
30 763072 (000000- ) Washer, Flat, M10, Fender 5
31 1006224 (000000- ) Bracket, Angle, Mtg, Tank 2
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 39890 (000000- ) Washer, Flat, MO8 Fender 8
34 763041 (000000- ) Washer, Belleville, MO8 8
35 768304 (000000- ) Ring, Split 1
36 768320 (000000- ) Coupling, Water 1
37 768323 (000000- ) Plug, Dust, Coupling, Water 1
38 768324 (000000- ) Hose, Water 1
39 1046434 (000000- ) Bracket, Nozzle, Tank,Water 1
40 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
41 32491 (000000- ) Washer, Flat, 0.31 Std 4
42 07791 (000000- ) Nut, Hex, Fing, M08 X 1.25 2
43 762236 (000000- ) Knob, Star, 1.96D 4Ear 1.30L 0.33B 2
44 767205 (000000- ) Manifold, Water 1
45 762217 (000000- ) Valve, Water Spray 2
46 17521 (000000- ) Plug 1
47 17521 (000000- ) Fitting, Pipe, Plug, PmO08, Sq Head (W/O Left Hand Side 1

Brush)

Sentinel 331004 (7-2013) 2—-161



STANDARD PARTS

Fig. 72 - Dry Dust Control Group

Sentinel 331004 (7-2013)

2—-162



STANDARD PARTS

Ref. Part No.
12271
41178
768091
768089
58595
764261
764260
768100
9 764254
10 764253
11 764234
12 764235
183 769087
14 768096
15 764238
16 764263
17 764240
18 764241
19 764244
20 764245
21 764256
22 760552
23 760532
24 768103
25 768104
26 768038
27 768039
28 08708
29 06944
30 06943
31 763040
32 763041
33 76570
34 39890

o~NO O~ WN =

Fig. 72 - Dry Dust Control Group

Serial Number

N e e e e v v e e e e e v N n e e N e S S n e S N N S S S N

Description

Nut, U, M6 X 1.00

Washer, Flat, 0.25, Fendr

Bar, Seal, Upper

Skirt, Rbr, .12, 08.25w 13.25I, 04/ SI
Nut, U, M8 X 1.25

Skirt Kit, Dust-Cntrl, Side

Skirt Kit, Dust-Cntrl, Front

Shroud Assy

Panel, Baffle, Sppt, Lh

Panel, Baffle, Sppt, Rh

Panel, Baffle, Skirt, Rh

Panel, Baffle, Skirt, Lh

Arm, Seal, Upper

Shroud, Brush [W/ No Left Side Brush]
Retainer, Skirt, .19, 1.0w X 41.2], None
Retainer, Front End, Sbdc

Retainer, Skirt, .13, 1.5w X 39.5l, None
Panel, Baffle

Bar, Sppt, Rh

Bar, Sppt, Lh

Bar, Flat, 0.18, 1.00 X 13.50I, 3/.38h
Seal, Bulb, Str, 0.75d .19grip 052.0I
Gasket

Bracket, Skirt, Lh

Bracket, Skirt, Rh

Bracket, Door, Brush, Lh

Bracket, Door, Brush, Rh

Nut, Hex, Lock, M6 X 1.00, NI
Screw, Hex, M6 X 1.00 X 25, 8.8
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, Belleville, M6
Washer, Flat, Belleville, M8

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, M8, Fendr

354149

Qty.
32

Sentinel 331004 (7-2013)

2—-163




STANDARD PARTS

Fig. 73 - Dry Dust Control Group, Left Side Brush

2—-164 Sentinel 331004 (7-10)



STANDARD PARTS

356047
Fig. 73 - Dry Dust Control Group, Left Side Brush

Ref. Part No. Serial Number Description Qty.
1 769087 (000000- ) Arm, Seal, Upper 1
2 768100 (000000- ) Shroud Assy 1
3 768091 (000000- ) Bar, Seal, Upper 1
4 764256 (000000- ) Bar, Flat, 0.18, 1.00 X 13.50l, 3/.38h 2
5 764240 (000000- ) Retainer, Skirt, .13, 1.5w X 39.5l, None 1
6 764261 (000000- ) Skirt Kit, Dust-Cntrl, Side 1
7 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
8 41178 (000000- ) Washer, Flat, 0.25, Fendr 30
9 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 14

10 763040 (000000- ) Washer, Flat, Belleville, M6 2
11 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 9
12 763041 (000000- ) Washer, Flat, Belleville, M8 4
13 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 39890 (000000- ) Washer, Flat, M8, Fendr 4

Sentinel 331004 (7-10) 2—-165



STANDARD PARTS

Fig. 74 - Electrical Schematic (000000-008499)

767649

- N ™ < 0 © N~
LNdNI 3 VHE Yevd
AVIIH MS LvIS } 4
5 NHD/SL v e 1vms B
5 D5 7<) MSHIHS VA FunSsIud
NHD/S9L
K und/ie
za
D
@ TMEvSIa 134004 AVTEH 318VSIA T 3doHd
g
QIODVON 3 DIVHE ONIMEVA D wnd/ze
Tg >
MS FHNSSTHA WALSAS IHV HE
— WHYTY ONIAOW-HAAAOH HNd/se
| | VHO9L
D< il << | e @ _ AHD/LE dinv St
oo Jurat:s
- 9 TT Ljog
5 2 IHNSSTHd NILSAS IVHE MOT
2 e NHO/S9 LS
L= [0}
< i < B>
M W WHYTY DNIAOW HIddOH a0 LN n1g/8 IYIHINA / TEYLS
@ 2 NHYTY DNIAOIW-HIddOH varst oe
VELN Lve
AVI3H 1H V1S TYHIN3AN NHE/0L
VHO/9 U TANL
€8 [}
JIONZTOS ¥ILUVIS
N <& . ANV 1YaH-34d
D1d MOTO < LHINL . Nemos
VVV" omd moto Hnd/er |
XVIN SAAV 08 M(A << | T NP
: M MO VHO/W |
SO 2dd ; o HIW L LvIHIHd INIONI SLARN AR
o:._w MOTD oea
S
D, 2
1a
. NHE/ES
dnv '€ =< P>
gL
NHOH
NOLLNE NHOH AW ok
AHD/8Y 3 VHO/6Y
770 == ¢-90 (67) i)
o8 {
=LA
ANV 078 @L f

YOLOW MHBMGHMNE\
Il

Ad3llvd L10ACLH

Sentinel 331004 (10-08)

2—-166



STANDARD PARTS

Fig. 74 - Electrical Schematic (000000-008499)

-

O « ML
D - - -rr
7 vL
VHO/ AVIZH WYSEMOT o
oe (KN
) HN d/09g HNd/a9g HNd/V9S
dWv O'p v v v v T
VENN VS LNN HENN
VeNNRBo VENRBo PINRBo MS LHOM ONIdFAMS HYIH Gl e
ONIdITIMS HYIH N— - LN
| | AVI3H W vIE MO
VA diNY 0% HNd/9S I |
=
@ LH M9 N Moz SNV 02
a ONIdIIMS 1 NOHH LHOIH oe ¥
= aIn o4
o ﬂ * vor | N AVI3H WY38 HOIH
bt Mig/3el UIJ8INULODSS LIH
w LS MS LHOITONIdIIMS L NOHA f f Uidg JUUODSSUH mames WY S
S D ONIJIIMS LNOH 4 1437 — E\ |
U1 n1anves
= AN g
VO'y - H SNHE OS LHOM
) ano avo Mg LHOIT HSNH @ 3ais
V0¥ - HSNH 9 as 1431 < |
ve'v - NOOV3 € LNOHH
7~ NO9 O HSNHE 3 QIS LHOI | |
ve'y - NO Ovad Hvad
VHONS VHO/28 I |
NG~ 1NHS INIDNT v v ooy
VPLNNOD  VELNNOO
3 EEmSWEEO—www E‘_J
HSNHg 3als 1431 Td" BAUUODSSUIH
E NHO/QL8 /. NHD/OI8 NUD/EL8
J J J jo) H v H
NNO DGLNNO HE NNO!
@ N8 FANRBo EMNRBo M$ LHOITN 00vad
LNcNI 3 SHIAZY NGOV v N
M18/NEL UIGIBINULODSSUIH
a NHON 18 f f i BIULCOSSUH dnv 0z
. I I AHONYS AHO/EYS
¥S' vdNd 141 o] T T
NOOV3E LNOHA 8s JENNgO 5]
_J.A arNNo
WH VIV %\xoém mgw 10S 7 3N ANIONI N -LOHS INIBNS
. 2HIW NHE/E
diAY e (8} % 7A]
@ LHOI 1 dN-Y0vE LHOIH 1108 25N
. MS  dW3L 3SVO ONINIL
dNv 12 TOS ON INLL diNNd HOLOIMNI 201490 NG ~1NHS SNIDNE
LHOIM d N-30ve ._n_m._@ N ONIITE & [+ | N
L1777
QIONTT0S 38HIATH 10S 3SVITIH IiveE 108 ZMS
<> <] > TR
Z108 H0EAS _|_
JANLL +va
108 ISVATIH ived >gg—t
> 98 Na- LnHS aNIoNa Z#  AVI3H HIMOJ AHOSSIOOV  °° é
IE % <) > bvd
LNdNI QHYMEO S QION3T OS QHVMHOA VOEAS >t
AV T3H HIMOd AHOSSAOOV ' ‘
diNV 02 r = D
°a A3d — —
105 HNd/z01 MS TXIVHE ON DiHvd
SPHS N6
2a MS A3t/ oM e ez N AHD/EE " |
- NHO/ LE g e <> &t ed
58 amd 8MS ASYITIL
AV13H F19VSIa 1 3d0Hd
Ms
- N ™ < 10 ©O© N~

767649

INS TALL F28 FOR DA YTIME RUNNIG LIGH TS

2—-167

Sentinel 331004 (10-08)




Fig. 74 - Electrical Schematic (000000-008499)

STANDARD PARTS

Uid HUUOOSSUIH vHO/g19 VHO/ V91 2
a a a a ©
0ENNOD QLNNO ALLNNO N
sauin HINRBo &NRBo Ul LNUUODSSUIH ©
X71ddns uld L NuuoQssuIq VHO/191 ~
izwwmmm VHO/809 L VHO/ Y09
(=) 1ive 62NNOD ? ZNN > wtzz o 82NNOO
D ANR3o 59INR3o uld L UUoDSSUIH
VHO/09L
(+) 11ve
IZNN
o NNH D
SdAV 22 D D
SAINV §'€/9C
~
) NHNL "3 H 1HOIY
dINY 02
dWV S0 1HOIM TIVL Hv3d IHOIH ,_w\ Led SITE/ET —
MOTT €1
dINY 02 NHNL 3AIS LHOIH Ldwnd B NvL au
dINY S0 [P t._o_mcm\\ = wgEnIoLNY HITIOHLNOD 38N OLNY 2 1HS €2 3sNn4 338
) NHNL INOHS LHOIH
dINY 02 dINY S
—0\
dINY S0 MS TYNDIS NHNL TYNOILOIHIA
Fz\ 08d7 YNOIS NH NL INOHL LHOM
NHD/LL
fars) ©99 2 95 HOLOW HIHSYM
dINV 02 NHNL HY3H 1431 S 9O tm
diNY §0 o azs ﬁ@uw
LHOM Y L uvad 14371 gean
SHLIN
dINY 02 NHNL 3AIS L4371 MS LHO T ONINHYM
Y3410 39aIHg RENNEH
dAV S0 Cm‘\ giis wsem () V9K | == | ¢ 9K (1)
HIEVIN Ea1S 1331\ ez —— 1| HO Lo HEAIM AHO/SE =35 diNY 0}
NHO/E8 A Nupjpz PomE () 9°9A
diNY 02 :44 RO o< > maigg 40T (0 179X S8R D) NP
Mavd/430 (0) ©-9A
dY G0 v pHLIN
7247 TYNOIS NHNL LNOHH 1431 T as
- H3H SV MS HIHSYM QTIIHSANIM
dINY 10 LHOI 131v7d ISNION TIAINCE REINEG =
REI N \ wH
VZNNOQ V2 INNOQ
V0eNNOD " v0 INNOD |
LHOM Y OLVOIONI HIHSVTH
9 9
diNv 2
dINY 02 HNnd/09 NHO/t PN
LHO 1 Diveg Eo_m@ o
MS FHNSSIHA WILSAS IxivHg
a0z S THNSS! SAS
H LHOM 3¥ivdg 1431 REING
y e
LNdNI 3 MvHg MHvd o\
A< 24
D 6za
b5}
dNY LY - W3S MOTT :m._/ REINS VIS
MS LHOIM
dNV S - INV3E HOIH 1H 9I71av3H 1HOIY c»_\ AVI3H WVIE MO e N v 08
vd1 AHD/ZL a_ <4 B> o\ e
98 A i) Tss V9 (og) avin 14
b - (8s/L5) © 7O
dNY 1Y - INVEE MOTT { AV13H WY3E HOIH
T AV 134 HIMOd AHOSSIOOV
dINV &7 - WVIE HOIH | 1HOIM avaH 1431 f 75 < L ————r— 595 599 |
mull_ WYHE-IH WOW
dINY 10
HOLVOIONI Wv3g HOIH @
oy O o T
- -rr

Sentinel 331004 (10-08)

2—-168



STANDARD PARTS

2—-169

Fig. 74 - Electrical Schematic (000000-008499)

2]
o N~ m
- -
~
©
~
>
o
MSH 00dLHDIH 9
3189/t AHD/B9} S
g v
@ s
LHOM HYrY HOOd MS HOOQ L 431 wnd/sL
g v
9NNOD  SNNOO SMS
91
SIHOMBYO [= 13008 HIM  Od AHOSSIOOV et
" aNoS
gL st
SdiNy _ AUDIOE diny
d¥H
L 08
64
o <& w0 i
mioa dnv oL
LHWNHD OlavH GENNOD\N, _EENNOD AHD/SE AHD /g5E JeETY
g g g g
£ GYNNOO  HENNOD
Mig/mneL 2
<
. HIIVAS LHOM 0w £ GAVS v oL
+
z _Uu i % v v v v NP
3 LHMYHOASNA vHO /81 VHONS |
% - NHOOI Qv E 3ISN4INM-NI VZNNOO VINNOD VPNNOO  VENNOD
< iIC
o L LHS 338
A
X x B P ¢
w3 a3doiavy
D IHWMIEOIQVE & B m ] + HIMYIS LI
9 0 I o) dndolavd -
DINNOD = E [ 5 2 k B 2
=4 " o
DZNNOD S _m W W
7 a3y STVIDEdS/SN OILdO
RARARIRIRIRIRIARAAY
j QETIONINOD H DIIMS
Add J0 MNV € ANZ
7 7 Fm><fn_ mLﬁ memm<r\o_ Lé ._Lzo_Lo 7
| L eSSy ]
INCNCN NN AN NN N AN 2#  AVT13d HIMOJ AHOSSIDOV
N N N N N N N N NI div og
dNY &é6 AN NOT IIvE T ¥ 4/9 ¥/8 ¥/1 4/1 T
SAINY ¢éé Aﬁ 5 Ko 00/¥ a/M W W/ i/ 83_ s Z® H P> = v
dWv St e
MS JHN SSTHd MOTVIH LVLSOWHIHL OV
HOLNTD O — —
HNd/v8 [ ¢ 1 %Y HNd/L91
17 El [ v ng/Lt /]
> AV13H Q33dS HOH z
.a nig/ey Q
S8 98 ]
— ‘ AV13H 033 dS daw -
< e S AHD/ZY
AVI3H (33dS HOH {
H AHD/BE VHO/6
o 5<H >)>e
N a6W HOTH
= o) dINv 08
[l WOIQEW yNnd/se
CTF ASSY AV13d 033 dS aan g
YOLSISHEY JIEIS NYg/0e uot
75<H Po>—e NHO/ES | ¢
g8
TH
SdINV 0°81 MS 033dS Nv4
2 TR 8920 £Ms
Hnd/1y
T +
T# XSSV
YOLSISHY AHIIS
LINN DNIMOOO ANV ONILYIH 8v0 H3I41L03H 39aIHE
D LNOH
() Lva D D D
() 11ve

Sentinel 331004 (10-08)



STANDARD PARTS

Fig. 74 - Electrical Schematic (000000-008499)

© =]
- -
% NHO/VES
MS _HOSNIS TIATT dINV 01
S _HOSN3S IHSNS
aset 13A31 -LON AHO/YE < RETC LINM @ VO H3ddOH
o > -
@ ol Td <
ams 13A9L  FOINNOONN FLINNOD  F02NNOO\\ FZNNOD T3 A/8g9t NHE/CE
-\ o018 Nug/6v | . > >—Ta=1g E| T Sovzel 3 El T v
g T o) TI-Td 2EAS
4 m e gy avel Q8BNNOD /, G9INNOD Q6LNNOD /» OHINNOD N1 8/areL >
MG 1308V e T a a NTEVYEL a a g P o
61,
HOSNIS a33d S INIHOVA AlddnS AL T-MOvea 1INV VHO/ €61 _OSNNOD/, D9INNOD D6INNOD, OHINNOD VHO/ fEEk S wNm
>t 1d o) T vdonesl O ) T 1 NE
ot an avie —— e =
25
> NH O/ZEL_88NNOO /, 89LNNOD 86INNOD /» 8HINNOD NH D/geel £ / 5 o3
e U B0 sN3sazads oNa @ @ @ ] > >—ta-Ta g g NEDNZET g g g t>mV1< o
LA TdSEMd NHE/LEL VBNNOO V9 LINNOD V6 INNOD/ V4 INNOO _ NHE/d 1L ¢ / s
> >—za-1d v v NgaviEl ¥ v g >~V—1 |2
MS H3H SYM IHNSS3HA 9INS @
wer | | e | 55 TINOEL _ BZLNNOD\N 561 NNOO 981 NNOO\\ DENNOD  TIAE0EL >, |3
- - e/ Fw L/ . AdO/e! w_ - ~ E-Td 5 1) RETVCOET 1) 1) g VS
zSL L
M HYLNNOO  HELNNOD | IZNNGR AHD NH 9/22L J42INNOD\N_4SINNOD JBENNOO\\ ABNNOD  NHD /asel S
—< IrINNOO >>—Tr=Ta E| E| NUONIZ) E| E| g v ca
aND avo NHDEE | o
QrENNOD  GELNNOD = VHO/ 051 HOENNOO\N, 82ENNOD H0BNNOO\N 8ZNNOD  VHO/ €051 z
vzZlS Q3SOTDHO 00 HOAIANOD > >—e5Ta g g VHONOST g g g > \W £
TIATTHILYM MO HNd 5L NM_0Q HOAIANOD Oz
Y3LT4 HIV AN 19NF 4399010 @ @| F> ey g T\_l 7 E
(o]
o AHD/6T) 3SHIATH HOAIA NOO NV HSNHE NIV +EAS ©
| ¢ Y3714 HIV 3N 1DNT @39D010 AHD/LYL o > gy g o
JN—— EN-Td
[ O #ON 35079 HO 0 HOAIANOO . Mg/g2L  aHYMHOL HOATANOD a NV HSNHE NIVIA EINS
72 =a<< o >>—te=Ta g v
z
T 1 13A3_1€3LVMMOT ng/sk —— e e = G S N REVCAY 2# SLINDHIO 14 N 319YNI ZIS
7€ ] el TINd H3ddOH VHO /b) o = er=td g a
e — g v SN=Td YAS
g NETRTT= i N HNED 9 N NHE /921 NMOQ_HSNHENIVA _ T\_l "
© *"ves  Nuag/aert 3 3 3 NHE /Ev} eAs dWv St
- DLINNOO  ©LNNOD JGINN m« JINNOD < N INITNOI_SSTHAdNS TDVITOA NHE/26 ~
ailr DOLNNOD  D0ZNNOD WNHIHL E3ddoH_RESVER  NEBR NHO/VY | SVTd 908 HIHSVM SSTHd MS HIH SVM JHNSSTHA
a ) S e 5 3] 3] 5 EaTa< < > T3ANVESH = n1g/ook
e 9 9 REGTTETTIN OLANRR DINNES 3 I qanest ) MI rt 9 o
>g/aet O 96LN NGO NNOO gy <€ cens 4YLNNOO HEINNOO ge OELNNOD  OVENNO
OHO'N — AHO/ L - N NHE/86 L# SLINOHIO Lo 1 T19VN 3
E ¥ QaLiiL H3ddoH 1 o 2e=1d TO-Td q > 3
8RS
g D e g < NO HSNHg 3aISL 431 g
HOA 3AN aIaxoo g - =]
_a% =] 0; 00 aDOGIE i > 1o-1d g v =
HIANTS d WAL INIDNT e AHD/96 NM_0d HSNHg 3dIS1431 OHAS
N o NHD/8EL R =S — Of Od Hsl S >
=V Eacale B ]
HIANZS TAATT1 13N
% NHE/LEL P = N 13NL6 NO HSNHE 31 S LHOI s 8a
NSS4 10 ANIONT N B/50L m=id © eo7Hd Bl v Nz
Zr=Ta< NMOQ HSNYE 3aIS LHOIY 6AS
und /2ot > ah-1a q >+
N /6L TXTa <€) anv e 3
exTa< < HNd/16 INITNOI_SSTHddNS TOVLION SAS
AL il > >—Te=Td
cR-Hd AHD/SEL WHYY Fgiany -
aND HaMod 3=1d <~ > cO-Id
< HNd/6e dNNd HILYM +
v GND 83mod TF1d b > > i ] .
- - L
5 GND 93M0d ZEEDN N vHO/vE LH1N div
z aNo 019071 X crid INMNOI SSTHAdNS FOVLION oy dnvor
= N VHO/56
= TA=Td HIMOd OID0T
= L und/2e
o moid AVIEH MOOTHALNI 73 dOHd
N _ >
2 EWtd J3A/LL AVI3H N MOQ LNHS INIONT I
[ S
5 S
o
z
g 0
< 3 |]s
2
o
o
w
(Ja
D (o] N~
H - -

767649

N8VN3 43d dOH

IVMHO d 1111 °93ddOH
[QvE 1711 H3dd OH
34 H00Ad Y3ddOH
AMVYHS "L

IV 4 WNNNJOVA

T H3ddOH

IMOT H3 ddOH

Sentinel 331004 (10-08)

2-170



767649

WOW-440-NO 1ddd MS NALVO14/dT0H/ dN WYY

1 NHO/rgot Q92NNOD\ N, dSZNNOO IT
T\ ¢v|«1n|§wu a a 8
gd-veRS = NHO/M90L | ¢ 9

STANDARD PARTS

NO LvOT 4 eV HSNYan  /SedsH dN WYY HSNYEA R
MDD FLYLOH HSNHE HSNHEA eans << / 2D —5aRS O9ENIOON, OTENNOD | ¢
JzaSH J e

o)
AHO/ NSO
3J) s
g-8CAS V-82AS
O19SH MO 31V104d HSNYd HSNYHAA

TIZAS %vl«.l&ﬁwu NO-240-NO Ladd MOD/440/ MO MS N.LQH HSNHE

. /di8sH —
H92ZNNOD\~_H5ZNNOD -+
_ = e 9

n8/r ol gAMoL s T |

13JBLK

{

AN/ 1oL V92 NNOO\ \VS cNNOD |
v

121J/PNK

2-171

RING TERM 'L

Fig. 74 - Electrical Schematic (000000-008499)
RING TERM 'L

18

NO-NO Lddd MS 3AOW L1111  VAH/AAOW WY V' SINdMLOL . Fww‘
Ll\W.T g dS2NNOD,, 492NNOD W LHOIH 1 1L avaH HSNYEA -
9 El El = V-I9AS c
097 NNaD I _ HNd/r8o+ > 2
55eNNOO , HNd/Mg0L Q %08 GHLL/MOIONG
| T . 392NN 0D &  L431171avaHHSNYEA 4 deasH >
9 sanier ¢ | | m_mmzzovTu‘ T 3
‘Fm‘, ' = txu_sr ONMmﬂgv VTECAS AHO/ 8L || aumus A@lv ¥ LTS
2| | L>ova 1L _avan Hsnyan S | 3 N ow
Z{ | qrgirgy, LHWNSHH g7cens R ECels] P 1L/MODIOA]
T3A/rOL I T-TTAS V=IIAS v_ g
ZTHLIN S soushon
qont 99 o g F|  amd 171 avaH HsNyaA 8edSH qeSNgNoo S suol jound yang for
LeT _ g v1aSH =N ATE 3
D 5 MO LOAId_INHY HSNHEA § AHD/PBLL | a T2 §
B T Ngo/rg) EEHS i —T
B ¢ / 3 M99 LONd W 8V HSNEeA ws 2 9_ v v
g-SCcN\S V-GZAS
¢ | Z| <
QY8SH |16 1 La1HS Wav HSNEaA ; OESH Rtics z
z= T ) TaAMOLL vHOMEO L N
< aiash T=TeAS =TeAS 5 o) N0
S 3LENNS3 Z
2 [E0eRS < V=02AS ZeNN z
. 3 VHO/M60} 50w ©
5 +——F—5 . - L4371 L4 HS WHY HSNHEA G2ZNNOO ~ §HZNNOD
P4
NHE/reot z
zle 6ll sl 2zl 9 31gvN3 -
), REIN AT T RN RS 8
2 NHE/IZ L 319SH -
£ QY H3WIL+3A0IA OIHVA NHE/rLLE AWV O} W

19

Sentinel 331004 (10-08)




STANDARD PARTS

)

Fig. 75 - Electrical Schematic (008500-

1048641

- aN™ T 0 © ~NO©
LNdNT 3AveE vl
AVIR AS 2& ]
9 e NHO/G1 arin
= = AVIRY AS 1V3S S ﬂ
> u3Rva|  Bunssaud
@ N9/S91 K AP s
a8 Hnd/1z
13d04d o @{
Tavs1a 1 AVI3H 379VS1Q T3d0Md {
i ® s
QIOVONT IVHE NIV HNd/LE @
AS 3MNSS3Hd WILSAS 3 <> 2 ®
= vl W4VTV ONIAON-H3ddOH { und/ez
v
v 1 AH9/L2 dnv sl
L % U | G B e N
m 9 NS NILSAS Ve HOT 124 <>
- o N9/59 LS —
e . T
= [ QoIN LV3HIYA/LUVIS
B W WYYV ONIAON Y3ddOH m VY N AON-H3ddOH 2 L =
Yeu oss AR LHVLS WAL " i e
_.W_:e_ T1d o8 % 3 MS A3
azZN 65
QIONIT0S HILWVLS ¢
A "
o ANV 1V3H-3bd
. o/\:/wa NOT© - <&
XVN SdAV 08 140 § e 4 oGl o> %
159M1d 019 ) 624 VHO/b1
o 249 m,ﬁA HINIL Lv3H3Ud INIONG K
oy m/_\da MO0 i oEa
9 v
S 7
1a <>
aw 8'e NeR/ES =< =
ain
NYOH <> <>
NOLLNG NHOH dnv ol
AHO/8 VHO/6b AU
TET vve & 9z06 (60 £ ®
as o014
aEN
div 0v2 oq___H_A v “_.m
HDION ¥3LLVIS nmxw_
111
A1
AALLVE 1T0A 21

Sentinel 331004 (10-08)

2—-172



STANDARD PARTS

)

Fig. 75 - Electrical Schematic (008500-

O N T
(=] - - -rr
7 <
vaO/bL AVI3Y W3R A0
<> <> <> <> S 5 nwzw e
< 4nd/295 und/g9s und/ves
dhv 0° v v v v v 3 3
VBNRBo Y3ENRBo R0 NS LHOIT ONIJIINS HV3Y Rlalyoen g
ONIJIINS MV < aLn ¥9/06
XIBMEL <>
AVTRY W3S N0 g
V3 dv 0% ¥Nd/95
< < w0z
1S IV MPANRN neeL oA
3 ]
9 ONIdIINS INOHS LHOTY oo o
& E P v o AVI34 W33 HOIH
Ul JBNUUODSSUIN
m HB/3EL @ s NS LHOIT ONIJIINS LNOMA Giaguogssuy U v 0z
5 ONIIINS INOHS 1437 b 3 3 WS o\ 0
I 1 P n1a/vss % 14
3
VO'% - HSNHA 05 LHOTY
O'p - SN S L *O 89— @ NS| LHo11 Henea 3a1s
V2' - NOOV3S LNOHd
vZ2'y - NOJV3 HV3H SNe8 301S LHoTY < > _@_
vH0/v8 vH0/28
v v
Na 51@ I3 @ Vi INNOO VEINNOO 0zs
3 < < o
HSNKg 301G L3 el
N89/18,/, NH9/018 NHo/g18
B E) 3 3 VI
1NaN1 3SINR @ FRNRBo 23NRBo Im&.@mo ,.m 1HO1 NOOVaR
D 0 asmg OOV V3 @ 1 s Ro0 o
NHE/V18 B dnv 0z
@ 'y ad 14 AHO/VHS. _ o/GhS ~
WaVIV dn->ove NOOV3E INOYA . : & QSEBS° zE4
70S 1EN4 NI9NT
1H017 0 30VE LhoTY NG-LNHS 3NION3
L4 1HO1T osn
. mummmw NS dAAL 3SVO ONIAIL
e 05 NINLL A SR_u _ 30143A0 NG-LNHS INION3
S TI@ =
QION3T0S, ISHIAR 705 3SVITI Iived 2ns

—

dnv a*2
270s
D 3 mn_
ANdNT QHYAY04 QION3T0S QdYMH04

€708

NHg/61

b e

H0EAS
70S 3SV3T3 Ivee

.m@v.

o'

——

NO-1NHS 3NTON3

2# AVTI3H H3MOd AHOSS3IOV

¥nd/201

>,

: ;@?

NS A3H/OME>

NYO/1E l\.\ol

amd
NS

<> AS Lv3S A

[y}

AVI3Y 378vVS10 13d08d

<

AVT3Y HINO AMOSSTOOY m@& =
< NS BIVHE ONIMvd
Eo\NN

- ez A%

~

1048641

INSTALL F28 FOR DAYTIME RUNNING LIGHTS

2-173

Sentinel 331004 (10-08)



STANDARD PARTS

)

Fig. 75 - Electrical Schematic (008500-

SIIM
Addns
d3amod
TIVNOI LdO

diy 0°¢

SdiNY 2°2
SdAV §°E/9°2

dAv 02
dAvY S*0
dnvy S0

dnvy 02

dhv S*0

dnv 02
dhv G*0

dnv 02
dhy 50

dhv 0°2
dhv S*0

dhv 1°0

dAv 02
dhy 0°2

@ H
ANdNT 3XvHE Mdvd

D (-) 11vEg

Hva dAVT MOILSMOYHY
[)— Sdnv1 8—]

<>

N
R
Zz
E

HOLI3NNOD NId 21

<>
¥1a/10€el

(+) 11va
) ()
8
& <> IS
m NV.L/Ob diNv02
1 \/
NVL/VO¥ c14
ETHIND <>
2
<>
T LHh/62 0V NNY
H3ITI0HLNOGD  MOILSMOYYY 1HM/ VB2 D D

iJ

dAV 1°% - WY3G MO
dNV S - Wv3d HIIH

di\v 1°% - WY3G MO
dNY S*v - Wv3g HOIH

div 10

AHOIT TIVL BV 1HOIY 2
5d % T-d ZLlHS 22 3snd 33s
V4 1HOIT 1YL W3S LHOTY
<
ERG) % E-d TBeT <>
a3
< o £7410
NNL 30IS LHOTY _o_ . e s a3y
SRV F0IS LHO = L Y3 TI0HLNOD 36N OLNY Z 1HS €2 39n4 33
NHNL INOH4 IHOTY s
NOI1d0 3gnioLny Ao
R0 a
0641 WNOIS NGNL LNOMJ LHOIY s LL HS TWROIS NHNL IVNOILLO3uI 214
EM_“ E.:m A_EEA r_m“ (oS! & HOLON_H3HSVM
>, 1HO17 VL WA L1 1StS) ay 1S
==K e
4 EUIN
< <
NHNL 301S 1431 _a. NS LHOTT ONINMVA
31411034 390148 ai1s L IS dny 01
HSVA () ™ <
HINVA 3a1S 62d1 d HOTON Y3dIn = v
NY9/E8 \_\1 924
NYNL INOYd L4371 g v B MOT (0 ek B @
:oﬁ_ < +— masez —
L vsa ¢ YHIN vl_
IF;R%_ WNOIS AL INDHS 1431 YT | ¢ as
viis YIHSV 4 NS HIHSYM QIITHSONIM
1HO17 31V1d FSNFIIT 1Y, 3 TS J
v v v @
v, v,
<
VAR 6B, er wowvatant s L N <
5
1401 3iVeE 1H9TY uNd/09 NHO/bh v se
S-d 2-d —o N\ o—
1HOIT 3xvHe L9431 €4
s K NS 3UNSSIUd WILSAS Ixivea
4 . .
VH0/65
<K els
620
:o)_ REIVZS vis
NS LHOIT <> anv oe

1HO1T QvaH LHOIY_| s

+d1

AVI3Y_Wv3a MO

5

L1HOIT QV3H 1437 _w_
Ed1

YOLVOIONI Wv39 HOIH @

10
1

12

AV

E]

| < o) esee
arn

AYT3d H3IMOd AHOSS3JJV

10€)

OO

~—r—r

1048641

Sentinel 331004 (10-08)

2-174



STANDARD PARTS

)

Fig. 75 - Electrical Schematic (008500-

1
<
@
@
<
=
© ~ o
- -
NS HO0OLHOTH
—o_or—
¥8/9E1 @ I
1HOIT WPV H00a NS 4000 L431 Hnd/Lon S
> — 94—
GNOJ  GNNOD NS &
H und/L91
S 8°L dnv Sl
- “| |4 13005 M3N0d AMOSSIIIV AHO/SE oN\Lo
S1HOIT V0 W 64
11508
<KL 40 >
e
1d1 dAv 01
IHA/N4OOIAVY B2NNOD GINNGD AMO/SE AUO/G5E Ny a3/
a [ [] [ []
& = GYNNOD  BENNOD n4
o YINV3dS LHO 1Y g
2 MIa/NET . T3r01avY dnV S worel . &o\z/\oo_
_w_u & v 7 v v
W . NH90[aVH S 3503 ;NI VZNNDD VINNGD VPNNOD  VENNOD 524
(=]
< | 1Hs 335
YINVIS 1431 a3
a3wo1avy
o _ Hil/YI9010vY dnv 01
JINNOD 5 _ _n 951 SIV103dS/SNO1LdO
oz &k | 1 s ez H04 53N
% N N Livez Q3TI0MINOD HOLINS
e A3 40 YNvE ONZ
SV d2d <.:_ a9/0 n_<d VNOI o NVL/0Z
2# AVI3M HINO AHOSSIDIV
dNY ¢ dNV 0E
ARARRARRR QAR —R DI
ﬁ N9 N9I  1IvE  WOO/H 4M A ¥A AN :8\.‘ 124 @i 24
NS 34NSS3ud MOT/TH LVISOAM3HL 9V sl
HILNTD a7V HNd/¥8 0z4
2 DS i
n e/l -
> AVI3Y Q33dS HOTH €25 Vis 4
el @ neser N
= { ® AvT3Y a33ds aaw -
) é )
AVI3 Q33dS HOTH {
AMO/BE vuo/6
=< )=
96N
N E e
SN 0°81 AVI3H 033dS O3M
1 = ¥OLSIS3H 033dS NHE/0E ZaNaN Sl4
) €
= seN
"
D dnd/1b
1-) 1va ¥OLSIS3H 033dS D D D
LINN ONIT00D GNV ONILV3H 8V 31411934 300148 20V N (+) Liva
1noH

2-175

Sentinel 331004 (10-08)



)

Fig. 75 - Electrical Schematic (008500-

PARK BRAKE INPUTC >—

STANDARD PARTS

0 (2]
- -
\W NHO/VES
Ewmﬂzw RETES dnv 01
._u>m._ 10N vl_ TaA/eEl @ LINIT QYO ¥3ddoH ol
2 e
AHO/¥6 >
¥Ie/El <<
> Nd9/6%1 S 3 3 3 3 0 v o mmu
M Wmm REYY-al AI\\IW
<< °
. HOSNIS 033dS INIHOVA AddnS 3L17-Y0vE 13NV e ., 29
9IS M+ IvE%EEEEE v| 8
< SIEEE s j o o0 2
HOSN3S 033dS ON3 /2ZEL BBNNOO ¢ _891NN0D B6INNOD ¢/ 81INNDD _Neio/BZE z
ZUSNS G . NeIO/VZET > &
1XaSHNd | eI VBNNOD (¢ ¥S1NNDD VBINNGT (/ VIINNGD NeB/BIEL o
NS HIHSVA 3UNSS3Hd NeG/VIED > o]
13A/8061
& ! " R L . AHO/VZS1 * ° ¢ ° AIA\IMX > 3 3T8VNI H3ddOH
| | minoo e e : ww K&o E QHVANO0S 111 H3ddOH
aNo ava QYINNOD  GEINNOD e 4 4 4 4 v Vw YOVE 1711 ¥3ddOH
v21s 0350710 00O HOAIANOD = *7134 HO0U Y3ddOH
13A31 H3LVM KO @ m MIIVHS LIS
¥al714 Y1V INION3 039900 ﬂu & M%WE&L%
[z ¥31714 HIV 3INIONT 0300010 ANO/LbL ] 5 . YN0 ¥3ddOH
L_us TN 035070 4000 HOAIWNOO d g L ezl C4VHHO HOAIANGD OV HSNHE NIVH_. Jm_a |
ar) m ‘ed-1d ] v
a
. s RETYera) 26 SLINGHID 1417 FTGVN3 2ins
o Gar] g v
14 < r -
] N NHE/921 NMOQ HSNHE NIVA ¢ / N PAS
— r-1d [ v
dnv Sl
2 - 17 NOISSIddNS 3OVITON  NHB/26 EAS
2 -
° - 105 ¥IHSVM Mmmmé mnES] smmmmstER%w& resoo 114
[ V v 4 A 4 2z O E]
m ! 1 cehs INN0O e INNOB Y ES! ﬁ_ul 8;28 ovINNOY,
IH0 Nyg/88 * t
) T v ] - 1+ SLINOYID L1417 38VN3 . m / wv 2
H3dd0 <
(=]
' @V ¥ HDAIANOD Q30074 EONN LS5 e NO HSOWE 30151431 2
9ls VHO/6EL -
iCRr)
W3NS JAAL INIONG oeel D R AHO/96 m \ wv %
mw M m ['q
%ﬂﬂmmm nd NHE/LEL P N REIVIT) NO HSNHE 30IS HOIY 2 / w &
IN-1d o e
FNSSI 10 I3 N49/S91 o _ NNOO HSNHE 301S LHOIY 6hS undsie
¥Nnd/201 i i D201 <> 4
EX-1d
E._MHM < € - ¥nd/16 3NIT NOISSFuddNS 39VITIOA SAS &o\.ﬁ\m_
1
2A-T1d T
D< aN9_¥aMOd T G —— €s1 "
o Hanod < < N und/6E JNNd_Y3LVN, —g-
0 aN9_yaNod w ™ VHO/YE * lun i v ol
= o< e o\
5 oNg 21901 NI NOISSRdcNS F9VLT0A dnv 01
o w vH0/56 84
w ¢ TA-1d
WE Z z ¥3Mod 01901 >
T - N und/LE 814
= m 3 - AVI3H YO0 IINI T3d04d
Wz I3 >
g & TE3A/11 AVI3Y NMOO LNHS NISN3
s
@
o
ale
© N~
- -

1048641

Sentinel 331004 (10-08)

2—-176



STANDARD PARTS

)

Fig. 75 - Electrical Schematic (008500-

RING TERM'L

RING TERM'L
R[N@:‘RINGI

U1 d HUUODSSUH

yd0/8191 YHO/V191

1048641

Uid1nJuogssuiy

U1 d1HUUODSSUIH

18

19

CONN24

103/BRN

a a [ [
OENNO QLINN
> o AR
U1 dINUUO)SSUIY VY0/8081 VHO/V091 VY0/091
K K] E) K
BZNNO: JLNNOQ L 1NNO:
? J0ZNNOD 5UNRRo LZNNDD
- - |4/0710H/dN NHY
I N JOZNNOOAN. CEZNNGD = NOW-440-NO 1040 MS NALYOT
[ [ 8 |
avs A / WV<.v~>m N9/ X901 s T° :
NG LVOT4 WdV HSNEaA ' 32asH dn WYY HSNEGA
AH/C0L HozuNONN, OSZNNOD e
8-62AS V-62AS 2
NOO 3LVIOH HSNHE HSNHEA o 5 - -
B8-82AS “ v-82AS
918sH SNHEA
M 31V.08 HSMME HEHE) %vﬂ NO-440-NO 10dd MJ9/440/M NS N.1GY HSNHE
4165H
L 89ZNNOONN, BSZNNOD o T2
« _ T F] by 9
z nIe/rv01 N8/l L,
x N YNd/C101 VOZNNOON N, VEZNNOD ' T
o NO-NO 10d0 #S_ 300N 1711 Qv3H/3AON WY 5 Y ¥ INd/MIOL ! =
I | e 4SZNNOJ /. 49ZNNOD - z
B 99203 ¢ T s ! 4 und/reol o a
1 JOA |
o EENBOL e N0D N 1437 1711 QvEH HsnEgA azEsH X eeEIIL/KoIoNd
° ° yasvel ¢ e =< &
5 m o e Ve AHO/¥B11 HECIETE WRIL/ATIAE
M YOVE 1711 QY3H HSNYEA » : %_m%mo
a-2As v-22As
3 32 ey oAl
2 mesrery MO _ 1/K0030M1d
=2 os > | |» >p1ggfior]
N s aMmd LT1L @v3H HSNE8A n_NNn_ 02 o * suo|goung Y195 fop
L
3
=1 T MO LOAId WY HSNHEA 2 LA °
zT T NH9/1G11 ams - 7 °
B M3D LOAId WYY HSNYEA e
M | | ) 52N T\TVQ 625 _z ° <<_ v
Z QV8SH 7 oty L4IHS Wav Henuan 4 O1ESH VERRGo
s > T3A/Y011 vH0/Ji601 "
3 < alasH 8-12A6 V-12AS E B M
o
mi V-02AS wwmzz% v W
g VHO/1601 ¥ ¢ o
7 3 1437 141HS WV HSNHEA g2ZNN0D 912NN0D
— — - NHE/PEO!
[ ] o |3 [S |& 378vyN3
NELYin4l! a-5eAs V-=2rs
/0010 < ﬁ >
NE/r211 oNd 31asH
Q48 Y3INIL+30010 OTYVA NHg/r211 n_z<vm“_

2-177

Sentinel 331004 (10-08)



Fig. 76 - Wire Harnesses Group (000000-008499)

STANDARD PARTS

(7]
(7]
nnv dy TIvLdd WY TIvL3ad 1Y TvLId J TIvLdd d TvLda
]
I
(]
-
=
m AY ONY NV °LY 'SY STIvVLid
d3dS dONIANDAS ONIAYOT JHIM HOd
MY =MV MIIA ATddns aNNOYY
JdS ASSY TINYd AVTIH ANY dsnd Jdamod | avo - QIANLLNOD
B) Gre) [ve| oo T10SNOJ HSVA OL
o e g wvel| | zel :m__ dEl zm__ D TIvLrid
wh ] O
== (@ =
N [ q
AY \ L v 5
- | :
ny ny Sy Y M
H || nl' d
} - = = = — SSINYYH
&v0 0l
o]
QI NNILNOD =
XY TIvLaa T¥ TVL3d d 3 STvLIa
1\ 3
W\ s
\ 5
; - M
o}
m_ M_ M_ M_ _M N s M_ m||n__ M_ M_ 120 620 9-0 MIIA a-a mai
vy v[ ;m__w_¢ ;m__w_‘ 2vH ZvH _m m_ vy LBIIIK ¢__m__w_¢

W
" 8Y 88 898 4y 44 B8 88 &8
A4 A

8- 30010 £-30010 a8 E E
AVHdS LINIT 9-30010 +-30010 €-30010 2-30010
34NSS3¥d 34NSS3ud QION3T0S aIgN3T0S @ E A3d am4 1-30010
HOTH HOTH vyg 134 snid v 3INTHOVW 3ANTHIVN NYOH
92- 30010
Qv SNNIN Ingh_:_m
S-30010
Y31411034
390148
S1HIIT
QYvYZVH

Sentinel 331004 (10-08)

2—-178




STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

(7] HOLOW
(7] ¥3mo 18
[ avo
£
© .@
I
(] o
=
= Mo
: e
‘S Z HOLIMS
S a3N ¥0 15153y
= E@ 39VLI0A
1 IvLaa - EEIORL
[=]w
Mo
HOLVJIONI  ¥OLYJIONI
¥00Q av0 1 ..
¥OA3ANOD  ¥3ddOH ee@ R
Clon @ i
FEITRE]
H avo

(kW

-
QANNILNOD
N TIvLaa
I 06 J3LV.LOd
Q4nNNILNOD
D TvL3d

T TYL3d

] = ]

)| )|
HOLVJIONI  H¥OLVOIONI  ¥OLYJIGNI  HOLYJIQNI * * -.¢ *_.. _._* t._
GYNOIS 1V3H- 34d Tiveg Y38
ONINYAL  9NTd MOT9  ONINYVd HOTH
@ @v
UGS HILIMS HQLIMS HogriaM HOLYIIANI
Y3LVaH HOLIMS 301Y- 430 Pivyd 3¥NSSIHd RELER!
NV LVLSOWY3HL NMOQ LNHS ONIINYd MO 43ddOH

2-179

Sentinel 331004 (10-08)




STANDARD PARTS

Sentinel 331004 (10-08)

»n
17}
[ L Tiviedad
c d TIvidd b 1IvLdda d TIvLidd N TIVL3d
E )
©
I
o
-
£
©
=
AdNNILLNOD
A=A TIVLIA
—_—
o
o1}
<
3
o M TIVLAa M A STIVLEQ ¥ '® 'd ‘N STvVLIa 4 NNLLNOD
o N TIVL3CA
o
=}
o
o
=]
N
o
=]
o S §-S TIVLIA
G = ATddNS ¥3IMod I+ ® Ol* W3Ll 33S5-SON71d ALIAVD
[} 1 LHOT IOVE A-€ 0SlI O A-€ 6l O
3 N 3NV r-g szl o X-€ zol O
o H-E n/N X M-E I o
= S 9-€ 86 O 1-€ ol O
(0] i-€ vEl O S-€ /N X
% A-2 +6 O A-2 L 0O
a r-z 9zl O X-2 g6 O
» H-2 n/N X M-2 LE O
] 9-2 L6 O 1-2 orl ©
£ -z 96 O 5-2 VN X
© -1 vzsl O A-l S6 O
- r-1 L2l © X-1 ZEl ©
P H-1 /N X M-I 8yl O
= 9-1 n/N X 1-1 6%l O
= ER MEI O S-1 N X
X-X TIvlid 3¢ €€l O u-c N X
! advod LINJUID a-€ ZEl O | d-€ | vl O
n-m \ TOYLNOO OJINOYLOATI J-€ 0ElI O N-€ (¥l O
X n-n MvLId—— 8-€ 821 O WN-€ 9gl O
o mBnidRmiRii v-€ ¥Sl O 1-€ ISl O
i 3-2 Xel O 4-2 )
g 40 V SHOLJINNOO a-¢ IEl O d-¢ Erl O
f +x ny 10 0LNI ONIQVO1 471VH 9-¢ SEI O N-¢Z Syl O
LHOTY H0 47IVH 1437V g8-¢ 621 O N-¢ Ss3l O
i Y3IHLI3 A9 Q3aNIWH3L30 V-2 26 O q-2 vE O
<¢ %2 39 01 ONIJNOYO 3IHIM EN AEl O Y 6el O
\2 A a-| 291 © d-1 8El ©
S-SV I —— J-1 /N X N-1 LEl O
- Y.Ldd g-1 16 O -1 n/N X
1HOI AV 3H - -
1437 advog LINJ¥Id v-l /N X a-1 6 O
7041NOD SINOYLI313 "ON "20S |V "NNOO | 'ON "20S| g "NNOD
WSS NunL INIYIM  HOLJ3NNOD
AINOY4 1437

2—-180




STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

ATINO 434 404

% dY TIvidad ay-3ay 1vida NMOHS 13330S QY -0V TIV.Ldd ay-4v TviLad Yv Tividad
(] LY3H
c ONY9 -3¥d SNd LNO
m vie 4om \|° I# 2% €4 bs
T N
£ nmju
W 58— |_ rwrow /_ \ _|
[= L8
< - e
=
ry-rv TviLda HY-HY TIv13d Qv-9v TvLaa o HOLIMS
3781anv Y3HSV 4

B & Fdo
_m_ E 9n7d MO 19

] ¥ g
= ovhl [[dov avi by
] [}
av av
;
1S
n ™
JINNLLNOD
/ A=A TIVL3IA
- YdM, O.N M
[
LHOI 70V 3H 4V TIVL3a [ NOLLAT0S §3dIm
1HOIY / . =1 ANV ¥3dIM Yy °Z TIvldd
v av av
wy At
—= HJOLIMS
SLHOIT
= NNV Z Tviaa
HY
by BASSS MHE
“ — HOLIMS SLHOLT 6.
|\ AVNOILO3¥Ia
|y ANV WY39
L =1 HOIH/NYOH 20V
197 ry AZI

av-av TvLad

@@
Sle E 0S# |/0E# OE#

¥S/Sle

HOLIMS
A

2—-181

Sentinel 331004 (10-08)



STANDARD PARTS

AV TIvL3d

Main Wire Harness

diNNnd
EENR/I)

J6S

Fig. 76 - Wire Harnesses Group Group (000000-008499)

av 1viad

ZY TvLiaa

JINNLLNOD
4V TIvLad

301S LHOTY

VY VLA e

(G
gl
I
o

YOLJO3NNOD 301 1437
HJOL1IMS
@ 1lv3s
SSINYHYH - -
HSNYg
OIdvA

rd TvLad

™
=4

rg TvLad

J3INNILNOD
Xy TIvLdd

dy ‘ay "9y "4y ‘vv §7viia Zy "AY STIvL3d

oY TIviaa

YOSN3S
13A37
3ANITHOVA

av vLad

3a1s LHITY

QT3IHSANIM

Sentinel 331004 (10-08)

2—-182



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

[7)]
7]
Q
=
L)
1]
T
(]
=
=
- -
= Q3NNILNOD
S AV VLA
S
NY WY TIvLEd
h(_mb
1y
LB |

HJLIMS
13A37
d3lvm

Mo

MY TIvLId

A3 NNILNOD
4000 d0AIANOD  LTIL
‘HdddOH “INIONg OL
dY TIvLiad

TV TvLad

aION370S

aION370S
3sv3nay
IAvyg
LNOY4
VOEAS

11NnJ41d
L1417
378vN3

HJLIMS
3YNSS3Hd
ivye
MO

HOLIMS
34Nss3yd

oV TIvLdd

NY TIV.L3d WY Tv.L3d

61 40 9 LIJHS
NOYd ddNNILNOD
TV TvYL3d

s 9
3ds

del<f

//‘lvl|||llll|||

de[<f

QINNILNOD
1V TvLad

del<p

(0], T8, ,[f], ,[F]

7

[

de <

TV MY rV "HY STIVLAd

(]

del<p

7

OV TvLdd

:
L
:
i
:
L
7

HI

7

-
ae

S

JINNLLNOD
dv TIvead

2—-183

Sentinel 331004 (10-08)



Fig. 76 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

Main Wire Harness

ny-ny viad

*Ad0g ¥0LO3NNOO 40
30IS 43177134 _NIVHLS
SAYVYMOL 3LN31H0 39
Ol - €# VNINY3L

Io._.:>m
‘dN3L E
3svo

ONIATL E

Ly-1Y TIvLi3d

‘A009 40LJ3INNOO 40
30Is 4317134 NIVYLS
SAYVMOL 03LN3IY0 39
Ol - E# TIVNINY3L

dy-dy TIvL3d by TIvLad

elﬂﬂ
> | ]

|# 2#

SY-SY TIvLdd

QION370S
Y3Lyvis

Y3aN3s
‘dN3L
d3LVM

3NTON3
©)
[]

sy

yy

|*
2®

v

i 4
y - g HOLVYNYILWY

l@@

0€-3a01d
HOLYNY3LV

] E HOSSINAN0D
H@ 9 H0SS3HdNOD
3

, - o h
1 © aIoN3T0S
HILHVLS

s}
TvLaa

] = - | NV LY

- nv Ly

006 (ALV.LOY
JINNLLNOD
dy TIvL3d

S @) 6
HOTH e e

43114
dly
03990719

Sentinel 331004 (10-08)

2—-184



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

0

0

o

c

L)

«

I

o

=

£

©

=
QdNLLNOQ
ag TvLIg

od

%0078

aIoN3T0s

3S43A3Y
HOA3ANOD
/HSNYE NIVA

%2019
aION370s

HOA3ANOD
ANV HSNHd
M3N ¥04
378VN3
H43IM01
ANV L1417

NMOa
HSNHE
NIVA

YLdd

a4 Tv.L3d

Yd TIvidd

MY TIVLId

QAANLLNOD
AV TIVL3AA

-
O]
8 o)
P
-
T_|< -
— |=
8 — 0
P e
-
— |
| —o
P
-
— >
8 —0
-l

(1]

de <k

o[ <]

[T]

imml X imml)

3
v

\4
[ ]
E

['s

S

~—o

L

JIANLLNOD
ad Tveaa

Jd TIvLdd

)

(nll

(/! MY STIVLAQ

Xy -Xy XV-XV
V=AY AV =AYV f !
Y Y []
=]
]

SSINYVH

NOILN3LX3

dANd HOIH

H3dd0H 0L

XV-XV MIIA

AV =AYV MJIA

®
m <
T =

w
>
o
2
o
o

EEE

2—-185

Sentinel 331004 (10-08)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)
&5 Main Wire Harness

wo

HOPPER FULL
LOAD SWITCH

P "
=1 =
= rot [ &
m o] 3
= L
<t
=
[=%)
a
o
[2s]
=
=T
=
a
== - [mn Y an}
0 £z @
. 05 =
wOr aS=
Q Saz =E
8801 ==
o ° a8
q
A
o =
<t
g 5
= a
=
)
a

DETAIL BE
CONTINUED

HOPPER
TILTED
SWITCH

o
=
2
o
=z
o
)

2—-186 Sentinel 331004 (10-08)



STANDARD PARTS

- Wire Harnesses Group Group (000000-008499)

ig. 76

F

Main Wire Harness

XINO JONIUILTY
H0d NMOHS
LANI0S AVTIY

08 O 62 e 62 ~———3SN4-IXYN
€€ O 82 voe O 8z
9,20% 4.2 0 L2 sng — L2
s 0 92 sng — 92 IYNINY3IL 4¥vE
vel O Gz |ev95L - HOLYINSNI ® 69.26 - W8 SNG ‘88z I sz ~———5N8 NOILISOd €
€0l O 2 2006 O 2
VN X €2 20z O £Z
VN X 22 g0z O 22
VN X 12 2020 ¥ ¥0zZ O 12
VN X 02 9020 % 02 O 0z
HE6 O ® 9€6 O 6l sng — 6l
S6 O 8l sng — 8l
v¥260 ® 26 O Ll sng — L1 IYNINY3L dvE
vieO ® 16 O 9l S9SSL - HOLYINSNI ¥ 89£26 - uva sng ‘06 O 9l ~———sN8 NOILISOd ¥
v60 % 6 O sl vg8z O sl
VN X b1 sng — vl
VN X €l sng — €l
VN X H sng — H IYNIWYIL 4vE
g5€ O 1 G955/ - YOLYINSNI 9 89£26 - ¥vE SNG ‘01 O Il ~———sN8 NOILISOd
v6rO ¥ 6¥ O ol sng — ol
9€ O 6 sng — 6 IYNIWY3IL dv8
aye 0% VbE O 8 2v9GL - YOLVINSNI ¥ 69426 - WY SN8 ‘006 O 8 ~———5N8 NOILISOd €
6. 0 L NI O L
oL O 9 WI O 9
gyS 0O 5 sng — S
855 O b sng — ¥ IYNINY3IL uvE
vy 0% v¥ O 3 Z59SL - HOLYINSNI ® 69.26 - ¥¥8 SNE ‘HI O £ —~———5sN8g NOILISOd €
¥ O 2 dl O 2
99 O | MRe) |
47VH WOL1108 47VH dO0L1
9NIQVOT WNIWH3L gNIaVOT IVNIWY3L
INIYIM ATEN3ISSY 13INVd 3Sn4
. AV ANV QY
LNOHd JHL LY 'SV STIVLIA H0d  -3a15 9NIQVO1 3dIM
NOYd aIMIIA 3
SY TANYVd
AYTdd/3snd

EBE
B |

Eo R

39Y HO LS|
3snd

i

e 0

e u

_n_m-__

AINO JONIYIJTH
404 NMOHS
13%00S AVIaY

2—-187

Sentinel 331004 (10-08)




Fig. 76 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

2mn
S8+ Ava3y

1A
HOE! @ sse M,

ZN
AVI3d

0
©
-

Main Wire Harness

0
©
-

SN
AVI3d

H 2 z H
o o o ]
0 wn n

© o« @

¢ ¢ S
> > >
< <Ly <
) =s =)
w L w
9 s o«

0

©

-
>
<
)
i
=

wn ~
@ 4
? 1
5
<o
o=
['4

T JTANNE - TINVd
AVT3d ANY dIsnd
Y04 JONINDAS

_M_ s Hmy ONIAYOT TYNINHAL

Q3NNILNOD
SY TvLaa

*301S ONIAVY0 T 3HIM
WOY4 03M3IA_SY
I3NVd AVI3d/3SN4

“61 40 T LITHS WOH4 AINNLLNOD — MV-MY MIIA

w

@

?
%
o=
3

!iI!
N
N
o
Q

T o
S
©
@
-
z
{9
-
o=
=

AINO JONIYTJIH
404 NMOHS
LIANO0S AV

©
~
o~

!
K
N
we
an
o

., m
ﬂ.um
@u,

‘ X
ﬂ.ﬂm.ﬂ, =
,Wﬂm,m.mm%ﬁ,."ﬂ,%
SLR0SR0RaseRsal]

_———“"___— | -

0
it
7
IRAgEd
v
N ~
N N

A

ﬁjlj
m

ofcRoN
I

Sentinel 331004 (10-08)

2—-188



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

)
7]
)
c
E )
©
Unuv T |vee| L8+
= |
W ..HJ E 98+ AV
c
m J g oe
oo (o) cor
+N
_ AVI3Y
Do eer z 41aNn¥ - TANYd
AVI3H ANV 3snd
i ONIGYOT TN
82+
QINNLLNOD B (o) &
LY TIvlaa _
HJ vos| 3247,
nnm_ [s] &
*301S 9NIQVO IHIM
NOY3 QIMIIA SY 4B |va| 21,
13NV AV134/3504
>><|$>< >>m_> e MWMHMM
o 5 | | [esd] 4551
< HMUU 153
9 A 8 m&ﬂr_l— | ! ﬂ _mw:.._
XINO FONTHIITY %
404 NAQHS ]| ] 1 (o) &y
13%008 AVI3Y
T 2 € [N B0 _
ERED B ERER D o=
HH_ itu _ 3YIM INIAYILIG TTIM
. o 2 73NVd 35n3 FHL NIHLIM
N\ 3504 SGYNIWS3L 8vE 5N 3HL
Q

40 LN3W3JVd "Y3d0yd

[oe] £

3asnd

“IXvW (2) HLON3T
D

ZIN
AVI3Y

. (i

(ez=sety] ] (et
(e ¢ [ st
(=i | [
_—%r

2—-189

Sentinel 331004 (10-08)




Fig. 76 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

by TIvLad

VOE| L8*

Main Wire Harness

o
m
*

N
w
©
-
z
@
.
w=
o

<
~
©
-

EN

OE#

by TVLIA

¢ J1aNNd - TTNAON
AVT3H_QNY 3Snd
404 JONANDAS

Vo ONIGVOT TYNINHIL

Q3 NNILNOD
ay TvLia

o

Q

L2l
By
:N
2%

o
=)
23

w
0uo

=1
L

S 2 2 I N O

w
wo
o%
L

MY -MY NI — F 2.
° ° 848
i [oos] St
9 7 8| | { E
ﬁm E Le
|_ . 3snd H19N3T
ATNO JONIYIJSIH 3JYIM INIANY3L3a 17TIM
H0d NMOHS |_ Le A3NVd 3SNd IHL NIHLIM
13008 AVIaH @ 3sn4 AVNINY3L ¥vE Sng 3HL
I Z m_ v ! 40 LIN3W3J3V1d H43d0odd
=ik
UI. L0 e 9
|_|m_.m 35n4

[
EEE N o

Sentinel 331004 (10-08)

2—-190



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

Main Wire Harness

JIANILNOD
AV TIVLIA

AINO JONIHISIY
404 NMOHS
LANO0S AVTIH

MY -MY MIIN  —

O O
@ WG 8 q ) !
@Hﬁ wﬁw
| [ S
A A R _
EDED HB & Ej e B
B |[CE |

N el
5 a AN
A

O @]

N I

9N
n 98 AVI3Y

[&] v

©)v

LN
AVI3Y

] o

E o8 ¥ 1ANNE - TINVd

sy AVI3H ¥0d FONINdAS
NIQYoT TYNINYEL

5B 8 B B B B K B B B B &

ZN
E 98 AVI3Y
]

/

|

\
AN

AN

A

]
/

7 3TaNnd - TINVd
asnd yod JINANBIS
ONIQYOT TYNINYEL

2—-191

Sentinel 331004 (10-08)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

Main Wire Harness

vy TIviead

QANNILNOD
AY TIVLIA

AINO FONIYIATY

404 NMOHS
LINO0S AVTAY

vy T1IvLada

MY -MV MJIA

|

—l

¥ J1aNnd - TINVd
AVT3Y 404 JONINDIS
ONIAYOT TYNINYAL

#N
of
™S

#0_0
2,
2]
5

Bo
=] =]
[r [rd

Sli#

w
0
=1
L

7 JTANNgG - TINVd
asnd 404 IININDAS
ONIAVOT TYNINYIL

<

©

N
o
pul
ER

w
[y
=
[rd

=1
[rd

w
e oy
w

um

S«

[

Vn

b6 8 6 88 &8 ﬁﬁﬁﬁﬂﬂ

w
[N
o
[

8

T

=

o

=z

w

—

OEO O

Sentinel 331004 (10-08)

2—-192



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

L1HOI

9NId3IIMS
S vy
% H
: w
&
vig||rel
T SR [rs][r=]
[} ONIATI0A3Y
=
= r 1vLIa 821
o L
© (9 0
(&)

1HO11 LHOIT

9Nid3Ims

H

m 3JNoa

1 @@
e
Il

'

]

HY
DI |
BE AA ZvH| )

i

]| |
N

{

b b b bt b

/_./H_ﬁ..mo

L \
\ L

E
'

S3IHOLIMS
av3HY3A0
avo

!

QINNILNOD

2]
'

!

H
|

i

san| H™=

SNOLLJO3NNOD

oravy
H TIvL3d 9 TyLda d TvLad d TvLad a Tvirida 0 TvLad
@@ ) BIC ) O @@
G=H @  @=H @il @kH ol R e
©® © ® @ ® @
3dNSS3dd ONId3aMs ON1d33mMS HSNYg 30Is NOOJV38 QYYZVH

HOTH Hv 3y LNOY4

2—-193

Sentinel 331004 (10-08)



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

Cab Wire Harness

< m (&) [m] w L &) T T (6] L w (=] (&) m <
< < < < < ~< = o) ™ o o ™ ~ —
® 0 0 < 0 © ~ = < n a
- ™ < 0 0 o ™~ ® é ™ = Lo o al o ® ® L
M - =
zWU
— U
<
==
[a s
O <
= J
ToLwoom<
i — —
<DOOWL OT

CONTINUED

2-194 Sentinel 331004 (10-08)



Hopper Wire Harness

STANDARD PARTS

e ——

de [<h

HJLIMS
N340 d00a
Y3ddOH

®@®

a-a mamn

"NMOHS SY
G3XNYYWN ATV IIL3GVHI TV
34V ‘NovE 3HL Woud

Q3M3IA - HOLO3NNOD
310N

0 'd TIVL3Id

NO Jd3INNILNOD

Fig. 76 - Wire Harnesses Group Group (000000-008499)

®

a

A3INYVN ATTIVIILIEVHI TV
39V MOvE 3IHL Wodd
G3M3IA - HYOLO3NNOD

4000 Y3INVHS
H3ddOH Y3114
LIAS 9IAS

OGO

S3IAVA
AILON3710S
Y3ddOH

J-0 M3IA

“NMOHS sV

A3NIYN AT1TVIIL38VHA TV
34V _AovE JHL WOY4
03M3IA - YOLJ3INNOD

+ 310N

POOO®EO®

SSINYVH
Y3ddOH 0L

2—-195

Sentinel 331004 (10-08)




Fig. 76 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

NOJV 3d
dv 34
d3ddOH

@. HOLIMS
AYIN3S
AVWYIHL

ﬂ 93¢l

)
B g o]

Hopper Wire Harness

= =
= ——

1HOI
ONId33MS
dv 3y

VAP SN OIOO0,

X 2RI IRRARRIZIIR

———mm—~———x

WNOd4 dINNLLNOD

1d0||Ld0 1d0D

E @ EEG
Wy v
dn-Xove @ 4

SL1INJdIJ ANNO Y9
ANV Y43M0d NOI1dO
SNO3INVIT3IOSIN

Sentinel 331004 (10-08)

2—-196



STANDARD PARTS

Fig. 76 - Wire Harnesses Group Group (000000-008499)

Hopper Lift Wire Harness

VIEW H-H

TO HOPPER
HARNESS

i
E

< < < =) < <
o ™ < ow ™ <
o m ™ =z A s
pjleflel =8 L]ls O,
E
m

F—>|._5|
H—>|o—e|

ElLpm
Flom
Hip

VIEW F-F

!
!
\!
\

VIEW E-E

< m o o w 'S o (=]
w
0.5
w
W<
wg=
Iy o <
(e 5 e
AT S g09
= = purg
\ ’ =) FTwz
vt — OFmo
- nEs<z
Fzoa
oo _Jwm
o Zob <<
-
6160161610
<< a (&) [=] w [ (0]

VIEW D-D
[]

VIEW C-C
]

TO MAIN
HARNESS

Sentinel 331004 (10-08) 2—-197



STANDARD PARTS

354165 — 354166 — 354167 — 354171
Fig. 76 - Wire Harnesses Group Group (000000-008499)

Ref. Part No. Serial Number Description Qty.

1 768827 (000000-008499 ) Harness, Wire, Main [Sentinel] 1

2 768561 (000000-008499 ) Harness, Wire, Cab 1

3 770180 (000000-008499 ) Harness, Wire, Hopper, [Sentinel] 1

4 768575 (000000-008499 ) Harness, Hppr [W/ Hd] 1
2—-198 Sentinel 331004 (12-09)



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

AV ONY NV ‘LY ‘SY S11v13d

33S 3ON3N03S ONIAYOT 3HIM HO4
MY-MY M3TA 33S

ASSY TIANVd AVI3d ANV 3snd

b

gi NNN 777

J3NNTLINOD
XV 71v13a

dv 11v1l3a

TIYNOI1do
[ver
9@ ]

0

Wy 11v13a

-

v 1vl3a

3T0SNOD HSva Ol
9 71vL3a

v 1vi3a

B
=

o]
o]

<8_ “ “- “u

w wuu_n_

mx_-mmw_m
HOIH

£-30010 @8
i o010 ¥-30010

AL

HIE

ddl_

o]

sNd oV
92-330010

1 3

ul L
= ﬁ ]
@@ @
€-30010 2-30010
U‘\_,ﬂ(: U‘n__sxw<:
FR) e

]
¢

4 71v13a

ERERINTEN)

Il
[ ]
L]
=l B9
\Z
L2-30010 62-30010
1NaNT ANdNT
Iivyg SIvya
ONIWVd 301A43S
PR [ER]
o [ ] 6

3 7Ivl3a

a-a m3ra

T © w W o © @o <

S=——-_

SS3INYVH
avd oL

—

i

H37104.LNOD
MIOILS MOoudYy

3-0 M3IA

2—-199

Sentinel 331004 (10-08)



STANDARD PARTS

»
73
o
c
E ) HOLOW
m ARIZE e
= ©
=
£
©
=
PE e O & o
@k @ O @ S
_ a1 A R
HOLYJIANI HOLYOIANT HOLYJIANI HOLYQIANT
Y34 H3LYM H00a avo
3NION3 MO HOA3IANOD Y3ddOH bu._.vm."._m;wmm
ﬂ “ L] s
™ =] ]
Q3NNTLNOD ﬁ
W vLiad |

,06 031v1od
a3NNT LNOO
9 7Ivl3a

=] o] ]

Fig. 77 - Wire Harnesses Group (008500-

r r H H
AR BRI opgign  oaigu JIL vy ' : 1
ONINSENL on7d M09 ONIMHVd HOIH
W W il fre frre T T
2] @ @O [=][=] [=][=] © @v
HOLIMS HOLYJIONT
TI08LNOO LIMS HOLINS 3xvye HOLVOLANT
@ @ H3LVIH HOLINS 3019-43A0 HIVHE 3NSS3d gE/EY
/NV4 LV1SONY3HL NAOQ LNHS ONIHEVY MO Y3ddOH

£-r TIVI30 H-H T1viEd mn o

® @ ©v 6
. o &6

)
!"E e e )
E Oﬁ ﬁ 066

Sentinel 331004 (10-08)

2—-200



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

n_m_DZ_._.zoo
A-A T1V13d

M ‘A ST1V130 i ¥ ‘0 ‘d ‘N S1IVLIa 03NNTLINOD
! N Iv13a

2-201

S-S 11v.i3a
[T+ ® QI+ W3Lll 33S-S9NTd ALIAVO
AR € 051 O | A-E 6l O
TENvVd r-€ 21 O X-E 201 O
H-€ /N X M-E 0
9-€ 86 O 1-€ oyl 0O
4-€ YET O S-€ AN X
%-2 v6 O A-2 [a]
r-2 @l O X-2 Tee O
H-2 /N X M-2 LE O
9-2 16 O 1-z ovl O
4-2 96 O s-2 N X
A1 vzsl O A-T 6 O
r-1 121 O X-1 ZE1 O
H-T /N X M- gyl O
9-1 /N X 1-1 6v1 O
3-1 MET O 5-1 /N X
Q4vod LINOMID 3t B YE | MWNE
TI041INOQ JINOYH103 13 2-€ 0l O N-E b1 O
n-n 11v130 ——= g-€ 81 O N-€ %€l O
V-€ $SI O 1-€ 15l O
AEHEAEE
9 "0 V_SHOLOINNOD - 1€l - Evl
OINI _ONI1QVOT JIVH 9-2 SEL O N-2 Svl1 O
L1HOTH HO 41VH L4371V g-2 621 O n-2 S91 O
Y3HLI3 A9 O3NIAE3130 V-2 26 O 1-2 YE O
v_<¢ ¢v_< 39 OL ONIJNOH9 3HIM E Ml O a1 861 O
X-X 11v13d a-1 291 O d-1 81 O
WV-dY 11vL13a ar | "B w w3
- g-1 16 O - N X
1HO17QY3H - -

1430 advos LINOHID V-1 /N X -1 6E O
TIOHLNOD OINOHLO3T3 *ON "00S | vV "NNOJ | "ON *20s | @ *NNOO

~wnBTS Ry ONIMIM  HOLJ3NNOD

ANOM4d L1437

Sentinel 331004 (10-08)




STANDARD PARTS

ATINO 434 404
4v 1v13a 3v-3v 1IvL3a NMOHS 13X00S  QV-QJV 711vL3d av-gv 1Iv13a Vv T1vLi3a

0
0
o
c
L)
«

I
o

-

£
©

=

WavV IV
3naiany HOLIMS

Y3HSY4
H3INIL
] [=]L] M Ak

o 5 e
o (] h
Ty avillidov avi fav
% { }
=) W El]

Q. -

=] S

o

S
G L —

]

ay

a — _ po] £ Q3NNTINOD
o 110y “\ v 1vi3a _ zo?&ww%myu_; A-A 1VL30
c = = H_ vz TIvi30
T o av av
I HY

o
< = s
W = ONIMEvd

I HY

HOLIMS 3SHIAIY
-H Jﬁ QHVMYOS SNTHOVI @ °
Ly HOLIMS SLH9IT

- ! AIVNOI1J3341a

O t ANV Wv3d
p— L — H_ HOTH/NHOH 20v
F 11971 ry

ry-ry 11v13a HY-HY 11V130 9v-9v 11vL3a
Z 1vi3a

av-av 11vi3a

N OB

anﬂ®e oo O
Sl E 0S+ [/0E¢ OE# E e

Yo/S1#

HOLIMS
AN

Sentinel 331004 (10-08)

2—-202



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

G3NNTINOD
4v 71vi3a

301S 1HOTY

v ‘av Qv ‘av ‘vv ST1viaa

Jv 7Ivi3a

av 7Ivi3a

and
HOLO3NNOD

vv 11v1l3a

rg 711vi3a

QI3THSANTA

3NIHOVAN

] foe]

1HOIT
HSNEg
301S LHOIY

Zv *Av S71vi3a

Zv 11v13a

G3NNTLINOD
XV 71v13d

rg 7Ivi3a

AV 1Iv130

2—-203

Sentinel 331004 (10-08)



STANDARD PARTS

»
173
g ov 1Iv13a
E )
S
I
o
=
£ a E HOLINS
© & AT D
M -
Q3NN LNOD
AV T1VLIQ
g R =) N
- Q3NNTLNOD w
NY Wy T1vL3a v vi0 _
T | ®
I :H_nllt ) _ I
3 A
8w v | ves]
0 <<n
m ‘ ﬁ “
o
3 prst] pee ] |
~ HOLIMS |
(O] RELEN]
» mw%_s QION3T0S *
] .
n
o Q3NNTLNOD
c 4000 YOAIANOD R L7111 Q3NNTLNOD
= “Y43ddOH *3NION3 OL W vL3d
TG dv 1v1l3a
o
=
W_ - v TIvida
N~
N~
o
a— plelopi=]
(18 AION3TI0S
NMOO YWV PV fHY STIVL3EA
RITE IRIE mem
NMOa
ey ov T1vida
1H9TH
HOLIMS
B A3NNTLNOD
ret 4v 71vi3a

Sentinel 331004 (10-08)

2-204



STANDARD PARTS

0
0
o
c
L)
«

I
o

-

£
©

=

ANNOY9
3NION3

*AQ08 HYOLO3INNOD 40
301S 431734 NIvdls
SAYvMOL O3IN3 Y0 39
Ol - E# TIYNINY3L

QION370S
QYVMHO S
3NTHIVN

Ov 1ivl3a

*AQ0g YOLO3NNOO 0
3A1S 431734 NIvHLS
SAYVMOL G3IN31HO 39
OL - €# TIYNIAY3L

H3ONIS

H3LVM
3NION3

H O= sv
oy

—  0E-3d0ia
= HOLVNE3LTV

HOLVNY3LTV

lnw Aﬂ-
®[]
© ()

] Emomm.wmiﬁu

©

HOSS3HAN0I
Y

ESYT
INTHOVA
QION3T0S
Y3LHVS
R R
||||||| a
I I
| |
> | —
[+
=3
o
L |
o
B |
n
g1 [=
o
z |
S~
a |
_ I
0
1v _
P 1 ol e
| QIONI105
ESYENEY
v = —
|
||||||| -

.06 d3lviod

G3NNTLINOJ
dv 11v1l3d

oNid
HOLO3NNOD

2—-205

Sentinel 331004 (7-2013)




STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

ain Wire Harness

SS3NNILNOD
38 11v13a

%0078 e

HOAIANOD
AION3T0S oA

HOAIANOD
ONV L4177

00718 NMOQ
aloN30s e

HOASANOD

3SH3IAIY

X20718
aION3T0Ss

g8 11v.13a

va 11v.l3d

MY T1vL13a

d=l<k

del<b

Sv13

Svi2

REV.

FWD

BCA!

Sv4

SV3

Sv3L

J3NN1LNOD
AV 11V130

= = BT

J3NNT1INOD
ag 71vl3a

2@ 11vL3a

/l/’mm ‘vg S11v.13d

OHBER

AV-AY AY-AV

JARAL * *

[
SSANYVH
NOT1IN3LX3
dANa_HOTH
Y3ddOH 01
AY-AY M3IA
4 4 |em
ond
3 3 ALiAvo

o o o
s
=
-

/A/’ MY ST1vVL13a

XV-XV

>
<
>
<
=
i)
>

=

EEEIEIGEIE

28 11vL3a

©

[

*NMOHS SV

A3MYYW ATTIVOIL38VHI Y

a 39V “MIvE 3HL Wodd
A3M3IA - SHOLO3INNOO

310N

Sentinel 331004 (10-08)

2—-206



STANDARD PARTS

n
]
]
c
E )
©
I
o
= Q3NNI1LINGD
= ag Ivi3a
c &
]
=
— —I@I—
IU._._SM avo
_ N4 ¥Y3ddOH
o
o
0 ] =]
m 5
N T
g b
w e 0O 0
S
3 _ ]
@ N3G0 HBba
(7] HOAIANGD
MW .omyWﬂ&»om = -
s
T
Py SLHO1T A g
= v i 33 e
| (/
N~
~ HI ‘0@ ‘48 STIV13Q
o
i
HE TIvLi3a og Tivida 49 71vi3a

.06 d3lviod
G3NNTLNOD
39 1Iv1i3a

2-207

Sentinel 331004 (10-08)



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

ATINO 30N3H343Y
"0d4 NMOHS
13MI0S AV

ays O 2€ S O € ~—— 3SN4-IXVA
ass O 1€ 41 O 1€ ——— 3SN4- IXVYN
os O 62 1 O 62 ~—— 3SN4- IXVN
€€ O 8e voe O 82
9,2 0% 42 0O Lz sng — Lz
s O 9z sng — 9 TIYNINY3L "va
ver O Se 2¥0GL - WDLVINSNI 9 60/26 - uva sn@ ‘esz O =12 -——5SNg NOILISOd €
€01 O 2 206 O v2
/N X €2 202 O €2
vez O t44 g0z O t44
n/N X 12 202 O ? v0Z O 12
n/N X oz g020 % 02 O 0z
HEB O ® 966 O 61 sng — 61
Se O 81 sng — 8l
vz O ® 26 O L1 sng — Ll TIYNINY3L "va
vieO v 16 O 91 GOGSL - HOLVINSNI 9 89/26 - ¥va SnA ‘06 OO 9l ~——5SNg NOILISOd +
v6eO ? 6 O Sl vez O Sl
n/N X bl sng — b1
vaoy O €l sng — €l
n/N X 1 sng — 2l TIVNIAY3L "vd
gse O 1 G9GG. - HOLVINSNI ® 89L26 - ¥va Sng ‘al O 1 ~——5Ng NOILISOd +
v6¥r O ¢ 6¥ O ol sng — ol
9 O 6 sng — 6 TIYNINY3L "vd
are O ® viE O 8 2V95L - HOLVINSNI 9 69/26 - ¥vA Sn@ ‘006 1 8 ~——5Ng NOILISOd €
6L 0O L NI O L
oL O 9 N O 9
n/N X S /N X S
/N X 14 n/N X 14
Vby O % vv O € ol O €
¥ O 2 dl O 4
99 O ! n o 1
d7vH Wol109 47VH_dOL
ONIAVOT TIYNIWE3L ONIAVOT TYNINY3L
ONIHIM ATGN3SSY T3NVd 3snd

AV ANV NV

*30IS ONIAVOT 3HIm
NOH4 03M3IA_SY
T3NVd AVI3d/3sSNd

‘1V “SY STIVL3A 404 G3NNILNOD — MV-MY M3IA

on [

25 i

[ =3EHE
2

15

ATINO 30N3H3434Y
€04 NMOHS
13MI0S AV

Sentinel 331004 (10-08)

2—-208



STANDARD PARTS

Fig. 77 - Wire Harnesses Group (008500- )
Main Wire Harness

RELAY SOCKET
SHOWN FOR
REFERENCE ONLY

DETAIL AS
CONTINUED

BT
"g:'!? 2] Fi“"?i:' ‘‘‘‘‘
hwr it
vqulf{' o
’!o"‘ “—& iﬁg
N L o e
',Aié& f' :’ g
' =
=z
[@)
(&)
|
EEEEEE é 209
S43
o kEC
> %QE

SRR
HOE®® ¢ & ® &8 8 8 @
8 8
> >
pE &
['4 ['4

D
W =G
T
=@

G e[

TERMINAL LOADING
SEQUENCE FOR
FUSE AND RELAY
PANEL - BUNDLE 1

Sentinel 331004 (10-08) 2—-209



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

ATNO 3ON3H343H
d04 NMOHS
134008 AVI3Y

/ 3IL 3-HIM

G3NNTINOD
1v 1lvi3a

EE
TN
°30IS ONIAYOT IHIM @
WOYd Q3M3IA_SY
T3NVd AVI3d/3sn4 ON3 3dIM

G3NNTINOD — MV-MV M3IA 62+ 3SN4 WOH4

SE

Hr-

|
L]
P

3 A,
i

e o]

8_8

& & &

IVEBE | LB+

]
QoL

of

I - A

AV

Z 37aNNg - T13NvVd
AVI3d ANV 3SN4
404 3ON3NO3S
ONIAVOT TIYNIWY3L

X s3sn4

(Z2) HLON3T
3-IM_INIANE3L3a T111M
13NV 3SNd 3HL NIHLIM
TYNIWNG3L "Uvg sng 3HL
40 LN3W3JVd Y3d0dd

Sentinel 331004 (10-08)

2-210



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

G3NNTLINOD
nv 1Ivi3a

*301S ONIAYOT 3dIM
WOHd4 d3mM3IA SV
A3NVd AVI3Y/3SN4

J3NNTINOD — MV-MV M3IIA

ov 11v1l3d

Qv 71v1i3a

EN
alae

@E ot € 370NNg - JINAON

AVI3d ANV 3SN4
d04 3ON3N03S

e mvmu:v ONIAYOT TTYNING3L
[e] 22,

@)

[s] 2

[refere) o2,

pag

O
5 B _
iin
ATINO 3ON3H343H
S SNNHSSSHEE
ED
(L
O

g o 8 | b8 g e s K BB & & B

. or-g+
S3snd

6L L¥
. 3snd H1ONI]

3dIM 3NIWNG3L3a 1TIM
m 13NV 3SN4 3HL NIHLIM
3sn4 TIVNIANY3L Yva sng 3HL
40 LN3W3JVd dY3d0dd

9

e 38n4
9¢

3sn4

2-211

Sentinel 331004 (10-08)




STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

Main Wire Harness

J3NNTLNQD
AV T1vL130

*30Is ONIAvOT 3d1IM
WNOH4 A3M3IA SY
TA3NVd AVTI3d/3sN4

O3NNILINOD — MV-MV M3IA

i

[EDrg

i)

Ed |
Bl

ATINO 3ON3H343Y

oD o o |7 con

9N
R 8o | o6+ AVI3Y

pe] e

6@»9

LN
E o8¢ A3

i oee

aP

vor | se ¥ 370NNE - TaNvd
AVI3Y 404 3ONIN0IS
-

BB B KA &8

mn
AV ONI1AY0T YNINY3L
ap

0 vies
B
E b AV

58 8 48

H0d NMOHS
13430S AVI3d

=
Eiem

Ed

e

ap

¥ 370NN - T13Nvd
3SN4 ¥04 3ON3ND3IS
ONIQVOT VNIAY3L

Sentinel 331004 (10-08)

2-212



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

~

¥ 370NN - TIANvd
AVT3d 404 3ON3IND3S
ONIAVOT TTYNINY3L

£2¢
3sn4d
ooF
3snd
]

22+
3snd

=]
0z+
3snd
B8l#
3snd
8I#
n 3asnd
Lid
3snd
gl4
3snd

BOn

0
0
o
c
L)
«
I
o 7
-
£
©
=

gv 1iv1i3d

dvy 11v1l3a

61-91+
S3asnd

J3NNT1INOD

*301S ONIAYOT 3YIM
AV IV130 NOH4 Q3MIIA Sy HOE:
I3NVd AVI3Y/3SNA 3snd v I7ONNG - 1INV
Q3NNILINOD — “MV-MV MITA 3Sn4 404 3ONINO3IS
ﬂ S INIQVOT TYNINY3L

g8 Eéﬁﬁﬂ_ﬁ_ﬂ

ze#
3SN4- IXVN
Te#
m 38N~ IXVN
[ o) &
zeH
35N~ IXVN
T4
35N~ IXVN
2
AHHV 35N4

ATINO 3ON3Y3434
d0d4 NMOHS U_
LIHMI0S AV

(=] 7 (=]
(iG]
[2:==F]
(3=t ]
(o=
(=]
(==L
(o=t
@:-wﬁ]
ls
o
R

2-213

Sentinel 331004 (10-08)



)

Fig. 77 - Wire Harnesses Group (008500-

STANDARD PARTS

L1HOI

@ oNId3ans
[}]
2
=
= (1s) (ne) P 1IvLEa 8.1
< a 1IN (9 0L
o qog S o=
i ¢ (=) |
e DI
HE | (e
] ] O

vas| (

'

{

b b b b e b

/_./H_ﬁ..mo

A SIHOLIMS
— av3HY3A0

avo

!

QINNILNOD

(2]
'

!

RET IS

!

)

san| H™=

SNOILJ3NNOD
oravy

H TIvliad 9 TyLdd 4 TIvLad d TIvLad a Tviad 0 TvLad

(N Ao o= =) o= o) =1 foe) refe) N A
OO EE ©, @9 (9 CEL N
fo emfl - off emfl off  ebife

HOLIMS HILIMS HOLIMS HOLIMS HOL1IMS HJLIMS
AVYHdS LHI1T LHOIT LHOIT LHOI LHO1T
3dNSS3dd ONId3aMs ON1d33mMS HSNYg 30Is NOOJVv38 QYvYZvH

HOTH Hv 3y LNOY4

Sentinel 331004 (10-08)

2-214




STANDARD PARTS

Fig. 77 - Wire Harnesses Group (008500- )
Cab Wire Harness
< m [&] o w L (O] T T o [ (] &) m <
= —
< < < < © ~ < = o] ™M N ) o m ~
@ ® ¢ h rd 0 ~ © é o > | o o ) 1= © © '|J
=
N\Qﬁé{% : E
= = =
=W
— U
<W
==
oZ%
= J
IToLwoom<
1 | |
<noowWL oI

CONTINUED

Sentinel 331004 (10-08) 2-215



Hopper Wire Harness

)

Fig. 77 - Wire Harnesses Group (008500-

®

©

>
—

STANDARD PARTS

EOOG®

D TIVLId 4 TIvLda 9 a-a mdia

®®

HoLIns 3 "NMOHS SV
Q3NN ATIVOILIEYHI TV
N3do, ®ooa 5 enid 34V ‘¥0VE 3HL WOYJ
ALIAVD 3M3IA - HOLIINNOD

(NOILdO) E 5
LHO1 A v rrrzren > qlae | &t
short d = R ———=

35N3011 )

D ‘4 TIvLdd

SS3INYVH
43ddOH 0L

NO Jd3INNILNOD

H TIvldd

H T1IvL3d

d-3 mAIA 9-0 MIIA

"NMOHS SV

O3INYVN AT1TVIIL38VYHI TV
3HV MOvE 3HL WOoYd
03M3IA - YOLO3NNOD

+ 310N

"NMOHS SY

A3INYUVN ATTVIILIEVHI TV
34V MOvE 3IHL Wodd
G3M3IA - HYOLO3NNOD

+ 310N

POOO®EOO®

QyvMy0 4 Aove
L1711 Ll SNV4 1417 H3M0 2
Y3ddOH H3ddOH IVA H3ddOoH H3ddOH
6IAS 8IAS YIAS ZAS IAS _
g
Y
S3IATVA v
QION3710S

Y3ddOH

Sentinel 331004 (10-08)

2—-216



STANDARD PARTS

)

Fig. 77 - Wire Harnesses Group (008500-

NOQJVv 38
dv 3y
d3ddOH

@. HOLIMS
AHIN3S
AWKYIHL

ﬂ 93l

A g SE
-l

Hopper Wire Harness

o =
el

1HOI
ONId33aMs
dv 3y

TR

WNOdd ddNNILNOD

E @ 43€I
WYY v
N G3c)

SL1INJdIJ ANNO Y9
ANV Y43M0d NOI1dO
SNO3INVIT3IOSIN

2-217

Sentinel 331004 (10-08)



STANDARD PARTS

. 77 — Wire Harnesses Group (008500- )

Hopper Lift Wire Harness

I
VIEW H-H @

TO HOPPER
HARNESS

332M
ISOA|
]
I81A
o]
L?SOETD
I3DA]

it
@

<« @® o o w b o E
DEEEHEDE e
b 9 ks

59

[}

55}

- VUL e

= m 12 L = =]

€3}

1

[=5]

B I

=)

-

s2J
102J
127A

<

I Qo

o @
< o 9]

o w w © [a]
w
0.5
Wy
a&s I
I o > -
(Za N\ & Q3
i (tere £oo
@ IEI = Owpr = 1
N b /) a FIwZ
v = ,,8"20
wz3T5
o3Edy

POEEEOHG

™

< @ o o w o
[a]
BIOIOIOEIOIO
= e _—

VIEW D-D

|._.|

o] =p
-G

VIEW C-C
]

TO MAIN
HARNESS

POEGEOOG®

2-218 Sentinel 331004 (10-08)



STANDARD PARTS

354165 - 354167 — 354171 — 354809

Fig. 77 - Wire Harnesses Group (008500- )
Ref. Part No. Serial Number Description Qty.
1 1047567 (008500-008946 ) Harness, Main [Sentinel 08] 1
1 1065598 (008947- ) Harness, Main [Sentinel 2010] 1
2 768561 (008500- ) Harness, Wire, Cab 1
3 770180 (008500- ) Harness, Wire, Hopper, [Sentinel] 1
4 768575 (008500- ) Harness, Hppr [W/ Hd] 1
Sentinel 331004 (7-2013) 2-219




STANDARD PARTS

Fig. 78 - Labels Group

354168
Ref. Part No. Serial Number Description Qty.
1 09901 (000000- ) Label, Tennant Logo 1
2 17200 (000000- ) Label, Tennant Logo- 10.0 Blue 1
3 760980 (000000- ) Label, Slow Moving Vehicle 1
4 1010326 (000000-009837 ) Label [Sentinel] 2
5 768822 (000000- ) Label Set, Info/Hzrd, Tj [830-Ii] 1
6 1047569 (000000-009837 ) Label Set, Opertnl [Sentinel 2008] 1
6 315910 (009838- ) Label Set, Opertnl [Sentinel] 1
7 760983 (000000- ) Label, Info, [Tire Pressure] 4
8 09905 (000000- ) Label, Tennant Logo 2
9 1009154 (000000- ) Label, Instr, Tilt, Cab 1

2-220 Sentinel 331004 (3-2015)



OPTIONS

SECTION 3

Contents Page Contents Page
Fig. 1 — High Dump Hopper Lift Group ........ 3-2 Fig. 43 - Side Brush Spring Kit .............. 3-78
Fig. 2 - High Dump Hopper Lift Cylinders Fig. 44 - Side Brush Fourth Bar Linkage Kit

Group ..o 3-4 (000000-009837) ......vvvuvnnn.. 3-79
Fig. 3 - High Dump Hopper Hydraulic Fig. 45 - Storage Kit ....................... 3-80

Hose Group ...................... 3-6 Fig. 46 - Documentation Group ............. 3-81
Fig. 4 - Left Side Brush Group

(000000-009837) . ..cvvvvanannn 3-8
Fig. 5 - Left Side Brush Group (009838- ) 3-10
Fig. 6 — Left Side Brush Hydraulic Hose Group 3-12
Fig. 7 - Vario Brush Dolly Group ............ 3-14
Fig. 8 - Vario Brush Dolly Hydraulics Group ... 3-16
Fig. 9 - Vario Brush Pivot Group ............ 3-18
Fig. 10 - Vario Brush Lift Group ............. 3-20
Fig. 11 - Vario Brush Motor Group ........... 3-22
Fig. 12 - Vario Brush Cab Controls and

Water Supply Group .............. 3-24
Fig. 13 — Vario Brush Hydraulic Hose Group .. 3-26
Fig. 14 - Vario Brush Harnesses Group ...... 3-28

Fig. 15 — High Pressure Sprayer Wand Group . 3-32
Fig. 16 — High Pressure Sprayer Pump Group . 3-34
Fig. 17 — High Pressure Sprayer Hydraulic

Hose Group ..................... 3-36
Fig. 18 - CabJack Kit ..................... 3-38
Fig. 19 - Left Hand Operator Group . ......... 3-40
Fig. 20 - Hydraulic Hose Group,

Left Hand Steering ............... 3-42
Fig. 21 - Cab Air Conditioner Heater Group ... 3-44
Fig. 22 - Vacuum Wand Group .............. 3-46
Fig. 23 - Vacuum Wand Door Group ......... 3-48
Fig. 24 - Vacuum Wand Extension Group .... 3-50
Fig. 25 - Hopper Cleanout Tool Kit ........... 3-52
Fig. 26 - Foam Filled Tire Group ............ 3-53
Fig. 27 - Protectoseal Fuel Cap Group ....... 3-54
Fig. 28 — Rear Rubber Bumper Kit ........... 3-55
Fig. 29 - Fire Extinguisher Group ............ 3-56
Fig. 30 - Filter Bag Lift Kit .................. 3-57
Fig. 31 - Hydrant Wash Down Group ........ 3-58
Fig. 32 - Hydrant Hose Group .............. 3-59
Fig. 33 - Engine Access Step Kit ............ 3-60
Fig. 34 - Light Kit, Night ... ................. 3-61
Fig. 35 - Light Kit, Revolving . ............... 3-62
Fig. 36 - Light Kit, Strobe .................. 3-64
Fig. 37 - Light Kit, Arrow Stick, Without

Revolving Light . . ................. 3-66
Fig. 38 - Light Kit, Arrow Stick, With

Revolving Light . . ................. 3-68
Fig. 39 - Passenger SeatKit................ 3-70
Fig. 40 - RadioKit ......................... 3-72
Fig. 41 - Auto-Lube System Group .......... 3-74
Fig. 42 — Auto-Lube Pump Kit .............. 3-77

Sentinel 331004 (3-2015) 3—-1



OPTIONS

Fig. 1 - High Dump Hopper Lift Group

Sentinel 331004 (11-2016)



OPTIONS

351919
Fig. 1 - High Dump Hopper Lift Group

Ref. Part No. Serial Number Description Qty.
1 769547 (000000- ) Leg Assy, Upper W/Label 1
2 769548 (000000- ) Leg Assy, Lower W/Label 1
v 3 769503 (000000- ) Guide,Cam Roller,Lh 1
A 4 765435 (000000- ) Guide,Cam Roller,Up 1
v 5 769504 (000000- ) Guide,Cam Roller,Rh 1
A 6 765435 (000000- ) Guide,Cam Roller,Up 1
7 765465 (000000- ) Plate WIdt, Brush, Pulley 1
8 765620 (000000- ) Mount,Frame,Rear Lh 1
9 765621 (000000- ) Mount,Frame,Rear Rh 1
v 769509 (000000- ) Pin Assy,Leg,Inside 2
A 10 769510 (000000- ) Pin, Leg, Inside 2
11 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
12 769522 (000000- ) Bushing, Sleeve, 30mmb 40mmd 25mml, Bnz 4
v 769511 (000000- ) Pin Assy, Roller, Hpr 1
A 13 769512 (000000- )  Pin, Roller,Hopper 1
14 32988 (000000- ) Washer, Lock, Int, .38 1
v 769513 (000000- ) Pin Assy,Leg,Outsid 2
A 15 769514 (000000- ) Pin, Leg, Outside 2
16 32492 (000000- ) Washer, Flat, 0.38 Std 2
17 769522 (000000- ) Bushing 2
18 769524 (000000- ) Bearing, Spherical 4
19 769528 (000000- ) Follower, Cam 2
20 769529 (000000- ) Ring, Retaining 4
21 769534 (000000- )  Ftg, Nipple, Grease 6
22 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 12
23 41187 (000000- ) Washer, Belleville, M10 12
24 06992 (000000- ) Screw, Hex, M20 X 2.5 X 50, 8.8 2
25 763067 (000000- ) Nut, Hex, Jam M20 X 2.5 2
26 769541 (000000- ) Screw 2
27 769542 (000000- ) Nut, Lock, Ny 4
28 769554 (000000- ) Washer 4
29 47801 (000000- )  Fitting, Grease, Str Pm04 .63l 2
30 769545 (000000- )  Washer, Flat 5
31 769523 (000000- ) Bushing, Sleeve 4
32 09294 (000000- ) Screw, Soc, M 8 X 1.25 X 60, 12.9 3
33 08709 (000000- ) Nut, Hex, Lock, M 8 X 1.25 NI 3
34 769549 (000000- ) Roller, Hopper 1
35 769563 (000000- ) Bushing 2
36 760917 (000000- ) Pin, Clevis, Lift, Brush 1
37 760916 (000000- ) Pulley, Cable, 123mm Dia 1
38 02942 (000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
39 763118 (000000- ) Bushing, Sleeve 1
40 1075462 (000000- ) Washer, Flat, 1.25B 2.75D .06, Stl, PI 1
41 1075464 (000000- )  Washer, Flat, 1.25B, 2.75D .12, Stl, Pl 1

Sentinel 331004 (11-2016) 3-3



OPTIONS

Fig. 2 - High Dump Hopper Lift Cylinders Group

Sentinel 331004 (7-10)



OPTIONS

354150
Fig. 2 - High Dump Hopper Lift Cylinders Group
Ref. Part No. Serial Number Description Qty.
v 1 1019759 (000000- ) Cylinder, hyd, 3.5B 25.3L 16.50 Strk 3000 2
A 384928 (000000- ) Seal Kit, Cyl, Hyd 1
2 765445 (000000- )  Support, Maintenance, Lift W/Label 1
3 1019760 (000000- ) Cylinder, Hyd, 2.0b,30.0l,19.25strk,3000 2
4 765444 (000000- ) Tilt, Maintenance, Stand W/Label 1
5 769518 (000000- ) Ring, Lock 1
v 769507 (000000- ) Pin Assy, Cyl,Lift 2
A 6 769508 (000000- ) Pin, Cyl, Lift 2
7 765491 (000000- ) Tube 1
v 769515 (000000- ) Pin Assy, Cyl,Tilt 2
A 8 769516 (000000- ) Pin, Cyl, Tilt 2
9 765492 (000000- ) Tube 1
10 769523 (000000- ) Bushing 3
11 769522 (000000- ) Bushing 4
12 769561 (000000- ) Pin, Rod Cyl, Lift 1
13 769562 (000000- ) Bushing 1
14 769525 (000000- ) Bearing, Spherical 2
15 769526 (000000- ) Bearing, Spherical 2
16 769527 (000000- ) Rod, End, Cyl,Tilt 2
17 769530 (000000- )  Fuse, Velocity 2
18 769531 (000000- )  Fuse, Velocity 2
19 09294 (000000- ) Screw, Soc, M 8 X 1.25 X 60 6
20 08709 (000000- ) Nut, Hex, Lock, M 8 X 1.25 6
21 769558 (000000- )  Clevis Assy, Support 1
22 762432 (000000- )  Fitting, Hyd, E90, Fm06/0Om06 4
23 769540 (000000- ) Nut, Jam 3
24 762425 (000000- )  Fitting, Hyd 4
25 762444 (000000- )  Fitting, Hyd 2
26 47801 (000000- ) Fitting, Grease 7
27 760682 (000000- ) Pin Widt, Safety Leg, Lower 2
28 760695 (000000- ) Pin 1
29 762433 (000000- ) Fitting, Hyd 1
30 762432 (000000-008742 ) Fitting, Hyd 1
31 762433 (008743- ) Fitting, Hyd, Str, Fm06/0m06 1

Sentinel 331004 (2-2016) 3-5



OPTIONS

Fig. 3 - High Dump Hopper Hydraulic Hose Group

=>

T1LNO "3ddOH
20

el

/ll i
3ANIMAD

mvuv €

Mm_n_z_n;o

141

H3ANITAD |/

141

T

NI
NV OVA |
~TQAH ‘HOLOW

H3ANITAD |/

B
%Jﬂ 10

HSNYE NIVIW/HOAIANOD

(43) IATVA ALIHOIHL OL

HIOA"3S3H AAH OL

Sentinel 331004 (7-10)



OPTIONS

Ref. Part No.
767233
771031
767319
767320
767321
767323
767325
767325
1058980

©CoOoO~NOOOGOO PPN —

Fig. 3 - High Dump Hopper Hydraulic Hose Group

Serial Number

~— O N N N S~ N S~ ~—

Description

Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,198.0
Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,184.0
Hose, Hyd,Tc 04, Ff06str /Ff04e45 |, 23.5
Hose, Hyd,Tc 04, Ff06str /Ff04e45 , 14.5
Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 77.0
Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,154.5
Hose, Hyd,Tc 04, Ff06str /Ff06e45 ,173.0
Hose, Hyd,Tc 04, FfO6str /Ff06e45 ,173.0
Hose, Hyd, Tc04, FfOBE90/Ff06Str, 173.0

354154

Qty.

1
1
2
2
2
1
1
1
1

Sentinel 331004 (7-10)




OPTIONS

Fig. 4 - Left Side Brush Group (000000-009837)

<
\\\ 38— /
o <~— 39
\\</ =®
2 =z

~

// b
e O«

3-8 Sentinel 331004 (3-2015)



OPTIONS

354151
Fig. 4 - Left Side Brush Group (000000-009837)
Ref. Part No. Serial Number Description Qty.
1 1007954 (000000-009837 ) Fitting, Hyd, E90, Fm06/0Om10 2
v 2 771072 (000000-009837 ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000-009837 ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (000000-009837 ) Bracket,Hyd.Motor Support 1
4 768834 (000000-009837 ) Channel Weldt,Lower Support 1
5 761428 (000000-009837 ) Hub Weldt,Side Brush 1
6 762434 (000000009837 ) Fitting, Hyd, Tee, Fm06/0Om06/FmO06 1
7 768836 (000000-009837 ) Bar, WIdt. Brush Support 3
v 8 762043 (000000-009837 ) Cylinder, Hyd S Br Lift 1
A 762073 (000000-009837 ) Kit, Seal, Cyl, Hyd 1
9 761229 (000000-009837 ) Pin,Hyd.Cylinder 1
10 763005 (000000-009837 ) Retaining Ring, M16 1
11 767644 (000000-009837 ) Shaft, Side Brush 1
12 768852 (000000-009837 ) Bracket WIdt,Side Brush Lh 1
13 761225 (000000-009837 ) Eyebolt, .50-13X3.5” 1
14 761223 (000000-009837 ) Spring 1
15 762432 (000000-009837 ) Fitting, Hyd, E90, Om06/ Fm06 2
16 768842 (000000-009837 ) Tube 6
17 767641 (000000-009837 ) Bearing, Flange 6
18 763003 (000000-009837 ) Bearing, 2
19 47801 (000000-009837 ) Ftg, Grease.25-28Th Strt .63L 1
20 763007 (000000-009837 ) Bearing 1
21 06971 (000000-009837 ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
22 33342 (000000-009837 )  Nut, Hex, Lock, M16 X 2.0, NI 2
23 15331 (000000-009837 ) Washer, Flat, 0.62 Sae 2
24 08167 (000000-009837 ) Nut, Hex, Stover, M12 X 1.75 6
25 32486 (000000-009837 ) Washer, Flat, 0.50 Sae 12
26 32985 (000000-009837 )  Nut, Hex, Lock, .50-13, NI 1
27 32493 (000000-009837 ) Washer, Flat, 0.50 Std 1
28 08711 (000000-009837 )  Nut, Hex, Lock, M12 X 1.75,NI 3
29 41346 (000000-009837 ) Screw, Hex, M12 X 1.75 X 30, 8.8 3
30 33440 (000000-009837 ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
31 12317 (000000-009837 ) Screw, Hex, M10 X 1.50 X 30, Ss 3
32 32969 (000000-009837 ) Washer, Flat, 1.00 Sae 1
33 38490 (000000-009837 )  Nut, Slot, Pump, Hyd, Gear 1
34 08180 (000000-009837 ) Pin, Cotter, .125 X 2.00 1
35 09741 (000000-009837 )  Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
36 41346 (000000-009837 ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
37 763074 (000000-009837 ) Washer, Flat, M16, Fender [Din9021] 1
38 763043 (000000-009837 ) Washer, Belleville, M12 1
39 763139 (000000-009837 ) Washer, Flat, 1.12 Sae 2
40 771010 (000000-008742 ) Valve, Hyd, Solenoid, 12vdc[07s24g3000] (See Breakdowns) 1
40 1048792 (008743-009837 ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 24 Gpm 1
(See Breakdowns)
Sentinel 331004 (3-2015) 3-9




OPTIONS

Fig. 5 - Left Side Brush Group (009838- )

o

o

g
- /o/@@

\°\ R

BN o AW
Vi '/'7/\\/:/ﬁ??\:\ﬁ RN

3-10 Sentinel 331004 (3-2015)



OPTIONS

354151
Fig. 5 - Left Side Brush Group (009838- )
Ref. Part No. Serial Number Description Qty.
1 1007954 (009838- )  Fitting, Hyd, E90, Fm06/0Om10 2
v 2 771072 (009838- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (009838- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (009838- )  Bracket,Hyd.Motor Support 1
4 768834 (009838- ) Channel Weldt,Lower Support 1
5 761428 (009838- ) Hub Weldt,Side Brush 1
6 762434 (009838- )  Fitting, Hyd, Tee, Fm06/0m06/Fm06 1
7 1074666 (009838- ) Bar, WIdt. Brush Support 3
v 8 762043 (009838- ) Cylinder, Hyd S Br Lift 1
A 762073 (009838- ) Kit, Seal, Cyl, Hyd 1
9 761229 (009838- ) Pin,Hyd.Cylinder 1
10 763005 (009838- ) Retaining Ring, M16 1
11 767644 (009838- ) Shaft, Side Brush 1
12 768852 (009838- ) Bracket WIdt,Side Brush Lh 1
13 761225 (009838- )  Eyebolt, .50-13X3.5” 1
14 761223 (009838- ) Spring 1
15 762432 (009838- )  Fitting, Hyd, E90, Om06/ Fm06 2
16 768842 (009838- ) Tube 8
17 767641 (009838- ) Bearing, Flange 8
18 763003 (009838- ) Bearing, 2
19 47801 (009838- ) Ftg, Grease.25-28Th Strt .63L 1
20 763007 (009838- ) Bearing 1
21 06971 (009838- ) Screw, Hex, M12 X 1.75 X 50, 8.8 9
22 33342 (009838- ) Nut, Hex, Lock, M16 X 2.0, NI 2
23 15331 (009838- ) Washer, Flat, 0.62 Sae 2
24 08167 (009838- ) Nut, Hex, Stover, M12 X 1.75 9
25 32486 (009838- )  Washer, Flat, 0.50 Sae 19
26 32985 (009838- ) Nut, Hex, Lock, .50-13, NI 1
27 32493 (009838- ) Washer, Flat, 0.50 Std 1
28 08711 (009838- ) Nut, Hex, Lock, M12 X 1.75,NI 3
29 41346 (009838- ) Screw, Hex, M12 X 1.75 X 30, 8.8 3
30 33440 (009838- ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
31 12317 (009838- ) Screw, Hex, M10 X 1.50 X 30, Ss 3
32 32969 (009838- ) Washer, Flat, 1.00 Sae 1
33 38490 (009838- ) Nut, Slot, Pump, Hyd, Gear 1
34 08180 (009838- ) Pin, Cotter, .125 X 2.00 1
35 09741 (009838- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
36 41346 (009838- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
37 763074 (009838- ) Washer, Flat, M16, Fender [Din9021] 1
38 763043 (009838- ) Washer, Belleville, M12 1
39 763139 (009838- ) Washer, Flat, 1.12 Sae 2
40 1048792 (009838- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 24 Gpm 1
(See Breakdowns)
41 1074441 (009838- )  Shaft, Brush, Side 1
42 769589 (009838- ) Sleeve, 0.47B 1.25D 0.8L Stl PI 2

Sentinel 331004 (3-2015) 3—11



OPTIONS

Fig. 6 — Left Side Brush Hydraulic Hose Group

s GOy,

Side Brush

Manifold

Sentinel 331004 (10-07)



OPTIONS

354152
Fig. 6 - Left Side Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.

1 771043 (000000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 62.0 2

2 1010941 (000000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 66.0 1

Sentinel 331004 (10-07) 3-13



OPTIONS

Fig. 7 - Vario Brush Dolly Group

3-14 Sentinel 331004 (10-07)



OPTIONS

Ref. Part No.
1011527
03192
32492
1006939
06963
761317
09278
1006148
9 1008985
10 1008982
11 1009201
12 1008883
13 1008853
14 09741
15 32493
16 06974
17 06960
18 1009571
19 41187
20 1010399
21 1010697
22 09744
23 01684
24 1009784
25 06969
26 1010759
27 09029
28 41619
29 32486
30 06975
31 36328
32 86318

o~NO O~ WN =

Fig. 7 - Vario Brush Dolly Group

Serial Number

—— e e e e v e e e e N n e S n e e N N e S N e S S S S S

Description

Channel Widt

Screw, Hex, M10 X 1.5 X 30, 8.8
Washer, Flat, 0.38 Std

Block, Stop

Screw, Hex, M10 X 1.5 X 60, 8.8
Rack, Undercarriage

Screw, Soc, M8 X 1.25 X 30, 12.9
Dolly Widt

Follower, Cam

Bearing, Ball,20.0b 47.0d 20.6w [Ang]
Ring, Retaining, Int, 47mm

Bushing, Sleeve, 12.3b 19.9d 55.9I, Ss
Sleeve, Pm, 29.00d 20.0b 6.6l Ss
Nut, Hex, Lock, M12 X 1.75,NI, Ss
Washer, Flat, 0.50 Std

Screw, Hex, M12 X 1.75 X 80, 8.8
Screw, Hex, M10 X 1.5 X 16, 8.8
Plate, Spacer

Washer, Belleville, .38

Button, Plug, 1.25h .183 [Black Stl]
Cover, Follower

Screw, Hex, M6 X 1.0 X 12, Ss
Washer, Flat, 0.25 Ss

Latch Widt

Screw, Hex, M12 X 1.75 X 40, 8.8
Guard Widt

Screw, Hex, M12 X 1.75 X 40, Ss
Washer, Flat, 0.50 Ss

Washer, Flat, 0.50 Sae

Screw, Hex, M12 X 1.75 X 90, 8.8
Washer, Belleville, .50

Button, Plug, 0.50h Blind, [Black Stl]

354138

Qty.
1
14
14

N

WOPArNNPAPPAPRAR22PEA2NON—=200Pr0ONDPOPNMODED—=220-=Db

Sentinel 331004 (10-07)




OPTIONS

Fig. 8 - Vario Brush Dolly Hydraulics Group

Sentinel 331004 (10-07)



OPTIONS

354170
Fig. 8 - Vario Brush Dolly Hydraulics Group

Ref. Part No. Serial Number Description Qty.
v 1 1005753 (000000- ) Motor, Hyd, Gear [In] 02.2 B 2250 1
A 373423 (000000- ) Seal Kit, Motor 1
2 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
3 32486 (000000- ) Washer, Flat, 0.50 Sae 4
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 2
5 761328 (000000- ) Gear 1
6 761449 (000000- ) Washer, 0.33b 1.50d .47, Stl, C/ Bore 1
7 25046 (000000- ) Screw, Hex,.25-20X1.00, 5 1
8 32490 (000000- ) Washer, Flat, 0.25 Std 1
9 7710M1 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S06G3000] (See Breakdown) 1
9 1053645 (008743- ) Valve, Cnitrl, Hyd, Solenoid, 12Vdc 06 Gpm (See Breakdown) 1
10 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 3
11 762439 (000000- ) Fitting, Hyd, Str, Fm06/0Om10 2
12 763115 (000000- ) Tie, Cable 6.0Lg 6
v 13 1008236 (000000-009846 ) Pump, Hyd, Gear [Ex2] 0.61 [R] 3200 1
A 1031679 (000000-009846 ) Seal Kit, Motor, Hyd 1
13 1071262  (009847- ) Pump, Hyd, Gear, Ext, 2, 00.57 2700, Cw 1
14 767014 (000000- ) Seal, O-Ring, 1
15 762432 (000000- )  Fitting, Hyd, E90, Om06/ Fm06 1
16 762492 (000000-009846 ) Fitting, Hyd, E90, Om12/Fm12 1
16 1074327 (009847- )  Fitting, Hyd, E90, Fm12/0Om10 1
17 771084 (000000- )  Fitting, Hyd, Tee, Fm12/Fm12/Ff12 1
18 762463 (000000- )  Fitting, Hyd,, Str, Fm10/0Om10 1
19 762433 (000000- ) Fitting, Hyd, Str, Om06/Fm06 4
20 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 6
21 762438 (000000- )  Fitting, Hyd, Str, Om06/Fm08 2
22 395973 (000000- )  Fitting, Hyd, Str, Om04/Qm04 1
23 32492 (000000- ) Washer, Flat, 0.38 Std 3
24 762180 (000000- )  Sheet, Rbr, Guard, Hose, 8” 2

Sentinel 331004 (2-2016) 3-17



OPTIONS

Fig. 9 - Vario Brush Pivot Group

Sentinel 331004 (10-07)



OPTIONS

Ref. Part No.
1006894
1008689
83733
32492
39285
41430
763042
1010219
9 54618
10 55767
11 1013169
12 32493
13 1007327
14 1007496
15 1008264
16 32492
17 1008254
18 08714
19 1008235
20 32491
21 39311
22 1010306
23 09010
24 1009443
25 41445
26 1010217
27 1010266
28 1010272
29 71388
30 1008156
31 1007053
32 06949
33 1014717
34 1013494
35 1010249
36 54620
37 762427
38 1012561
39 15678
40 01685
41 08185
42 08711
43 08708
44 1013847
45 06955
46 08709
47 32490

o~NO O~ WN =

Fig. 9 — Vario Brush Pivot Group

Serial Number

e e e v N e v e e v e e n v e e e e e e e e e e e N n e S e e e N n S S N e S N N S S S

Description

Cylinder, Hyd, 2.0B,15.5L,07.50Strk
Plate WiIdt, Cyl

Bushing, FIing, 1.00b 1.13d 0.38I
Washer, Flat, 0.38 Std

Screw, Hex, M10 X 1.5 X 40, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Belleville, M10

Support Widt
Bushing, FIing, 1.00b 1.13d 1.00I
Tube, 01.00d 00.50b 02.71 Stl Plt
Pin, Pivot, Main

Washer, Flat, 0.50 Std

Spring, Extn, 1.900d X .306wir, 8.0l
Bar, Hex, Stl, 0.75 3.21 M10 X 1.50 Thru
Screw, Hex, M10 X 1.5 X 70, 8.8 FI
Washer, Flat, 0.38 Std

Bolt, Eye, M10x1.50 X 30mm, 10 Eye
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Cable, 3.96D, 109 L, M8-1.25/Plug
Washer, Flat, 0.31 Std

Nut, Hex, Std, M08 X 1.25

Angle, Guard

Screw, Hex, M8 X 1.25 X 25, Ss
Bumper, Rbr, 2.0d 1.7t 0.34h

Screw, Soc, M8 X 1.25 X 35, 12.9
Pivot Widt, Arm

Pivot Widt, Arm

Bumper

Screw, Soc, M6 X 1.0 X 16, 12.9
Bushing, Fing, 1.50b 1.65d .750I

Pin, 0.75d 05.11 2/.16h 2/Cham Chm
Screw, Hex, M6 X 1.0 X 50, 8.8

Pin, Pivot

Nut, Hex, Sltd, M12 X 1.75

Pivot Widt
Bushing, FIing, 1.50b 1.65d 1.00I
Fitting, Hyd, E90, Om04/Fm04

Bar WIdt, Mtg, Hose

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.31 Ss

Pin, Cotter, .125 X 1.50

Nut, Hex, Lock, M12 X 1.75,NI

Nut, Hex, Lock, M6 X 1.0, NI

Guard Widt

Screw, Hex, M8 X 1.25 X 35, 8.8
Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.25, Std

354139

Qty.

N = =

—_
N

AMNON=2L=2PNOPNONON=2NDNPRAEA2PODN=22=2PNDNOR=22=2DODNONN=2NDNO=2DPODPEADEAOMNDMNPANDNDPAD

Sentinel 331004 (10-07)




OPTIONS

Fig. 10 - Vario Brush Lift Group

Sentinel 331004 (7-2013)



OPTIONS

354140
Fig. 10 - Vario Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 1007123 (000000- ) Bushing, Fing, 25b 28d 25| 4
2 1006590 (000000- ) Arm WiIdt, Upper 1
3 1013513 (000000- ) Pin, Cotter, .25 X 2.00 7
4 1006606 (000000- ) Pin, 25.00d 175.0l 1/6.35h 2/Cham 3
5 1007327 (000000- ) Spring, Extn, 1.900d X .306wir, 8.0l 1
6 25015 (000000- ) Nut, Hex, Std, .50-13 1
7 32486 (000000- ) Washer, Flat, 0.50 Sae 2
8 32985 (000000- ) Nut, Hex, Lock, .50-13, NI 1
9 761225 (000000- ) Bolt, Eye, .50-13 X 03.5 1
10 1006612 (000000- ) Arm WiIdt, Lower 1
11 1009443 (000000- ) Bumper, Rbr, 2.0d 1.7t 0.34h 2
12 41445 (000000- ) Screw, Soc, M8 X 1.25X 35, 12.9 2
13 762011 (000000- ) Cylinder, Hyd, 1.5B,11.0L,02.90Strk 2
14 1006669 (000000- ) Pin, 15.70d 110.0l 1/6.35h 2/Cham 4
15 771086 (000000- )  Fitting, Hyd, Orifice, 0.047 1
16 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 8
17 762425 (000000- )  Fitting, Hyd, E90, Fm04/0m06 4
18 1007880 (000000- ) Support Widt 1
19 1007854 (000000- ) Bolt, U, 48mm Id, 6mm 2
20 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 4
21 32490 (000000- ) Washer, Flat, 0.25 Std 4
22 360357 (000000- ) Spring, Die, 1.000d 0.50id 1.25I 3
23 1011254 (000000- ) Tube, 01.00d 00.44b 00.3| Stl 3
24 06964 (000000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 3
25 32492 (000000- ) Washer, Flat, 0.38 Std 7
26 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
27 771012 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S03G3000] (See Breakdown) 1
27 1053648 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 03Gpm (See Breakdown) 1
28 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4
29 1009537 (000000- )  Fitting, Hyd, Orifice, 0.026 2
30 1005978 (000000- ) Pivot Widt, Head 1
31 1007123 (000000- ) Bushing, Fing, 25b 28d 25| 2
32 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 1
33 57702 (000000- ) Cable, .06d, 12.0l, .26eye /.26eye 1
34 761490 (000000- ) Pin, Hair, Double 1
35 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
36 763040 (000000- ) Washer, Belleville, M06 2
37 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 1
38 1013272 (000000- ) Guard, Wire, Vario Brush 1
39 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
40 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
41 32491 (000000- )  Washer, Flat, 0.31 Std 2
42 1013447 (000000- ) Tube, Rnd, 1.125d 0.63b 0.3I Stl PIt 4

Sentinel 331004 (7-10) 3-21



OPTIONS

Fig. 11 — Vario Brush Motor Group

Sentinel 331004 (10-07)

3—-22



OPTIONS

354141
Fig. 11 - Vario Brush Motor Group
Ref. Part No. Serial Number Description Qty.
1 761311 (000000- ) Bearing 1
2 761451 (000000- ) Bracket 1
3 49145 (000000- ) Washer, 0.76b 1.50d .06, Ss 1
4 763036 (000000- ) Nut, Hex, Lock, M20 X 2.5, NI 1
5 761463 (000000- ) Bracket 1
6 08713 (000000- ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 2
7 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
8 1028491 (000000- ) Cylinder, Hyd, 1.5b 07.8| 01.60strk 3000 1
9 06986 (000000- ) Screw, Hex, M16 X 2.0 X 70, 8.8 1
10 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
11 32486 (000000- ) Washer, Flat, 0.50 Sae 1
12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
13 761428 (000000- ) Hub, Brush 1
14 01686 (000000- ) Washer, Flat, 0.38 Ss 3
15 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 3
v 16 771072 (000000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
17 32969 (000000- ) Washer, Flat, 1.00 Sae 1
18 08202 (000000- ) Pin, Cotter, .125 X 1.75 1
19 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 4
20 32493 (000000- ) Washer, Flat, 0.50 Std 4
21 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
22 762426 (000000- )  Fitting, Hyd, Str, Fm04/0Om06 2
23 762461 (000000- )  Fitting, Hyd, E45, Fm08/Om10 2

Sentinel 331004 (10-07) 3-23



OPTIONS

Fig. 12 - Vario Brush Cab Controls and Water Supply Group

3-24 Sentinel 331004 (2-2016)



OPTIONS

354162
Fig. 12 - Vario Brush Cab Controls and Water Supply Group
Ref. Part No. Serial Number Description Qty.
1 762217 (000000- ) Valve, Water, Flow Cntrl 2
2 762236 (000000- ) Knob, Star, 1.96d 4ear 1.30l1 0.33b 2
3 63244-1 (000000- )  Fitting, Plstc, E90, Bm08/Pm08, Pp 2
4 54333 (000000- )  Clamp, Hose, Wormdrive, 0.31-0.88D 12
5 762219 (000000- )  Fitting, Plstc, Tee, Bm08/Bm08/Bm08 2
6 762221 (000000- ) Nozzle, Spray, Water 8
7 762249 (000000- )  Fitting, Brs, Str, Bm08/Pm04 4
8 41619 (000000- ) Washer, Flat, 0.50 Ss 4
9 769777 (000000- )  Fitting, Brass, Unijet 1/4 T 4
10 769778 (000000- )  Fitting, Brass, Unijet Cap 8
11 763115 (000000- ) Tie, Cable 6.0 Lg 15
v 12 762505 (000000- ) Joystick, Third Brush, [Burgess] 1
A 762575 (000000- ) Switch, Micro, Joystick 4
13 392171 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/On 1
14 398528 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/Mo 1
15 397889 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/N/On 1
16 1009095 (000000-009837 ) Box WIdt, Cntrl R.H. 1
17 1010320 (000000-009837 ) Box, Cntrl L.H. 1
18 1010020 (000000-009837 ) Plate, Cntrl 1
19 74027 (000000-009837 ) Screw, Pan,M6X 1.0 X 12, NI 3
20 32491 (000000- ) Washer, Flat, 0.31 Std 4
21 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
22 1011835 (000000- ) Hose, Afmkt Repimt, Pvc, Brd 0.50id 20ft 2
23 1024020 (000000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 01ft, Clr 2
24 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 2
25 1074266 (009838- ) Plate, Panl, Cntrl, Bottom 1
26 1074259 (009838- ) Plate WIdt, Box, Cntrl, Rh 1
27 1074637 (009838- ) Plate, Box, Bottom, Lh 1
28 1074647 (009838- ) Plate WIdt, Box, Cntrl, Lh 1
29 74027 (009838- ) Screw, Pan,M6X 1.0 X 12, NI 4
30 32490 (009838- ) Washer, Flat, 0.25, Std 3

Sentinel 331004 (2-2016) 3-25



OPTIONS

Fig. 13 - Vario Brush Hydraulic Hose Group

Manifold

©
T
S

o o /‘¢ @
5 =3 (# @) N

30 W Js
Eh‘o- ng D —@) =
2353 863 <t X4
TO= ITn> =

Ay
>\'.'i g
L
E
N B
=2

>=

Irw

Vario Brush

E
£33
So
S —
mS
e £
& >
ST
N~
N\
™ i
m\[

3—-26 Sentinel 331004 (7-2013)



OPTIONS

354142
Fig. 13 - Vario Brush Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.
1 771047 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E45 , 14.0 2
2 762377 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 55.5 2
3 1011125 (000000- ) Hose, Hyd, Tc 04, Ff06Str /Ff04E45 , 17.0 2
4 767253 (000000- ) Hose, Hyd,Tc 04, Ff04Str/Ff04E90, 15.0 2
5 767329 (000000- ) Hose, Hyd,Tc 06, FfO6Str /Ff06Str , 94.0 1
6 771057 (000000- ) Hose, Hyd,Tc 06, FfO6Str /FfO6E90 ,161.0 1
7 771050 (000000- ) Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0 1
8 771085 (000000- ) Hose, Hyd,Med10, Ff10Str /Ff12E45 , 25.0 1
9 771048 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 19.0 3
10 771051 (000000- ) Hose, Hyd,Tc 06, Ff08Str, FfO6E90 , 82.0 2
11 1007882 (000000- ) Hose, Hyd,Suc12, Ff12Str /Ff12E90 , 94.0 1
12 771048 (000000-008742 ) Hose, Hyd, Tc04, FfO4E90/FF04Str, 019.0 1
12 771032 (008743- ) Hose, Hyd, Tc04, Ff04E90/Ff04Str, 020.0 1

Sentinel 331004 (7-2013) 3-27



OPTIONS

Fig. 14 - Vario Brush Harnesses Group

o o w

HHHHHHE
< 1] 'S o

VAR 10
BRUSH
HARNESS

K
i

H-’
H- =
-

VIEW H

VIEW E

FLEXIBLE CONDUIT TUBING

VIEW D

DETAIL G

TN
S~

VIEW C
DETAIL F

DETAIL G

DETAIL F

ROT

=
L

E

E
[ss1]
=
JS3
JS4

UL H

Js2
Js3

J:
L

LLLLLL LK
@A OO0 ®® ®®

BRUSH ARM
LIFT UpP
SWITCH

DIl

x z
2O x5
zJE 2;
wpE= [

235 (i
<w >y
> oZ
us =)
T2 o

3-28 Sentinel 331004 (10-07)



OPTIONS

Fig. 14 - Vario Brush Harnesses Group

JIANILNOD
d TIvidd

S

B 'd NN

b TvL3da

d TvL3d

N T1IvL3d

BRI

STvLdad

O TIVLId

r "H 0 ‘4 STvVLId

4 TIvLdd

d ‘a sTvLaa

206 31V10Y M3IA
9-0 TIvi3ad

OoeEoeEeeeee

(0/Q[60608(0/6EI0E)

<

d
000000000000
—NMTOONOOO =N

)
=z

13%J08

aNNo Yo

avo

*0

V¥

ayvog

1INJ419

3ao1a

Y

K

N

@ = = 2
=
=

=] S o
o

SS3NYVH
AJILSAOM

-3 MJIA

veoas3

3—-29

Sentinel 331004 (10-07)



OPTIONS

Fig. 14 - Vario Brush Harnesses Group

QuvYMy04 LIIL
Imnm_m\,m_z«i

AvE LIl
HSNHB 014YA
2ZAS

S TvlLia

.....~....~.~..~.~....~.~..~.~.. <<<<<<<‘<44
XX RTINS

SN AR

L4317

LIIL aY3H
HSNYE OlYvA

E2AS

LHOTY
1711 QY3H
HSNYE 018VA
8AS

378VN

HSNYE O1HVA

92AS

1HO1Y 14371
1 4IHS 141HS
HSNYE OIY¥vA HSNYY OI¥vA M
12AS 02AS 31vioy
HSNAE 01dvA
L2AS

MJ2
LOAId WYV
HSNYg 0lyvA
S2AS
M32 M2
3Lvioy L0AId
HSNYE 0IHVA HSNYE O1dvA
82AS SIAS

3

ONIgNLl LINANOD
37g1X374

S TvLaa

NMOQ
Honug o1
dan_ Wy
vers HSNYE O14VA
62A5

M TIVLIA

Q3IANLLNOD
y TIvLad

X ‘M
A 0 L STIvLaa

L TvLad

Sentinel 331004 (10-07)

3-30



OPTIONS

Ref. Part No.
1 767645
2 767646
3 1008297

Fig. 14 - Vario Brush Harnesses Group

Serial Number
(000000-
(000000-
(000000-

Description

Harness, Wire, Vario Cntrl
Harness, Wire, Vario
Ciruitboard, Diode / Timer, Vario

354163 - 354164

Qty.

—_

Sentinel 331004 (10-07)




OPTIONS

Fig. 15 - High Pressure Sprayer Wand Group

@ -
%4/ Existing

19—

20— \\15 18
4

1

S
%4— Existing

Sentinel 331004 (10-07)



OPTIONS

354158
Fig. 15 - High Pressure Sprayer Wand Group
Ref. Part No. Serial Number Description Qty.
1 762272 (000000- ) Nozzle, High Pressure 1
2 762271 (000000- ) Nozzle, Lo Pressure 1
3 762267 (000000- ) Lance, Dual 1
4 762278 (000000- ) Ftg-Hyd, Str 1
5 762266 (000000- ) Handle, High Pressure Spray 1
6 762270 (000000- ) Hose Assembly, Pressure Wash 1
7 762294 (000000- )  Coupler Body, .375F Brass 1
8 762293 (000000- )  Coupler Plug, .375M Ss 2
9 762264 (000000- ) Valve, Unloader 1
10 762256 (000000- ) Ftg-Hyd, E45 1
11 762265 (000000- ) Gauge, Glycerin 1
12 762292 (000000- )  Ftg,Nipple Galv .375Npt Close 1
13 762254 (000000- ) Ftg,90El Galv .375X.50 F Npt 1
14 762229 (000000- ) Nipple, .50Mx.50B 2
15 54333 (000000- ) Clamp-Wormdrive, 0.31- 0.88D 4
16 762237 (000000- ) Hose, Vyl, Brd, 0.50id Nylon 1
17 87677 (000000- ) Sleeve-Nylon #20 20.0L 1
18 763115 (000000- ) Tie, Cable 6.0 Lg 15
763116 (000000- ) Tie, Cable 15.25 Lg 10
19 86508 (000000- )  Fitting, Plstc, Str, Pm08/Pm08 1
20 762212 (000000- ) Tee, .50Fx.50Fx.50F 1
21 40145 (000000- )  Ftg,Plstc,Elb,Barb.50Pt-.75Hse 1
22 761524 (000000- ) Clip, Finger Clip, Metal 1
23 762213 (000000- ) Hose, Water 1
24 762291 (000000- ) Ftg-Hyd, Str 8-8 1
25 762269 (000000- )  Filter, Inline Strainer 1
26 762290 (000000- ) Ftg-Hyd, Str 8-8 1
27 63244-1 (000000- )  Ftg, Plstc E90 1
28 762286 (000000- ) Ftg-Hyd, Str 8 1
29 762284 (000000- ) Ftg-Hyd, E90 8 1
30 762285 (000000- ) Ftg-Hyd, E90 8 1
31 768310 (000000- ) Plate, Tool Holder 2
32 762297 (000000- ) Angle 4
33 760660 (000000- ) Clip, Storage Plastic 1
34 768314 (000000- ) Molding, Trim 7.5 Ft 1
35 760599 (000000- ) Bracket, Tool Box 1
36 760672 (000000- ) Angle 1

Sentinel 331004 (10-07) 3-33



OPTIONS

Fig. 16 - High Pressure Sprayer Pump Group

Sentinel 331004 (10-07)



OPTIONS

354159
Fig. 16 - High Pressure Sprayer Pump Group
Ref. Part No. Serial Number Description Qty.

1 762261 (000000- ) Motor, Hyd High Press Sprayer 1
2 762277 (000000- ) Plate, Mount, Hyd Motor 1
3 762279 (000000- ) Guard, Pump Coupling 1
4 762280 (000000- )  Coupling, Motor Press Washer 1
5 33691 (000000- )  Chain,RlIr, 15Pitchs 1
6 33692 (000000- ) Link, RIr.Chain 1
7 40143 (000000- ) Coupling,Chain,L.H Half,Keyed 1
v 8 762260 (000000- )  Pump, Cat 290 Press Wash (See Breakdowns) 1
A 40144-4 (000000- ) Qil, Crankcase, Cat Pump (For 1 oil change) 1
9 38321 (000000- ) Pump Cover 1
10 40144-6 (000000- )  Key-5Mm 2
11 762281 (000000- ) Ftg-Hyd, Plug 1
12 17521 (000000- )  Ftg-Plug Npt 08Pm Sq Hd 1
13 762282 (000000- ) Ftg-Hyd, Plug 1
14 39322 (000000- ) Screw, Set .38 in 2
15 763148 (000000- ) Screw, Flt, .25-28 X 0.62, Al 5

Sentinel 331004 (10-07) 3-35



OPTIONS

Fig. 17 - High Pressure Sprayer Hydraulic Hose Group

6 DUAL GEAR PUMP/PROPEL

/1

5
HIGH PRESSURE \
SPRAYER
MOTOR
2 7
/ \ 7 \ -—

P9 T12
PRESSURE
f [ XOT-we WASH
5 CONTROL
VALVE

IO @ wis

Sentinel 331004 (10-07)



OPTIONS

354153
Fig. 17 - High Pressure Sprayer Hydraulic Hose Group
Ref. Part No. Serial Number Description Qty.
1 771083 (000000- ) Hose, Hyd 1
2 762387 (000000- ) Hose, Hyd 2
3 79840 (000000- ) Hose, Hyd 1
4 762435 (000000- ) Ftg-Hyd, Tee 1
5 762433 (000000- ) Ftg-Hyd, Str 2
6 771081 (000000- )  Fitting, Hyd, Tee, Fm10/Fm10/0Om10 1
7 762438 (000000- ) Ftg-Hyd, Str 4
8 767009 (000000-009189 ) Valve, Hyd Cntrl Sol-Press Wash (See Breakdowns) 1
8 1064633 (009190- ) Valve, Hyd Cntrl Solenoid, 12Vdc (See Breakdowns) 1
9 771082 (000000- )  Fitting, Hyd, Str, Ff10/Fm06 1

Sentinel 331004 (7-2013) 3-37



OPTIONS

Fig. 18 - Cab Jack Kit

3-38 Sentinel 331004 (10-07)



OPTIONS

354156
Fig. 18 - Cab Jack Kit
Ref. Part No. Serial Number Description Qty.
v 9003498 (000000- ) Jack Kit, Cab, Ci 1
A 1 771059 (000000- ) Pump, Hyd, Piston [Hand] 0.55 2800 1
A 2 1028063 (000000- ) Cyl, Hyd, 2.0b, 19.0l, 12.0strk, 2500 1
A 3 771088 (000000- )  Fitting, Hyd, Orifice, 0.040 1
A 4 363616 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl 1
A 5 1009226 (000000- ) Bracket WIdt, Tilt, Cab 1
A 6 1009227 (000000- ) Angle 2
A 7 1007150 (000000- ) Bracket WIdt, Tilt, Cab, Lower 1
A 8 1009099 (000000- ) Pin, 0.50d X 80mm 1
A 9 1008571 (000000- )  Bracket WIdt, Tilt, Pump 1
A 10 1009676 (000000- ) Plate, Fender, Lh 1
AV 771070 (000000- ) Hose Kit, Hyd [830-lii Cab Tilf] 1
AA 11 771079 (000000- )  Fitting 4-4 Flo 2
AA 12 767422 (000000- )  Fitting, Hyd 1
AA 13 79874 (000000- )  Fitting, Hyd 1
AA 14 762427 (000000- )  Fitting, Hyd, E9O0, Metric, Jf14/Jm [830] 1
AA 15 767255 (000000- ) Hose, Hyd,Tc 04, Ff04str /Ff04e90 , 34.5 3
AA 16 1011123 (000000- )  Fitting, Hyd, E45 FMO04/FF04 1
A 17 760660 (000000- ) Clip 2
A 18 06935 (000000- ) Screw, Pan, M05 X 0.8 X 25,4.8 2
A 19 06964 (000000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 2
A 20 32485 (000000- ) Wasbher, Flat, 0.38, Sae 14
A 21 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
A 22 32486 (000000- ) Wasbher, Flat, 0.50, Sae 6
A 23 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 3
A 24 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 5
A 25 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
A 26 32493 (000000- ) Washer, Flat, .50 Std 2
A 27 06963 (000000- ) Screw, Hex, M10 X 1.5 X 60, 8.8 4
A 28 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 6
A 29 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 2
A 30 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 2
A 31 763042 (000000- )  Washer, Flat, Belleville, M10 4
A 32 763072 (000000- ) Washer, Flat, M10, Fendr 5
A 33 32895 (000000- ) Screw, Hex, .50-13 X 3.50, G5 1
A 34 19066 (000000- ) Washer, Flat, #10 2
A 35 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 36 32985 (000000- ) Nut, Hex, Lock, .50-13, NI 1
A 37 1009154 (000000- ) Label, Instr, Tilt, Cab 1

Sentinel 331004 (10-07) 3-39



OPTIONS

Fig. 19 - Left Hand Operator Group

Sentinel 331004 (2-2016)

3—-40



OPTIONS

Ref. Part No.
75428
768472
1074113
1074109
761738
768469
768445
72970
1012145
1074635
768423
1074634
1012158
1074683
768496
10744444
1074112
769615
1074719
768476
768497
56992
57167

©CoOoO~NOOOGOO PPN —

[ U WS W G U N O G G G —
No o hAWMNMNM-—= =000

Fig. 19 - Left Hand Operator Group

Serial Number

000000-009941
000000-009941
000000-009941
000000-
000000-

~— e e e e e e N e e N e S e N e S N N S S S

Description

Plugbtn .75H .03-.12 Blacknyl
Plugbtn, 0.375H, .172, Blk
Motor, Ele, Wiper, 12vdc Deg
Adapter, Arm, Wiper

Nozzle Kit, Spray, Windshield
Panel, Console Upper L.H.

Plate, Switch Blank

Rivet, Plstc, .250d X 0.898
Panel, Console, Steering, Lh
Plate, Control Panel, Lh Steer
Bracket, Throttle, Lh

Bracket, Cable, Throttle, Slim, Lh
Label Set, Cab, Lh

Label Set, Cab, Lh [Sentinel]
Bracket, Steering Column, Lh
Bracket, Column, Steering
Blade, Wiper

Arm, Wiper, Panel, 28.0

Cover, Floor Plate

Cover, Steering Column
Insert, M8 X 1.25

Button, Plug, 0.50h .03-.12 [Black Nyl]
Button, Plug, 0.62h .03-.12 [Black Nyl]

352513

Qty.

e e e e e e e e e T e e e S N O N N 0 Y

Sentinel 331004 (2-2016)




OPTIONS

Fig. 20 - Hydraulic Hose Group, Left Hand Steering

Manifold

Steering
Valve

Rear Axle

Front Axle

3—-42 Sentinel 331004 (10-07)



OPTIONS

354122
Fig. 20 - Hydraulic Hose Group, Left Hand Steering
Ref. Part No. Serial Number Description Qty.
1 9000735 (000000- Hose, Hyd,Tc 04, Ff04e90 /Jf04e45 ,204.0 1
2 762387 (000000- Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 64.0 1
3 9000736 (000000- Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,190.0 1
Sentinel 331004 (10-07) 3-43




=\

QA\M =
Pl X
=
S \BMS \»/
7 N
NN
/ i =
I/ =V/a —
V/@ Y 7

Sentinel 331004 (10-08)

OPTIONS

Fig. 21 - Cab Air Conditioner Heater Group

3-44



OPTIONS

354155
Fig. 21 - Cab Air Conditioner Heater Group
Ref. Part No. Serial Number Description Qty.
1 768416 (000000- )  Coil, Condenser 1
2 761963 (000000- ) Hinge 2
3 769021 (000000- )  Dryer,Air-Cond 1
4 769029 (000000- )  Clamp, Receiver, Dryer 1
5 769030 (000000- ) Bracket, Receiver, Dryer 1
6 769042 (000000- ) Switch, Pressure 1
v 7 769020 (000000- ) Compressor,Air-Cond 1
A 388532 (000000- ) Pulley 1
8 39663 (000000- ) Screw, Hex, .44-20 X 1.00, 5 4
9 1046712 (000000- ) Belt, V, 40.30L [AX] 1
10 767522 (000000- ) Hose,Ac 1
11 761961 (000000- ) Seal, Oring 2
12 767523 (000000- ) Hose,Ac 1
13 761960 (000000- ) Seal, Oring 2
14 767521 (000000- ) Hose,Ac 1
15 761962 (000000- ) Seal, Oring 2
16 761959 (000000- ) Seal, Oring 1
17 769023 (000000- ) Cail, Air-Cond, Heater 1
18 769039 (000000- )  Bracket, Coil 1
19 769040 (000000- ) Seal, Weatherstrip 2
20 761950 (000000- ) Valve, Water 1
21 769038 (000000- ) Hose, Heater 1
22 63810 (000000- )  Clamp, Wormdrive 6
23 769046 (000000- ) Hose, Heater 2
24 761946 (000000- ) Cable, Push-Pull 1
25 761927 (000000- )  Control, Cable, Rotary 1
26 764212 (000000- ) Switch, Cold Control 1
27 761924 (000000- ) Switch, Fan, 3-Speed 1
28 761926 (000000- ) Knob, Switch 3
29 222290 (000000- ) Diode, Electric Plug 1
30 82661 (000000- ) Isolator 3
31 763096 (000000- ) Bolt, M10x130 2
32 08166 (000000- ) Nut, Hex, Stover, M10 X 1.5 2
33 761965 (000000- ) Valve, Thermal Expansion 1
34 41346 (000000- )  Screw, Hex 2
35 763043 (000000- ) Washer, Bellville 2
36 769593 (000000- ) Pulley, Belt, V 2
37 1008326 (004642- )  Bracket Widt, Compressor 1

Sentinel 331004 (7-2013) 3-45



OPTIONS

Fig. 22 - Vacuum Wand Group

Sentinel 331004 (10-07)



OPTIONS

354157
Fig. 22 - Vacuum Wand Group
NOTE: Vacuum Wand kit, TENNANT Part Number 770173 includes Fig. 22, and Fig. 23.
Ref. Part No. Serial Number Description Qty.
1 760591 (000000- ) Bracket, Sppt, Hose, Vacuum 2
2 770682 (000000- ) Tube, Adaptor, Wand 1
3 770696 (000000- ) Nozzle, Rubber, Vac Wand 1
4 765650 (000000- ) Wand, Vacuum, Extended 1
5 763075 (000000- ) Rivet, Blind, .156d X 0.71 X .31d 4
6 49891 (000000- )  Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
7 770155 (000000- ) Boom WiIdt, Vacuum Wand 1
8 768717 (000000- ) Retainer 1
9 763212 (000000- ) Clamp 2
10 761233 (000000- ) Chain, Snap 1
11 760991 (000000- ) Tube WiIdt, Sppt, Rear 1
12 57702 (000000- ) Cable, .06d, 12.0l, .26eye /.26eye 2
13 760507 (000000- ) Support, Hose, Vacuum 2
14 760509 (000000- ) Hose 1
15 760640 (000000- ) Strip, Nylon, 0.38 01.5w 11.8b 2/.2h 2
16 760649 (000000- ) Strap, Wand, Vacuum 2
17 761490 (000000- )  Pin, Hair, Dbl 1
18 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
19 763041 (000000- ) Washer, Belleville, MO8 1
20 32815 (000000- ) Tie, Cable, Nyl, 28.31 .50w 8.0 Max D 1
21 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 2
22 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
23 32490 (000000- ) Washer, Flat, 0.25 Std 10
24 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
25 68567 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 5
26 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
27 19066 (000000- ) Washer, Flat, #10 1

Sentinel 331004 (10-07) 3-47



OPTIONS

Fig. 23 - Vacuum Wand Door Group

Sentinel 331004 (10-07)

3—-48



OPTIONS

354314

Fig. 23 - Vacuum Wand Door Group
NOTE: Vacuum Wand kit, TENNANT Part Number 770173 includes Fig. 22, and Fig. 23.

Ref. Part No. Serial Number Description Qty.
1 760726 (000000-007136 ) Door, Weldt Vacuum Door 1
2 1033993 (007137- ) Door Widt, Vacuum Wand 1
3 1014045 (000000- ) Bracket, Mtg, Hinge, Rh 1
4 1014044 (000000- ) Bracket, Mtg, Hinge, Lh 1
5 1013454 (000000- ) Hinge, .31pin .15, Offset, 3.5 4/0.34h 2
6 364614 (000000- ) Bumper, Rubber Recessed 4
7 03292B (000000- ) Grip, Handle-Rnd .72Id X 5.0L 1
8 760653 (000000- ) Tube, Vac Wand Door 1
9 760660 (000000- ) Clip,Finger Grip 2
10 760661 (000000- ) Bracket,Clip Mount 1
11 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 1
12 32483 (000000- ) Washer, Flat, 0.25 Sae 5
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 3
14 1007738 (000000- ) Bracket 2
15 32490 (000000- ) Washer, Flat, 0.25 Std 20
16 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 16
17 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12
18 763127 (000000- ) Rivet, Blind, .188d X 0.69 X .62d 2
19 19065 (000000- )  Washer, Flat, #08 4
20 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
21 06928 (000000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 2
22 32978 (000000- ) Washer, Lock, Int, #08 2
23 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
24 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
25 06935 (000000- ) Screw, Pan, M5 X 0.8 X 25, 4.8 2
26 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
27 1010413 (000000- ) Switch 1

Sentinel 331004 (10-07) 3—-49



OPTIONS

Fig. 24 - Vacuum Wand Extension Group

3-50 Sentinel 331004 (10-07)



OPTIONS

351964
Fig. 24 - Vacuum Wand Extension Group
Ref. Part No. Serial Number Description Qty.
1 763212 (000000- ) Clamp, 6” Dia Bridge R.S. 2
2 760509 (000000- ) Hose, 6” Dia x 150 R.S. 1
3 760665 (000000- )  Tube, Coupler Vac Wand 1

Sentinel 331004 (10-07) 3-51



OPTIONS

Fig. 25 - Hopper Cleanout Tool Kit

08705

Ref. Part No. Serial Number Description Qty.
v 760078 (000000- ) Hopper Cleanout Kit 1
AY 79518 (000000- ) Sludge Removal Tool Assy. 1
Aa 1 08292B (000000- )  Grip, Handle-Rnd .72Id X 5.0L 1
AA 2 79517 (000000- ) Handle Weldt.,Sludge Removal 1
AA 3 79515 (000000- ) Skirt.,25T3.0W11.0L 4/.31Hcomc 1
AA 4 79508-1 (000000- ) Strip,.11T2.5W10.0L 4/.31Hcomc 1
A 5 760660 (000000- ) Clip,Finger Grip 2
3-52 Sentinel 331004 (10-07)



OPTIONS

Fig. 26 - Foam Filled Tire Group

09208
Ref. Part No. Serial Number Description Qty.
1 760105 (000000- ) Tire Assy, Foam Filled, Bias 1
1 761795 (000000- ) Tire Assy, Foam Filled, Radial 1

Sentinel 331004 (11-2016) 3-53



OPTIONS

Fig. 27 - Protectoseal Fuel Cap Group

| N
N
N
§ \
09209
Ref. Part No. Serial Number Description Qty.
1 02506-6 (000000- )  Cap, Fuel, Protectoseal 1
3-54 Sentinel 331004 (10-07)



OPTIONS

Fig. 28 - Rear Rubber Bumper Kit

351971
Ref. Part No. Serial Number Description Qty.

v 760073 (000000- ) Rear Rubber Bumper Kit

A 1 770504 (000000- )  Bumper, Rear Rubber 2

Sentinel 331004 (10-07) 3-55



OPTIONS

Fig. 29 - Fire Extinguisher Group

NS

07516
Ref. Part No. Serial Number Description Qty.
1 25312 (000000- )  Extinguisher, Fire 1

3—-56 Sentinel 331004 (10-07)



OPTIONS

Fig. 30 - Filter Bag Lift Kit

10953
Qty.

~—

Description
Lift Kit, Filter Bag

)
)

Serial Number

(000000~

Ref. Part No.
761501
761791

v
A

Angle, Weld*t, Filterbag Lift

(000000~

1

3-57

Sentinel 331004 (10-07)



OPTIONS

Fig. 31 - Hydrant Wash Down Group

351223

Ref. Part No. Serial Number Description Qty.
1 760672 (000000- ) Angle 1
2 762253 (000000- ) Hose Assy 1
3 768310 (000000- ) Plate, Tool Holder 2
4 762297 (000000- ) Angle 4
5 768318 (000000- ) Wrench, Hydrant 1

3-58 Sentinel 331004 (10-07)



OPTIONS

Fig. 32 - Hydrant Hose Group

09207

Ref. Part No. Serial Number Description Qty.
1 762207 (000000- ) Clamp, 1.25-2.12 Dia Power Gear 2
2 762201 (000000- ) Coupling, Tank Fill Hose 1
3 762210 (000000- ) Hose,Water Fill 1
4 768322 (000000- ) Adaptor, Cam Coupler 1
5 760672 (000000- ) Angle 1
6 768310 (000000- ) Plate, Tool Holder 2
7 762297 (000000- ) Angle 4
8 768325 (000000- )  Washer, Flat, 0.81b 2.00d .15, Ss 1
9 768318 (000000- )  Wrench, Hydrant 1

Sentinel 331004 (10-07) 3-59



Fig. 33 - Engine Access Step Kit

OPTIONS

- T T T

351990
\

Engine Access Step Kit
Handle, Lift, Conveyor
Step, Large Folding
Sitrip, Large Step

Description

// \ \
N\ ; i i\
7 — - _ / N
/s - ////
\ / M —--—) /

—_

N/ VA R — :
TV s
| VS o Yo

1,/
/

)
)
)
)

Serial Number

000000-
000000-
000000-
000000-

(
(
(
(

\
eIy

1 32708
2 761525
3 761526

/\
/' \
/,// \
R
I% \\\\
A
\\
S
\\\
Ref. Part No
v 760143

Sentinel 331004 (7-2013)

3—60



OPTIONS

Fig. 34 - Light Kit, Night

N\

AVANERN

™

| — = ) , /
= X E i , o/ | //
’\%\\\ \\\\Z\\ \\ \\\/"ﬁ “h/// ! \,'/\/
| /
|

[

wel Wil

352008

Ref. Part No. Serial Number Description Qty.
v 765293 (000000- ) Light Kit, Halogen Night 1
AV 1 768555 (000000- )  Light, Halogen Flood 3
AA 768606 (000000- ) Lamp, Flood, Halogen 3
A 2 762572 (000000- ) Bracket, Light, Night Sweeping 3
A 3 10632-11  (000000- )  Grommet,Rbr,0.38Id,For .19Matl 3
A 768612 (000000- ) Switch Kit, Spst 2
A 762515 (000000- ) Fuse, 20Amp 1

Sentinel 331004 (10-07) 3-61



OPTIONS

Fig. 35 - Light Kit, Revolving

/
/
/
/
, I
/ 2 g

| : T,/
' \//:::»\\ \\\\\ \\\ < ,/
SN A

VAR NN
/ AN

\ \Zj SR ) o] / !
NN AR lina Ay

3—-62 Sentinel 331004 (10-07)



OPTIONS

Fig. 35 - Light Kit, Revolving

354081

Ref. Part No. Serial Number Description Qty.
1 768598 (000000-010077 ) Light, Revl, Halogen, Amb (Replaced by 396440) 2
2 768604 (000000-010077 ) Guard, Light, Rotating 2
3 10632-2 (000000-010077 ) Grommet, Rbr, 062Id, F/0.9H, .12 Matl 2
4 55845 (000000-010077 ) Screw, Hex, M5 X 0.8 X 16, Fmg 6
5 12459 (000000-010077 ) Screw, Hex, M6 X 1.0 X 20, Fmg 6
6 762522 (000000-010077 )  Switch, Rocker, 28vdc 15a Spst On/Of 1
Sentinel 331004 (3-2018) 3—-63




OPTIONS

| /'@s@\ e

\

Fig. 36 - Light Kit, Strobe

1 ///

.\//
1 /,’\/
L=

Sentinel 331004 (10-07)



OPTIONS

Fig. 36 - Light Kit, Strobe

354082

Ref. Part No. Serial Number Description Qty.
v 770169 (000000- )  Light Kit, Strobe, Amb, Ci [Sentinel] 1
A 1 396440 (000000- )  Light, Strobe, Amb [Whelen 2022] 1
A 2 768604 (000000- ) Guard, Light, Rotating 1
A 3 10632-2 (000000- ) Grommet, Rbr, 062Id, F/0.9H, .12 Matl 1
A 4 12459 (000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 6
A 5 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 3
A 6 762522 (000000- ) Switch, Rocker, 28vdc 15a Spst On/Of 1
A 7 45223 (000000- ) Terminal, Qdc, [.25m, Insf,14] 1
A 8 45224 (000000- ) Terminal, Qdc, [.25f, Insf,14] 1
A 9 768810 (000000- ) Label Set, Switches 1
Sentinel 331004 (3-2018) 3—65




OPTIONS

Fig. 37 - Light Kit, Arrow Stick, Without Revolving Light

3-66 Sentinel 331004 (3-2018)



OPTIONS

354396
Fig. 37 - Light Kit, Arrow Stick, Without Revolving Light

Ref. Part No. Serial Number Description Qty.
v 770171 (000000- )  Light Kit, Arrow, Ci, W/O Revl Light 1
A 1 768504 (000000- ) Light, Arrow Stick, 8 Lamp [Whelen] 1
A 2 768505 (000000- ) Cable Assy, Arrow Stick 1
A 3 1234840 (000000- ) Bracket, Arrow Stick 2
A 4 10632-2 (000000- )  Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 2
A 5 06944 (000000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
A 6 19066 (000000- ) Washer, Flat, #10 8
A 7 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
A 8 06947 (000000- ) Screw, hex, m6 X 1.00 X 40, 8.8 1
A 9 39311 (000000- ) Nut, hex, Std, M8 X 1.25 1
A 10 762515 (000000- ) Fuse, Blade, 020A, 32Vdc [Atof] 1
A 11 762534 (000000- ) Fuse, 005A [Ato] 1
A 12 763116 (000000- ) Tie, Cable, Nyl, 15.3L .25W 4.50D max 50
13 06944 (000000-010066 ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
14 19066 (000000-010066 ) Washer, Flat, #10 8
15 08708 (000000-010066 ) Nut, Hex, Lock, M6 X 1.0, NI 4
16 770500 (000000-010066 ) Plate, Mtg 2

Sentinel 331004 (3-2018) 3—67



OPTIONS

Fig. 38 - Light Kit, Arrow Stick, With Revolving Light

3-68 Sentinel 331004 (3-2018)



OPTIONS

Fig. 38 - Light Kit, Arrow Stick, With Revolving Light

354388

Ref. Part No. Serial Number Description Qty.
v 770170 (000000- ) Light Kit, Arrow, Ci, W/ Revl Light 1
A 1 768504 (000000- ) Light, Arrow Stick, 8 Lamp [Whelen] 1
A 2 768505 (000000- ) Cable Assy, Arrow Stick 1
A 3 1234840 (000000- ) Bracket, Arrow Stick 2
A 4 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 3
A 5 06944 (000000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 7
A 6 19066 (000000- ) Washer, Flat, #10 11
A 7 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 7
A 8 06947 (000000- ) Screw, hex, m6 X 1.00 X 40, 8.8 1
A 9 39311 (000000- ) Nut, hex, Std, M8 X 1.25 1
A 10 762515 (000000- ) Fuse, Blade, 020A, 32Vdc [Atof] 1
A 11 762534 (000000- ) Fuse, 005A [Ato] 1
A 12 763116 (000000- ) Tie, Cable, Nyl, 15.3L .25W 4.50D max 50
A 13 769300 (000000- ) Bracket, Mtg, Strobe, Rh 1
14 19066 (000000-010066 ) Washer, Flat, #10 8
15 08708 (000000-010066 )  Nut, Hex, Lock, M6 X 1.0, NI 4
16 770500 (000000-010066 ) Plate, Mig 2
17 06944 (000000-010066 ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
Sentinel 331004 (3-2018) 3—69




OPTIONS

Fig. 39 - Passenger Seat Kit

Sentinel 331004 (3-2018)

3-70



OPTIONS

356808
Fig. 39 - Passenger Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9002029 (000000- ) Seat Kit, Passenger, Ci 1
A 1 1057149 (000000- ) Seat, Std 1
A 2 76955 (000000- ) Screw, Hex, .31-18 X 1.00, 5 4
A 3 32490 (000000- ) Washer, Flat, 0.25 Std 4
A 4 768448 (000000- ) Support WIdt, Seat, Passenger 1
A 5 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
A 6 763041 (000000- ) Washer, Belleville, M08 4
AV 9001924 (000000- ) Seatbelt Kit, Lh, Ci 1
AA 7 1028186 (000000- ) Seatbelt, Lh 1
AA 8 1028112 (000000- ) Bracket, Seatbelt, Lh 1
AA 9 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
Aa 10 32490 (000000- ) Washer, Flat, 0.25 Std 4
Aa 11 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

Sentinel 331004 (3-2018) 3-71



OPTIONS

Fig. 40 - Radio Kit

3-72 Sentinel 331004 (10-07)



OPTIONS

353284
Fig. 40 - Radio Kit

Ref. Part No. Serial Number Description Qty.
v 765292 (000000- ) Radio Kit, Ci [W/ Cd Player] 1
A 1 768486 (000000-007340 ) Radio Kit, Replmt 1
A 1 1039495 (007341- ) Radio [Am/Fm/Cd/Weather Band] 1
A 2 768435 (000000- ) Bracket, Mtg, Radio 4
A 3 06942 (000000- ) Screw, Hex M06x1.0x16 4
A 4 08708 (000000- ) Nut, Hex, Lock, M06x1.0 4
A 5 19066 (000000- ) Washer, Flt 1
A 6 768438 (000000- ) Bracket, Antenna 2
A 7 12459 (000000- ) Screw, Hex M06x1.0x20 1
A 8 10632-11  (000000- )  Grommet 1
A 25831 (000000- ) Connector 3
A 78951 (000000- ) Terminal, Metripk280, Fem 16 3
A 10917 (000000- ) Seal 1
A 78954 (000000- ) Connector, Wire Lock 4
A 49247 (000000- ) Terminal 1
A 762513 (000000- ) Fuse 1

Sentinel 331004 (10-07) 3-73



OPTIONS

Fig. 41 - Auto-Lube System Group

13, 14, 15, 16, 17

/

=

/18

19, 20

jij N

21,22

Sentinel 331004 (7-2013)



OPTIONS

Fig. 41 - Auto-Lube System Group

Sentinel 331004 (7-2013) 3-75



OPTIONS

Fig. 41 - Auto-Lube System Group

353677

Ref. Part No. Serial Number Description Qty.
1 761741 (000000- ) Fitting, Plug 1
2 761742 (000000- )  Fitting, Elbow 1
3 9008962 (000000-009033 ) Pump Kit, Lube, Repimt 1

770035 (000000- ) Reservoir, Grease, 10lbs 1

4 761748 (000000- )  Fitting, Brass, Tee 1
5 761752 (000000- )  Fitting, Pipe, Str 02pm-.25-28sae 1
6 761753 (000000- )  Fitting, E90 Snap 1
7 761754 (000000- )  Fitting, Brass, E90 02pm-03com 1
8 761755 (000000- )  Fitting, Brass, Str 02pm-03com 1
9 761756 (000000- )  Fitting, Brass, Str 03com-.25-28sae 1
10 761757 (000000- )  Fitting, Brass, E90 02pm-.25-28sae 1
11 761758 (000000- )  Fitting, Pipe, Str 02pm-02pf 1
12 761759 (000000- ) Tube, Plstc 5/16 Od 1
13 761761 (000000- ) Valve, Metering #0 1
14 761762 (000000- ) Valve, Metering #1 1
15 761763 (000000- ) Valve, Metering #2 1
16 761781 (000000- ) Valve, Metering #3 1
17 761782 (000000- ) Valve, Metering #8 1
18 761783 (000000- ) Sleeve, Brass 05com 1
19 761784 (000000- ) Nut, Brass 03com 1
20 761785 (000000- ) Nut, Brass 05com 1
21 761786 (000000- ) Sleeve, Ferrule .188 Dia 1
22 761787 (000000- ) Sleeve, Ferrule .312 1
23 761790 (000000- ) Tube, Plstc, W/Grease .188 Od X 15 Ft 1
24 761595 (000000- )  Fitting, Qf 1
25 312960 (000000-009033 ) Clamp [Grease Jockey] 1
761743 (000000- )  Fitting, Stud 1
761788 (000000- ) Timer 1
761745 (000000- ) Cable, Power 1
761746 (000000- ) Plug, Outlet 1
761747 (000000- ) Fitting, Plug 1
761749 (000000- )  Fitting, Str 1
761750 (000000- ) Fitting, Str, Nipple Npt 1
761751 (000000- )  Fitting, Brass, E90 1
761789 (000000- ) Valve, Relief 1
770646 (000000- ) Fitting, Tube, Union 1
770149 (000000- ) Label, Blank, 08.5 X 11.0 CIr Poly 1
769090 (000000- ) Grease, Gen Purpose, Ep 35lbs 5 Gal. pail 1

26 9008960 (009034- ) Pump Assy, Lube 1

27 9008954 (009034- )  Fitting, Hyd, Tee, Pf04/Pf04/Pm04 1

28 9008956 (009034- )  Fitting, Hyd, EQO, Pf04/Pf04 1

29 9008957 (009034- )  Fitting, Hyd, E90, Pm04/T05 1

30 9008958 (009034- )  Fitting, Hyd, Str, Pm04/T05 1

3-76 Sentinel 331004 (7-2013)



OPTIONS

Fig. 42 - Auto-Lube Pump Kit

354587

Ref. Part No. Serial Number Description Qty.
v 9003286 (000000- ) Pump Kit, Auto-Lube, Réfill, Ci 1
A 1 1035958 (000000- ) Pump, Refill, Auto-Lube 1
A 2 762249 (000000- )  Fitting, Brs, Str, Bm08/Pm04 2
A 3 54333 (000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 4 761595 (000000- )  Fitting, Qf 1
A 5 382745 (000000- ) Hose, Pvc, Brd, 0.50id 0.730d 060.0l,Clr 1

Sentinel 331004 (10-07) 3-77



OPTIONS

Fig. 43 - Side Brush Spring Kit

353152
Ref. Part No. Serial Number Description Qty.
v 760107 (000000- ) Spring Kit, Side Brush 1
A 1 06969 (000000- ) Screw Hex M12X1.75X40 1
A 2 08711 (000000-009837 )  Nut HxLocNyIln M12X1.75 1
A 3 32486 (000000- ) Washer FIt .50 SAE 2
A 4 32985 (000000- ) Nut HxLocNyln .50-13 Std. 1
A 5 1074667 (000000- ) Eyebolt, .50-13X3.00X1.00 Eye 1
A 6 761235 (000000- ) Spring, Tension 30X5.5X149 1
A 7 1074611 (009838- ) Bushing, Retainer, spring 1

3-78 Sentinel 331004 (3-2015)



OPTIONS

Fig. 44 - Side Brush Fourth Bar Linkage Kit (000000-009837)

353884

Ref. Part No. Serial Number Description Qty.
v 769590 (000000-009837 ) Kit, Ci, Linkage, Brush, Side 1
A 1 768836 (000000-009837 ) Bar WIdt, Brush Support 2
A 2 767641 (000000-009837 ) Bushing, Fing, 0.63b 0.82d 0.75I, Bnz 2
A 3 769589 (000000-009837 ) Spacer 2
A 4 32486 (000000-009837 ) Washer, Flat, .50 Sae 2
A 5 06973 (000000-009837 ) Screw, Hex, M12 X 1.75 X 70, 8.8 2
A 6 08167 (000000-009837 )  Nut, Hex, Stover, M12 X 1.75 2
A 7 768842 (000000-009837 ) Tube, 00.62d 00.47b 00.8! Stl 2

Sentinel 331004 (3-2015) 3-79



OPTIONS

Fig. 45 - Storage Kit

)

\

\\\\
T

356576
Qty.

Description

Serial Number

(000000-

Ref. Part No.

Storage Kit, Cover, Ci [Sentinel]

)

1 9000246

Sentinel 331004 (3-2015)

3—-80



OPTIONS

Fig. 46 - Documentation Group

Ref. Part No. Serial Number Description Qty.

1 331004 (000000- ) Manual Pkg [Sentinel Dsl, Jp] 1
2 331019 (000000- ) Manual, Service Info [Sentinel] 1
3 1041886 (000000- ) Video, Oprtr, Training, Dvd [Sentinel] 1
4 331005 (000000- ) Manual, Cd-rom, Service, [Sentinel Dsl] 1

372614 (000000-008499 ) Manual, Service [Caterpillar 3054C] 1

9006205 (008500- ) Manual, Service, Eng [Cat C4.4] 1

Sentinel 331004 (12-09) 3-81







BREAKDOWNS

SECTION 4
Contents Page Contents Page
Fig. 1 - Hydraulic Piston Pump Fig. 28 — Hydraulic Solenoid Valve
Breakdown, 767200 ............... 4-2 Breakdown, 1048792
Fig. 2 - Hydraulic Piston Pump (For Left Hand Side Brush Option) .. 4-58
Breakdown, 1066392 .............. 4-6 Fig. 29 - Hydraulic Solenoid Valve
Fig. 3 - Hydraulic Piston Motor Breakdown, 1053645 ............. 4-60
Breakdown, 762136 .............. 4-10 Fig. 30 - Hydraulic Solenoid Valve
Fig. 4 - Hydraulic Motor Breakdown, 762035 .. 4-12 Breakdown, 1053648 ............. 4-62

Fig. 5 - Hydraulic Motor Breakdown, 762032 .. 4-13
Fig. 6 - Axle And Spindle Breakdown, Front .. 4-14
Fig. 7 - Axle Wheel Hub and Brake

Breakdown, Front ................ 4-16
Fig. 8 - Axle Differential Breakdown, Front.... 4-18
Fig. 9 - Axle Input Breakdown, Front ......... 4-20
Fig. 10 - Axle CV Joint Breakdown, Front .... 4-22

Fig. 11 — Axle And Spindle Breakdown, Rear .. 4-24
Fig. 12 — Axle Wheel Hub and Brake

Breakdown,Rear ................. 4-26
Fig. 13 - Cat Pump Breakdown, 762260 . ..... 4-28
Fig. 14 - Hydraulic Solenoid Valve

Breakdown, 768899 .............. 4-30

Fig. 15 - Hydraulic Solenoid Valve

Breakdown, 768899

(For High Dump Hopper Lift Option) . 4-32
Fig. 16 — Hydraulic Solenoid Valve

Breakdown, 767009 .............. 4-34
Fig. 17 — Hydraulic Solenoid Valve

Breakdown, 1064633 ............. 4-36
Fig. 18 — Hydraulic Steering Valve

Breakdown, 771014 .............. 4-38
Fig. 19 - Hydraulic Solenoid Valve

Breakdown, 771010 .............. 4-40

Fig. 20 - Hydraulic Solenoid Valve

Breakdown, 771010

(For Left Hand Side Brush Option) .. 4-42
Fig. 21 - Hydraulic Solenoid Valve

Breakdown, 771019 .............. 4-44
Fig. 22 - Hydraulic Solenoid Valve

Breakdown, 771011 ............... 4-46
Fig. 23 - Hydraulic Solenoid Valve

Breakdown, 771012 .............. 4-48
Fig. 24 - Hydraulic Solenoid Valve

Breakdown, 1053642 ............. 4-50

Fig. 25 - Hydraulic Solenoid Valve

Breakdown, 1053642

(For High Dump Hopper Lift Option) . 4-52
Fig. 26 — Hydraulic Solenoid Valve

Breakdown, 1053650 ............. 4-54
Fig. 27 - Hydraulic Solenoid Valve
Breakdown, 1048792 ............. 4-56

Sentinel 331004 (7-2013) 4—1



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Sentinel 331004 (5-10)



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Sentinel 331004 (5-10) 4—3



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Sentinel 331004 (5-10)



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Ref. Part No. Serial Number Description Qty.
v 767200 (000000- )  Pump, Piston, Rexroth 1
A 1 763521 (000000- ) Rotary Group 1
A 2 763527 (000000- )  Stroking Piston Assembly 1
AV 3 763931 (000000- ) Control, Ez, Pump, Hyd 1
AA 4 770181 (000000- ) Coil W/Stem 1
A 5 763535 (000000- )  Stroking Piston Cover 1
A 6 763536 (000000- )  Stroking Piston Cover 1
A 7 763538 (000000- ) Snap Ring 1
A 8 763537 (000000- ) Thru Drive Charge Pump Assembly 1
A 9 763943 (000000- )  Orifice (0.8 mm) 1
A 10 13904 (000000- ) Plug 2
A 11 763443 (000000- )  Eccentric Screw 1
A 12 763539 (000000- ) H.P.R.V. with Tow Option (4000-6100 psi) 2
A 13 763446 (000000- )  Charge Pressure Relief Valve Kit 1
A 14 763447 (000000- ) Plug 3
A 15 13907 (000000- ) Plug 1
A 16 763449 (000000- ) DA Cartridge 1
A 17 763450 (000000- ) Jam Nut 1
A 18 74098 (000000- ) Plug 6
A 19 763541 (000000- ) Cap Screw 8
A 20 763542 (000000- ) Seal Kt 1
A 21 763518 (000000- ) Shaft 1
A 22 763519 (000000- ) Bearing 1
A 23 763520 (000000- ) Retaining Ring 2
A 24 763522 (000000- ) Housing 1
A 25 763523 (000000- ) Bushing 2
A 26 763524 (000000- ) Locating Pin 1
A 27 79779 (000000- ) Plug 1
A 28 763525 (000000- ) Pin 1
A 29 763526 (000000- ) Plug 1
A 30 763528 (000000- ) P.O.R. Assembly 1
A 31 763529 (000000- ) Adjusting Screw 1
A 32 763451 (000000- ) Orifice (1.8 mm) 1
A 33 763530 (000000- ) Cap Screw 4
A 34 763452 (000000- ) Plug 3
A 35 763531 (000000- )  Bushing Support 1
A 36 763532 (000000- ) Bushing 1
A 37 763533 (000000- ) Dowell Pin 2
A 38 763534 (000000- )  Port Block 1
A 39 1027904 (000000- ) Gasket, Cntrl Valve [EZ] 1
Sentinel 331004 (6-06) 4-5




BREAKDOWNS

Fig. 2 — Hydraulic Piston Pump Breakdown, 1066392

Sentinel 331004 (7-2013)



BREAKDOWNS

Fig. 2 - Hydraulic Piston Pump Breakdown, 1066392

Sentinel 331004 (7-2013) 4—7



BREAKDOWNS

Fig. 2 - Hydraulic Piston Pump Breakdown, 1066392

Sentinel 331004 (7-2013)



BREAKDOWNS

Fig. 2 - Hydraulic Piston Pump Breakdown, 1066392

Ref. Part No. Serial Number Description Qty.
v 1066392 (000000- ) Pump, Piston 1
A 1 763521 (000000- ) Rotary Group 1
A 2 763527 (000000- )  Stroking Piston Assembly 1
A 3 9008701 (000000- ) Control, Pump 1
A 4 9008702 (000000- ) Coil, W/Stem 1
A 5 763535 (000000- )  Stroking Piston Cover 1
A 6 763536 (000000- )  Stroking Piston Cover 1
A 7 763538 (000000- ) Snap Ring 1
A 8 763537 (000000- ) Thru Drive Charge Pump Assembly 1
A 9 763943 (000000- )  Orifice (0.8 mm) 1
A 10 13904 (000000- ) Plug 2
A 11 763443 (000000- )  Eccentric Screw 1
A 12 763539 (000000- ) H.P.R.V. with Tow Option (4000-6100 psi) 2
A 13 763446 (000000- )  Charge Pressure Relief Valve Kit 1
A 14 763447 (000000- ) Plug 3
A 15 13907 (000000- ) Plug 1
A 16 763449 (000000- ) DA Cartridge 1
A 17 763450 (000000- ) Jam Nut 1
A 18 74098 (000000- ) Plug 6
A 19 763541 (000000- ) Cap Screw 8
A 20 763542 (000000- ) Seal Kt 1
A 21 763518 (000000- ) Shaft 1
A 22 763519 (000000- ) Bearing 1
A 23 763520 (000000- ) Retaining Ring 2
A 24 763522 (000000- ) Housing 1
A 25 763523 (000000- ) Bushing 2
A 26 763524 (000000- ) Locating Pin 1
A 27 79779 (000000- ) Plug 1
A 28 763525 (000000- ) Pin 1
A 29 763526 (000000- ) Plug 1
A 30 763528 (000000- ) P.O.R. Assembly 1
A 31 763529 (000000- ) Adjusting Screw 1
A 32 763451 (000000- ) Orifice (1.8 mm) 1
A 33 763530 (000000- ) Cap Screw 4
A 34 763452 (000000- ) Plug 3
A 35 763531 (000000- )  Bushing Support 1
A 36 763532 (000000- ) Bushing 1
A 37 763533 (000000- ) Dowell Pin 2
A 38 763534 (000000- )  Port Block 1
A 39 1027904 (000000- ) Gasket, Cntrl Valve [EZ] 1

Sentinel 331004 (7-2013) 4—9



BREAKDOWNS

Fig. 3 — Hydraulic Piston Motor Breakdown, 762136

Sentinel 331004 (6-06)



BREAKDOWNS

10975

Fig. 3 - Hydraulic Piston Motor Breakdown, 762136
NOTE: This hydraulic motor is available as a “rebuilt” motor, Tennant part number 376059.

Ref. Part No. Serial Number Description Qty.
v 762136 (000000- ) Motor, Piston, Rexroth 1
A 1 763948 (000000- ) Rotary Group 1
A 2 763949 (000000- ) Rear Cover Assembly 1
A 3 763950 (000000- ) DA Control Kit 1
A 4 763951 (000000- ) Check Valve Kit 2
A 5 763457 (000000- ) Swivel Orifice Kit 1
A 6 763952 (000000- ) Stroking Piston Cover 1
A 7 763447 (000000- ) Plug (M18 x 1.5) 2
A 8 763461 (000000- ) Stop Screw 2
Av 9 763956 (000000- ) Seal Kit 1
AA 10 763464 (000000- ) Shaft Seal 1
A 11 763953 (000000- ) Shim 1
A 12 763954 (000000- ) Housing 1
A 13 763955 (000000- ) Snap Ring 1

Sentinel 331004 (6-03) 4-11



BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 762035

10312-09670
Ref. Part No. Serial Number Description Qty.

v 762035 (000000- ) Motor, Hyd Shaker W/End Ports 1

A 1 37555 (000000- ) Screw 4

A 2 763504 (000000- ) Flg, Mtg 2-Bolt 1

A 3 16695 (000000- ) Race Thrust 1

A 4 45628 (000000- )  Thrust Bearing 1

A 5 763508 (000000- ) Output Shaft 1

A 6 74092 (000000- ) Housing 1

A 7 74093 (000000- ) Plug, Housing 1

A 8 34172 (000000- ) Drive 1

A 9 74094 (000000- ) Spacer Plate 1

A 10 763506 (000000- )  Gerotor Assy 1

A 11 763509 (000000- ) EndCap 1

A 12 74191 (000000- ) Screw, Cap 5

A 13 74099 (000000- ) Plug #10 2

A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 Asa#0808 1

A 15 28835 (000000- ) Seal Kit, Motor A/H-Stnd 1
16 763507 (000000- ) Repair Info, Mtr 1

4—-12 Sentinel 331004 (6-03)



BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 762032

Ref. Part No. Serial Number Description Qty.

v 762032 (000000- ) Motor, Hyd, Vacfan 1.02 Cid 1
A 1 373561 (000000- ) Backplate 1
A 2 373562 (000000- )  Frontplate 1
A 3 373563 (000000- ) Body 1
A 4 373564 (000000- ) Drive Gear 1
A 5 373565 (000000- ) Idler Gear 1
A 6 373212 (000000- ) Cap Screw 8
A 7 373213 (000000- )  Key 1
A 8 762117 (000000- ) Kit, Seal, Hyd Motor 1

9 373566 (000000- ) Repair Info, Pmp 1
Sentinel 331004 (6-03) 4-13



BREAKDOWNS

Fig. 6 - Axle And Spindle Breakdown, Front

Sentinel 331004 (9-07)



BREAKDOWNS

351949

Fig. 6 — Axle And Spindle Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 6, Fig. 7, Fig. 8, Fig. 9 and
Fig. 10.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761727 (000000- ) Nut, Rh 1
4 761728 (000000- ) Nut, Lh 1
5 761600 (000000- )  Steering Rod Front 1
6 761606 (000000- )  Front Axle Housing 1
7 761607 (000000- )  Screw, M8x50 2
8 761609 (000000- ) Gasket 4
9 761610 (000000- ) Bearing 4

10 761613 (000000- ) Breather 1
11 761615 (000000- ) Screw, M12x30 1
12 761616 (000000- ) Magnetic Plug 2
13 08709 (000000- ) Nut, Self Lock M8 2
14 761629 (000000- )  Pivoting Hub 4
15 761630 (000000- ) Flange 2
16 761631 (000000- ) Grease Zerk 4
17 06969 (000000- ) Screw, M12x40 8
18 761611 (000000- ) Washer 16
19 761634 (000000- ) Steering Lever, Rh, Lower 1
20 761732 (000000- )  Steering Lever, Lower 1
21 41346 (000000- )  Screw, M12x30 8
v 22 762080 (000000- )  Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) RodEnd 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- ) Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 761720 (000000- ) Spacer 1
29 761729 (000000- ) Cap, Dust 4
30 9002764 (000000- ) Shim, Half, 0.10mm 2
31 9002765 (000000- ) Shim, Half, 0.25mm 2

Sentinel 331004 (9-07) 4-15



BREAKDOWNS

Fig. 7 - Axle Wheel Hub and Brake Breakdown, Front

Sentinel 331004 (3-05)



BREAKDOWNS

352000

Fig. 7 - Axle Wheel Hub and Brake Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 6, Fig. 7, Fig. 8, Fig. 9 and
Fig. 10.

Ref. Part No. Serial Number Description Qty.
v 767767 (000000- ) Hub Assy, Front W/Brake 1
A 1 767762 (000000- ) Kit, Seal, Brake 1
A 2 767737 (000000- ) Flange, Driven 1
A 3 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- )  Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761641 (000000- ) Stud 6
A 9 767740 (000000- ) Hub, Wheel 1
A 10 767741 (000000- ) Bearing 1
A 11 761025 (000000- ) Nut, Wheel, Fing 6
A 12 761647 (000000- ) Ring 1
A 13 761646 (000000- ) Pin 2
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- ) Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- ) Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- )  Washer 3
A 22 767752 (000000- )  Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1
A 25 761643 (000000- ) Cover 1
A 26 767742 (000000- ) Housing, Steering 1

Sentinel 331004 (3-05) 4-17



BREAKDOWNS

Fig. 8 - Axle Differential Breakdown, Front

Sentinel 331004 (3-05)



BREAKDOWNS

351951

Fig. 8 - Axle Differential Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 6, Fig. 7, Fig. 8, Fig. 9 and
Fig. 10.

Ref. Part No. Serial Number Description Qty.
v 9015075 (000000- ) Differential Assy, Front (Sentinel) 1
A 1 39284 (000000- ) Screw, M10x1.5 8
AV 761988 (000000- ) Kit, Speed Reducer Gear Set 1
AA 2 761670 (000000- ) Bearing 1
AA 3 761672 (000000- ) Output Gear 1
AA 4 761655 (000000- ) Nut 1
A 5 761682 (000000- ) Pin, M8x20 2
A 6 761674 (000000- ) Spacer 1
A 7 761650 (000000- ) Planetary Gear 2
A 8 761651 (000000- ) Satellite Gear 2
A 9 761652 (000000- ) Differential Pivot 1
A 10 761653 (000000- ) Differential Flange 1
A 11 761654 (000000- ) Retaining Ring 2
A 12 761669 (000000- ) Lock Nut, D.25 1
A 13 761649 (000000- ) Differential Housing 1
A 14 761656 (000000- ) Spacer 1
A 15 372944 (000000- ) Gear Assy, Ring And Pinion [13.6:1] 1
A 16 761658 (000000- )  Planetary Spherical Washer 2
A 17 761659 (000000- )  Satellite Spherical Washer 2
A 18 761661 (000000- ) Spacer 2
A 19 761662 (000000- ) Spacer 1
A 20 761663 (000000- ) Screw, M12x20 1
A 21 761665 (000000- )  Washer, A6 1
A 22 761666 (000000- ) Bearing 1
A 23 761667 (000000- ) Bearing 1
A 24 761668 (000000- ) Bearing, 32012 2
A 25 761608 (000000- ) Differential Cover 1
A 26 761611 (000000- )  Washer 10
A 27 41346 (000000- ) Screw, M12x30 9
A 28 761614 (000000- ) Nut 1
A 29 761678 (000000- ) Front Housing 1

Sentinel 331004 (11-2016) 4-19



BREAKDOWNS

i9-9 - Axle Input Breakdown, Front

4-20 Sentinel 331004 (3-05)



BREAKDOWNS

Fig. 9 - Axle Input Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 6, Fig. 7, Fig. 8, Fig. 9 and
Fig. 10.

Ref. Part No. Serial Number Description Qty.
1 767705 (000000- ) Gear, Input 1
2 372945 (000000- ) Seal, Hyd, O-ring 2.62mm X .88.57 Mm 1
3 767707 (000000- ) Bearing, Hub 1
4 767709 (000000- ) Circlip 1
5 767710 (000000- ) Circlip 1
6 1023437 (000000- ) Seal, Oil, 40mm B X 62mm D X 7mm H 1
7 1023442 (000000- ) Bearing, 35mm B X 72mm D X 17mm H 1

Sentinel 331004 (3-05) 4-21



BREAKDOWNS

Fig. 10 - Axle CV Joint Breakdown, Front

Sentinel 331004 (11-09)



BREAKDOWNS

10973

Fig. 10 - Axle CV Joint Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 6, Fig. 7, Fig. 8, Fig. 9 and
Fig. 10.

Ref. Part No. Serial Number Description Qty.
v 1 761986 (000000- ) Kit, Cv Joints 2
A 2 761660 (000000- )  Cross Bearing Kit 2
A 3 761623 (000000- ) Bearing 1
A 4 761624 (000000- ) Seal, Oil, [G42XC52X4 Ina] 1
A 5 761625 (000000- ) Seal, Oil, 42 X 55X 8 1
A 6 761626 (000000- ) Bearing 1
A 7 761618 (000000- ) Dust Protector 1

Sentinel 331004 (2-2016) 4-23



BREAKDOWNS

Fig. 11 - Axle And Spindle Breakdown, Rear

Sentinel 331004 (9-07)

4-24



BREAKDOWNS

351945

Fig. 11 - Axle And Spindle Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 11 and Fig. 12.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761603 (000000- ) Steering Rod Rear 1
4 761727 (000000- ) Nut, Rh 1
5 761728 (000000- ) Nut, Lh 1
6 767703 (000000- ) Rear Axle Housing 1
7 761729 (000000- ) Cap, Dust 4
8 767742 (000000- ) Housing, Steering 2
9 761629 (000000- )  Pivoting Hub 4

10 761630 (000000- ) Flange 1
11 761643 (000000- ) Cover 2
12 761631 (000000- ) Grease Zerk 4
13 41346 (000000- ) Screw, M12x30 4
14 761733 (000000- ) Lever, Steering, Upper, Rh 1
15 08709 (000000- ) Nut, Self Lock M8 2
16 761609 (000000- ) Gasket 4
17 761610 (000000- ) Bearing 4
18 761635 (000000- ) Lever, Steering, Lower, Lh 1
19 761611 (000000- ) Washer 16
20 06969 (000000- ) Screw, M12x40 12
v 21 762080 (000000- )  Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
22 761720 (000000- ) Spacer 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) RodEnd 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- ) Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 06960 (000000- ) Screw M10x16 1
29 767704 (000000- ) Plate 1
30 761732 (000000- ) Lever, Steering, Lower 1
31 761607 (000000- )  Screw, M8x50 2
32 9002764 (000000- ) Shim, Half, 0.10mm 2
33 9002765 (000000- ) Shim, Half, 0.25mm 2

Sentinel 331004 (9-07) 4-25



BREAKDOWNS

Fig. 12 - Axle Wheel Hub and Brake Breakdown, Rear

Sentinel 331004 (3-05)



BREAKDOWNS

351947

Fig. 12 - Axle Wheel Hub and Brake Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 11and Fig. 12.

Ref. Part No. Serial Number Description Qty.
v 767768 (000000- ) Axle Assembly, Rear W/Brake 1
A 1 767734 (000000- ) Cover, Hub 1
A 2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 5
A 3 767762 (000000- ) Kit, Seal, Brake 1
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- )  Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761025 (000000- ) Nut, Lug, Flanged 6
A 9 761641 (000000- ) Stud 6
A 10 767740 (000000- ) Hub, Wheel 1
A 11 767741 (000000- ) Bearing 1
A 12 767742 (000000- ) Housing, Steering 1
A 13 767735 (000000- ) Gasket 1
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- ) Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- ) Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- )  Washer 3
A 22 767752 (000000- )  Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1

Sentinel 331004 (3-05) 4-27



BREAKDOWNS

Fig. 13 - Cat Pump Breakdown, 762260

Sentinel 331004 (6-03)



BREAKDOWNS

Fig. 13 - Cat Pump Breakdown, 762260

351217

Ref. Part No. Serial Number Description Qty.
v 762260 (000000- ) Pump Breakdown, Cat 1
A 40144-4 (000000- )  Qil, Crankcase (For 1 oil change) 1
A 1 40144-21  (000000- ) Cup Kit 1
A 2 40144-22  (000000- )  Dischrg Quiet Viv Kit 1
A 3 40144-6 (000000- ) Key, 5mm 1
A 4 37778 (000000- )  Disc. Manifold 1
A 5 38321 (000000- ) Cover, Pump 1
A 6 37573 (000000- ) Cap, Oil Filler 1
Sentinel 331004 (6-03) 4-29




BREAKDOWNS

Fig. 14 - Hydraulic Solenoid Valve Breakdown, 768899

9)9)3)) F D SR

—000

N\

@@@\H@M@ f

\

O-a2ag)) 19 0>

Sentinel 331004 (6-03)

4-30



BREAKDOWNS

Fig. 14 - Hydraulic Solenoid Valve Breakdown, 768899

353675

Ref. Part No. Serial Number Description Qty.

v 768899 (000000- ) Valve, Hyd Control Sol 1
Av 1 79718 (000000- ) Valve Stem 3W2P 2
AA 2 79731 (000000- ) Nut 1
AA 3 797N (000000- ) Seal Kit, Cart 1
AA 4 79740 (000000- ) Seal Kit, Coll 2
Av 5 79716 (000000- ) Valve Stem 1
AA 6 79728 (000000- ) Nut 1
AA 7 797N (000000- ) Seal Kit, Cart 1
AA 8 79740 (000000- ) Seal Kit, Coil 2
Av 9 22680 (000000- ) Valve Stem N.O. Cp 2
A 10 22685 (000000- ) Cail, 12V Cp 2
Av 11 79719 (000000- ) Valve Stem 4W2P 1
AA 12 79731 (000000- ) Nut 1
AA 13 79711 (000000- ) Seal Kit, Cart 1
AA 14 79740 (000000- ) Seal Kit, Coll 2
A 15 21916 (000000- ) Cail, 12V Cp 4
Av 16 22689 (000000- ) Cart,PsiCn Cp 1
AA 17 79711 (000000- ) Seal Kit, Cart 1
Av 18 373417 (000000- ) Cart, Pilot Chk 2
AA 19 79711 (000000- ) Seal Kit, Cart 1
Av 20 22687 (000000- ) Plug, Cavity Cp 1
AA 21 79711 (000000- ) Seal Kit, Cart 1
AV 22 22688 (000000- ) Cart,PsiCn Cp 1
AA 23 79711 (000000- ) Seal Kit, Cart 1
A 24 13902 (000000- ) Plug 26
A 25 79723 (000000- ) Plug 2
A 26 13904 (000000- ) Plug, Gauge 5
A 27 22690 (000000- ) Plug, Orifice Cp 1
A 28 74098 (000000- ) Plug 6
A 29 74099 (000000- ) Plug 1
A 30 13907 (000000- ) Plug 1
A 31 373418 (000000- )  Filter, 10 Micron 1
Sentinel 331004 (6-03) 4-31




BREAKDOWNS

Fig. 15 - Hydraulic Solenoid Valve Breakdown, 768899

(For High Dump Hopper Lift Option)

Sentinel 331004 (6-03)



BREAKDOWNS

AA
AA
AA

AA
AA
AA

Ref.

©CoOoO~NOOOGaO PPN —

Part No.
768899
21906
79731
79711
79740
79716
79728
79711
79740
21916

Fig. 15 - Hydraulic Solenoid Valve Breakdown, 768899
(For High Dump Hopper Lift Option)

Serial Number

(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~

~— N N N N~ N ' ~— ~—

Description

Valve, Hyd Control Sol
Stem, Valve, Hyd 3w2p
Nut

Seal Kit, Cart

Seal Kit, Coll

Valve Stem

Nut

Seal Kit, Cart

Seal Kit, Coll

Cail, 12V Cp

353676

Qty.

[\ T ) I S S R G I S S

Sentinel 331004 (6-06)




BREAKDOWNS

Fig. 16 - Hydraulic Solenoid Valve Breakdown, 767009

Sentinel 331004 (6-03)

4—34



BREAKDOWNS

352458
Fig. 16 - Hydraulic Solenoid Valve Breakdown, 767009

Ref. Part No. Serial Number Description Qty.
v 767009 (000000- ) Valve, Hyd Cntrl Sol 1
Av 1 79716 (000000- ) Valve Stem 1
AA 2 79728 (000000- ) Nut 1
AA 3 797N (000000- ) Seal Kit, Cart 1
AA 4 79740 (000000- ) Seal Kit, Coll 2
Av 5 22692 (000000- ) Cart, Priority Cp 1
AA 6 22699 (000000- ) Seal Kit, Cart. Cp 1
A 7 21916 (000000- ) Solenoid, 12V 1

Sentinel 331004 (6-03) 4-35



BREAKDOWNS

Fig. 17 - Hydraulic Solenoid Valve Breakdown, 1064633

Sentinel 331004 (7-2013)

4-36



BREAKDOWNS

352458
Fig. 17 - Hydraulic Solenoid Valve Breakdown, 1064633

Ref. Part No. Serial Number Description Qty.
v 1064633 (000000- ) Valve, Cntrl, hyd, solenoid, 12Vdc 1
A 1 9008402 (000000- ) Valve, Stem, Hyd [Eaton]
A 2 9008403 (000000- ) Seal Kit, Cartridge [Eaton]
A 3 9008404 (000000- )  Cartridge Kit, Priority, Valve, Hyd
A 4 9008405 (000000- ) Seal Kit, Cartridge, Valve, Hyd
A 5 21916 (000000- ) Solenoid, 12V

Sentinel 331004 (7-2013) 4-37



BREAKDOWNS

Fig. 18 - Hydraulic Steering Valve Breakdown, 771014

Sentinel 331004 (3-05)



BREAKDOWNS

Fig. 18 - Hydraulic Steering Valve Breakdown, 771014

Ref. Part No. Serial Number Description Qty.
v 771014 (000000- )  Steer—control, Hyd, 10 04.5 4000 1
A 1 373619 (000000- ) Seal Kit, Scu 1
2 373620 (000000- ) Instr, Repair, Scu 1

Sentinel 331004 (3-05) 4-39



BREAKDOWNS

Fig. 19 - Hydraulic Solenoid Valve Breakdown, 771010

31 31 \@m\ 2

D

29\:‘ @/

31

Sentinel 331004 (6-06)



BREAKDOWNS

354307
Fig. 19 - Hydraulic Solenoid Valve Breakdown, 771010

Ref. Part No. Serial Number Description Qty.
v 771010 Valve, Hyd, Sol, 12vdc [07s24g3000]

( ) 1
Av 1 373610 (000000- ) Valve, Stem, No 2
AA 2 373611 (000000- ) Nut, Coil 1
AA 3 373594 (000000- ) Kit, Seal, Cartridge 1
Av 4 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 1
AA 5 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 6 79711 (000000- ) Seal Kit, Cartridge 1
AA 7 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 8 373609 (000000- ) Valve, Cartridge, Relief 1
AA 9 79711 (000000- ) Seal Kit, Cartridge 1
Av 10 768891 (000000- ) Valve, Stem, No Poppet 1
Aa 11 373416 (000000- ) Nut, Cartridge 1
AA 12 373342 (000000- ) Seal Kit, Cartridge 1
AA 13 373361 (000000- ) Seal Kit, Coil [Cp] 1
Av 14 768890 (000000- ) Valve, Stem, Nc Poppet 1
Aa 15 373360 (000000- ) Nut, Cartridge [Cp] 1
AA 16 373342 (000000- ) Seal Kit, Cartridge 1
AA 17 373361 (000000- ) Seal Kit, Coil [Cp] 1
Av 18 373553 (000000- ) Valve, Check 1
AA 19 48834 (000000- )  Seal Kit, Valve, Hyd 1
Av 20 373489 (000000- ) Plug 1
AA 21 79711 (000000- ) Seal Kit, Cartridge 1
Av 22 373556 (000000- ) Plug, Cav 1
AA 23 48834 (000000- )  Seal Kit, Valve, Hyd 1
A 24 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd Cec 1
A 25 22681 (000000- ) Coil, 12vdc 2
A 26 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 2
A 27 21920 (000000- ) Plug, Orifice Cp 1
A 28 33817 (000000- ) Fitting, Hyd, Plug, Om12 1
A 29 13902 (000000- ) Fitting, Hyd, Plug, Om02 16
A 30 74098 (000000- ) Fitting, Hyd, Plug, Om04 2
A 31 13904 (000000- )  Fitting, Plug, Org, #6, Valve, Cec 7

Sentinel 331004 (6-06) 4—41



BREAKDOWNS

Fig. 20 - Hydraulic Solenoid Valve Breakdown, 771010
(For Left Hand Side Brush Option)

Sentinel 331004 (9-07)

4—-42



BREAKDOWNS

354588
Fig. 20 - Hydraulic Solenoid Valve Breakdown, 771010
(For Left Hand Side Brush Option)

Ref. Part No. Serial Number Description Qty.
v 771010 (000000- ) Valve, Hyd, Sol, 12vdc [07s24g3000] 1
Av 1 373610 (000000- ) Valve, Stem, No 1
AA 2 373611 (000000- ) Nut, Coil 1
AA 3 373594 (000000- )  Kit, Seal, Cartridge 1
Av 4 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 1
AA 5 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 6 79711 (000000- ) Seal Kit, Cartridge 1
AA 7 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 8 373602 (000000- ) Valve, Cartridge, Pilot Check 1
AA 9 373603 (000000- ) Seal Kit, Cartridge 1
A 10 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 1
A 11 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd [Cec] 1

Sentinel 331004 (9-07) 4—-43



BREAKDOWNS

Fig. 21 - Hydraulic Solenoid Valve Breakdown, 771019

Sentinel 331004 (6-06)

4-—-44



BREAKDOWNS

354308
Fig. 21 - Hydraulic Solenoid Valve Breakdown, 771019

Ref. Part No. Serial Number Description Qty.
v 771019 Valve, Hyd, Sol, 12vdc [05s13g3000]

( ) 1
A 1 373614 (000000- ) Valve [3p4w Do3] 1
Av 2 373612 (000000- ) Valve, Cntrl, Psi 1
AA 3 373594 (000000- ) Kit, Seal, Cartridge 1
Av 4 22689 (000000- ) Kit, Cartridge, Control, Psi 1
AA 5 79711 (000000- ) Seal Kit, Cartridge 1
Av 6 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 2
AA 7 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 8 79711 (000000- ) Seal Kit, Cartridge 1
AA 9 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 10 373610 (000000- ) Valve, Stem, No 1
AA 11 373611 (000000- ) Nut, Coil 1
AA 12 373594 (000000- ) Kit, Seal, Cartridge 1
Av 13 373553 (000000- ) Valve, Check 1
AA 14 48834 (000000- ) Seal Kit, Valve, Hyd 1
Av 15 373613 (000000- ) Valve, Check 1
AA 16 373463 (000000- ) Kit, Seal, Valve 1
A 17 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd Cec 2
A 18 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 1
A 19 13902 (000000- ) Fitting, Hyd, Plug, Om02 7
A 20 74098 (000000- ) Fitting, Hyd, Plug, Om04 9
A 21 13904 (000000- )  Fitting, Plug, Org, #6, Valve, Cec 1
A 22 373615 (000000- ) Screw, Soc, #10-24 X 1.25 4

Sentinel 331004 (6-06) 4—45



BREAKDOWNS

Fig. 22 - Hydraulic Solenoid Valve Breakdown, 771011

4—46 Sentinel 331004 (11-09)



BREAKDOWNS

354394
Fig. 22 - Hydraulic Solenoid Valve Breakdown, 771011

Ref. Part No. Serial Number Description Qty.
v 771011 (000000- ) Valve, Hyd, Solenoid, 12vdc [07s06g3000] 1
Av 1 373631 (000000- ) Valve, Check 4
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
A 3 373632 (000000- ) Spool, Pilot, Hd 2
A 4 373633 (000000- )  Plug, Orifice, Valve, Hyd, .040 1
Av 5 74098 (000000- )  Fitting, Hyd, Plug, Om04 4
AA 6 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
Av 7 373634 (000000- ) Valve, Relief 1
AA 8 373647 (000000- ) Seal Kit, Cartridge 1
Av 9 373635 (000000- ) Valve, Relief 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
Av 11 373636 (000000- ) Valve, Cntrl, Flow, Hyd 1
AA 12 373646 (000000- ) Seal Kit, Cartridge 1
Av 13 373637 (000000- ) Valve, Cntrl, Solenoid 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
Av 16 373638 (000000- ) Valve, Cntrl, Solenoid 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
A 19 373639 (000000- ) Spacer, Coil, #8 2
A 20 373640 (000000- ) Solenoid, #8, 12vdc 5
Av 21 373641 (000000- ) Valve, Cntrl, Solenoid 1
AA 22 373648 (000000- ) Nut, Coil, F/#8 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 2
A 25 373643 (000000- ) Spacer, Coil, #10 1
Av 26 373644 (000000- ) Valve, Relief 1
AA 27 373647 (000000- ) Seal Kit, Cartridge 1
A 28 373645 (000000- ) Plug, Orifice, Valve, Hyd, .026 1

Sentinel 331004 (6-06) 4—47



BREAKDOWNS

Fig. 23 - Hydraulic Solenoid Valve Breakdown, 771012

Q/
<D
N
ror \ %

4

10

4—48 Sentinel 331004 (6-06)



BREAKDOWNS

Fig. 23 - Hydraulic Solenoid Valve Breakdown, 771012

354395

Ref. Part No. Serial Number Description Qty.
v 771012 (000000- ) Valve, Hyd, Solenoid, 12vdc [07s03g3000] 1
Av 1 373637 (000000- ) Valve, Cntrl, Solenoid 3
AA 2 373648 (000000- ) Nut, Coil, F/#8 1
AA 3 373647 (000000- ) Seal Kit, Cartridge 1
Av 4 373631 (000000- ) Valve, Check 5
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
A 6 373649 (000000- ) Spool, Pilot 2
A 7 373640 (000000- ) Solenoid, #8, 12vdc 6
A 8 373639 (000000- ) Spacer, Coil, #8 3
A 9 373650 (000000- ) Spool, Pilot 1
A 10 373651 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
Av 11 74098 (000000- )  Fitting, Hyd, Plug, Om04 1
AA 12 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
Sentinel 331004 (6-06) 4-49




BREAKDOWNS

Fig. 24 - Hydraulic Solenoid Valve Breakdown, 1053642

Sentinel 331004 (5-10)



BREAKDOWNS

356048
Fig. 24 - Hydraulic Solenoid Valve Breakdown, 1053642

Ref. Part No. Serial Number Description Qty.
v 1053642 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 1
AV 1 1058058 (000000- ) Valve, Stem, Hyd 2
AA 2 1050871 (000000- )  Seal Kit, Cartridge 2
AV 3 1058065 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- ) Seal Kit, Cartridge 3
AV 5 1052230 (000000- ) Valve, Stem, Hyd 1
AA 6 1050780 (000000- ) Seal Kit, Cartridge 3
AV 7 373739 (000000- ) Valve, Stem, Hyd 2
AA 8 1051081 (000000- )  Seal Kit, Cartridge 2
AV 9 1058087 (000000- ) Valve, Cartridge, Relief 1
Aa 10 1050780 (000000- )  Seal Kit, Cartridge 3
A 11 1058050 (000000- )  Fitting, Plug, Cavity 1
A 12 1058068 (000000- )  Fitting, Plug, Om10, Valve 1
A 13 373573 (000000- )  Control, Solenoid, Hyd 1
A 14 1050870 (000000- )  Seal Kit, Cartridge 1
AV 15 1058070 (000000- ) Valve, Cartridge, Check 2
AA 16 1058200 (000000- )  Seal Kit, Cartridge 2
A 17 1050867 (000000- )  Fitting, Plug, Om06, Valve 5
A 18 1050868 (000000- )  Fitting, Plug, Om05, Valve 4
A 19 1058083 (000000- )  Fitting, Plug, Valve 1
A 20 1058059 (000000- )  Fitting, Plug, Orifice 2
A 21 1050873 (000000- )  Fitting, Plug, Om06, Valve 21
A 22 1050866 (000000- )  Fitting, Plug, Om04, Valve 1
A 23 1058201 (000000- ) Valve, Cartridge, Regulator, Flow 1
A 24 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 6
A 25 1050813 (000000- )  Fitting, Plug, Org, #6, Valve 5
A 26 1050869 (000000- )  Fitting, Plug, Om04, Valve 1
A 27 373585 (000000- ) Nut, Long 4
A 28 373584 (000000- ) Nut, Short 2

Sentinel 331004 (5-10) 4-51



BREAKDOWNS

Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1053642
(For High Dump Hopper Lift Option)

Cv4

SvVi4

Rv4

Sv32

SVi9

Svi17

RvV7

Cvs

4-52 Sentinel 331004 (5-10)



BREAKDOWNS

Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1053642
(For High Dump Hopper Lift Option)

356049

Ref. Part No. Serial Number Description Qty.
v 1053642 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 1
AV 1 1052230 (000000- ) Valve, Stem, Hyd 1
AA 2 1050780 (000000- ) Seal Kit, Cartridge 1
A 3 373584 (000000- ) Nut, Short 1
A 4 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 2
AV 5 373739 (000000- ) Valve, Stem, Hyd 1
AA 6 1051081 (000000- ) Seal Kit, Cartridge 1
A 7 373585 (000000- ) Nut, Long 1
Sentinel 331004 (5-10) 4-53




BREAKDOWNS

Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1053650

Sentinel 331004 (5-10)

4—54



BREAKDOWNS

356050
Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1053650

Ref. Part No. Serial Number Description Qty.
v 1053650 Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm

( ) 1
AV 1 1058052 (000000- ) Valve, Cartridge, Check 1
AA 2 1058237 (000000- ) Seal Kit, Cartridge 1
AV 3 1058065 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- )  Seal Kit, Cartridge 1
AV 5 1058058 (000000- ) Valve, Stem, Hyd 1
AA 6 1052226 (000000- ) Seal Kit, Cartridge 1
AV 7 373573 (000000- )  Control, Solenoid, Hyd 2
AA 8 1050870 (000000- ) Seal Kit, Cartridge 3
AV 9 1058051 (000000- ) Valve, Cartridge, Divider, Flow 1
Aa 10 1050870 (000000- )  Seal Kit, Cartridge 3
A 11 1058082 (000000- ) Valve, Cartridge, Check 1
AV 12 1058066 (000000- ) Valve, Cartridge, Reducing, Pressure 1
AA 13 1058236 (000000- )  Seal Kit, Cartridge 1
AV 14 1058080 (000000- )  Valve, Cartridge, Control, Direction 1
Aa 15 1058238 (000000- )  Seal Kit, Cartridge 1
A 16 1058055 (000000- ) Bolt Kit 1
A 17 1050873 (000000- )  Fitting, Plug, OmO086, Valve 7
A 18 1050866 (000000- )  Fitting, Plug, Om04, Valve 2
A 19 1050813 (000000- ) Fitting, Plug, Org, #6, Valve 2
A 20 1058062 (000000- ) Fitting, Plug, Orifice 1
A 21 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 3
A 22 1050869 (000000- ) Fitting, Plug, Om04, Valve 2
A 23 1058060 (000000- ) Fitting, Plug, Orifice 1
A 24 373584 (000000- ) Nut, Short 2
A 25 373585 (000000- ) Nut, Long 1

Sentinel 331004 (5-10) 4-55



BREAKDOWNS

Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1048792

Sentinel 331004 (5-10)

4-56



BREAKDOWNS

356051
Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1048792

Ref. Part No. Serial Number Description Qty.
v 1048792 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm 1
AV 1 1058049 (000000- ) Valve, Stem, Hyd 2
AA 2 1050780 (000000- )  Seal Kit, Cartridge 1
AV 3 1058064 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- )  Seal Kit, Cartridge 1
AV 5 373573 (000000- )  Control, Solenoid, Hyd 1
AA 6 1050870 (000000- )  Seal Kit, Cartridge 1
AV 7 1058057 (000000- ) Valve, Stem, Hyd 1
AA 8 1050871 (000000- )  Seal Kit, Cartridge 1
AV 9 1058056 (000000- ) Valve, Stem, Hyd 1
Aa 10 1050871 (000000- )  Seal Kit, Cartridge 1
A 11 1058082 (000000- ) Valve, Cartridge, Check 1
A 12 1050868 (000000- )  Fitting, Plug, Om05, Valve 5
A 13 1050866 (000000- )  Fitting, Plug, Om04, Valve 6
A 14 1050813 (000000- )  Fitting, Plug, Org, #6, Valve 2
A 15 1058060 (000000- )  Fitting, Plug, Orifice 1
A 16 1050873 (000000- )  Fitting, Plug, Om06, Valve 8
A 17 1058068 (000000- )  Fitting, Plug, Om10, Valve 1
A 18 1058053 (000000- )  Fitting, Plug, Cavity 1
A 19 1058081 (000000- )  Fitting, Plug, Cavity 1
A 20 1058086 (000000- ) Solenoid, Valve, Hyd 2
A 21 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 3
A 22 373584 (000000- ) Nut, Short 3
A 23 373585 (000000- ) Nut, Long 2

Sentinel 331004 (5-10) 4-57



BREAKDOWNS

Svo

Fig. 28 - Hydraulic Solenoid Valve Breakdown, 1048792
(For Left Hand Side Brush Option)

Svs

Sentinel 331004 (5-10)



BREAKDOWNS

Fig. 28 - Hydraulic Solenoid Valve Breakdown, 1048792
(For Left Hand Side Brush Option)

356052

Ref. Part No. Serial Number Description Qty.
v 1048792 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm 1
AV 1 1058049 (000000- ) Valve, Stem, Hyd 1
AA 2 1050780 (000000- ) Seal Kit, Cartridge 1
A 3 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 2
AV 4 373573 (000000- )  Control, Solenoid, Hyd 1
AA 5 1050870 (000000- ) Seal Kit, Cartridge 1
A 6 1058082 (000000- ) Valve, Cartridge, Check 1
Sentinel 331004 (5-10) 4-59




BREAKDOWNS

Fig. 29 - Hydraulic Solenoid Valve Breakdown, 1053645

PC11 1

20 @)
21 S 2

4—-60 Sentinel 331004 (5-10)



BREAKDOWNS

356053
Fig. 29 - Hydraulic Solenoid Valve Breakdown, 1053645

Ref. Part No. Serial Number Description Qty.
v 1053645 Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm

( ) 1
AV 1 1058067 (000000- ) Valve, Cartridge, Check 4
AA 2 1050780 (000000- ) Seal Kit, Cartridge 4
AV 3 1058077 (000000- ) Valve, Stem, Hyd 2
AA 4 1058233 (000000- ) Seal Kit, Cartridge 2
AV 5 1058078 (000000- ) Valve, Cartridge, Relief 2
AA 6 1050871 (000000- ) Seal Kit, Cartridge 1
AV 7 1058071 (000000- ) Valve, Cartridge, Relief 1
AA 8 1050871 (000000- ) Seal Kit, Cartridge 1
AV 9 1058079 (000000- ) Valve, Stem, Hyd 1
Aa 10 1050870 (000000- ) Seal Kit, Cartridge 1
AV 11 373732 (000000- ) Solenoid, Cntrl 1
AA 12 1050780 (000000- ) Seal Kit, Cartridge 1
AV 13 1058234 (000000- ) Valve, Cartridge, Sequence, Press 1
AA 14 1050870 (000000- ) Seal Kit, Cartridge 1
A 15 1050873 (000000- )  Fitting, Plug, Om086, Valve 15
A 16 1050867 (000000- ) Fitting, Plug, Om06, Valve 2
A 17 1050866 (000000- ) Fitting, Plug, Om04, Valve 1
A 18 1050868 (000000- )  Fitting, Plug, Om05, Valve 3
A 19 1058084 (000000- ) Fitting, Plug, Orifice 1
A 20 1058069 (000000- ) Fitting, Plug, Om02, Valve 2
A 21 1058061 (000000- ) Fitting, Plug, Orifice 1
A 22 1058075 (000000- ) Spacer, Coil 2
A 23 1058074 (000000- ) Spacer, Coil 1
A 24 373737 (000000- ) Solenoid, #8, 12vdc 4
A 25 373736 (000000- ) Solenoid, #10, 12vdc 3
A 26 1058073 (000000- ) Valve, Piston 2
A 27 1058599 (000000- ) Fitting, Plug, Orifice 1
A 28 373584 (000000- ) Nut, Short 3
A 29 373585 (000000- ) Nut, Long 1

Sentinel 331004 (5-10) 4—61



BREAKDOWNS

Fig. 30 - Hydraulic Solenoid Valve Breakdown, 1053648

©

Sentinel 331004 (5-10)

4—62



BREAKDOWNS

356054
Fig. 30 - Hydraulic Solenoid Valve Breakdown, 1053648

Ref. Part No. Serial Number Description Qty.
v 1053648 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 03gpm 1
AV 1 1058077 (000000- ) Valve, Stem, Hyd 3
AA 2 1058233 (000000- ) Seal Kit, Cartridge 1
A 3 1058085 (000000- )  Solenoid, Valve, Hyd 6
AV 4 1058067 (000000- ) Valve, Cartridge, Check 5
AA 5 1050871 (000000- ) Seal Kit, Cartridge 1
A 6 1050873 (000000- )  Fitting, Plug, Om06, Valve 16
A 7 1050868 (000000- )  Fitting, Plug, Om05, Valve 1
A 8 1058063 (000000- )  Fitting, Plug, Valve 1
A 9 1050869 (000000- )  Fitting, Plug, Om04, Valve 1
A 10 1058073 (000000- ) Valve, Piston 2
A 11 1058072 (000000- ) Valve, Piston 1
A 12 1058075 (000000- ) Spacer, Coil 3
A 13 1058603 (000000- )  Fitting, Plug, Orifice 2
A 14 373584 (000000- ) Nut, Short 3

Sentinel 331004 (5-10) 4—63



BREAKDOWNS

Sentinel 331004 (6-06)



1008786 NA ENGINE BREAKDOWN

SECTION
Contents Page
Fig. 1 -BalancerGroup ..................... 5-2
Fig. 2 - Water Connection Group ............. 5-4
Fig. 3 - Engine QOil Cooler Group ............. 5-6
Fig. 4 - Valve Mechanism Cover Group ....... 5-8
Fig. 5 - Front Housing Cover Group ......... 5-10
Fig. 6 - FuelFilterGroup ................... 5-12
Fig. 7 - Front Housing Group ............... 5-14
Fig. 8-GlowPlugGroup .................. 5-16
Fig. 9 - Engine Lifting Group . ............... 5-17
Fig. 10 - Exhaust Manifold Group ............ 5-18
Fig. 11 — Exhaust Fastener Group ............ 5-19
Fig. 12 - Engine Plug Group ................. 5-20
Fig. 13 - Engine Plug Group ................. 5-21
Fig. 14 -FanDrive Group ................... 5-22
Fig. 15 - Crankshaft Pulley Group ............ 5-23
Fig. 16 - OilPanGroup ..................... 5-24
Fig. 17 - Exhaust Pipe Group . ............... 5-26
Fig. 18 - Fuel Injection Pump Group .......... 5-28
Fig. 19 - Water Pump Group . .. .............. 5-30
Fig. 20 — Pressure Switch Group ............. 5-32
Fig. 21 - CamshaftGroup ................... 5-33
Fig. 22 - Crankshaft Group .................. 5-34
Fig. 23 - Cylinder Block Group . .............. 5-36
Fig. 24 - Cylinder Head Group . .............. 5-38
Fig. 25 - Piston and Rod Group .............. 5-40
Fig. 26 - Valve Mechanism Group ............ 5-42

Sentinel 331004 (10-07) 5—-1



NA ENGINE BREAKDOWN 1008786

Fig. 1 - Balancer Group

Sentinel 331004 (11-2016)



1008786 NA ENGINE BREAKDOWN

Fig. 1 — Balancer Group

Ref. Part No. Description Qty.

1 372069 Bolt, M10 X 1.5 X 70mm 6
v .2 372070 Balancer 1
A 3 372071 Dowel 1
A 4 372072 Nut 1
A 5 372073 Bolt 1
A 6 372074 Gear, Shaft 1
A 7 372075 Washer, Thrust 1
A 8 372076 Gear, Balancer, 17tooth 1
A 9 372077 Gear, 44tooth 1
o 10 372082 Dowel 1
A 11 372079 Bolt 5
A 12 372080 Cover 1
A 13 372081 Rotor 1
Av 14 372083 Valve, Relief, Press, Oil, Eng 1
Aa 15 372084 Plunger 1
AA 16 372085 Spring 1
Aa 17 372086 Plug, Retainer 1

Sentinel 331004 (11-2016) 5-3



NA ENGINE BREAKDOWN 1008786

Grou

ction

Fig. 2 - Water Conne




1008786 NA ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

Ref. Part No. Description Qty.
1 372087 Bolt, M8 X 1.25 X 25mm 2
v 2 372088 Regulator Assy, Temp, Water 1
A 3 372089 Regulator, Temp,Water 1
A 4 372090 Seal, Org, Reg, Temp, Water 1
Sentinel 331004 (10-07) 5-5




NA ENGINE BREAKDOWN 1008786

Fig. 3 — Engine Oil Cooler Group

inel 331004 (10-07)

Sent



1008786 NA ENGINE BREAKDOWN

Ref. Part No.
372091
372253
372087
372094
372095
372096
372097
372254
372099
372100

> > > > > >
o © o N Ok~ W=

—

Fig. 3 - Engine Oil Cooler Group

Description
Bolt, M8 X 1.25 X 25mm

Cooler Assy, Oil

Bolt, M8 X 1.25 X 25mm
Bolt

Bolt, M8 X 1.25 X 35mm
Seal

Gasket

Cooler, Qll

Plate

Gasket

Qty.

—_
o

e e \® I~ 0% ]

Sentinel 331004 (10-07)




NA ENGINE BREAKDOWN 1008786

Fig. 4 - Valve Mechanism Cover Group

|
\\
\ N
\\\
\y\ Front Housing

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 4 — Valve Mechanism Cover Group

Ref. Part No. Description Qty.

1 372405 Bolt, M6 X 1.0 X 14mm 3
v 2 372406 Cover, Valve 1
AV 3 372407 Cap, Filler, QOill 1
AA 4 372408 Seal, Cap, Qil Filler 1
A 5 372259 Gasket, Cover, Valve 1
A 6 372409 Bolt 12
A 7 372410 Spring 1
A g8 372411 Cap 1
A 9 372412 Partition, Diaphragm 1
A 10 372413 Plate 1
A 11 372414 Screw 4
A 12 372415 Cap 1
13 372416 Plug, Cup 1
v 14 372422 Tube, Connecting 1
A 15 372419 Seal, Org 1
A 16 372421 Gasket 1
17 372417 Cover 1

Sentinel 331004 (10-07) 5-9



NA ENGINE BREAKDOWN 1008786

Fig. 5 - Front Housing Cover Group
//— o Tz

7 /2@/
v \
|~ \/h/@

_ ' / ool -
Q\, 7 @
.......... L\ —

- \*_,

\\ﬂ

To Front &
Housing

5-10 Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 372105 Plug 1

Sentinel 331004 (10-07) 5-11



NA ENGINE BREAKDOWN 1008786

Fig. 6 — Fuel Filter Group

gl
il

iy
\
g

gyl

"!l!llqumﬂl!!l"

daany] NN

N

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 6 — Fuel Filter Group

Ref. Part No. Description Qty.
1372110 Bolt, M8 X 1.25 X 45mm 1
2 372111 Bolt 3
3 372121 Bracket 1
4 372112 Spacer 1
S 372113 Fitting, Special 1
6 372114 Fitting, Special 1
7 372115 Clip 1
v 8 372116 Pump Assy, Primer, Fuel 1
A 9 372117 Element Assy, Filter, Fuel 1
10 372118 Washer 3
11 372262 Fuelline Assy 1
12 372263 Fuelline Assy 1

Sentinel 331004 (10-07) 5-13



NA ENGINE BREAKDOWN 1008786

sing Grou

Fig. 7 - Front Hou

5—-14



1008786 NA ENGINE BREAKDOWN

Fig. 7 - Front Housing Group

Ref. Part No. Description Qty.
1 372124 Key, Woodruff 1
v 2 372125 Seal, Cshaft 1
A 3 372126 Sleeve, Cshaft 1
4 372127 Bolt, M8 X 1.25 X 20mm 8
5 372091 Bolt, M8 X 1.25 X 25mm 4
6 372128 Bolt, M10 X 1.50 X 60mm 3
7 372129 Bolt, M12 X 1.75 X 45mm 1
8 372130 Pin, Dowel 1
9 372131 Hub, Gear, Idler 1
10 372132 Plate, Retaining 1
11 372133 Bolt, M8 X 1.25 X 65mm 5
12 372101 Bolt, M10 X 1.5 X 20mm 1
13 372134 Bolt, M8 X 1.25 X 16mm 9
14 372135 Washer 1
15 372136 Gear, Camshaft, 68tooth 1
16 372137 Gasket 1
17 372138 Gasket 1
v 18 372139 Cover Assy, Front 1
A 19 372140 Gasket, Cover 1
20 372141 Washer, Thrust 1
v 21 372142 Gear Assy, Idler 1
A 22 372143 Bushing, Gear, Idler 2
23 372144 Housing, Front 1

Sentinel 331004 (10-07) 5-15



NA ENGINE BREAKDOWN 1008786

Fig. 8 - Glow Plug Group

Cylinder Head !

Ref. Part No. Description
1 372122 Support, Plug
2 372123 Plug, Glow

Qty.

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 9 - Engine Lifting Group

352398

Qty.

Description

Ref. Part No.

Kit, Lift, Eng

372145

1

5—-17

Sentinel 331004 (10-07)



NA ENGINE BREAKDOWN 1008786

Fig. 10 - Exhaust Manifold Group

Ref. Part No. Description
1 372146 Bolt
2 372147 Gasket
3 372148 Manifold, Exhaust

_L_L_l;'g

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 11 - Exhaust Fastener Group

Ref. Part No. Description Qty.

1 372109 Kit, Fastener, Exhaust 1

Sentinel 331004 (10-07) 5-19



NA ENGINE BREAKDOWN 1008786

Fig. 12 - Engine Plug Group

Ref. Part No. Description Qty.
1 372174 Plug, W/ Org 1

5-20 Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 13 - Engine Plug Group

2
o

Description

Plug

Ref. Part No.

1 372175

5-21

Sentinel 331004 (10-07)



NA ENGINE BREAKDOWN 1008786

Fig. 14 - Fan Drive Group

Ref. Part No. Description
1 372106 Bolt, M10 X 1.5 X 35mm
2 372107 Pulley, Drive, Fan
3 372108 Housing Assy

Qty.

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 15 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

Sentinel 331004 (10-07) 5-23



NA ENGINE BREAKDOWN 1008786

Fig. 16 - Oil Pan Group

Sentinel 331004 (10-07)

5—-24



1008786 NA ENGINE BREAKDOWN

Fig. 16 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe P
2 372150 Seal, Org, Drain, Sump 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
v 13 372159 Tube Assy 1
A 14 372160 Nut 1
15 372161 Dipstick 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1
19 372165 Yoke 1
20 372166 Pan, Oil 1
21 372167 Strainer 1

Sentinel 331004 (10-07) 5-25



NA ENGINE BREAKDOWN 1008786

Fig. 17 - Exhaust Pipe Group

Cylinder Head

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 17 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 12
2 372091 Bolt, M8 X 1.25 X 25mm 4
3 372169 Gasket 4
4 372170 Plate 3
5 372171 Plug 1
6 372172 Washer 1
7 372173 Pipe 1

Sentinel 331004 (10-07) 5-27



NA ENGINE BREAKDOWN 1008786

Cylinder Head

Fig. 18 - Fuel Injection Pump Group

Sentinel 331004 (10-07)

5—-28



1008786 NA ENGINE BREAKDOWN

Fig. 18 - Fuel Injection Pump Group

Ref. Part No. Description Qty.

1 372127 Bolt, M8 X 1.25 X 20mm 1
372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372101 Bolt, M10 X 1.5 X 20mm 1
5 372134 Bolt, M8 X 1.25 X 16mm 1
6 372179 Clip 1
7 372180 Seal, Org 1
8 372181 Cap 1
9 372182 Switch, Advance, Timing 1
10 372183 Seal, Org 1
11 372184 Seal, Org 1
12 372185 Bracket 1
13 372186 Bracket 1
14 372187 Plug 1
15 372188 Plug 1
16 372189 Plug, Cup 1
17 372190 Fuelline Assy 1
18 372191 Fuelline Assy 1
19 372192 Fuelline Assy 1
20 372193 Fuelline Assy 1
21 372194 Clip 2
22 372195 Clip 1
23 372196 Washer 3
24 372197 Bracket 1
25 372198 Clamp, Injector 4
26 372199 Bolt 4
27 372200 Pump Assy, Fuel Injection 1
28 372201 Gear, Pump 1
29 372202 Cable 1
v 30 372203 Injector Assy, Fuel 4
A 31 372204 Washer 1
A 32 372205 Nozzle 1
A 33 1037757 Soleniod, Shutoff, Fuel, Na 1
372206 Clip, Pipe (not shown) 1

Sentinel 331004 (10-07) 5—-29




NA ENGINE BREAKDOWN 1008786

Fig. 19 - Water Pump Group

(3/ A :‘\j«;&(\o
~ \ / -

e -

Front Housing

5-30 Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 19 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm )
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 372212 Pump Assy, Water 1
A 9 372213 Gasket 1

Sentinel 331004 (10-07) 5-31



NA ENGINE BREAKDOWN 1008786

Fig. 20 - Pressure Switch Group

Ref. Part No. Description
1 768627 Send-unit, Oil, Press, 04Npt 0—100Psi

Qty.

Sentinel 331004 (7-2013)



1008786 NA ENGINE BREAKDOWN

Fig. 21 - Camshaft Group

Ref. Part No. Description Qty.
1 372333 Camshaft, W/ Key 1

Sentinel 331004 (10-07) 5-33



NA ENGINE BREAKDOWN 1008786

22 - Crankshaft Group

Fig.




1008786 NA ENGINE BREAKDOWN

Fig. 22 - Crankshaft Group

Ref. Part No. Description Qty.

1 372124 Key, Woodruff 1

2 372334 Gear, Cshaft, 34tooth 1
v 3 372402 Kit, Cshft 1
A 4 372336 Kit, Brg, Main 1
A 4 372337 Kit, Brg, Cshft, .25mm 1
A 4 372338 Kit, Brg, Cshft, .50mm 1
A 4 372339 Kit, Brg, Cshft, .76mm 1
A 5 372340 Kit, Brg, Rod, Std 1
A 5 372341 Kit, Brg, Rod, .25mm 1
A 5 372342 Kit, Brg, Rod, .50mm 1
A 5 372343 Kit, Brg, Rod, .76mm 1
A 6 372344 Washer, Thrust, Upper, Std 2
A 6 372345 Washer, Thrust, .18mm [Oversized] 2
A 7 372346 Washer, Thrust, Lower, Std 2
A 7 372347 Washer, Thrust, .18mm [Oversized] 2

Sentinel 331004 (10-07) 5-35



NA ENGINE BREAKDOWN 1008786

Fig. 23 - Cylinder Block Group

5—-36



1008786 NA ENGINE BREAKDOWN

Fig. 23 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 372348 Bolt 10
3 372349 Pin, Dowel 10
4 372350 Plug 1
S5 372351 Plug, Side 1
6 372352 Screw, M6 X 1.00 X 10mm 4
7 372353 Pin, Dowel 2
8 372217 Gasket, Adapter, Fltr, Oil 1
9 372354 Plug )

10 372355 Plate 1
11 372356 Bearing 1
12 372357 Nozzle, Jet, Piston Cooling 4
13 372358 Plug 1
14 372359 Plug 2
15 372360 Plug 1
16 372361 Plug, Cup 1
17 372362 Plug 1
18 372363 Screw, M8 X 1.25 X 16mm 10
19 372364 Housing Assy 1
20 372365 Block Assy, Cyl 1

Sentinel 331004 (10-07) 5-37



NA ENGINE BREAKDOWN 1008786

Fig. 24 - Cylinder Head Group

Sentinel 331004 (10-07)

5—-38



1008786 NA ENGINE BREAKDOWN

)
1)
-

. Part No.
372159
372367
372350
372368
372369
372184
372370
372371
372372
372373
372374
372375
372376
372188
372378
372379
372380

0 NO O~ WOND =

[ U U W O U O G-
No oA~ O O

Fig. 24 - Cylinder Head Group

Description
Tube Assy

Plug

Plug

Retainer

Guide, Valve, Intake
Seal, Org

Insert, Valve, Inlet
Insert, Valve, Exhaust

Valve, Inlet
Spring, Valve
Seal, Valve
Cap

Valve, Exhaust
Plug

Bolt

Bolt

Gasket, Head

s -2

—_
o]

- W N = OOOWOOHNAAILIIO®

Sentinel 331004 (10-07)




NA ENGINE BREAKDOWN 1008786




1008786 NA ENGINE BREAKDOWN

Fig. 25 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 372381 Piston Assy 4
A 2 372382 Ring, Retaining 5
A 3 372383 Kit, Ring, Piston 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt >

Sentinel 331004 (10-07) 5-41



NA ENGINE BREAKDOWN 1008786

Fig. 26 - Valve Mechanism Group

Sentinel 331004 (10-07)



1008786 NA ENGINE BREAKDOWN

Fig. 26 - Valve Mechanism Group

Ref. Part No. Description Qty.

1 372387 Rod 8

2 372388 Tappet 8
v 3 372389 Arm Assy, Rocker 1
va 4 372390 Lever Assy 4
AA 5 372391 Nut, Jam, .38-24 1
AA 6 372392 Screw 1
A 7 372393 Shaft Assy 1
A 8 372394 Plug >
A 9 372395 Spring 3
va 10 372396 Lever Assy 4
Aa 11 372391 Nut, Jam, .38-24 1
Aa 12 372392 Screw 1
A 13 372397 Clip )
A 14 372398 Bolt 1
A 15 372399 Washer 2
A 16 372400 Bolt 3

Sentinel 331004 (10-07) 5-43



NA ENGINE BREAKDOWN 1008786

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

SECTION 6
Contents Page
Fig. 1 -BalancerGroup ..................... 6-2
Fig. 2 - Water Connection Group ............. 6-4
Fig. 3 - Engine QOil Cooler Group ............. 6-6
Fig. 4 - Valve Mechanism Cover Group ....... 6-8
Fig. 5 - Front Housing Cover Group ......... 6-10
Fig. 6 - FuelFilterGroup ................... 6-12
Fig. 7 - Front Housing Group ............... 6-14
Fig. 8-GlowPlugGroup .................. 6-16
Fig. 9 - Engine Lifting Group . ............... 6-17
Fig. 10 - Engine Plug Group ................. 6-18
Fig. 11 - Engine PlugGroup ................. 6-19
Fig. 12 - Fan Drive Group . .................. 6-20
Fig. 13 - Crankshaft Pulley Group ............ 6-21
Fig. 14 -OilPanGroup ...............cou.. 6-22
Fig. 15 - Exhaust Pipe Group . ............... 6-24
Fig. 16 — Fuel Injection Pump Group .......... 6-26
Fig. 17 - Water Pump Group . .. .. ............ 6-28
Fig. 18 — Pressure Switch Group ............. 6-30
Fig. 19 - CamshaftGroup ................... 6-31
Fig. 20 - Crankshaft Group .................. 6-32
Fig. 21 - Cylinder Block Group . .............. 6-34
Fig. 22 - Cylinder Head Group . .............. 6-36
Fig. 23 - Piston and Rod Group .............. 6-38
Fig. 24 - Valve Mechanism Group ............ 6-40
Fig. 25 - Turbocharger Group ................ 6-42

Sentinel 331004 (10-07) 6—1



1008787 TURBO ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Sentinel 331004 (11-2016)



1008787 TURBO ENGINE BREAKDOWN

Fig. 1 — Balancer Group

Ref. Part No. Description Qty.

1 372069 Bolt, M10 X 1.5 X 70mm 6
v .2 372070 Balancer 1
A 3 372071 Dowel 1
A 4 372072 Nut 1
A 5 372073 Bolt 1
A 6 372074 Gear, Shaft 1
A 7 372075 Washer, Thrust 1
A 8 372076 Gear, Balancer, 17tooth 1
A 9 372077 Gear, 44tooth 1
o 10 372082 Dowel 1
A 11 372079 Bolt 5
A 12 372080 Cover 1
A 13 372081 Rotor 1
Av 14 372083 Valve, Relief, Press, Oil, Eng 1
Aa 15 372084 Plunger 1
AA 16 372085 Spring 1
Aa 17 372086 Plug, Retainer 1

Sentinel 331004 (11-2016) 6-3



1008787 TURBO ENGINE BREAKDOWN

Grou

ction

Fig. 2 - Water Conne




1008787 TURBO ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

Ref. Part No. Description Qty.
1 372087 Bolt, M8 X 1.25 X 25mm 2
v 2 372088 Regulator Assy, Temp, Water 1
A 3 372089 Regulator, Temp,Water 1
A 4 372090 Seal, Org, Reg, Temp, Water 1
Sentinel 331004 (10-07) 6-—5




1008787 TURBO ENGINE BREAKDOWN

Fig. 3 — Engine Oil Cooler Group

inel 331004 (10-07)

Sent



1008787 TURBO ENGINE BREAKDOWN

Fig. 3 - Engine Oil Cooler Group

Ref. Part No. Description Qty.
1 372091 Bolt, M8 X 1.25 X 25mm 8
v 2 372253 Cooler Assy, Oil 1
A 3 372087 Bolt, M8 X 1.25 X 25mm 10
A 4 372094 Bolt 3
A 5 372095 Bolt, M8 X 1.25 X 35mm 4
A 6 372096 Seal 2
A 7 372097 Gasket 1
A 8 372254 Cooler, Oil 1
9 372099 Plate 1
10 372100 Gasket 1

Sentinel 331004 (10-07) 6-7



1008787 TURBO ENGINE BREAKDOWN

Fig. 4 - Valve Mechanism Cover Group

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 4 — Valve Mechanism Cover Group

Ref. Part No. Description Qty.
1 372255 Clamp, Hose 1
2 372405 Bolt, M6 X 1.0 X 14mm 3
3 372256 Bracket 1
4 372957 Spring, Hose, Breather, Crankcase 1
5 372258 Hose, Breather, Crankcase 1
v 6 372406 Cover, Valve 1
AV 7 372407 Cap, Filler, Oil 1
AA 8 372408 Seal, Cap, Oil Filler 1
A 9 372259 Gasket, Cover, Valve 1
A 10 372409 Bolt 12
A 11 372410 Spring 1
A 12 372411 Cap 1
A 13 372412 Partition, Diaphragm 1
A 14 372413 Plate 1
A 15 372414 Screw 4
A 16 372415 Cap 1
17 372416 Plug, Cup 1
18 372417 Cover 1
v 19 372418 Tube, Connecting 1
A 20 372419 Seal, Org 1
A 21 372421 Gasket 1

Sentinel 331004 (10-07) 6-—9



1008787 TURBO ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Cylinder Block 7

To Front
Housing

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 372105 Plug 1

Sentinel 331004 (10-07) 6—11



1008787 TURBO ENGINE BREAKDOWN

Fig. 6 — Fuel Filter Group

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 6 — Fuel Filter Group

Ref. Part No. Description Qty.
1372110 Bolt, M8 X 1.25 X 45mm 1
2 372111 Bolt 3
3 372261 Clip 1
4 372112 Spacer 1
S 372113 Fitting, Special 1
6 372114 Fitting, Special 1
7 372115 Clip 1
v 8 372116 Pump Assy, Primer, Fuel 1
A 9 372117 Element Assy, Filter, Fuel 1
10 372118 Washer 3
11 372262 Fuelline Assy 1
12 372263 Fuelline Assy 1
13 372121 Bracket 1

Sentinel 331004 (10-07) 6—-13



1008787 TURBO ENGINE BREAKDOWN

sing Grou

Fig. 7 - Front Hou

6—14



1008787 TURBO ENGINE BREAKDOWN

Fig. 7 - Front Housing Group

Ref. Part No. Description Qty.
1 372124 Key, Woodruff 1
v 2 372125 Seal, Cshaft 1
A 3 372126 Sleeve, Cshaft 1
4 372127 Bolt, M8 X 1.25 X 20mm 8
5 372091 Bolt, M8 X 1.25 X 25mm 4
6 372128 Bolt, M10 X 1.50 X 60mm 3
7 372129 Bolt, M12 X 1.75 X 45mm 1
8 372130 Pin, Dowel 1
9 372131 Hub, Gear, Idler 1
10 372132 Plate, Retaining 1
11 372133 Bolt, M8 X 1.25 X 65mm 5
12 372101 Bolt, M10 X 1.5 X 20mm 1
13 372134 Bolt, M8 X 1.25 X 16mm 9
14 372135 Washer 1
15 372136 Gear, Camshaft, 68tooth 1
16 372137 Gasket 1
17 372138 Gasket 1
v 18 372139 Cover Assy, Front 1
A 19 372140 Gasket, Cover 1
20 372141 Washer, Thrust 1
v 21 372142 Gear Assy, Idler 1
A 22 372143 Bushing, Gear, Idler 2
23 372144 Housing, Front 1

Sentinel 331004 (10-07) 6-—-15



1008787 TURBO ENGINE BREAKDOWN

Fig. 8 - Glow Plug Group

Cylinder Head !

Ref. Part No. Description
1 372122 Support, Plug
2 372123 Plug, Glow

Qty.

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 9 - Engine Lifting Group

352398

Qty.

Description

Ref. Part No.

Kit, Lift, Eng

372145

1

6—17

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 10 - Engine Plug Group

Ref. Part No. Description Qty.
1 372174 Plug, W/ Org 1

6—18 Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 11 - Engine Plug Group

Ref. Part No. Description Qty.
1 372175 Plug [Set Of 3] 1

Sentinel 331004 (10-07) 6—19



1008787 TURBO ENGINE BREAKDOWN

Fig. 12 - Fan Drive Group

Ref. Part No. Description
1 372106 Bolt, M10 X 1.5 X 35mm
2 372107 Pulley, Drive, Fan
3 372108 Housing Assy

Qty.

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 13 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

Sentinel 331004 (10-07) 6-—21



1008787 TURBO ENGINE BREAKDOWN

Fig. 14 - Oil Pan Group

Sentinel 331004 (10-07)

6—22



1008787 TURBO ENGINE BREAKDOWN

Fig. 14 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe 2
2 372150 Seal, Org, Drain, Sump 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
v 13 372159 Tube Assy 1
A 14 372160 Nut 1
15 372161 Dipstick 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1
19 372165 Yoke 1
20 372166 Pan, Oil 1
21 372167 Strainer 1

Sentinel 331004 (10-07) 6—23



1008787 TURBO ENGINE BREAKDOWN

Fig. 15 - Exhaust Pipe Group

Cylinder Head

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 15 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 12
2 372091 Bolt, M8 X 1.25 X 25mm 4
3 372169 Gasket 4
4 372170 Plate 3
5 372171 Plug 1
6 372172 Washer 1
7 372173 Pipe 1

Sentinel 331004 (10-07) 6—25



1008787 TURBO ENGINE BREAKDOWN

Fig. 16 - Fuel Injection Pump Group

Cylinder Head

Sentinel 331004 (10-07)

6—26



1008787 TURBO ENGINE BREAKDOWN

Fig. 16 - Fuel Injection Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 1
372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372265 Fitting, Str 1
5 372266 Fitting, Flair 1
6 372267 Fitting, Brs 1
7 372101 Bolt, M10 X 1.5 X 20mm 1
8 372268 Nut 1
9 372269 Washer 1
10 372134 Bolt, M8 X 1.25 X 16mm 1
11 372179 Clip 1
12 372182 Switch, Advance, Timing 1
13 372183 Seal, Org 1
14 372184 Seal, Org 5
15 372270 Washer 3
16 372197 Bracket 1
17 372271 Fuelline Assy 1
18 372272 Gear, Pump, Fuel 1
19 372273 Fuelline Assy, Cyl 1 1
20 372274 Fuelline Assy, Cyl 2 1
21 372275 Fuelline Assy, Cyl 3 1
22 372276 Fuelline Assy, Cyl 4 1
v 283 372277 Injector Assy, Fuel 4
A 24 372204 Washer 1
v 25 372278 Pump Assy, Injection, Fuel 1
A 26 372279 Seal, Org 1
27 372280 Clamp, Injector 4
28 372281 Bolt 4
29 372185 Bracket 1
30 372282 Clip, Pipe 1
31 372186 Clip, Pipe 1
32 372187 Plug 1
33 372188 Plug 2
34 372189 Plug, Cup 1
35 372283 Cap 1
36 372284 Cable 1
37 372285 Hose 3
38 1037758 Solenoid, Shutoff, Fuel, Turbo 1
372194 Clip (Not Shown) 1
372195 Clip (Not Shown) 1

Sentinel 331004 (10-07) 6-—-27



1008787 TURBO ENGINE BREAKDOWN

Fig. 17 - Water Pump Group

(3/ A :‘\j«;&(\o
~ \ / -

e -

Front Housing

6—28 Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 17 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm )
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 372212 Pump Assy, Water 1
A 9 372213 Gasket 1

Sentinel 331004 (10-07) 6—29



1008787 TURBO ENGINE BREAKDOWN

Fig. 18 - Pressure Switch Group

Ref. Part No. Description
1 768627 Send-unit, Oil, Press, 04Npt 0—100Psi

Qty.

Sentinel 331004 (7-2013)



1008787 TURBO ENGINE BREAKDOWN

Fig. 19 - Camshaft Group

Ref. Part No. Description Qty.
1 372401 Camshaft, W/ Key 1

Sentinel 331004 (7-2013) 6—31



1008787 TURBO ENGINE BREAKDOWN

Fig. 20 - Crankshaft Group




1008787 TURBO ENGINE BREAKDOWN

Fig. 20 - Crankshaft Group

Ref. Part No. Description Qty.

1 372124 Key, Woodruff 1

2 372334 Gear, Cshaft, 34tooth 1
v 3 372402 Kit, Cshft 1
A 4 372336 Kit, Brg, Main 1
A 4 372337 Kit, Brg, Cshft, .25mm 1
A 4 372338 Kit, Brg, Cshft, .50mm 1
A 4 372339 Kit, Brg, Cshft, .76mm 1
A 5 372340 Kit, Brg, Rod, Std 1
A 5 372341 Kit, Brg, Rod, .25mm 1
A 5 372342 Kit, Brg, Rod, .50mm 1
A 5 372343 Kit, Brg, Rod, .76mm 1
A 6 372344 Washer, Thrust, Upper, Std 2
A 6 372345 Washer, Thrust, .18mm [Oversized] 2
A 7 372346 Washer, Thrust, Lower, Std 2
A 7 372347 Washer, Thrust, .18mm [Oversized] 2

Sentinel 331004 (10-07) 6—33



1008787 TURBO ENGINE BREAKDOWN

Fig. 21 - Cylinder Block Group

6—34



1008787 TURBO ENGINE BREAKDOWN

Fig. 21 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 372348 Bolt 10
3 372349 Pin, Dowel 10
4 372350 Plug 1
S5 372351 Plug, Side 1
6 372352 Screw, M6 X 1.00 X 10mm 4
7 372353 Pin, Dowel 2
8 372217 Gasket, Adapter, Fltr, Oil 1
9 372354 Plug )

10 372355 Plate 1
11 372356 Bearing 1
12 372357 Nozzle, Jet, Piston Cooling 4
13 372358 Plug 1
14 372359 Plug 2
15 372360 Plug 1
16 372361 Plug, Cup 1
17 372362 Plug 1
18 372363 Screw, M8 X 1.25 X 16mm 10
19 372364 Housing Assy 1
20 372365 Block Assy, Cyl 1

Sentinel 331004 (10-07) 6—35



1008787 TURBO ENGINE BREAKDOWN

Fig. 22 - Cylinder Head Group

Sentinel 331004 (10-07)

6—36



1008787 TURBO ENGINE BREAKDOWN

)
1)
-

. Part No.
372159
372367
372350
372368
372369
372184
372370
372371
372372
372373
372374
372375
372376
372188
372378
372379
372380

0 NO O~ WOND =

[ U U W O U O G-
N~No o w2 o ©

Fig. 22 - Cylinder Head Group

Description
Tube Assy

Plug

Plug

Retainer

Guide, Valve, Intake
Seal, Org

Insert, Valve, Inlet
Insert, Valve, Exhaust

Valve, Inlet
Spring, Valve
Seal, Valve
Cap

Valve, Exhaust
Plug

Bolt

Bolt

Gasket, Head

s -2

—_
o]

- W N = OOOWOOHNAAILIIO®

Sentinel 331004 (10-07)




1008787 TURBO ENGINE BREAKDOWN




1008787 TURBO ENGINE BREAKDOWN

Fig. 23 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 372404 Piston Assy 4
A 2 372382 Ring, Retaining 5
A 3 372383 Kit, Ring, Piston 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt 5

Sentinel 331004 (10-07) 6—39



1008787 TURBO ENGINE BREAKDOWN

Fig. 24 - Valve Mechanism Group

Sentinel 331004 (10-07)



1008787 TURBO ENGINE BREAKDOWN

Fig. 24 - Valve Mechanism Group

Ref. Part No. Description Qty.

1 372387 Rod 8

2 372388 Tappet 8
v 3 372389 Arm Assy, Rocker 1
va 4 372390 Lever Assy 4
AA 5 372391 Nut, Jam, .38-24 1
AA 6 372392 Screw 1
A 7 372393 Shaft Assy 1
A 8 372394 Plug >
A 9 372395 Spring 3
va 10 372396 Lever Assy 4
Aa 11 372391 Nut, Jam, .38-24 1
Aa 12 372392 Screw 1
A 13 372397 Clip )
A 14 372398 Bolt 1
A 15 372399 Washer 2
A 16 372400 Bolt 3

Sentinel 331004 (10-07) 6—41



1008787 TURBO ENGINE BREAKDOWN

Fig. 25 - Turbocharger Group

Sentinel 331004 (10-07)

6—42



1008787 TURBO ENGINE BREAKDOWN

Fig. 25 - Turbocharger Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372423 Nut, M10 7
3 372426 Stud 7
4 372146 Bolt 8
5 372427 Gasket, Manifold 1
v 6 372428 Tube Assy 1
A 7 372429 Bolt 2
A 8 372430 Washer 4
9 372431 Turbocharger 1
10 372432 Gasket 1
11 372433 Gasket 1
12 372434 Manifold, Exhaust 1
13 372147 Gasket 1
14 372437 Tube Assy 1
15 372438 Bolt 2

Sentinel 331004 (10-07) 6—-43



1008787 TURBO ENGINE BREAKDOWN

Sentinel 331004 (10-07)



1040660 CAT ENGINE BREAKDOWN

SECTION 7
Contents Page
Fig. 1 -BalancerGroup .................... 7-2
Fig. 2 - Valve Mechanism Cover Group ...... 7-4
Fig. 3 - Front Housing Cover Group ......... 7-6
Fig. 4 - Front Housing Group ............... 7-8
Fig. 5 - Engine Lifting Group . .............. 7-10
Fig. 6 -EnginePlugGroup ................. 7-11
Fig. 7 -EnginePlugGroup ................ 7-12
Fig. 8-FanDriveGroup .................. 7-13
Fig. 9 - Crankshaft Pulley Group ........... 7-14
Fig. 10 - Water Connection Group . .......... 7-15
Fig. 11 - OilPanGroup .................... 7-16
Fig. 12 - Exhaust Pipe Group . .............. 7-18
Fig. 13 - Fuel Injection Pump Group ......... 7-20
Fig. 14 - Water Pump Group .. .. ............ 7-22
Fig. 15 - Glow PlugGroup . .. ... ............ 7-24
Fig. 16 —- CamshaftGroup .................. 7-25
Fig. 17 - Crankshaft Group ................. 7-26
Fig. 18 - Cylinder Block Group .............. 7-28
Fig. 19 - Piston and Rod Group ............. 7-30
Fig. 20 - Turbocharger Group ............... 7-32
Fig. 21 - Cylinder Head Group .............. 7-34
Fig. 22 - Flywheel Housing Group ........... 7-35
Fig. 23 - Flywheel Group ................... 7-36
Fig. 24 — StarterGroup . . . .................. 7-37
Fig. 25 - Alternator Group .. ................ 7-38

Sentinel 331004 (10-08) 7—1



1040660 CAT ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 1 — Balancer Group

Ref. Part No. Description Qty.

1 372069 Bolt, M10 X 1.5 X 70mm 6
v .2 372070 Balancer 1
A 3 372071 Dowel 1
A 4 372072 Nut 1
A 5 372073 Bolt 1
A 6 372074 Gear, Shaft 1
A 7 372075 Washer, Thrust 1
A 8 372076 Gear, Balancer, 17tooth 1
A 9 372077 Gear, 44tooth 1
A 10 372079 Bolt 5
A 11 372080 Cover 1
A 12 372081 Rotor 1
A 13 372082 Dowel 1
Av 14 372083 Valve, Relief, Press, Oil, Eng 1
Aa 15 372084 Plunger 1
AA 16 372085 Spring 1
Aa 17 372086 Plug, Retainer 1

Sentinel 331004 (10-08)




1040660 CAT ENGINE BREAKDOWN

Fig. 2 - Valve Mechanism Cover Group

HI[1IL
AT

e T e AR
e

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 2 - Valve Mechanism Cover Group

Ref. Part No. Description Qty.
1 372255 Clamp, Hose 1
2 372405 Bolt, M6 X 1.0 X 14mm 3
3 372256 Bracket 1
4 372057 Spring, Hose, Breather, Crankcase 1
5 372258 Hose, Breather, Crankcase 1
v 6 9005326 Cover, Cyl [Cat 08] 1
AV 7 372407 Cap, Filler, Oil 1
AA 8 372408 Seal, Cap, Oil Filler 1
A 9 372259 Gasket, Cover, Valve 1
A 10 372409 Bolt 12
A 11 372410 Spring 1
A 12 372411 Cap 1
A 13 372412 Partition, Diaphragm 1
A 14 372413 Plate 1
A 15 372414 Screw 4
A 16 372415 Cap 1
17 372416 Plug, Cup 1
18 372417 Cover 1
v 19 9005327 Tube [Cat 08] 1
A 20 372419 Seal, Org 1
A 21 9005323 Bolt [Cat 08] 1
22 372127 Bolt, M08 X 1.25 X 20mm 1
v 23 9005324 Cover [Cat 08] 1
A 24 9005325 Seal, Org [Cat 08] 1

Sentinel 331004 (10-08) 7=5



1040660 CAT ENGINE BREAKDOWN

Fig. 3 - Front Housing Cover Group

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 3 - Front Housing Cover Group

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 9005331 Bolt [Cat 08] 1
6 9005313 Washer, Seal [Cat 08] 1

Sentinel 331004 (10-08) 7-7



1040660 CAT ENGINE BREAKDOWN

Fig. 4 - Front Housing Group

Camshaft

7—-8 Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 4 - Front Housing Group

Ref. Part No. Description Qty.

1 9005311 Housing, Front [Cat 08] 1

2 9005310 Seal, Oil [Cat 08] 1

3 9005307 Gear, Idler [Cat 08] 1

4 372127 Bolt, M8 X 1.25 X 20mm 6

5 372091 Bolt, M8 X 1.25 X 25mm 4

6 9005306 Bolt [Cat 08] 3

7 372129 Bolt, M12 X 1.75 X 45mm 1

8 372130 Pin, Dowel 1

9 9005309 Hub, Idler, Gear [Cat 08] 1

10 9005312 Plate, Retaining [Cat 08] 1

11 372133 Bolt, M8 X 1.25 X 65mm 5

12 372101 Bolt, M10 X 1.5 X 20mm 1

13 372134 Bolt, M8 X 1.25 X 16mm 9

14 372135 Washer 1

15 372136 Gear, Camshaft, 68tooth 1

16 372141 Washer, Thrust, Camshaft 1

17 9005308 Gasket, Cover [Cat 08] 1

v 18 372139 Cover Assy, Front 1

A 19 372140 Gasket, Cover 1

20 372095 Bolt, M08 X 1.25 X 35mm 2
Sentinel 331004 (10-08) 7-9




1040660 CAT ENGINE BREAKDOWN

Fig. 5 - Engine Lifting Group

352398

- <t —

Bolt, M10 X 1.50 X 20mm
Plate, Lift [Cat 08]
Plate, Lift [Cat 08]

Description

372101
2 9005320
3 9005321

1

Ref. Part No.

Sentinel 331004 (10-08)

7-10



1040660 CAT ENGINE BREAKDOWN

Fig. 6 — Engine Plug Group

Ref. Part No. Description Qty.
1 372188 Plug 1
2 372184 Seal, Org 1

Sentinel 331004 (10-08) 7-11



1040660 CAT ENGINE BREAKDOWN

Fig. 7 - Engine Plug Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe 3
7—12 Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 8 — Fan Drive Group

Ref. Part No. Description Qty.
1 372106 Bolt, M10 X 1.5 X 35mm 4
2 9005355 Pulley, Fan [Cat 08] 1
3 372108 Housing Assy 1

Sentinel 331004 (10-08) 7-13



1040660 CAT ENGINE BREAKDOWN

Fig. 9 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

7-14 Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 10 - Water Connection Group

3\

Ref. Part No. Description Qty.
1 372089 Regulator, Temp,Water 1
2 9005322 Seal, Org [Cat 08] 1
3 372087 Bolt, M8 X 1.25 X 25mm 2

Sentinel 331004 (10-08) 7—-15



1040660 CAT ENGINE BREAKDOWN

Fig. 11 - Oil Pan Group

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 11 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe P
2 9005314 Seal [Cat 08] 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
13 372165 Yoke 1
14 372166 Pan, Oil 1
15 372167 Strainer 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1

Sentinel 331004 (10-08) 7-17



1040660 CAT ENGINE BREAKDOWN

Fig. 12 - Exhaust Pipe Group

1\

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 12 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372091 Bolt, M8 X 1.25 X 25mm 4
2 372102 Bolt 8
3 372169 Gasket 2
4 9005328 Plate [Cat 08] 2
5 9005329 Pipe [Cat 08] 1
6 9005330 Gasket, Inlet [Cat 08] 1

Sentinel 331004 (10-08) 7-19



1040660 CAT ENGINE BREAKDOWN

Fig. 13 - Fuel Injection Pump Group

o
o
o

I
o
o

=)

£
>

(&

Sentinel 331004 (10-08)

7—-20



1040660 CAT ENGINE BREAKDOWN

Fig. 13 - Fuel Injection Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 1
2 372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372101 Bolt, M10 X 1.5 X 20mm 1
5 372134 Bolt, M8 X 1.25 X 16mm 1
6 372179 Clip 1
7 372272 Gear, Pump, Fuel 1
8 372273 Fuelline Assy, Cyl 1 1
9 372274 Fuelline Assy, Cyl 2 1
10 9005349 Fuelline Assy, Cyl 3 1
11 372276 Fuelline Assy, Cyl 4 1
12 372283 Cap 1
13 372284 Cable 1
14 372285 Hose 3
15 372194 Clip 2
16 372195 Clip 1
17 372115 Clip 1
18 372196 Washer 3
19 372197 Bracket 1
20 372199 Bolt 4
21 372182 Switch, Advance, Timing 1
22 9005350 Clamp, Injector [Cat 08] 4
23 9005351 Bracket [Cat 08] 1
v 24 9005352 Fuel, Pump, Injection [Cat 08] 1
A 25 372268 Nut 1
A 26 372269 Washer 1
A 27 372279 Seal, Org 1
A 28 1037758 Solenoid, Shutoff, Fuel, Turbo 1
v 29 9005353 Atomizer [Cat 08] 4
A 30 372204 Washer 1
31 372189 Plug, Cup 1
9005354 Seal, Org [Cat 08] (not shown) 1
Sentinel 331004 (10-08) 7-21




1040660 CAT ENGINE BREAKDOWN

Fig. 14 - Water Pump Group

Cylinder Head

Front Housing

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 14 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm 5
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 9005317 Pump, Water [Cat 08] 1
A 9 372213 Gasket 1
A 10 9005318 Gasket, Cover [Cat 08] 1
Sentinel 331004 (10-08) 7-23




1040660 CAT ENGINE BREAKDOWN

Fig. 15 - Glow Plug Group

Cylinder Head !

Ref. Part No. Description
1 9005319 Bar [Cat 08]
2 372123 Plug, Glow

Qty.

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 16 - Camshaft Group

=

4k

Ref. Part No. Description Qty.
1 9005346 Tappet [Cat 08] 1
2 9005347 Rod, Push [Cat 08] 1
v 3 9005348 Camshaft Assy [Cat 08] 1
4 372124 Key, Woodruff 1

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

7 - Crankshaft Group

Fig. 1




1040660 CAT ENGINE BREAKDOWN

Fig. 17 - Crankshaft Group

Ref. Part No. Description Qty.

1 372334 Gear, Cshaft, 34tooth 1
vV 2 372402 Kit, Cshft 1
A 3 372336 Kit, Brg, Main 1
A 3 372337 Kit, Brg, Cshft, .25mm 1
A 3 372338 Kit, Brg, Cshft, .50mm 1
A 3 372339 Kit, Brg, Cshft, .76mm 1
A 4 372340 Kit, Brg, Rod, Std 1
A 4 372341 Kit, Brg, Rod, .25mm 1
A 4 372342 Kit, Brg, Rod, .50mm 1
A 4 372343 Kit, Brg, Rod, .76mm 1
A S5 372344 Washer, Thrust, Upper, Std 2
A S 372345 Washer, Thrust, .18mm [Oversized] 2
A 6 372346 Washer, Thrust, Lower, Std 2
A 6 372347 Washer, Thrust, .18mm [Oversized] 2
Sentinel 331004 (10-08) 7-27




1040660 CAT ENGINE BREAKDOWN

Fig. 18 - Cylinder Block Group

inel 331004 (10-08)

Sent

7—28



1040660 CAT ENGINE BREAKDOWN

Fig. 18 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 9005331 Bolt [Cat 08] 1
3 9005332 Plug [Cat 08] 1
4 372348 Bolt 10
5 372349 Pin, Dowel 10
6 372350 Plug 1
7 372351 Plug, Side 1
8 372352 Screw, M6 X 1.00 X 10mm 4
9 372353 Pin, Dowel 2

10 372363 Screw, M8 X 1.25 X 16mm 10
11 9005333 Washer, Seal [Cat 08] 1
12 9005334 Gasket [Cat 08] 1
13 372354 Plug 2
14 372355 Plate 1
15 372356 Bearing 1
16 372364 Housing Assy 1
17 372358 Plug 1
18 372359 Plug 2
19 372360 Plug 1
20 9005335 Piston, Cooling, Jet [Cat 08] 4

Sentinel 331004 (10-08) 7-29



1040660 CAT ENGINE BREAKDOWN




1040660 CAT ENGINE BREAKDOWN

Fig. 19 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 9005341 Piston Assy [Cat 08] 4
A 2 372382 Ring, Retaining 2
A 3 9005342 Ring, Piston Kit [Cat 08] 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt >
Sentinel 331004 (10-08) 7-31




1040660 CAT ENGINE BREAKDOWN

Fig. 20 - Turbocharger Group

inel 331004 (10-08)

Sent

7-32



1040660 CAT ENGINE BREAKDOWN

Fig. 20 - Turbocharger Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372423 Nut, M10 7
3 9005402 Bolt [Cat 08] 2
4 9005403 Bolt [Cat 08] 3
5 9005404 Bolt [Cat 08] 2
6 372426 Stud 7
7 372146 Bolt 8
8 372427 Gasket, Manifold 1
v 9 372428 Tube Assy 1
A 10 372429 Bolt 1
A 11 372430 Washer 1
12 9005409 Gasket, Elbow [Cat 08] 1
183 372432 Gasket 1
14 372433 Gasket 1
15 372147 Gasket 1
16 9005413 Elbow, Exhaust [Cat 08] 1
17 372437 Tube Assy 1
18 9005415 Manifold, Exhaust [Cat 08] 1
19 9005416 Adapter, Exhaust [Cat 08] 1
20 9005417 Bracket [Cat 08] 1
21 9005418 Turbocharger [Cat 08] 1
Sentinel 331004 (10-08) 7-33




1040660 CAT ENGINE BREAKDOWN

Fig. 21 - Cylinder Head Group

- o= N -
O
o
o
e
(5]
RES)
o
=8
C[
; ©
ke]
© O
m [T
E= I >
2 = O
b O -
o X O
N = = 0N ©
® 00T O
[aWaENEOR.
S ™ <
0 o< <
ZNNOM
- oMWW
LN ANOOo
CNNOO
amOmoo®
- m<
(1

Sentinel 331004 (10-08)

7-34



1040660 CAT ENGINE BREAKDOWN

Fig. 22 - Flywheel Housing Group

Ref. Part No. Description Qty.
1 9005382 Bolt [Cat 08] 2
2 9005383 Bolt [Cat 08] 3
3 9005384 Plug [Cat 08] 1
4 9005385 Bolt [Cat 08] 6
5 9005386 Plug [Cat 08] 1
6 9005387 Housing, Flywheel [Cat 08] 1
7 9005388 Pin, Dowel [Cat 08] 1

Sentinel 331004 (10-08) 7-35



1040660 CAT ENGINE BREAKDOWN

Fig. 23 - Flywheel Group

Ref. Part No. Description Qty.

1 9005422 Bolt [Cat 08] 10

2 9005423 Washer, Hard [Cat 08] 10
v 3 9005424 Flywheel Assy [Cat 08] 1
A 4 9005425 Ring, Motor [126t, Cat 08] 1

7—36 Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 24 - Starter Group

Ref. Part No. Description Qty.
1 9005373 Stud [Cat 08] 3
2 9005374 Nut [Cat 08] 3
3 9005375 Starter [Cat 08] 1
7-37

Sentinel 331004 (10-08)



1040660 CAT ENGINE BREAKDOWN

W N =

. Part No.

9005397
9005399
9005918
9005398

Fig. 25 - Alternator Group

Description

Alternator

Lever [Cat 08]

Belt [SET OF 2 Cat 08]

Bracket, Alternator [Cat 08] (not shown)

JE G I W G

Sentinel 331004 (12-09)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 8-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 8-17

Sentinel 331004 (3-2018) 8—1



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00500-15 ...... 4-12 06993 ........ 2-11, 2-13 1005248 .. ..... 2-61, 2-65
01493 ........ 2-105 07782 ........ 2-66, 2-71, 2-75, 1005309 ....... 2-61
01684 ........ 2-11, 2-13, 2-97, 3-21 1005312 ....... 2-61, 2-65
2-101, 3-15 07783 ........ 2-7,2-9 1005678 .. ..... 2-65
01685 ........ 2-93, 2-97, 2-101, 07791 ........ 2-161, 3-21 1005718 ....... 2-65
3-19 08166 ........ 2-65, 3-45 1005719 ....... 2-3, 2-65
01686 ........ 2-81, 3-23 08167 ........ 2-117, 2-119, 3-9, 1005722 ....... 2-65
02506-6 . ...... 3-54 3-11, 3-79 1005753 ....... 3-17
02850 ........ 2-105, 2-113, 3-49 08179 ........ 3-39 1005819 ....... 2-69
02942 ........ 3-3 08180 ........ 2-117, 2-119, 3-9, 1005888 . ...... 2-61
03192 ........ 2-47, 2-147, 2-161, 3-11 1005923 ....... 2-69
3-15, 3-39 08185 ........ 3-19 1005925 ....... 2-69
03292B ....... 3-49, 3-52 08202 ........ 3-23 1005936 . ...... 2-61, 2-65
05881 ........ 2-43 08280 ........ 4-15, 4-25 1005954 .. ..... 2-69
06415 ........ 2-13 08708 ........ 2-9,2-13,2-35,2-37, 1005978 ....... 3-21
06416 ........ 2-117, 2-119 2-39, 2-59, 2-95, 1006006 . ...... 2-69
06418 ........ 2-15, 2-17 2-97, 2-99, 2-101, 1006010 ....... 2-61
06549 ........ 3-39, 3-49 2-103, 2-151, 2-161, 1006013 ....... 2-61
06928 ........ 2-105, 3-49 2-163, 2-165, 3-19, 1006031 ....... 2-61, 2-65
06935 ........ 3-39, 3-49 3-21, 3-47, 3-49, 1006065 . ...... 2-17
06942 ........ 2-103, 3-49, 3-73 3-65, 3-67, 3-69, 1006103 ....... 2-59
06943 ........ 2-11, 2-13, 2-59, 3-73 1006108 ....... 2-3,2-59
2-89, 2-163, 2-165, 08709 ........ 2-11, 2-13, 2-39, 1006142 ....... 2-161
3-21, 3-47, 3-49 2-41, 2-43, 2-51, 1006148 ....... 3-15
06944 ........ 2-35, 2-37, 2-39, 2-53, 2-55, 2-59, 1006175 ....... 2-3
2-163, 2-165, 3-67, 2-65, 2-71, 2-75, 1006224 . . ..... 2-161
3-69 2-91, 2-105, 3-3,3-5, 1006225 ....... 2-3,2-59
06947 ........ 3-67, 3-69 3-19, 3- 49,3—71, 1006391 ....... 2-61, 2-65
06948 ........ 2-151, 2-161 4-15, 4-25 1006519 ....... 2-71, 2-75
06949 ........ 3-19 08711 ......... 2-25, 2-29, 2-59, 1006521 ....... 2-19
06955 ........ 3-19 2-61, 2-62, 2-65, 1006554 .. ..... 2-59
06956 ........ 2-93 2-69, 2-71, 2-75, 1006556 . ... ... 2-71, 2-75
06960 ........ 3-15, 4-25 2-117, 2-119, 2-159, 1006590 . ...... 3-21
06961 ........ 2-23, 2-43, 2-107, 3-9, 3-11,3-17,3-19, 1006606 ....... 3-21
2-151, 2-153, 3-3, 3-23, 3-39, 3-78 1006612 ....... 3-21
3-17, 3-21 08712 ........ 2-11, 2-13 1006617 ....... 2-59
06963 ........ 2-29, 2-53, 2-55, 08713 ........ 2-81, 3-23 1006624 . . ..... 2-26, 2-30
3-15, 3-39 08714 ........ 2-81, 2-107, 3-19 1006629 . ...... 2-71,2-75
06964 ........ 3-21, 3-39 08716 ........ 2-11,2-13 1006648 . ...... 2-71, 2-75
06968 ........ 2-25, 2-29, 2-59, 09010 ........ 3-19, 3-23, 3-47 1006669 . . ..... 3-21
2-61, 2-69, 2-71, 09029 ........ 3-15 1006691 ....... 2-59
2-72, 2-75, 2-76, 09145 ........ 2-91 1006801 ....... 2-71, 2-75
3-39 09162 ........ 2-71, 2-75 1006828 . ...... 2-71,2-75
06969 ........ 2-65, 2-71, 2-75, 09164 ........ 2-95, 2-97, 2-99, 1006842 ....... 2-71, 2-75
3-15, 3-39, 3-78, 2-101 1006843 ....... 2-71,2-75
4-15, 4-25 09278 ........ 3-15 1006852 . ...... 2-65
06970 ........ 2-62 09294 ........ 3-3,3-5 1006888 . ...... 2-71, 2-75
06971 ........ 2-117, 2-119, 3-9, 09718 ........ 2-13 1006894 . ...... 3-19
3-11, 3-17, 3-23 09741 ........ 2-117, 2-119, 3-9, 1006939 ....... 3-15
06972 ........ 2-61, 2-62, 2-65 3-11, 3-15 1007049 ....... 2-71, 2-75
06973 ........ 3-79 09744 ........ 3-15 1007053 ....... 3-19
06974 ........ 2-25, 2-29, 3-15 09901 ........ 2-220 1007081 ....... 2-45
06975 ........ 2-23, 3-15 09905 ........ 2-220 1007105 ....... 2-69, 2-71, 2-75
06976 ........ 2-159 1002939 ....... 2-61 1007123 ....... 3-21
06981 ........ 2-61, 2-65, 2-71, 1005171 ....... 2-61, 2-65 1007150 ....... 3-39
2-75 1005173 ....... 2-3, 2-65 1007217 ....... 2-51, 2-55
06986 ........ 3-23 1005175 ....... 2-3, 2-62, 2-65 1007233 ....... 2-51
06992 ........ 3-3 1005242 ....... 2-61, 2-65 1007315 ....... 2-65

Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1007327 ....... 3-19, 3-21 1008303 ....... 2-41 1009908 . ...... 2-53
1007331 ....... 2-69 1008308 . ...... 2-41, 2-43 1009951 ....... 2-69
1007462 ....... 2-25,2-29 1008317 ....... 2-41, 2-43 1010020 ....... 3-25
100749 .. ..... 3-19 1008326 . ...... 3-45 1010146 ....... 2-53
1007497 ....... 2-39 1008375 ....... 2-7 1010153 ....... 2-23
1007616 ....... 2-71, 2-75 1008543 ....... 2-53 1010217 ....... 3-19
1007630 ....... 2-39 1008571 ....... 3-39 1010219 ....... 3-19
1007637 ....... 2-51 1008586 . . ..... 2-105 1010249 ....... 3-19
1007670 ....... 2-53, 2-55 1008607 ....... 2-71, 2-75 1010266 . ...... 3-19
1007707 ....... 2-35, 2-37 1008644 .. ..... 2-71, 2-75 1010272 ....... 3-19
1007738 ....... 3-49 1008689 . ...... 3-19 1010306 ....... 3-19
1007742 ....... 2-41, 2-43 1008710 ....... 2-151 1010320 ....... 3-25
1007761 ....... 2-41 1008733 ....... 2-53 1010326 ....... 2-220
1007764 ....... 2-71, 2-75 1008784 ....... 2-41, 2-43 1010364 ....... 2-53
1007770 ....... 2-45 1008786 . ...... 2-25 1010399 ....... 3-15
1007776 ....... 2-41, 2-43 1008787 ....... 2-25 1010413 ....... 3-49
1007779 ....... 2-25,2-29 1008806 . ...... 2-41, 2-43 1010423 ....... 2-69
1007814 ....... 2-35 1008809 ....... 2-41, 2-43 1010495 ....... 2-7,2-9
1007833 ....... 2-47,2-49 1008816 ....... 2-41, 2-43 1010697 ....... 3-15
1007854 ....... 3-21 1008823 ....... 2-7,2-9 1010759 ....... 3-15
1007880 ....... 3-21 1008853 ....... 3-15 1010833 ....... 2-25,2-29
1007881 ....... 2-143 1008883 ....... 3-15 1010859 ....... 2-149
1007882 ....... 2-141, 3-27 1008982 ....... 3-15 1010941 ....... 3-13
1007884 ....... 2-137,2-139 1008985 . ...... 3-15 1010942 ....... 2-137
1007885 ....... 2-137,2-139 1009012 ....... 2-7,2-9 1010943 ....... 2-137,2-139
1007887 ....... 2-141 1009095 ....... 3-25 1010944 . ... ... 2-137,2-139
1007890 ....... 2-137,2-139 1009099 ....... 3-39 1010961 ....... 2-25,2-29
1007891 ....... 2-135 1009154 ....... 2-220, 3-39 1010962 ....... 2-25,2-29
1007893 ....... 2-135 1009169 ....... 2-3 1010963 ....... 2-25,2-29
1007895 ....... 2-137, 2-143 1009170 ....... 2-3 1011122 ....... 2-25,2-29
100789 . ...... 2-141 1009191 ....... 2-79 1011123 ....... 3-39
1007898 ....... 2-137,2-139 1009199 ....... 2-81 1011125 ....... 3-27
1007901 ....... 2-141 1009201 ....... 3-15 1011181 ....... 2-32
1007930 ....... 2-53 1009224 .. ..... 2-87 1011183 ....... 2-25
1007936 ....... 2-53 1009226 . ...... 3-39 1011194 ....... 2-3, 2-25, 2-29
1007953 ....... 2-149 1009227 ....... 3-39 1011195 ....... 2-25,2-29
1007954 ....... 2-117, 2-119, 3-9, 1009229 ....... 2-151, 2-153 1011254 .. .. ... 3-21

3-11 1009237 ....... 2-79 1011403 ....... 3-25
1007955 ....... 2-19 1009254 .. ..... 2-79 1011429 ....... 2-7,2-9
1007959 ....... 2-69, 2-157 1009266 . ...... 2-13 1011527 ....... 3-15
1007978 ....... 2-149 1009306 . ...... 2-11 1011587 ....... 2-53
1007983 ....... 2-51 1009349 ....... 2-7,2-9 1011730 ....... 2-26
1008018 ....... 2-47 1009367 ....... 2-79 1011835 ....... 3-25
1008020 . ...... 2-61, 2-65 1009386 . ...... 2-11, 2-13 1011918 ....... 2-26
1008021 ....... 2-61, 2-65 100939 . ...... 2-61, 2-65 1011922 ....... 2-26
1008022 . ...... 2-61, 2-65 1009443 ....... 3-19, 3-21 1011945 ....... 2-26
1008028 . ...... 2-47 1009447 ....... 2-71, 2-75 1011992 ....... 2-35, 2-37
1008101 ....... 2-47 1009503 ....... 2-41 1012145 ....... 3-41
1008130 ....... 2-41, 2-43 1009526 . ...... 2-39, 2-41, 2-43 1012158 ....... 3-41
1008149 ....... 2-161 1009537 ....... 3-21 1012159 ....... 2-35, 2-37
1008156 ....... 3-19 1009571 ....... 3-15 1012160 ....... 2-35, 2-37
1008200 . ...... 2-151 1009614 ....... 2-71 1012161 ....... 2-35, 2-37
1008235 ....... 3-19 1009651 ....... 2-75 1012316 ....... 2-35
1008236 . ...... 3-17 1009653 ....... 2-72,2-76 1012546 ....... 2-25
1008248 .. ..... 2-17 1009676 . ...... 3-39 1012561 ....... 3-19
1008254 .. ..... 3-19 1009680 . ...... 2-7,2-9 1013169 ....... 3-19
1008261 ....... 2-147 1009694 .. ..... 2-7,2-9 1013272 ....... 3-21
1008264 . ...... 3-19 1009751 ....... 2-105 1013447 ....... 3-21
1008297 ....... 3-31 1009784 ....... 3-15 1013454 ....... 3-49
1008302 ....... 2-41, 2-43 1009821 ....... 2-89 1013494 .. .. ... 3-19

Sentinel 331004 (3-2018)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1013513 ....... 3-21 1035958 ....... 3-77 1050870 ....... 4-51, 4-55, 4-57
1013847 ....... 3-19 1036050 ....... 2-87 4-59, 4-61
1014044 . ... ... 3-49 1036052 ....... 2-87 1050871 ....... 4-51, 4-57, 4-61,
1014045 ....... 3-49 1036697 ....... 2-32 4-63
1014717 ....... 3-19 1037346 ....... 2-59, 2-61, 2-66, 1050873 ....... 4-51, 4-55, 4-57
1015179 ....... 2-81 2-69 4-61, 4-63
1015444 . ... ... 2-62, 2-65 1037354 ....... 2-59 1051081 ....... 4-51, 4-53
1015478 ....... 2-17 1037643 ....... 2-147 1051103 ....... 2-37
1015530 ....... 2-79 1037757 ....... 5-29 1051366 ....... 2-43
1016719 ....... 2-62, 2-65 1037758 ....... 6-27, 7-21 1051521 ....... 2-43
1016732 ....... 2-62, 2-65 1038895 ....... 2-149 1051522 ....... 2-43, 2-53, 2-55
1016827 ....... 2-35 1039198 ....... 2-149 1052221 ....... 4-51, 4-53, 4-55
1017282 ....... 2-5 1039201 ....... 2-149 4-57,4-59
1017496 ....... 2-61, 2-65 1039495 ....... 3-73 1052226 . ... ... 4-55
1017826 ....... 2-35 1040660 . ...... 2-29 1052230 ....... 4-51,4-53
1017948 .. .. ... 2-7,2-9 1040830 ....... 2-69, 2-71, 2-75 1053642 ....... 2-155, 4-51, 4-53
1018900 ....... 2-39 1041780 ....... 2-81 1053645 ....... 3-17, 4-61
1018901 ....... 2-39 1041886 ....... 3-81 1053648 ....... 3-21, 4-63
1018902 ....... 2-39 1042138 ....... 2-117, 2-119 1053650 ....... 2-153, 4-55
1018903 ....... 2-41, 2-43 1042226 . . ..... 2-79 1054874 ....... 2-89, 2-93
1018904 ....... 2-41, 2-43 1042485 .. ..... 2-17 1055355 ....... 2-153
1018905 ....... 2-41, 2-43 1043567 ....... 2-30 1057149 ....... 2-105, 3-71
1018906 ....... 2-41, 2-43 1043568 . ...... 2-30 1057707 ....... 2-3
1019488 ....... 2-69 1043982 ....... 2-32 1057708 ....... 2-3
1019526 ....... 2-97, 2-101 1043984 ....... 2-32 1057765 ....... 2-153
1019759 ....... 3-5 1045487 ....... 2-107 1058049 ....... 4-57,4-59
1019760 ....... 3-5 1045950 ....... 2-43 1058050 ....... 4-51
1021424 . ... ... 2-7,2-9 1045977 ....... 2-49 1058051 ....... 4-55
1023437 ....... 4-21 1045982 ....... 2-43 1058052 ....... 4-55
1023442 .. ..... 4-21 1045986 . ...... 2-55 1058053 ....... 4-57
1023833 ....... 2-69 1046088 . ...... 2-9 1058055 ....... 4-55
1023835 ....... 2-69 1046317 ....... 2-43 1058056 . . ..... 4-57
1024020 . ...... 3-25 1046434 . ... ... 2-161 1058057 ....... 4-57
1025192 ....... 2-3, 2-61, 2-65 1046447 ....... 2-33 1058058 ....... 4-51, 4-55
1026950 . ...... 2-23 1046712 ....... 3-45 1058059 ....... 4-51
1026997 ....... 2-23 1046895 ....... 2-29 1058060 . ...... 4-55, 4-57
1027904 ....... 4-5,4-9 1046936 ....... 2-33 1058061 ....... 4-61
1028021 ....... 2-91 1046979 ....... 2-33 1058062 . ...... 4-55
1028063 . ...... 3-39 1047100 ....... 2-29 1058063 . ...... 4-63
1028112 ....... 2-91, 3-71 1047133 ....... 2-37 1058064 . ...... 4-57
1028186 ....... 2-91, 3-71 1047567 . ... ... 2-219 1058065 . ...... 4-51, 4-55
1028188 ....... 2-91 1047569 ....... 2-220 1058066 . ... ... 4-55
1028491 ....... 3-23 1047685 ....... 2-49 1058067 ....... 4-61, 4-63
1028504 ....... 2-23 1048150 ....... 2-55 1058068 . ...... 4-51, 4-57
1029852 ....... 2-83 1048156 ....... 2-55 1058069 . ...... 4-61
1030017 ....... 2-91 1048297 ....... 2-33 1058070 ....... 4-51
1030628 . ...... 2-53 1048792 ....... 2-157, 3-9, 3-11, 1058071 ....... 4-61
1031501 ....... 2-26 4-57,4-59 1058072 ....... 4-63
1031502 ....... 2-26 1049834 ....... 2-19 1058073 ....... 4-61, 4-63
1031615 ....... 2-53 1049971 ....... 2-79 1058074 ....... 4-61
1031670 ....... 2-21, 2-117, 2-119, 1050780 ....... 4-51, 4-53 1058075 ....... 4-61, 4-63

3-9, 3-11, 3-23 4-57, 4-59 1058077 ....... 4-61, 4-63
1031676 ....... 2-149 1050813 ....... 4-51, 4-55 1058078 ....... 4-61
1031679 ....... 3-17 1050866 . . ..... 4-51, 4-55 1058079 ....... 4-61
1032822 ....... 2-39, 2-41, 2-43 4-61 1058080 ....... 4-55
1033993 ....... 3-49 1050867 ....... 4-51, 4-61 1058081 ....... 4-57
1034397 ....... 2-115 1050868 . ...... 4-51, 4-57, 4-61, 1058082 ....... 4-55, 4-57, 4-59
1034499 ....... 2-61 4-63 1058083 ....... 4-51
1035699 ....... 2-83 1050869 . ...... 4-51, 4-55, 4-63 1058084 ....... 4-61
1035701 ....... 2-83 1058085 ....... 4-63
8—4 Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1058086 . ...... 4-57 1073944 . ... ... 2-91 1074528 .. ..... 2-9
1058087 ....... 4-51 1073945 ....... 2-91 1074530 ....... 2-9
1058153 ....... 2-139 1073961 ....... 2-93 1074611 ....... 3-78
1058154 . ... ... 2-139 1073962 ....... 2-93 1074620 ....... 2-103
1058200 . ...... 4-51 1073963 ....... 2-89 1074634 ....... 3-41
1058201 ....... 4-51 1073982 ....... 2-93 1074635 ....... 3-41
1058233 ....... 4-61, 4-63 1074049 ....... 2-99, 2-101 1074637 ....... 3-25
1058234 ....... 4-61 1074050 ....... 2-89 1074647 ....... 3-25
1058236 . ...... 4-55 1074107 ....... 2-9 1074666 .. ..... 2-119, 3-11
1058237 ....... 4-55 1074108 ....... 2-89 1074667 ....... 3-78
1058238 ....... 4-55 1074109 ....... 2-89, 3-41 1074683 ....... 3-41
1058264 .. ..... 2-139 1074110 ....... 2-89 1074703 ....... 2-89
1058265 .. ..... 2-139 1074111 ....... 2-89 1074719 ....... 3-41
1058599 ....... 4-61 1074112 ....... 2-89, 3-41 1074755 ....... 2-9
1058603 ....... 4-63 1074113 ....... 2-89, 3-41 1074768 ....... 2-105
1058980 ....... 3-7 1074114 ....... 2-93, 2-105 1074806 . ...... 2-93
105899 . ...... 2-115 1074115 ....... 2-93 1074824 .. .. ... 2-89
1059149 ....... 2-139 1074118 ....... 2-89 1074827 ....... 2-113
1059162 ....... 2-133 1074119 ....... 2-89 1074841 .... ... 2-97, 2-101
1061182 ....... 2-139 1074121 ....... 2-107 1074901 ....... 2-91
10632 ........ 2-105 1074141 .. .. ... 2-107 1074902 ....... 2-91
10632-11 ... ... 3-61, 3-73 1074142 ... ... 2-107 1074903 ....... 2-91
10632-14 ... ... 2-39, 2-41, 2-43 1074178 ... ... 2-91 1074904 ....... 2-91
10632-2 ....... 2-105, 3-63, 3-65, 1074212 ....... 2-89 1074911 ....... 2-93
3-67, 3-69 1074214 .... ... 2-99, 2-101 1075003 ....... 2-115
1064633 ....... 3-37,4-37 1074215 ....... 2-99, 2-101 1075124 ....... 2-107
1065598 . ...... 2-219 1074216 ....... 2-95, 2-97, 2-99, 1075201 ....... 2-97, 2-101
1066392 ....... 2-149, 4-9 2-101 1075360 ....... 2-97, 2-101
1069312 ....... 2-93 1074220 ....... 2-95, 2-97 1075462 ....... 3-3
1070678 ....... 2-79 1074221 ....... 2-95, 2-97 1075464 . ... ... 3-3
1071248 .. .. ... 2-62 1074259 ....... 3-25 10917 ........ 3-73
1071257 ....... 2-149 1074266 . ...... 3-25 10962 ........ 2-105
1071262 ....... 3-17 1074274 .. .. ... 2-93 1399 ......... 2-161
1071276 .. .. ... 2-9 1074278 ....... 2-95, 2-97, 2-99, 1516 ......... 2-61, 2-65, 2-69
1071278 ....... 2-62 2-101 1848 ......... 2-61, 2-65
1071279 ....... 2-62 1074327 ....... 2-149, 3-17 12138 ........ 2-159
1071292 ....... 2-61, 2-62, 2-65, 1074333 ....... 2-3,2-89 12271 ........ 2-105, 2-151, 2-153
2-66 1074352 ....... 2-107 2-163
1071330 ....... 2-62, 2-66 1074393 ....... 2-89 12317 ........ 3-9, 3-11, 3-23
1071723 .. .. ... 2-62, 2-66 1074395 ....... 2-95, 2-97, 2-99, 1234840 ....... 3-67, 3-69
1071813 ....... 2-62, 2-66 2-101 1236006 . ...... 2-39, 2-41, 2-43
1072320 ....... 2-79 107439 .. ..... 2-95, 2-97, 2-99, 12459 ........ 2-7, 2-9, 2-159, 3-63
1072918 ....... 2-91 2-101 3-65, 3-73
1072919 ....... 2-91 1074405 ....... 2-59 13902 ........ 4-31, 4-41, 4-45
1073015 ....... 2-89 1074433 ....... 2-93 13904 ........ 4-5,4-9, 4-31, 4-41,
1073022 ....... 2-107 1074434 . ... ... 2-95, 2-97, 2-99, 4-45
1073028 ....... 2-89 2-101 13907 ........ 4-5,4-9, 4-31
1073041 ....... 2-93 1074435 ....... 2-95, 2-97, 2-99, 14432 ........ 2-35, 2-37, 2-39
1073047 ....... 2-91 2-101 15331 ........ 2-62, 2-66, 2-71,
1073149 ....... 2-11, 2-13 1074436 ....... 2-95, 2-97, 2-99, 2-75, 2-117, 2-119,
1073460 ....... 2-101 2-101 3-9, 3-11
1073503 ....... 2-93 1074437 ....... 2-97, 2-99, 2-101 15678 ........ 3-19
1073583 ....... 2-89 1074438 ....... 2-103 16695 ........ 4-12
1073859 ....... 2-101 1074441 .. .. ... 2-119, 3-11 16735 ........ 2-71, 2-75, 3-25
1073901 ....... 2-9 1074444 . ... ... 2-89 16930 ........ 2-65
1073922 ....... 2-95, 2-97 10744444 . . . ... 3-41
1073935 ....... 2-99, 2-101 1074452 . ... ... 2-147
1073936 ....... 2-97 1074455 . ... ... 2-81
1073941 ....... 2-91 1074476 . ... ... 2-95, 2-97, 2-99
1073942 ....... 2-91 2-101
Sentinel 331004 (3-2018) 8—5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
16931 ........ 2-11, 2-13, 2-25, 312960 ........ 3-76 33342 ........ 2-21,2-71, 2-75
2-39, 2-45, 2-53, 315884 ........ 2-107 2-117, 2-119, 3-9
2-89, 2-91, 2-105, 315910 ........ 2-220 3-11, 3-23
2-151, 2-153, 2-157, 31613 ........ 2-147 33440 ........ 2-117, 2-119, 3-9
2-161, 3-21, 3-49, 31922 ........ 2-103 3-11
3-7 32129 ........ 2-71, 2-75 33691 ........ 3-35
17188 ........ 2-51 32483 ........ 2-39, 2-69, 2-89, 33692 ........ 3-35
17200 ........ 2-220 2-97, 2-101, 2-151, 33812 ........ 2-159
17400-18 ...... 2-39, 2-41, 2-43 2-161, 3-49 33817 ........ 4-41
17414 ... ... .. 2-25,2-29 32485 ........ 2-29, 2-65, 3-39 33862 ........ 2-159
17521 ........ 2-161, 3-35 32486 ........ 2-23, 2-25, 2-29, 34172 ... ... 4-12
18141 ........ 2-61 2-59, 2-61, 2-65, 34392 ........ 2-15,2-19
19065 ........ 2-79, 2-81, 2-105, 2-69, 2-71, 2-75, 35710 ........ 2-91
3-49 2-117, 2-119, 2-159, 360074 ........ 2-21
19066 ........ 2-103, 3-39, 3-47, 3-9,3-11,3-15,3-17, 360357 ........ 3-21
3-67, 3-69, 3-73 3-21, 3-23, 3-39, 361339........ 2-59, 2-71, 2-75
19312 ........ 2-39 3-78, 3-79 36328 ........ 3-15
19895 ........ 2-11 32490 ........ 2-9,2-11,2-13,2-32, 363616........ 3-39
20175 ........ 2-93 2-35, 2-37, 2-39, 364292 ........ 2-113
21195 . ........ 2-15, 2-17 2-51, 2-55, 2-59, 364587 ........ 2-71, 2-75
21906 ........ 4-33 2-81, 2-91, 2-95, 364614 .. ...... 3-49
21916 ........ 4-31, 4-33, 4-35, 2-99, 2-105, 2-157, 364837 ........ 2-53
4-37, 4-41, 4-43, 2-159, 3-17, 3-19, 364942 ........ 2-113
4-45 3-21, 3-25, 3-47, 364943 ........ 2-113
21920 ........ 4-41 3-49, 3-71 365183 ........ 2-113
222158 .. ... ... 2-23 32491 ........ 2-23, 2-33, 2-39, 365353 ........ 2-53
222159 ........ 2-23 2-41, 2-43, 2-45, 36643 ........ 2-15, 2-17
222290 ........ 2-105, 3-45 2-47, 2-49, 2-53, 367679 ........ 2-79
222516 . ....... 2-71,2-75 2-59, 2-71, 2-72, 369704 ........ 2-7,2-9
22297 ........ 2-26, 2-35, 2-37, 2-75, 2-76, 2-89, 371748 .. ...... 2-149
2-41, 2-43, 2-161 2-95, 2-99, 2-105, 372069 ........ 5-3,6-3, 7-3
22680 ........ 4-31 2-161, 3-19, 3-21, 372070 ........ 5-3,6-3, 7-3
22681 ........ 4-41 3-25 372071 ........ 5-3,6-3, 7-3
22685 ........ 4-31 32492 ........ 2-19, 2-25, 2-43, 372072 ........ 5-3,6-3, 7-3
22687 ........ 4-31 2-47, 2-97, 2-101, 372073 ........ 5-3,6-3, 7-3
22688 ........ 4-31 2-161, 3-3, 3-15, 372074 ........ 5-3,6-3, 7-3
22689 ........ 4-31, 4-45 3-17, 3-19, 3-21 372075 ........ 5-3,6-3, 7-3
22690 ........ 4-31 32493 ........ 2-25, 2-29, 2-117, 372076 ........ 5-3,6-3, 7-3
22692 ........ 4-35 2-119, 3-9, 3-11, 372077 ........ 5-3,6-3, 7-3
22699 ........ 4-35 3-15, 3-19, 3-23, 372079 ........ 5-3,6-3, 7-3
23498 ........ 2-53, 2-55 3-39 372080 ........ 5-3,6-3, 7-3
24196 ........ 2-107 32515 ........ 2-113 372081 ........ 5-3,6-3, 7-3
24976 ........ 2-51, 2-53, 2-55 32708 ........ 2-59, 3-60 372082 ........ 5-3,6-3, 7-3
25015 ........ 3-21 32815 ........ 2-39, 2-41, 2-43, 372083 ........ 5-3,6-3, 7-3
25046 ........ 2-97, 2-101, 3-17 3-47 372084 ........ 5-3,6-3, 7-3
25312 ........ 3-56 32895 ........ 3-39 372085........ 5-3,6-3, 7-3
25831 ........ 3-73 32969 ........ 2-117, 2-119, 3-9, 372086 ........ 5-3,6-3, 7-3
26239 ........ 2-23 3-11, 3-23 372087 ........ 5-5, 5-7, 5 29, 6-5,
26565 ........ 2-115 32978 ........ 3-49 6-7, 6-27, 7-15, 7-21
26927 ........ 2-61, 2-65 32982 ........ 2-39 372088 ........ 5-5,6-5
27928 ........ 2-113 32983 ........ 2-95, 2-97, 2-99, 372089 ........ 5-5, 6-5, 7-15
27964 ........ 2-113 2-101 372090 ........ 5-5,6-5
27990 ........ 2-15, 2-17 32985 ........ 2-117, 2-119, 3-9, 372091 ........ 5-7,5-15, 5-27, 6-7
28270 ........ 2-61, 2-65 3-11, 3-21, 3-39, 6-15, 6-25, 7-9, 7-1
28835 ........ 4-12 3-78 372094 ........ 5-7,6-7
310580 ........ 2-57 32988 ........ 3-3 372095 ........ 5-7,5-25, 6-7, 6-
310667 ........ 2-41 331004 ........ 3-81 7-9, 7-17
311331 ........ 2-41 331005........ 3-81 372096 ........ 5-7,6-7
311437 ........ 2-51 331019........ 3-81 372097 ........ 5-7,6-7
311690 ........ 2-53, 2-55 372099 ........ 5-7,6-7

8—6

Sentinel 331004 (3-2018)



Page
Number

CROSS REFERENCE

Part
Number

Page
Number

Part
Number

Page
Number

Part
Number

nNOMmm 1) N~ <

qqa L2 -

NN~~~ Te} 0 ~

I ITID DD <) <) ~ DM~ —— —— — — ———
NAANNANAN AN N 1Y . == oo NN N N INEYE-Y

| R e e | U U U MNNOOOLOWOD | ! [ I | | I I | I I LI I |
©WWWOWWOW®©Y o o~ o~ N U G R ~ N~ N~~~ ~ ~ ~ N~ I~
Frrrrrrrr DO ANANNANNNNLLDOONN ~ o~ - o« - - DO OAINNNNNNNNNENNNNNNANNNENNNNENNNNNN®D W

B S S S S sy IS T T H G ST I I FFFIJIITIIFIFS S
5555552226222222222222225566665655566666666666666666666622

372271

372272 ........
372273 . .......
372274 .. ......
372275 .. ......
372276 . . ......
372277 .. ......
372278 .. ......
372279 . .......
372280 . .......
372281 ........
372282 . .......
372283 ........
372284 .. ......
372285........
372286 . .......
372287 . .......

D= N~NMN~NNMNNMNNNM NNhNNMNNMNNNGY o <+ < — — N~ ~ —— — —
YT TT T T T TTT AT TS T NI ¢« @« Qe o R
ONMNNMNNMNMNNNN© NMNNMNNNNO I~ ~ N~ ~ ~ ¢© © ~ ~NN~ O~ ~
DINDOBRBDNRND ODOBODOBNNANDOOWOOL O D — — N NN —DNNNNO — N NN—N N~
Araaaaaae qgaaaaqqaaaaqaaaalayraad WYAYRTYYRR T aaes o N
OMNOEOOOEOOLO (O W WO O WLO M WO W O O W WO WO © O © O WL MWW OLWNO© ©ON~© I~ ©
BN O O OO OO N OO OB NONNNNNC -0 NDITOINDTIIINTDIDNDNITIDNIDDIDDDDHD
NP PANNRANANJFAFNSNNNNNANANNNNANNAONNNNSONANANNANNNNN N NN

Te} ToqTe

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 ] 1 1 1 1 ] 1 1 1 1 1 1 1 1 1 1 1
LOOLOLOLOOOOOOOOVLOOOOOOOOOOOOOOOOOOOWOOOWOLWOL OLLLWLWO OWOLWLWLWOLWLWLWLWLWLWLWLWLW

372202
372203 . .......
372204
372205

372152
372153 .. ... ..
372154
372155 ........
372156 .. ......
372157 .. ......
372158 .. ... ..
372159
372160
372161
372162
372163
372164
372165 ........
372166
372167
372168
372169
372170
K774 1 & I
gr21r2. ... ..
372173 ........
372174 ........
372175 .......
372176 .. ......
372178 ........
372179 ........
372180 ........
372181 ........
3r2182.........
372183
372184
372185
372186
372187
372188
372189
372190
372191 ........
372192
372193
372194
372195
372196
372197
372198
372199

, Tole0)
N2 Y &
~ | ~
o~ ™ ™ ™ — < 0 o XK TN r) ™™ ol
NN N~~~ — — N ™ - NN T — o o — oo o oo Do o~
1 I N 1 1 I I 1 ~ 1 1 1 1 1 AN I I I AN I &N | I I I I I 1 1
WO T~~~ ~ ~ ~ & ~ © 0 ©© T ~ N~ © ro s~ ~ N~ ~ ~ N~ ~
B rrrrerer0 00 OMOmMmMMmOaMm . 0OMOOCULLLOINLS -~ LU .0 . BOBLLLLWODWBWWWOWNDW o
e AR R T AN U D D S D D
— -
LPO 1 OOOOOO® ©W©WOOWOOW© |©WOWOWOLIONOOLOO | SO DO BN ODDDDDDDDDDDD &

_r et AN A NN OHRNRHM  NOOCOORBVBO N . OOUBDODBLBLDONIDIOLO IO OO LWL LW N O O LW~

7119111122211111111311111311132931111112121111111111111121

5567555555555555555255555655556775555556565555555555555557

372100 . .......
372101

372102

372103 .. ... ..
372104 . .......
372105........
372106 .. ......
372107 ........
372108 ........
372109 ........
372110 ........
K721 | I
graf2 ........
37213 ........
3214 ........
372115 ... ...
372116 .. ......
3r2n7 ...
372118 ........
gr2121 ... ..
3r2122.........
372123 ........
372124

372125

372126 . . ... ...
372127

372128 .. ......
372129

372130 . .......
372131 ........
372132

372133

372134 .. ......
372135

372136

372137 ........
372138 ...... ..
372139 ........
372140 .. ......
KT A T3 I
372142 ........
372143 .. ......
372144 ... ... ..
372145 .. ... ..
372146 .. ... ...
372147 . .......
372148 .. ......
372149

372325 ........
372326 ........

5-31, 6-29, 7-23

5-29

372206 . .......
372207 . .......

Sentinel 331004 (3-2018)

372150 . . ......
372151 ........



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372330 ........ 2-99 372394 ........ 5-43, 6-41 373565 ........ 4-13
372333 ........ 5-33 372395........ 5-43, 6-41 373566 ........ 4-13
372334 ........ 5-35, 6-33, 7-27 372396 ........ 5-43, 6-41 373573 ........ 4-51, 4-55, 4-57
372336 ........ 5-35, 6-33, 7-27 372397 ........ 5-43, 6-41 4-59
372337 ........ 5-35, 6-33, 7-27 372398 ........ 5-43, 6-41 373584 ........ 4-51, 4-53, 4-55
372338 ........ 5-35, 6-33, 7-27 372399 ........ 5-43, 6-41 4-57,4-61, 4-63
372339 ........ 5-35, 6-33, 7-27 372400 ........ 5-43, 6-41 373585........ 4-51, 4-53, 4-55
372340 ........ 5-35, 6-33, 7-27 372401 ........ 6-31 4-57, 4-61
372341 ........ 5-35, 6-33, 7-27 372402 ........ 5-35, 6-33, 7-27 373594 ........ 4-41,4-43, 4-45
372342 ........ 5-35, 6-33, 7-27 372404 ........ 6-39 373602 ........ 4-43
372343 ........ 5-35, 6-33, 7-27 372405 ........ 5-9,6-9, 7-5 373603 ........ 4-43
372344 .. ...... 5-35, 6-33, 7-27 372406 ........ 5-9, 6-9 373609 ........ 4-41
372345 ........ 5-35, 6-33, 7-27 372407 ........ 5-9,6-9, 7-5 373610 ........ 4-41, 4-43, 4-45
372346 ........ 5-35, 6-33, 7-27 372408 ........ 5-9,6-9, 7-5 373611 ........ 4-41, 4-43, 4-45
372347 ........ 5-35, 6-33, 7-27 372409 ........ 5-9,6-9, 7-5 373612........ 4-45
372348 ........ 5-37, 6-35, 7-29 372410 ........ 5-9,6-9, 7-5 373613 ........ 4-45
372349 ........ 5-37, 6-35, 7-29 372411 ........ 5-9,6-9, 7-5 373614 ........ 4-45
372350 ........ 5-37, 5-39, 6-35, 372412 .. ...... 5-9,6-9, 7-5 373615........ 4-45

6-37,7-29 372413 .. ...... 5-9,6-9, 7-5 373619........ 4-39
372351 ........ 5-37, 6-35, 7-29 372414 .. .. .. .. 5-9,6-9, 7-5 373620 ........ 4-39
372352 ........ 5-37, 6-35, 7-29 372415 ........ 5-9,6-9, 7-5 373631 ........ 4-47,4-49
372353 ........ 5-37, 6-35, 7-29 372416 ........ 5-9,6-9, 7-5 373632........ 4-47
372354 ........ 5-37, 6-35, 7-29 372417 .. ...... 5-9,6-9, 7-5 373633 ........ 4-47
372355 ........ 5-37, 6-35, 7-29 372418 ........ 6-9 373634 ........ 4-47
372356 ........ 5-37, 6-35, 7-29 372419 ........ 5-9,6-9, 7-5 373635........ 4-47
372357 ........ 5-37,6-35 372421 ........ 5-9, 6-9 373636 ........ 4-47
372358 ........ 5-37, 6-35, 7-29 372422 ........ 5-9 373637 ........ 4-47, 4-49
372359 ........ 5-37, 6-35, 7-29 372423 ........ 6-43, 7-33 373638 ........ 4-47
372360 ........ 5-37, 6-35, 7-29 372426 ........ 6-43, 7-33 373639 ........ 4-47, 4-49
372361 ........ 5-37,6-35 372427 ........ 6-43, 7-33 373640 ........ 4-47, 4-49
372362 ........ 5-37,6-35 372428 ........ 6-43, 7-33 373641 ........ 4-47
372363 ........ 5-37, 6-35, 7-29 372429 ........ 6-43, 7-33 373642 ........ 4-47
372364 ........ 5-37, 6-35, 7-29 372430 ........ 6-43, 7-33 373643 ........ 4-47
372365........ 5-37,6-35 372431 ........ 6-43 373644 ........ 4-47
372367 ........ 5-39, 6-37 372432 ........ 6-43, 7-33 373645 ........ 4-47
372368 ........ 5-39, 6-37 372433 ........ 6-43, 7-33 373646 ........ 4-47
372369 ........ 5-39, 6-37 372434 ........ 6-43 373647 ........ 4-47, 4-49
372370 ........ 5-39, 6-37 372437 ........ 6-43, 7-33 373648 ........ 4-47, 4-49
372371 ........ 5-39, 6-37 372438 ........ 6-43 373649 ........ 4-49
372372 ........ 5-39, 6-37 372614 ........ 3-81 373650 ........ 4-49
372373 ........ 5-39, 6-37 372944 .. ...... 4-19 373651 ........ 4-49
372374 ........ 5-39, 6-37 372945 ........ 4-21 373732 ........ 4-61
372375 ........ 5-39, 6-37 373212 ........ 4-13 373736 ........ 4-61
372376 ........ 5-39, 6-37 373213 ........ 4-13 373737 ........ 4-61
372378 ........ 5-39, 6-37, 7-34 373342 ........ 4-41 373739 ........ 4-51, 4-53
372379 ........ 5-39, 6-37, 7-34 373360 ........ 4-41 37555 ........ 4-12
372380 ........ 5-39, 6-37 373361 ........ 4-41 375642 ........ 2-61, 2-62, 2-65
372381 ........ 5-41 373416 ........ 4-41 37573 ........ 4-29
372382 ........ 5-41, 6-39, 7-31 373417 ........ 4-31 376059 ........ 2-17
372383 ........ 5-41, 6-39 373418 ........ 4-31 376716 ........ 2-161
372384 ........ 5-41, 6-39, 7-31 373423 ........ 3-17 37778 ........ 4-29
372385........ 5-41, 6-39, 7-31 373463 ........ 4-45 381981 ........ 2-59
372386 ........ 5-41, 6-39, 7-31 373478 .. ...... 4-41,4-43, 4-45 382726 ........ 2-95, 2-99
372387 ........ 5-43, 6-41 373489 ........ 4-41 382745 ........ 3-77
372388 ........ 5-43, 6-41 373553 ........ 4-41, 4-45 38321 ........ 3-35, 4-29
372389 ........ 5-43, 6-41 373556 ........ 4-41 38490 ........ 3-9, 3-11
372390 ........ 5-43, 6-41 373561 ........ 4-13 384928 ........ 3-5
372391 ........ 5-43, 6-41 373562 ........ 4-13 388532........ 3-45
372392 ........ 5-43, 6-41 373563 ........ 4-13 392171 ........ 3-25
372393 ........ 5-43, 6-41 373564 ........ 4-13 39231 ........ 2-93

8-—-8

Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
39277 ........ 2-11, 2-13, 2-41, 45780 ........ 2-7 70006 ........ 2-147
2-43, 2-47, 2-49, 46314 ........ 2-9 70157 ........ 2-19
2-55, 2-59, 2-71, 46482 ........ 2-159 71388 ........ 3-19
2-75, 2-93, 2-161, 46711 ......... 2-79 72970 ........ 2-103, 2-105, 3-41
3-49 47167 ........ 2-39, 2-41, 2-43 73219 ........ 2-113
39279 ........ 2-45, 2-47, 2-49 47801 ........ 2-11, 2-13, 2-79, 74027 ........ 3-25
39283 ........ 2-19, 3-3, 4-17, 4-27 2-83, 2-85, 2-117, 74092 ........ 4-12
39284 ........ 2-65, 4-19 2-119, 3-3, 3-5, 3-9, 74093 ........ 4-12
39285 ........ 2-61, 2-117, 2-119 3-11 74094 ........ 4-12
3-19, 3-39 48183 ........ 2-13 74098 ........ 4-5,4-9, 4-31, 4-41,
39311 ......... 2-45, 2-47, 2-49, 48416 ........ 2-149 4-45, 4-47, 4-49
3-19, 3-67, 3-69 48834 ........ 4-41, 4-45 74099 ........ 4-12, 4-31
39312 ........ 2-71, 2-75 48991 ........ 2-107 74191 ... .. 4-12
39313 ........ 2-11, 2-25, 2-29, 49145 .. ...... 3-23 75428 ........ 3-41
2-71, 2-72, 2-75, 49247 ........ 3-73 75430 ........ 2-7,2-9
2-76, 2-147 49883 ........ 2-32,2-33 760073 ........ 3-55
393135........ 2-59 49891 ........ 3-47 760078 ........ 3-52
39322 ........ 3-35 50270 ........ 2-61, 2-65 760098 ........ 2-3
395973 ........ 3-17 50902 ........ 2-45, 2-47, 2-49, 760099 ........ 2-3
395974 ........ 2-157 2-91, 2-93, 2-97, 760105........ 3-53
396287 ........ 2-159 2-101 760107 ........ 2-5,3-78
396288 ........ 2-159 51305 ........ 2-39, 2-41, 2-43 760143 ........ 3-60
396440 ........ 3-65 51538 ........ 2-7,2-9 760205 ........ 2-11,2-13
39663 ........ 3-45 54333 ........ 2-161, 3-25, 3-33, 760208 ........ 2-11, 2-13
397889 ........ 3-25 3-77 760357 ........ 2-7,2-9
39811 ......... 2-26, 2-29 54396 ........ 2-26, 2-30 760395 ........ 2-7,2-9
398528 ........ 3-25 54618 ........ 3-19 760447 .. ...... 2-83
39890 ........ 2-11, 2-13, 2-161, 54620 ........ 3-19 760504 ........ 2-79
2-163, 2-165 55767 ........ 3-19 760507 ........ 3-47
40143 ........ 3-35 55844 ........ 2-3 760509 ........ 3-47, 3-51
40144-21 .. .. .. 4-29 55845 ........ 3-63 760522 ........ 2-79
40144-22 .. .. .. 4-29 55850 ........ 2-3 760523 ........ 2-79
40144-4 . .. .. .. 3-35, 4-29 56992 ........ 2-97, 2-101, 2-107, 760529 ........ 2-81
40144-6 . ...... 3-35, 4-29 3-41 760532 ........ 2-163
40145 ........ 3-33 57048 ........ 2-15, 2-17 760535........ 2-81
4142 . ........ 2-105 57145 ........ 2-161 760536 ........ 2-81
4178 ......... 2-163, 2-165 57167 ........ 3-41 760540 ........ 2-81
41186 ......... 2-89, 2-93 57534 ........ 2-53 760543 ........ 2-79
41187 ......... 2-61,2-65,3-3,3-15 57676 ........ 2-115 760545 ........ 2-81
41345 ........ 2-65 57702 ........ 2-7,2-9,2-161,3-21, 760548 ........ 2-79
41346 ........ 2-25, 2-29, 2-69, 3-47 760550 ........ 2-81
2-71, 2-75, 2-117, 57804 ........ 2-105 760552 ........ 2-163
2-119, 3-9, 3-11, 58366 ........ 2-21, 2-161 760554 ........ 2-85
3-45, 4-15, 4-19, 58595 ........ 2-163 760560 ........ 2-87
4-25 59118-2 ....... 2-151, 2-153 760562 ........ 2-87
41430 ........ 2-19, 2-161, 3-19, 59965 ........ 2-83 760565 ........ 2-39, 2-41, 2-43
3-21, 3-39 60428 ........ 2-11,2-13 2-79
41445 ... .... 3-19, 3-21 60933 ........ 2-51 760566 ........ 2-87
41619 ........ 3-15, 3-25 61288 ........ 2-147 760577 ........ 2-79
41620 ........ 2-95, 2-97, 2-99, 61923 ........ 2-79 760586 ........ 2-79
2-101 62595 ........ 2-39, 2-41, 2-43 760591 ........ 3-47
41732 ........ 2-59 63244-1....... 2-161, 3-25, 3-33 760598 ........ 2-79
42467 ........ 2-61 63810 ........ 2-109, 3-45 760599 ........ 3-33
43844 .. ...... 2-35, 2-37 65084 ........ 2-159 760640 ........ 3-47
43955 ........ 2-89 65869-5....... 2-3 760647 ........ 2-79
45223 ........ 3-65 65870-5....... 2-3 760649 ........ 3-47
45224 .. ...... 3-65 66612 ........ 2-61 760653 ........ 3-49
45290 ........ 2-65 67767 ........ 2-35 760660 . ....... 2-85, 3-33, 3-39
45628 ........ 4-12 68567 ........ 2-53, 3-47 3-49, 3-52
45779 ........ 2-7 69234 ........ 2-39 760661 ........ 3-49

Sentinel 331004 (3-2018)




CROSS REFERENCE

Part Page Part Page Page
Number Number Number Number Number Number
760663 ........ 2-79 761128 ..... ... 2-21 761624 ........ 4-23
760665 ........ 3-51 761130 ........ -1 761625........ 4-23
760668 ........ 2-85 761131 ........ -1 761626........ 4-23
760672 ........ 3-33, 3-58, 3-59 761134 ........ -1 761629........ 4-15, 4-25
760673 ........ 2-85 761141 .. ...... 221 761630........ 4-15, 4-25
760679 ........ 2-85 761148 ........ 2-59 761631 ........ 4-15, 4-25
760682 ........ 2-79, 2-83, 3-5 761153 ........ 2-59  761634........ 4-15
760691 ........ 2-85 761158 .. ...... 2-3,2-11,2-13  761635........ 4-25
760695 ........ 2-85,3-5 761179 ........ 2-11,2-13 761641 ........ 4-17, 4-27
760721 ........ 2-59 761209 ........ 2-117,2-119,3-9, 761643 ........ 4-17, 4-25
760726 ........ 3-49 -1 761644 ........ 4-17, 4-27
760740 ........ 2-71,2-75 761211 ........ 2-5  761646........ 4-17
760757 ........ 2-25, 2-29, 2-71, 761213 ........ -5 761647 ........ 4-17
2-147 761223 ........ 2-117,2-119,3-9,  761649........ 4-19
760785 ........ 2-59 -1 761650........ 4-19
760798 ........ 2-3,2-59 761225 ........ 2-117,2-119,3-9, 761651 ........ 4-19
760824 ........ 2-85 3-11,3-21  761652........ 4-19
760828 ........ 2-75 761229 ........ 2-117,2-119,3-9, 761653 ........ 4-19
760837 ........ 2-3,2-59 -1 761654 ........ 4-19
760838 ........ 2-59 761233 ........ 3-47  761655........ 4-19
760882 ........ 2-3,2-59 761235........ 3-8 761656........ 4-19
760883 ........ 2-59 761237 ........ 2-7,2-9 761658 ........ 4-19
760884 ........ 2-59 761238 ........ 2-5  761659........ 4-19
760896 ........ 2-59 761239 ........ 2-5  761660........ 4-23
760897 ........ 2-3,2-59 761292 ........ 2-25,2-29 761661 ........ 4-19
760916 ........ 2-23,3-3 761293 ........ 2-25,2-29  761662........ 4-19
760917 ........ 3-3 761311 ........ 323 761663 ........ 4-19
760921 ........ 2-23 761317 ........ 3-15  761665........ 4-19
760925 ........ 2-23 761328 ........ 317 761666........ 4-19
760980 ........ 2-220 761372 ........ 2-5 761667 ........ 4-19
760983 ........ 2-220 761417 .. ... ... 2-719  761668........ 4-19
760991 ........ 3-47 761428 ........ 2-117,2-119,3-9,  761669........ 4-19
761004 ........ 2-15 3-11,3-23  761670........ 4-19
761005 ........ 2-15, 2-17 761449 ..... ... 317 T761672........ 4-19
761010 ........ 2-15, 2-17 761451 .. ... ... 323 761674........ 4-19
761011 ........ 2-15, 2-17 761463 ........ 323 761678........ 4-19
761012........ 2-15, 2-17 761490 ........ 3-21,3-47  761682........ 4-19
761013 ........ 2-15, 2-17 761501 ........ 2-3,3-57  7161712........ 2-15,2-19
761014 ........ 2-15, 2-17 761505 ........ 2-81 T761714........ 4-15, 4-25
761017 ........ 2-15, 2-17 761524 .. ...... 2-85,3-33  761715........ 4-15, 4-25
761018 ........ 2-15, 2-17 761525 ........ 360  761716........ 4-15, 4-25
761019 ......... 2-15, 2-17 761526 ........ 360 7617 ........ 4-15, 4-25
761020 .. ...... 2-15, 2-17 761542 .. ... ... 2-79  761720........ 4-15, 4-25
761025 ........ 2-15, 2-17, 4-17, 761595 ........ 3-76,3-77 761727 ........ 4-15, 4-25
4-27 761600 ........ 4-15 761728 ........ 4-15, 4-25
761035........ 2-35, 2-37 761601 ........ 4-15,4-25 761729 ........ 4-15, 4-25
761036 ........ 2-35, 2-37 761602 ........ 4-15,4-25 761732........ 4-15, 4-25
761043 ........ 2-7,2-9 761603 ........ 4-25 761733 ........ 4-25
761044 ........ 2-7,2-9 761606 ........ 4-15 761738........ 2-89, 3-41
761093 ........ 2-7,2-9 761607 ........ 4-15,4-25 761741 ........ 3-76
761106 ........ 2-11, 2-13 761608 ........ 4-19 T761742........ 3-76
761111 ..., 2-61, 2-65 761609 ........ 4-15,4-25 761743 ........ 3-76
761117 ........ 2-3,2-13 761610 ........ 4-15,4-25 761745........ 3-76
761118 ........ 2-13 761611 ........ 4-15,4-19,4-25 761746........ 3-76
761119 ........ 2-13 761613 ........ 4-15,4-17,4-27 761747 ........ 3-76
761120 ........ 2-11,2-13 761614 ........ 4-19 761748 ........ 3-76
761121 ........ 2-11,2-13 761615 ........ 4-15  T761749........ 3-76
761124 .. ... ... 2-11,2-13 761616 ........ 4-15 761750 ........ 3-76
761125 ........ 2-11,2-13 761618 ........ 4-23 761751 ........ 3-76
761126 ........ 2-5 761623 ........ 4-23 761752 ........ 3-76

8—-10

Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

761753 ........ 3-76 762075 ........ 2-147 762350 ........ 2-133

761754 .. ...... 3-76 762080 ........ 4-15, 4-25 762366 ........ 2-143

761755 ........ 3-76 762105........ 2-147 762371 ........ 2-137,2-139

761756 ........ 3-76 762109 ........ 2-17 762377 ........ 3-27

761757 .. ...... 3-76 762116 ........ 2-62 762387 ........ 3-37, 3-43

761758 ........ 3-76 762117 ........ 4-13 762399 ........ 2-143

761759 ........ 3-76 762136 ........ 2-17, 4-11 762415 ........ 2-39, 2-41, 2-43

761761 ........ 3-76 762160 ........ 2-157 762425 .. ...... 2-19, 2-23, 2-149

761762 ........ 3-76 762165........ 2-26 2-151, 2-153, 3-5

761763 ........ 3-76 762180 ........ 2-7,2-9, 3-17 3-21

761781 ........ 3-76 762201 ........ 3-59 762426 ........ 2-19, 2-23, 2-79

761782 ........ 3-76 762207 ........ 3-59 2-151, 2-153, 3-17

761783 ........ 3-76 762209 ........ 2-161 3-21, 3-23

761784 .. ...... 3-76 762210 ........ 3-59 762427 ........ 2-17, 2-71, 2-75

761785........ 3-76 762212 ........ 2-161, 3-33 2-115, 2-149, 2-155

761786 ........ 3-76 762213 ........ 3-33 2-157, 3-19, 3-39

761787 ........ 3-76 762214 .. ...... 2-161 762428 .. ...... 2-17, 2-155, 2-159

761788 ........ 3-76 762217 .. ...... 2-161, 3-25 762430 ........ 2-15, 2-17

761789 ........ 3-76 762219 ........ 3-25 762431 ........ 2-15, 2-17

761790 ........ 3-76 762220 ........ 2-3, 2-161 762432 ........ 2-15, 2-19, 2-83

761791 ........ 3-57 762221 ........ 2-3, 2-161, 3-25 2-87,2-117, 2-119

761795 ........ 3-53 762225 ........ 2-161 2-147, 2-149, 2-153

761798 ........ 2-15, 2-17 762228 ........ 2-161 2-155, 2-157, 3-5

761799 ........ 2-15, 2-17 762229 ........ 3-33 3-9, 3-11, 3-17

761824 .. ...... 2-45, 2-47, 2-49 762234 ........ 2-3, 2-161 762433 ........ 2-17, 2-147, 2-149

761825........ 2-45 762236 ........ 2-161, 3-25 2-155, 2-157, 2-159

761826 ........ 2-45, 2-47, 2-49 762237 ........ 3-33 3-5, 3-17, 3-37

761828 ........ 2-161 762249 ........ 2-161, 3-25, 3-77 762434 .. ...... 2-17, 2-83, 2-159

761830 ........ 2-51 762253 ........ 3-58 3-9, 3-11

761882 ........ 2-7,2-9 762254 .. ...... 3-33 762435 ........ 2-69, 2-83, 2-157

761893 ........ 2-7 762255 ........ 2-161 3-37

761924 .. ...... 2-109, 3-45 762256 ........ 3-33 762436 ........ 2-87

761926 ........ 2-109, 3-45 762260 ........ 3-35, 4-29 762437 ........ 2-79

761927 ........ 2-109, 3-45 762261 ........ 3-35 762438 ........ 2-19, 2-115, 2-159

761936 ........ 2-1M1 762264 ........ 3-33 3-17, 3-37

761946 ........ 2-109, 3-45 762265 ........ 3-33 762439 ........ 3-17

761950 ........ 2-109, 3-45 762266 ........ 3-33 762440 ........ 2-157,2-159

761952 ........ 2-103 762267 ........ 3-33 762441 .. ...... 2-17, 2-157

761959 ........ 3-45 762269 ........ 3-33 762442 .. ...... 2-157

761960 ........ 3-45 762270 ........ 3-33 762443 .. ...... 2-83

761961 ........ 3-45 762271 ........ 3-33 762444 . . ... ... 3-5

761962 ........ 3-45 762272 ........ 3-33 762445 .. ...... 2-147, 2-157, 2-159

761963 ........ 3-45 762277 ........ 3-35 762446 .. ...... 2-147

761965........ 3-45 762278 ........ 3-33 762448 .. ...... 2-147

761986 ........ 4-23 762279 ........ 3-35 762456 ........ 2-153

761988 ........ 4-19 762280 ........ 3-35 762457 .. ...... 2-149

761992 ........ 2-15,2-19 762281 ........ 3-35 762461 ........ 3-23

761993 ........ 2-15, 2-19, 4-17, 762282 ........ 3-35 762463 ........ 2-21, 2-149, 2-151,
4-27 762284 .. ...... 3-33 2-153, 2-155, 3-17

761995 ........ 2-15,2-19 762285 ........ 3-33 762464 ........ 2-62, 2-151, 2-153

761996 ........ 2-15 762286 ........ 3-33 2-155

761997 ........ 2-15 762288 ........ 2-149 762468 ........ 2-87, 2-153, 2-159

761998 ........ 2-19 762290 ........ 3-33 762469 ........ 2-87, 2-149, 2-151

761999 ........ 2-19 762291 ........ 3-33 762481 ........ 2-41, 2-43, 2-151,

762007 ........ 2-17 762292 ........ 3-33 2-153

762011 ........ 3-21 762293 ........ 3-33 762482 ........ 2-151

762032 ........ 2-87,4-13 762294 .. ...... 3-33 762483 ........ 2-25,2-29

762035........ 2-79, 4-12 762297 ........ 3-33, 3-58, 3-59 762484 .. ...... 2-147

762043 ........ 3-9, 3-11 762335........ 2-133 762487 ........ 2-149

762073 ........ 3-9, 3-11 762349 ........ 2-133 762488 ........ 2-17

Sentinel 331004 (3-2018) 8—11



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
762492 .. ... ... 2-149, 3-17 763061 ........ 2-25, 2-29, 2-71, 763531 ........ 4-5,4-9
762501 ........ 2-115 2-75, 2-147 763532 ........ 4-5,4-9
762504 ........ 2-115 763065........ 2-117, 2-119 763533 ........ 4-5,4-9
762505 ........ 3-25 763067 ........ 3-3 763534 ........ 4-5,4-9
762513 ........ 2-105, 3-73 763072 ........ 2-53, 2-55, 2-161, 763535........ 4-5,4-9
762514 .. ...... 2-105 3-39 763536 ........ 4-5,4-9
762515 ........ 2-105, 3-61, 3-67, 763074 ........ 2-117, 2-119, 3-9, 763537 ........ 4-5,4-9
3-69 3-11 763538 ........ 4-5,4-9
762516 ........ 2-105 763075........ 2-79, 2-81, 3-47 763539 ........ 4-5,4-9
762517 ........ 2-115 763092 ........ 2-69 763541 ........ 4-5,4-9
762519 ........ 2-103, 2-105 763096 ........ 3-45 763542 ........ 4-5,4-9
762520 ........ 2-103 763100 ........ 2-11 763931 ........ 4-5
762522 ........ 2-103, 3-63, 3-65 763114 .. ...... 3-47 763943 ........ 4-5,4-9
762523 ........ 2-103 763115 ........ 3-17, 3-25, 3-33 763948 ........ 4-11
762525 ........ 2-103 763116 ........ 2-7, 2-9, 3-33, 3-67, 763949 ........ 4-11
762534 ........ 3-67, 3-69 3-69 763950 ........ 4-11
762547 .. ...... 2-103 763117 ........ 2-149 763951 ........ 4-11
762554 .. ...... 2-57 763118 ........ 2-23,3-3 763952 ........ 4-11
762555 ........ 2-57 763126 ........ 2-7,2-9 763953 ........ 4-11
762556 ........ 2-57 763127 ........ 3-49 763954 . ....... 4-11
762557 ........ 2-57 763131 ........ 2-21 763955 ........ 4-11
762572 ........ 3-61 763133 ........ 2-21 763956 ........ 4-11
762573 ........ 2-7 763134 ........ 2-21 764002 ........ 2-35, 2-37
762575 ........ 3-25 763139 ........ 2-117, 2-119, 3-9, 764009 ........ 2-25,2-29
762583 ........ 2-105 3-11 764011 .. ...... 2-25,2-29
762587 ........ 2-7 763148 ........ 3-35 764012 ........ 2-25,2-29
762601 ........ 2-115 763149 ........ 2-105 764014 .. ...... 2-25,2-29
762602 ........ 2-115 76321 ........ 2-51 764015........ 2-25,2-29
762603 ........ 2-115 763212 ........ 3-47, 3-51 764016 ........ 2-7,2-9
762604 ........ 2-103 763244 .. ...... 2-79 764025 ........ 2-39, 2-41, 2-43
763003 ........ 2-23, 2-117, 2-119, 763278 ........ 2-79 764027 ........ 2-51
3-9, 3-11 763284 ........ 2-79 764045 ........ 2-25,2-29
763005........ 2-117, 2-119, 3-9, 763443 ........ 4-5,4-9 764064 ........ 2-35, 2-37
3-11 763446 ........ 4-5,4-9 764070 ........ 2-23, 2-25, 2-29
763007 ........ 2-23, 2-117, 2-119, 763447 .. ...... 4-5, 4-9, 4-11 764071 ........ 2-25,2-29
3-9, 3-11 763449 ........ 4-5,4-9 764073 ........ 2-7,2-9
763021 ........ 2-15, 2-17 763450 ........ 4-5,4-9 764077 . ....... 2-45, 2-47, 2-49
763022 ........ 2-23 763451 ........ 4-5,4-9 764082 ........ 2-45, 2-47, 2-49
763024 ........ 2-23 763452 ........ 4-5,4-9 764085 ........ 2-45, 2-47, 2-49
763036 ........ 2-11, 2-13, 2-23, 763457 ........ 4-11 764087 ........ 2-35, 2-37
3-23 763461 ........ 4-11 764090 ........ 2-35, 2-37
763040 ........ 2-7,2-9, 2-11, 2-13, 763464 ........ 4-11 764098 ........ 2-45, 2-47, 2-49
2-71, 2-75, 2-163, 763504 ........ 4-12 764120 ........ 2-45, 2-47, 2-49
2-165, 3-21 763506 ........ 4-12 764123 ..... ... 2-45
763041 ........ 2-11, 2-13, 2-26, 763507 ........ 4-12 764126 ........ 2-35, 2-37
2-29, 2-32, 2-59, 763508 ........ 4-12 764129 ........ 2-35, 2-37
2-151, 2-153, 2-161, 763509 ........ 4-12 764131 ........ 2-3, 2-51
2-163, 2-165, 3-47, 763518 ........ 4-5,4-9 764139 ........ 2-35, 2-37
3-71 763519 ........ 4-5,4-9 764168 ........ 2-53, 2-55
763042 ........ 2-45, 2-47, 2-49, 763520 ........ 4-5,4-9 764182 ........ 2-53, 2-55
2-117, 2-119, 2-147, 763521 ........ 4-5,4-9 764183 ........ 2-39, 2-41, 2-43
2-151, 2-153, 2-161, 763522 ........ 4-5,4-9 764190 ........ 2-3, 2-53, 2-55
3-19, 3-39 763523 ........ 4-5,4-9 764191 ........ 2-53, 2-55
763043 ........ 2-25, 2-26, 2-29, 763524 ........ 4-5,4-9 764212 .. ... ... 3-45
2-62, 2-117, 2-119, 763525 ........ 4-5,4-9 764234 .. ...... 2-163
3-9, 3-11, 3-45 763526 ........ 4-5,4-9 764235 ........ 2-163
763045 ........ 2-23, 3-47 763527 ........ 4-5,4-9 764238 ........ 2-163
763050 ........ 2-23 763528 ........ 4-5,4-9 764240 . ....... 2-163, 2-165
763054 ........ 2-107 763529 ........ 4-5,4-9 764241 .. ... ... 2-163
763530 ........ 4-5,4-9 764244 .. ... ... 2-163

8—-12 Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
764245 .. ...... 2-163 767026 . . ... 2-155 767704 .. ...... 4-25
764253 ........ 2-163 767180 ... .. 2-62 767705 ........ 4-21
764254 .. ...... 2-163 767200 .. ... 2-149, 4-5 767707 ........ 4-21
764256 ........ 2-11, 2-13, 2-163, 767205 ... .. 2-161 767709 ........ 4-21

2-165 767212 .. ... 2-19 767710 .. .. .. .. 4-21
764260 ........ 2-3,2-163 767221 .. ... 2-159 767734 .. ...... 4-27
764261 ........ 2-3,2-163, 2-165 767224 . . ... 2-133 767735........ 4-27
764263 ........ 2-163 767225 .. ... 2-133 767737 ........ 4-17
764291 ........ 2-51 767230 .. ... 2-133, 2-137, 2-139, 767738 ........ 4-17, 4-27
76438 ........ 2-71, 2-75 2-143 767739 ........ 4-17, 4-27
764790 ........ 2-45 767231 ... .. 2-133 767740 ........ 4-17, 4-27
765283 ........ 2-105 767232 .. ... 2-133 767741 .. .. .. .. 4-17, 4-27
765292 ........ 3-73 767233 ... .. 3-7 767742 .. ...... 4-17, 4-25, 4-27
765293 ........ 3-61 767234 .. ... 2-133 767745 .. ...... 4-17, 4-27
765307 ........ 2-7,2-9 767235 ... .. 2-133, 2-143 767746 ........ 4-17, 4-27
765322 ........ 2-13 767236 . . ... 2-133 767747 .. ...... 4-17, 4-27
765335........ 2-13 767237 .. ... 2-133 767748 .. ...... 4-17, 4-27
765336 ........ 2-11 767238 ... .. 2-133 767749 .. ...... 4-17, 4-27
765360 ........ 2-7,2-9 767239 ... .. 2-143 767750 ........ 4-17, 4-27
765370 ........ 2-23 767241 .. ... 2-135 767752 ........ 4-17, 4-27
765380 ........ 2-23 767242 . . ... 2-135 767753 ........ 4-17, 4-27
765381 ........ 2-23 767253 .. ... 3-27 767762 ........ 4-17, 4-27
765391 ........ 2-7,2-9 767255 .. ... 3-39 767763 ........ 4-17, 4-27
765435 ........ 3-3 767261 ... .. 2-145 767764 ........ 4-17, 4-27
765444 .. ... ... 3-5 767262 . . ... 2-145 767766 ........ 2-3
765445 ........ 3-5 767264 . . ... 2-141 767767 ........ 4-17
765450 ........ 2-83 767265 . . ... 2-145 767768 ........ 4-27
765465 ........ 3-3 767266 . . ... 2-143 768009 ........ 2-11, 2-13
765488 ........ 2-23 767282 ... .. 2-137, 2-139 768014 ........ 2-23
765491 ........ 3-5 767290 . .. .. 2-133 768019 ........ 2-23
765492 ........ 3-5 767291 .. ... 2-143 768025 ........ 2-5
765612 ........ 2-79 767308 .. ... 2-145 768026 ........ 2-5
765614 ........ 2-79 767309 ... .. 2-145 768028 ........ 2-5
765620 ........ 3-3 767311 ... .. 2-145 768029 ........ 2-5
765621 ........ 3-3 767312 .. ... 2-145 768030 ........ 2-5
765650 ........ 3-47 767315 .. ... 2-147 768031 ........ 2-5
76570 ........ 2-11, 2-39, 2-41, 767319 ... .. 3-7 768032 ........ 2-5

2-43, 2-51, 2-55, 767320 . .. .. 3-7 768033 ........ 2-5

2-59, 2-65, 2-163, 767321 ... .. 3-7 768034 ........ 2-5

2-165 767323 ... .. 3-7 768036 ........ 2-5
765805 ........ 2-61, 2-65 767324 .. ... 2-141 768038 ........ 2-163
765806 ........ 2-61, 2-65 767325 ... .. 3-7 768039 ........ 2-163
765817 ........ 2-61, 2-65 767329 ... .. 3-27 768089 ........ 2-3,2-163
765845 ........ 2-3, 2-69 767333 ..... 2-133 768091 ........ 2-163, 2-165
766014 ........ 2-57 767407 .. ... 2-147,2-149 768096 ........ 2-163
766015........ 2-57 767411 .. ... 2-151 768099 ........ 2-11, 2-13
766031 ........ 2-19 767422 .. ... 3-39 768100 ........ 2-163, 2-165
766042 ........ 2-39 767425 .. ... 2-151, 2-153 768103 ........ 2-163
766043 ........ 2-39 767521 .. ... 3-45 768104 ........ 2-163
766044 . ....... 2-39 767522 .. ... 3-45 768200 ........ 2-13
766046 ........ 2-39 767523 .. ... 3-45 768202 ........ 2-11, 2-13
766405 ........ 2-51 767641 .. ... 2-117, 2-119, 3-9, 768205........ 2-11
766406 ........ 2-53, 2-55 3-11, 3-79 768207 ........ 2-11,2-13
766417 ........ 2-39, 2-41, 2-43 767644 . . . .. 2-117, 2-119, 3-9, 768209 ........ 2-11,2-13
766966 ........ 2-7,2-9 3-11 768210 ........ 2-11,2-13
766980 ........ 2-7,2-9 767645 . . ... 3-31 768211 ........ 2-11,2-13
766984 ........ 2-7 767646 . . ... 3-31 768222 ........ 2-11,2-13
767009 ........ 3-37,4-35 767648 . . ... 2-25,2-29 768304 ........ 2-161
767014 ........ 2-149, 3-17 767702 . . ... 2-15 768310 ........ 3-33, 3-58, 3-59
767019 ........ 2-147 767703 .. ... 4-25 768314 ........ 3-33

Sentinel 331004 (3-2018)

8—-13




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
768318 ........ 3-58, 3-59 768587 ........ 2-113 769314 ........ 2-143
768320 ........ 2-161 768591 ........ 2-107 769503 ........ 3-3
768322 ........ 3-59 768593 ........ 2-25,2-29 769504 ........ 3-3
768323 ........ 2-161 768595 ........ 2-105 769507 ........ 3-5
768324 ........ 2-161 768596 ........ 2-105 769508 ........ 3-5
768325 ........ 3-59 768598 ........ 3-63 769509 ........ 3-3
768410 ........ 2-7,2-9 768601 ........ 2-105 769510 ........ 3-3
768411 ........ 2-7,2-9 768602 ........ 2-157 769511 ........ 3-3
768412 ........ 2-7,2-9 768603 ........ 2-105 769512 ........ 3-3
768413 ........ 2-7,2-9 768604 ........ 3-63, 3-65 769513 ........ 3-3
768416 ........ 3-45 768606 ........ 2-107, 3-61 769514 .. ...... 3-3
768423 ........ 3-41 768607 ........ 2-107 769515 ........ 3-5
768425 ........ 2-103 768609 ........ 2-105 769516 ........ 3-5
768430 ........ 2-103 768610 ........ 2-105 769518 ........ 3-5
768431 ........ 2-103 768612 ........ 3-61 769522 ........ 3-3,3-5
768432 ........ 2-105 768619 ........ 2-7 769523 ........ 3-3,3-5
768433 ........ 2-105 768620 ........ 2-7 769524 .. ...... 3-3
768434 ........ 2-105 768627 ........ 2-25, 2-29, 5-32, 769525 ........ 3-5
768435........ 3-73 6-30 769526 ........ 3-5
768438 ........ 3-73 768717 ........ 3-47 769527 ........ 3-5
768443 ........ 2-103 768810 ........ 3-65 769528 ........ 3-3
768445 .. ...... 3-41 768822 ........ 2-220 769529 ........ 3-3
768446 ........ 2-105 768827 ........ 2-198 769530 ........ 3-5
768447 .. ...... 2-93 768834 ........ 2-117, 2-119, 3-9, 769531 ........ 3-5
768448 ........ 3-71 3-11 769534 ........ 3-3
768449 ........ 2-105 768836 ........ 2-117, 3-9, 3-79 769540 ........ 3-5
768451 ........ 2-105 768842 ........ 2-117, 2-119, 3-9, 769541 ........ 3-3
768453 ........ 2-103 3-11, 3-79 769542 ........ 3-3
768457 ........ 2-115 768843 ........ 2-117, 2-119 769545 ........ 3-3
768458 ........ 2-103 768852 ........ 3-9, 3-11 769547 ........ 3-3
768467 ........ 2-89, 2-93 768872 ........ 2-15, 2-17 769548 ........ 3-3
768469 ........ 3-41 768890 ........ 4-41 769549 ........ 3-3
768471 ........ 2-151, 2-153 768891 ........ 4-41 76955 ........ 3-71
768472 .. ...... 3-41 768896 ........ 2-39 769554 ........ 3-3
768476 ........ 3-41 768897 ........ 2-39, 2-41, 2-43 769558 ........ 3-5
768480 ........ 2-115 768899 ........ 2-155, 4-31, 4-33 769561 ........ 3-5
768482 ........ 2-115 769004 ........ 2-149 769562 ........ 3-5
768486 ........ 3-73 769005........ 2-149 769563 ........ 3-3
768487 ........ 2-7,2-9 769020 ........ 3-45 769589 ........ 2-119, 3-11, 3-79
768492 ........ 2-105 769021 ........ 3-45 769590 ........ 2-5,3-79
768493 ........ 2-105 769023 ........ 3-45 769593 ........ 3-45
768496 ........ 3-41 769024 ........ 2-109 769598 ........ 2-11
768497 ........ 2-95, 2-97, 3-41 769029 ........ 3-45 769615........ 3-41
768504 ........ 3-67, 3-69 769030 ........ 3-45 769620 ........ 2-89
768505 ........ 3-67, 3-69 769031 ........ 2-1M1 769653 ........ 2-95
768550 ........ 2-107 769032 ........ 2-1M1 769659 ........ 2-89
768551 ........ 2-105 769033 ........ 2-1M1 769777 ........ 3-25
768552 ........ 2-105 769036 ........ 2-1M1 769778 ........ 3-25
768554 ........ 2-105 769038 ........ 2-109, 3-45 770000 ........ 2-13
768555 ........ 3-61 769039 ........ 2-109, 3-45 770002 ........ 2-135
768561 ........ 2-198, 2-219 769040 ........ 2-109, 3-45 770016 ........ 2-17
768567 ........ 2-51 769042 ........ 3-45 770023 ........ 2-115
768568 ........ 2-53, 2-55 769046 ........ 2-109, 3-45 770025 ........ 2-83
768575 ........ 2-198, 2-219 769071 ........ 2-89 77003 ........ 4-47, 4-49
768580 ........ 2-105 769077 ........ 2-151, 2-153 770035........ 3-76
768581 ........ 2-105 769087 ........ 2-163, 2-165 770148 ........ 2-19
768582 ........ 2-113 769090 ........ 3-76 770149 ........ 3-76
768583 ........ 2-113 769093 ........ 4-15, 4-25 770154 .. ... ... 2-87
768584 ........ 2-113 769208 ........ 2-41, 2-43 770155 .. ... ... 3-47
768586 ........ 2-113 769300 ........ 3-69 770169 ........ 3-65

8—14

Sentinel 331004 (3-2018)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
770170 ........ 3-69 771082 ........ 3-37 9001775 ....... 2-23
770171 ........ 3-67 771083 ........ 3-37 9001923 ....... 2-91
770172 .. ... .. 2-39, 2-41, 2-43 771084 ........ 3-17 9001924 . ...... 2-91, 3-71
770176 ........ 2-79, 2-83 771085 ........ 3-27 9002029 . ...... 3-71
770180 ........ 2-198, 2-219 771086 ........ 3-21 9002764 . ...... 4-15, 4-25
770181 ........ 4-5 771088 ........ 3-39 9002765 . ...... 4-15, 4-25
770500 ........ 3-67, 3-69 771089 ........ 2-147 9003022 . ...... 2-147
770504 ........ 3-55 771090 ........ 2-151, 2-153 9003028 . ...... 2-61
770646 ........ 3-76 771092 ........ 2-143 9003286 . ...... 3-77
770682 ........ 3-47 771094 .. ...... 2-141 9003311 ....... 2-71
770696 ........ 3-47 771095 ........ 2-143 9003312 ....... 2-75
771000 ........ 2-137,2-139 771096 . ....... 2-61 9003314 ....... 2-71
771001 ........ 2-19 771098 ........ 2-133 9003315 ....... 2-75
771002 ........ 2-19 771099 ........ 2-137, 2-139 9003498 ....... 3-39
771003 ........ 2-19 77752 ........ 2-66 9004937 ....... 2-37
771006 . ....... 2-157 78951 ........ 3-73 9005306 . ...... 7-9
771007 ........ 2-143 78954 ........ 3-73 9005307 ....... 7-9
771008 ........ 2-21 79508-1....... 3-52 9005308 ....... 7-9
771009 ........ 2-62 79515 ........ 3-52 9005309 ....... 7-9
771010 ........ 2-157, 3-9, 4-41, 79517 ........ 3-52 9005310 ....... 7-9
4-43 79518 ........ 3-52 9005311 ....... 7-9
771011 ........ 3-17, 4-47 79711 ... .. 4-31, 4-33, 4-35, 9005312 ....... 7-9
771012 ........ 3-21, 4-49 4-41, 4-43, 4-45 9005313 ....... 7-7
771013 ........ 2-151 79716 ........ 4-31, 4-33, 4-35 9005314 ....... 7-17
771014 .. ... .. 2-115, 4-39 79718 ........ 4-31 9005317 ....... 7-23
771016 ........ 2-149 79719 ........ 4-31, 4-41, 4-43, 9005318 ....... 7-23
771017 ........ 2-141 4-45 9005319 ....... 7-24
771018 ........ 2-147 79723 ........ 4-31 9005320 ....... 7-10
771019 ........ 2-151, 4-45 79728 ........ 4-31, 4-33, 4-35, 9005321 ....... 7-10
771023 ........ 2-151 4-41,4-43, 4-45 9005322 ....... 7-15
771024 .. .. .. .. 2-151 79731 ........ 4-31,4-33 9005323 ....... 7-5
771029 ........ 2-75 79740 ........ 4-31, 4-33, 4-35, 9005324 . ...... 7-5
771030 ........ 2-137 4-41, 4-43, 4-45 9005325 ....... 7-5
771031 ........ 3-7 79779 ........ 4-5,4-9 9005326 . ...... 7-5
771032 ........ 2-137, 2-139, 3-27 79840 ........ 2-135, 3-37 9005327 ....... 7-5
771036 ........ 2-137 79872 ........ 2-147 9005328 ....... 7-19
771037 ........ 2-141 79874 ........ 3-39 9005329 ....... 7-19
771038 ........ 2-143 82661 ........ 2-39, 2-41, 2-43, 9005330 ....... 7-19
771040 .. ...... 2-157 3-45 9005331 ....... 7-7,7-29
771041 ........ 2-143 82727 ........ 2-115 9005332 ....... 7-29
771042 ........ 2-159 82733 ........ 2-79 9005333 ....... 7-29
771043 ........ 2-143, 3-13 82829 ........ 2-35, 2-37 9005334 ....... 7-29
771045 .. ...... 2-143 83584 ........ 2-41, 2-43 9005335 ....... 7-29
771047 .. ... .. 3-27 83733 ........ 3-19 9005341 ....... 7-31
771048 ........ 3-27 86318 ........ 3-15 9005342 ....... 7-31
771050 .. ...... 3-27 86385 ........ 2-3 9005343 ....... 7-34
771051 ........ 3-27 86508 ........ 2-161, 3-33 9005344 . ...... 7-34
771052 ........ 2-3 87308 ........ 2-69, 2-71, 2-75 9005346 . ...... 7-25
771057 ........ 3-27 87677 ........ 3-33 9005347 ....... 7-25
771059 ........ 3-39 9000119 ....... 2-3 9005348 ....... 7-25
771070 .. .. .. .. 3-39 9000246 . .. .... 3-80 9005349 ....... 7-21
771072 ........ 2-117, 2-119, 3-9, 9000452 . ...... 2-113 9005350 ....... 7-21
3-11, 3-23 9000522 . ...... 2-32 9005351 ....... 7-21
771074 .. ... .. 2-137,2-139 9000688 . ...... 2-3 9005352 ....... 7-21
771075 ........ 2-41, 2-43 9000689 . ...... 2-3 9005353 ....... 7-21
771076 .. ...... 2-137, 2-139 9000735 ....... 3-43 9005354 ....... 7-21
771077 ........ 2-151 9000736 ....... 3-43 9005355 ....... 7-13
771078 .. ...... 2-3, 2-147 9001442 . ...... 2-149 9005373 ....... 7-37
771079 ........ 3-39 9001540 ....... 2-137 9005374 ....... 7-37
771081 ........ 3-37 9001541 ....... 2-137 9005375 ....... 7-37

Sentinel 331004 (3-2018)




CROSS REFERENCE

Part Page
Number Number
9005382 ....... 7-35
9005383 ....... 7-35
9005384 ....... 7-35
9005385 ....... 7-35
9005386 ....... 7-35
9005387 ....... 7-35
9005388 ....... 7-35
9005397 ....... 7-38
9005398 ....... 7-38
9005399 ....... 7-38
9005402 . ...... 7-33
9005403 . ...... 7-33
9005404 . ...... 7-33
9005409 . ...... 7-33
9005413 ....... 7-33
9005415 ....... 7-33
9005416 ....... 7-33
9005417 ....... 7-33
9005418 . ...... 7-33
9005422 . ...... 7-36
9005423 ....... 7-36
9005424 . ...... 7-36
9005425 ....... 7-36
9005918 ....... 7-38
9006205 . ...... 3-81
9006636 . ...... 2-26, 2-30
9006637 ....... 2-25,2-29
9006638 . ...... 2-25,2-29
9006639 ....... 2-25
9008173 ....... 2-113
9008402 . ...... 4-37
9008403 . ...... 4-37
9008404 . ...... 4-37
9008405 ....... 4-37
9008701 ....... 4-9
9008702 . ...... 4-9
9008954 . ...... 3-76
9008956 . ...... 3-76
9008957 ....... 3-76
9008958 ....... 3-76
9008960 . ...... 3-76
9008962 . ...... 3-76
9013078 ....... 2-7,2-9
9015075 ....... 4-19

8—16 Sentinel 331004 (3-2018)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

4
424 QOil, Brakes, 2.5 Gal., 2-3

A

Accumulator, Piston, Brake, Ce, 2-19

Adapter, Arm, Wiper, 3-41

Adapter, Exhaust [Cat 08], 7-33

Adaptor, Cam Coupler, 3-59

Adaptor, Filter, Qil, Eng, Remote, 2-25,
2-29

Adjusting Screw, 4-5, 4-9

Air Cleaner, 2-51

Air Cleaner, 8 inch, 2-53, 2-55

Alarm, Backup, 12-48Vdc 112Dba, 2-79

Alarm, Backup, Smart, 2-79

Alternator, 2-32, 7-38

Angle, 3-33, 3-39, 3-58, 3-59

Angle, Guard, 3-19

Angle, Guide, 2-61, 2-65, 2-69

Angle, Hyd Valve Mount, 2-155

Angle, Paddle, Conveyor, 2-65

Angle, Skid Chain, 2-11, 2-13

Angle, Switch, 2-79

Angle, Weld', Filterbag Lift, 3-57

Arm Assy, Rocker, 5-43, 6-41

Arm Widt, 2-23

Arm Widt, Lower, 3-21

Arm Widt, Upper, 3-21

Arm, Drive, Wiper, 2-89

Arm, Lift, 2-71, 2-75

Arm, Seal, Upper, 2-163, 2-165

Arm, Wiper, 28 Inch, 2-89

Arm, Wiper, Panel, 28.0, 3-41

Ashtray, Side Mounting, Chr (Replaced By
None), 2-103

Aspirator,Air Cleaner, 2-51

Atomizer [Cat 08], 7-21

Axle Assembly, Rear W/Brake, 4-27

Axle, Front, 13.6:1 (See Breakdowns),
2-17

Axle, Rear (See Breakdowns), 2-15

Backplate, 4-13

Balancer, 5-3, 6-3, 7-3

Bar [Cat 08], 7-24

Bar Flat, Rubber Hopper, 2-79

Bar WIdt, Brush Support, 3-79

Bar Widt, Mtg, Hose, 3-19

Bar, Brush Support, 2-117, 2-119

Bar, Flat, 0.18, 1.00 X 13.501, 3/.38h,
2-163, 2-165

Bar, Hex, Stl, 0.75 3.2 M10 X 1.50 Thru,
3-19

Bar, Retainer, 2-61, 2-65

Bar, Seal, Upper, 2-163, 2-165

Bar, Side Spring, 2-15, 2-17

Bar, Sppt, Lh, 2-163

Bar, Sppt, Rh, 2-163

Bar, Stop, Filter Bag, 2-81

Bar, Widt. Brush Support, 3-9, 3-11

Base WIdt, Seat, Lh, 2-93

Base, LIft, Lower, 2-83

Battery Box, Poly, 2-57

Battery, 12V, Cc Amps:1000 Wet, 2-57

Bearing, 2-21, 2-23, 2-117, 2-119, 3-9,
3-11, 3-23, 4-5, 4-9, 4-15, 4-17,
4-19, 4-23, 4-25, 4-27, 5-37, 6-35,
7-29

Bearing,, 3-9, 3-11

Bearing, 32012, 4-19

Bearing, 35mm B X 72mm D X 17mm H,
4-21

Bearing, Ball, 50mm, 2-61, 2-65

Bearing, Ball,20.0b 47.0d 20.6w [Ang],
3-15

Bearing, Cam Roller 52x14x20, 2-71,
2-75

Bearing, Flange, 2-61, 2-65, 2-117,
2-119, 3-9, 3-11

Bearing, Hub, 4-21

Bearing, Rlr, 50mmb 90mmd 28mmw
[Sphrcl], 2-62, 2-66

Bearing, Sleeve, 2-79

Bearing, Sleeve 30x38x10, 2-23

Bearing, Spherical, 3-3, 3-5

Bearing, Thrust, 2-23

Beater Bar, Filter Bag, 2-79

Belt [SET OF 2 Cat 08], 7-38

Belt, Fan, 2-32

Belt, V, 40.30L [AX], 3-45

Bezel, 2-103, 2-105

Bezel, Case, Instmt, 2-105

Bezel, Center, 2-103

Bezel, Switch, 2-105

Blade, Wiper, 3-41

Blade, Wiper, 28 Inch, 2-89

Block Assy, Cyl, 5-37, 6-35

Block Wldt, Spring, 2-69

Block, Pulley, 5-23, 6-21, 7-14

Block, Retainer, 2-69

Block, Stop, 3-15

Blower, Assy, 2-111

Body, 4-13

Bolt, 5-3, 5-7, 5-9, 5-11, 5-13, 5-18,
5-25, 5-29, 5-37, 5-39, 5-41, 5-43,
6-3, 6-7, 6-9, 6-11, 6-13, 6-23,
6-27, 6-35, 6-37, 6-39, 6-41, 6-43,
7-3,7-5,7-7,7-17,7-19, 7-21,
7-29,7-31,7-33, 7-34

Bolt [Cat 08], 7-5, 7-7, 7-9, 7-29, 7-33,
7-35, 7-36

Bolt Kit, 4-55

Bolt Kit, Cplg, 2-61

Bolt, .44-20 X 1.50, 5-23, 6-21, 7-14

Bolt, Eye, .50-13 X 03.5, 3-21

Bolt, Eye, M10x1.50 X 30mm, 10 Eye,
3-19

Bolt, M08 X 1.25 X 20mm, 7-5

Bolt, M08 X 1.25 X 35mm, 7-9

Bolt, M10 X 1.5 X 20mm, 5-11, 5-15,
5-29, 6-11, 6-15, 6-27, 7-7, 7-9,
7-21

Bolt, M10 X 1.5 X 35mm, 5-22, 6-20,
7-13

Bolt, M10 X 1.5 X 70mm, 5-3, 6-3, 7-3

Bolt, M10 X 1.50 X 20mm, 7-10

Bolt, M10 X 1.50 X 60mm, 5-15, 6-15

Bolt, M10x130, 3-45

Bolt, M12 X 1.75 X 45mm, 5-15, 6-15,
7-9

Bolt, M6 X 1.0 X 14mm, 5-9, 6-9, 7-5

Bolt, M6 X 1.00 X 20mm, 5-25, 6-23,
7-17

Bolt, M8 X 1.25 X 16mm, 5-15, 5-29,
6-15, 6-27, 7-9, 7-21

Bolt, M8 X 1.25 X 20mm, 5-15,
5-27, 5-29, 5-31, 5-37, 6-
6-25, 6-27, 6-29, 6-35, 6-
7-17,7-21,7-23, 7-29, 7-

Bolt, M8 X 1.25 X 25mm, 5-5, 5-7,
5-27, 5-29, 6-5, 6-7, 6-15, 6-
6-27,7-9, 7-15, 7-19, 7-21

Bolt, M8 X 1.25 X 30mm, 5-31, 6-29,
7-23

Bolt, M8 X 1.25 X 35mm, 5-7, 5-25, 6-7,
6-23, 7-17

Bolt, M8 X 1.25 X 45mm, 5-13, 6-13

Bolt, M8 X 1.25 X 65mm, 5-15, 5-31,
6-15, 6-29, 7-9, 7-23

Bolt, M8 X 1.25 X 80mm, 5-25, 6-23,
7-17

Bolt, M8 X 75mm, 5-31, 6-29, 7-23

Bolt, Modif, 2-7, 2-9

Bolt, U, 48mm Id, 6mm, 3-21

Boom Widt, Vacuum Wand, 3-47

Boot, Rbr, 2-149

Bottle Kit, Washer Fluid Replmt, 2-7, 2-9

Bottle, Washer Fluid W/Pump, 2-7

Box Widt, Cntrl R.H., 3-25

Box, Cntrl LH., 3-25

Box, Instrument, 2-113

Bracket, 2-7, 2-9, 3-23, 3-49, 5- 3,
5-29, 6-9, 6-13, 6-27, 7-5, 7-21

Bracket Widt, Air-Clnr, 2-53

Bracket [Cat 08], 7-21, 7-33

Bracket Weldt, 2-35, 2-37

Bracket Widt, Air Intake, 2-51

Bracket WIdt, Air-Clnr, 2-51, 2-55

Bracket WIdt, Compressor, 3-45

Bracket WIdt, Door, 2-7, 2-9

Bracket Wldt, Exhaust, 2-47

Bracket WIdt, Exhaust [Sentinel 08], 2-49

Bracket Widt, Muffler, 2-45

Bracket WIdt, Tilt, Cab, 3-39

Bracket WIdt, Tilt, Cab, Lower, 3-39

Bracket WIdt, Tilt, Pump, 3-39

Bracket WIdt,Side Brush Lh, 3-9, 3-11

Bracket, Eng, 2-41, 2-43

Bracket, Air-Intk, 2-55

5-25,
-15, 6-23,
-43, 7-9,

33
-15,

5-
-25,

Sentinel 331004 (3-2018)




CROSS REFERENCE

Bracket, Alternator [Cat 08] (not shown),
7-38

Bracket, Angle, Mtg, Tank, 2-161

Bracket, Antenna, 3-73

Bracket, Arrow Stick, 3-67, 3-69

Bracket, Cable, Throttle, 2-103

Bracket, Cable, Throttle Na, 2-25

Bracket, Cable, Throttle, Slim, Lh, 3-41

Bracket, Cable, Throttle, Slimline, 2-103

Bracket, Coil, 2-109, 3-45

Bracket, Column, Steering, 2-89, 3-41

Bracket, Coolant Overflow, 2-39

Bracket, Door, Brush, Lh, 2-163

Bracket, Door, Brush, Rh, 2-163

Bracket, Extended Pin, 2-85

Bracket, Filter Bag, 2-81

Bracket, Intake, Turbo, 2-53

Bracket, L, 2-113

Bracket, Latch, 2-71

Bracket, Light, Night Sweeping, 3-61

Bracket, Mount, Hose, 2-161

Bracket, Mtg, Alternator, 2-32

Bracket, Mtg, Hinge, Lh, 3-49

Bracket, Mtg, Hinge, Rh, 3-49

Bracket, Mtg, Mirror, 24.5 Inch, 2-97,
2-99, 2-101

Bracket, Mtg, Radio, 3-73

Bracket, Mtg, Strobe, Rh, 3-69

Bracket, Mtg, Valve, Hyd, 2-151, 2-153

Bracket, Nozzle, Tank,Water, 2-161

Bracket, Pedal, Cab, 2-107

Bracket, Pipe, Air, Chrgr [Sentinel 08],
2-43

Bracket, Plate, Latch, Door, Lh, 2-75

Bracket, Receiver, Dryer, 3-45

Bracket, Remote Oil Filter, 2-25, 2-29

Bracket, Retainer, Rear, 2-13

Bracket, Seatbelt, Lh, 2-91, 3-71

Bracket, Seatbelt, Rh, 2-91

Bracket, Skirt, Lh, 2-163

Bracket, Skirt, Rh, 2-163

Bracket, Sppt, Hose, Vacuum, 3-47

Bracket, Steering Column, Lh, 3-41

Bracket, Stop, 2-25, 2-29

Bracket, Switch, 2-83

Bracket, Tank, Coolant, 2-41, 2-43

Bracket, Throttle Cable Turbo, 2-25, 2-29

Bracket, Throttle, Lh, 3-41

Bracket, Tool Box, 3-33

Bracket, Widt, Turbo, 2-47

Bracket,Cable Mount, 2-79

Bracket,Clip Mount, 3-49

Bracket,Filler Tube, 2-35, 2-37

Bracket,Hyd.Motor Support, 2-117, 2-119,
3-9, 3-11

Bracket,Side Brush Rh, 2-117, 2-119

Brake Kit, Parking, 2-17

Brake, Parking, 2-17

Breather, 4-15, 4-17, 4-27

Breather, Hyd, 10 Mic, 2-147

Brush Kit, Segmented -32 D-Flatwire, 2-5

Brush Kit, Segmented -32 D-Poly, 2-5

Brush Kit, Segmented -32 D-Poly&Wire,
2-5

Brush Kit, Segmented -38 D-Poly, 2-5

Brush Kit, Segmented -38 D-Poly&Wire,
2-5

Brush Wrap, 2-13

Brush-Main Sweep,51Lg Strp Poly, 2-5

Brush-Side Sweep -32D Flatwire, Side,
2-5

Brush-Side Sweep -32D Poly, Side, 2-5

Brush-Side Sweep -38D Poly, Vario, 2-5

Brush-Side Sweep 32D Poly&Wire, Side,
2-5

Brush-Side Sweep-38D Poly&Wire, Vario,
2-5

Brush-Side Swp, 4 Segments-Flatwire,
2-5

Brush-Side Swp, 4 Segments-Poly, 2-5

Brush-Side Swp, 4 Segments-Poly&wire,
2-5

Bulb, GE (Brake/backup), 2-7

Bulb, GE (Signalftail), 2-7

Bumper, 3-19

Bumper, Engine Door, 2-25, 2-29, 2-71,
2-75, 2-147

Bumper, Rbr, 2.0d 1.7t 0.34h, 3-19, 3-21

Bumper, Rear Rubber, 3-55

Bumper, Rubber Recessed, 3-49

Bushing, 2-7, 2-9, 2-79, 3-3, 3-5, 4-5,
4-9, 5-41, 6-39, 7-31

Bushing Support, 4-5, 4-9

Bushing, 0.26id, 0.500d, Nylon, 2-95,
2-97, 2-99, 2-101

Bushing, 1.125 X .875 X 3.00, 2-15, 2-17

Bushing, Engine Door Hinge, 2-7, 2-9

Bushing, Fing, 0.63b 0.82d 0.75I, Bnz,
3-79

Bushing, Fing, 1.00b 1.13d 0.38I, 3-19

Bushing, Fing, 1.00b 1.13d 1.00l, 3-19

Bushing, Fing, 1.50b 1.65d .750I, 3-19

Bushing, Fing, 1.50b 1.65d 1.00I, 3-19

Bushing, FIng, 25b 28d 25I, 3-21

Bushing, Gear, Idler, 5-15, 6-15

Bushing, Rear Support, 2-79

Bushing, Retainer, spring, 3-78

Bushing, Sleeve, 3-3

Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl,
3-39

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
2-71,2-75

Bushing, Sleeve, 12.3b 19.9d 55.91, Ss,
3-15

Bushing, Sleeve, 30mmb 40mmd 25mml,
Bnz, 3-3

Button, Plug, 2-151

Button, Plug, 1.25h .183 [Black Sti],
3-15

Button, Plug, 0.50h Blind, [Black Stl],
3-15

Button, Plug, 0.50h .03-.12 [Black Nyl
3-41

Button, Plug, 0.62h .03-.12 [Black Nyl
3-41

Button, Plug, 1.00H .03-.12 [Black Nyf],
2-105
Buzzer, 2-103

Cc

Cable, 2-7, 2-9, 5-29, 6-27, 7-21

Cable Assy, Arrow Stick, 3-67, 3-69

Cable, .06d, 12.0l, .26eye /.26eye, 3-21,
3-47

Cable, .06D, 12.0L, .26 Eye/.26 Eye,
2-161

Cable, 3.96D, 109 L, M8-1.25/Plug, 3-19

Cable, Brush Lift, 2-23

Cable, Engine Speed, 2-25, 2-29

Cable, Hopper Door Hook, 2-79

Cable, Power, 3-76

Cable, Push-Pull, 2-109, 3-45

Cable, Ribbon, 20 Conductor, 2-113

Cable, Ribbon, 34 Conductor, 2-113

Camshaft Assy [Cat 08], 7-25

Camshaft, W/ Key, 5-33, 6-31

Cap, 5-9, 5-29, 5-39, 6-9, 6-27, 6-37,
7-5, 7-21

Cap Screw, 4-5, 4-9, 4-13

Cap, Bearing, Lower, 2-61, 2-65

Cap, Dust, 4-15, 4-25

Cap, Dust Coupling, Hyd, 2-159

Cap, Filler, Qil, 5-9, 6-9, 7-5

Cap, Fuel, Protectoseal, 3-54

Cap, Nozzle, Spray, Nylon, 2-161

Cap, nut, 0.38 Hex, Nyl, Blk, 2-93

Cap, Qil Filler, 4-29

Cap, Radiator, 07psi, 2-39, 2-41, 2-43

Cap, Spray Nozzle (Wet Dust Control), 2-3

Cap, Tank, Fuel, Filler, 2-35, 2-37

Cart, Pilot Chk, 4-31

Cart, Priority Cp, 4-35

Cart,Psi Cn Cp, 4-31

Cartridge Kit, Priority, Valve, Hyd, 4-37

Catch, Strike, .44-14 X .71, 0.68d, 2-89

Chain Widt, Brush, Cage, 2-11, 2-13

Chain, 1.654 Pitch. 92P Long, 2-62, 2-65

Chain, 2/0 13 Links, 2-11, 2-13

Chain, Rlr, 1.65 Pitch, 92 Pitches, 2-3

Chain, Snap, 3-47

Chain,Link#2/0,11Links,Zinc PI, 2-13

Chain,Rlr, 15Pitchs, 3-35

Channel, 2-7, 2-9

Channel Weldt,Lower Support, 2-117,
2-119, 3-9, 3-11

Channel Widt, 3-15

Channel, Clamp, Hyd, 2-159

Charge Pressure Relief Valve Kit, 4-5, 4-9

Check Valve Kit, 4-11

Circlip, 4-17, 4-21, 4-27

Circuitboard, Power Supply, 2-105

Ciruitboard, Diode / Timer, Vario, 2-105,
3-31

Clamp, 2-35, 2-37, 3-47

Clamp [Grease Jockey], 3-76

Clamp-Cable, 1.25Dia. 1.0Wth, 2-21

8—-18

Sentinel 331004 (3-2018)



CROSS REFERENCE

Clamp-Wormdrive, 0.25- 0.62D, 2-35,
2-37

Clamp-Wormdrive, 0.31- 0.88D, 3-33

Clamp-Wormdrive, 1.56- 2.50D L, 2-35,
2-37

Clamp-Wormdrive, 1.81- 2.75D, 2-35,
2-37

Clamp, 1.25-2.12 Dia Power Gear, 3-59

Clamp, 2.5 Muffler, 2-45, 2-47, 2-49

Clamp, 6” Dia Bridge R.S., 3-51

Clamp, 8 inch Air Cleaner, 2-53, 2-55

Clamp, Cable, 2-19

Clamp, Cable, Stl, 1.00d X 0.62w, 1h,
2-39

Clamp, Cable, Stl, 1.25D X 1.00W, 1H,
2-161

Clamp, Gasket, Front, 2-79

Clamp, Hose, 6-9, 7-5

Clamp, Hose, Spring, 50-60Mm, 2-41

Clamp, Hose, Wormdrive, 2-161

Clamp, Hose, Wormdrive, 0.31-0.88D,
3-25

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 3-77

Clamp, Hose, Wormdrive, 1.31-3.25D,
2-41,2-43

Clamp, Hose, Wormdrive, 1.56-2.50d,
2-26, 2-41, 2-43

Clamp, Hose, Wormdrive, 1.81-2.75D,
2-39

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-53, 2-55

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 3-47

Clamp, Hyd, 0.75d, 2-159

Clamp, Injector, 5-29, 6-27

Clamp, Injector [Cat 08], 7-21

Clamp, Mirror, 0.75 Dia Tube, 0.43 Hole,
2-97, 2-101

Clamp, Mirror, 0.75 Od Tube, 2-95, 2-97,
2-99, 2-101

Clamp, Muf 6-8 In, 2-47, 2-49

Clamp, Muffler, 2.00d, 2-43

Clamp, Receiver, Dryer, 3-45

Clamp, S.s. Spring&screw 110mm, 2-53,
2-55

Clamp, S.S., Spring & Screw, 65-75 Mm,
2-41

Clamp, S.S., Spring & Screw, 80-90 Mm,
2-41

Clamp, Spring & Screw, 55-65Ms, Ss,
2-43

Clamp, Spring & Screw, 65-75Mm, Ss,
2-43

Clamp, Spring & Screw, 75-85Mm, Ss,
2-43, 2-53, 2-55

Clamp, Spring And Screw, 85-95 Mm, Ss,
2-51

Clamp, Wormdrive, 2-109, 3-45

Clamp, Wormdrive, 1.62-3.50D, 2-51

Clamp,Muf 6-8 In, 2-45

Clevi & Spring Assy .188, 2-25,

2-29
Clevi & Spring Assy .250, 2-25, 2-29

Clevis Assy, Support, 3-5

Clevis Pin, 2-7, 2-9

Clip, 3-39, 5-13, 5-29, 5-43, 6-13, 6-27,
6-41, 7-21

Clip (Not Shown), 6-27

Clip, Storage Plastic, 3-33

Clip, Finger Clip, 2-85

Clip, Finger Clip, Metal, 2-85, 3-33

Clip, Pipe, 6-27

Clip, Pipe (not shown), 5-29

Clip, Wndw, Blk [Glued-In Win], 2-89

Clip,Finger Grip, 3-49, 3-52

Coil W/Stem, 4-5

Coil, 12V Cp, 4-31, 4-33

Coil, 12vdc, 4-41

Coil, Air-Cond, Heater, 3-45

Coil, Condenser, 3-45

Coil, Heater, 2-109

Coil, W/Stem, 4-9

Collar, Split, 2.00b .69w 2/Bolt Stl, 2-62

Collar, Split, 2.00b 3.00d .69w, Stl, 2-61,
2-65

Column, Steering, 29.01 .81d 36tooth,
2-115

Compressor,Air-Cond, 3-45

Connector, 3-73

Connector, Shutoff, Fuel, 2-25, 2-29

Connector, Wire Lock, 3-73

Console, Steering, 2-89

Control, Cable, Rotary, 2-109, 3-45

Control, Ez, Pump, Hyd, 4-5

Control, Pump, 4-9

Control, Solenoid, Hyd, 4-51, 4-55, 4-57,
4-59

Controlbox, Pre-Heat, 2-103

Controller Kit, Micro, Repimt [Sentinell,
2-113

Cooler Assy, Qil, 5-7, 6-7

Cooler, Air, Turbo [Sentinel], 2-41, 2-43

Cooler, Hyd, 2-39

Cooler, Hyd, Turbo, 2-41, 2-43

Cooler, Oil, 5-7, 6-7

Cotter Pin, 4-15, 4-25

Coupler Body, .375F Brass, 3-33

Coupler Plug, .375M Ss, 3-33

Coupling Assy, Conveyor, 2-61

Coupling Kit, Flywheel [Cat 4.4 08], 2-30

Coupling, Motor Press Washer, 3-35

Coupling, Shaft, 2-62

Coupling, Tank Fill Hose, 3-59

Coupling, Water, 2-161

Coupling,Chain,L.H Half Keyed, 3-35

Cover, 4-17, 4-25, 4-27, 5-3, 5-9, 6-3,
6-9,7-3,7-5

Cover [Cat 08], 7-5

Cover Assy, Flir, 2-89

Cover Assy, Front, 5-15, 6-15, 7-9

Cover Assy, Gear, Timing, 5-11, 6-11, 7-7

Cover, Back, 2-103

Cover, Channel, Lh, 2-7, 2-9

Cover, Cyl [Cat 08], 7-5

Cover, Door Latch, Lh, 2-99, 2-101

Cover, Door Latch, Rh, 2-95, 2-97

Cover, Door, Brush, Lh, 2-13

Cover, Door, Brush, Rh, 2-11

Cover, Floor Plate, 3-41

Cover, Flir, Bag, 2-81

Cover, Follower, 3-15

Cover, Hub, 4-27

Cover, Line, Hyd, 2-79

Cover, Panl, Fuse, Cab [Sentinel], 2-105

Cover, Pump, 4-29

Cover, Steering Column, 3-41

Cover, Steering Wheel, 2-115

Cover, Top, 2-103

Cover, Valve, 5-9, 6-9

Cover, Valve, Inner, 2-151, 2-153

Cover, Valve, Outer, 2-151, 2-153

Cross Bearing Kit, 4-23

Cs, Plate, Propel Hole Cover, 2-107

Cup Kit, 4-29

Cushion,Side Skids, 2-11, 2-13

Cyl, Hyd, 2.0b, 19.01, 12.0strk, 2500, 3-39

Cyl, Hyd, 2.5b, 27.3, 17.7strk 3000, 2-83

Cylinder Anchor Pin, 4-15, 4-25

Cylinder, Hyd S Br Lift, 3-9, 3-11

Cylinder, Hyd, 1.5b 07.81 01.60strk 3000,
3-23

Cylinder, Hyd, 1.5b 11.01 02.94strk 3000,
2-79

Cylinder, Hyd, 1.5b 12.61 05.10strk 3000,
2-23

Cylinder, Hyd, 1.5B,11.0L,02.90Strk, 3-21

Cylinder, Hyd, 1.8b 07.71 01.70strk 3000,
2-117, 2-119

Cylinder, Hyd, 2.0b 11.31 04.00strk 3000,
2-69, 2-71, 2-75

Cylinder, Hyd, 2.0B,15.5L,07.50Strk, 3-19

Cylinder, Hyd, 2.0b,30.01,19.25strk,3000,
3-5

Cylinder, hyd, 3.5B 25.3L 16.50 Strk 3000,
3-5

Cylinder, Hydraulic, 4-15, 4-25

D

DA Cartridge, 4-5, 4-9
DA Control Kit, 4-11
Differential Assy, Front (Sentinel), 4-19
Differential Cover, 4-19

Differential Flange, 4-19

Differential Housing, 4-19

Differential Pivot, 4-19

Diode, Bridge 12.0a, 2-105

Diode, Ele, Plug, 2-105

Diode, Electric Plug, 3-45

Dipstick, 5-25, 6-23

Dipstick, Qil [Sentinel 08], 2-29

Disc Kit, Cplg, 2-61

Disc. Manifold, 4-29

Dischrg Quiet VIv Kit, 4-29

Dolly Widt, 3-15

Door Assy, Eng, Lh, 2-7, 2-9
Door Assy, Eng, Rh, 2-7, 2-9
Door Assy, Lh, 2-99, 2-101
Door Assy, Rh, 2-95, 2-97

Sentinel 331004 (3-2018)




CROSS REFERENCE

Door Widt, Cab, Lh, 2-101

Door Widt, Hppr, 2-79

Door Widt, Lh, 2-99

Door Widt, Rh, 2-95, 2-97
Door WIdt, Vacuum Wand, 3-49
Door, Weldt Vacuum Door, 3-49
Dowel, 5-3, 6-3, 7-3

Dowell Pin, 4-5, 4-9

Drive, 4-12

Drive Gear, 4-13
Dryer,Air-Cond, 3-45

Duct WiIdt, Intake, Air, 2-53
Duct, Air, 2-105

Dust Protector, 4-23

E

Eccentric Screw, 4-5, 4-9

Elbow, Air Scoop, 2-53, 2-55

Elbow, Exhaust [Cat 08], 7-33

Elbow, Exhaust, Eng, 2-45

Elbow, Turbo, 2-53

Element Assy, Filter, Fuel, 5-13, 6-13

Element, 8 inch Air Cleaner, 2-53, 2-55

Element, Filter Safety, 2-51

Element, Fitr [Cat 08] (Comes with the
engine), 2-37

Element, Fltr, Fuel [Cat#1r-1804], 2-3

Element, Flr, Oil (NA Engine), 2-3

Element, Fltr, Oil (Turbo Engine), 2-3

Element, Fltr, Oil, Hyd, 2-147

Element, Safety, 2-53, 2-55

End Cap, 4-12

Engine Access Step Kit, 3-60

Engine Assy, DSL [Cat 83 Hp] (See Engine
Breakdown), 2-25

Engine Assy, DSL, Turbo [Cat 127 Hp]
(See Engine Breakdown), 2-25

Engine, Dsl, 99hp,Turbo[Cat 4.4 08]
(See Engine Breakdown), 2-29

Extinguisher, Fire, 3-56

Eyebolt, .50-13X3.00X1.00 Eye, 3-78

Eyebolt, .50-13X3.5”, 2-117, 2-119, 3-9,
3-11

F

Fan Kit, Eng, Turbo, Replmt [Sentinel],
2-32

Fan, [Sickle], Eng, Turbo [Sentinel], 2-32

Fan, Cooling, 24.0d, 7 Blade [Sentl 08],
2-33

Fender, 2-7, 2-9

Filler, Neck, Fuel Tank, 2-35, 2-37

Filter Air, Cab, 2-3

Filter Assy, Fuel, 3-Mic [Nelson91783a],
2-3

Filter Assy, Fuel, Dsl, 2-35

Filter Bag Assy, Hopper, 2-81

Filter Bag Lifting Kit, 2-3

Filter Element, Qil, 2-25, 2-29

Filter Element,Air Donaldson, 2-51

Filter Element,Air Donaldson (NA Engine),
2-3

Filter Element,Air Donaldson (Turbo
Engine), 2-3

Filter, 10 Micron, 4-31

Filter, Air, Cab [Merv 15], 2-89

Filter, Air, Foam, Recirculation, 2-89

Filter, Assy, Water, 050 Mesh, 2-161

Filter, Bag [Sentinel], 2-81

Filter, Fuel, Element, 2-35

Filter, Fuel, Spin-On [Nelson#852541], 2-3

Filter, Inline Strainer, 3-33

Filter, Qil, Hyd 5mic 50 Gpm 145, 2-3

Filter, Qil, Hyd 5 Mic 50 Gpm 145, 2-147

Fitting, 2-19

Fitting 4-4 Flo, 3-39

Fitting-Hyd, Str, 2-155

Fitting, Brake Line, 2-19

Fitting, Brakeline, 2-15

Fitting, Brass, E90, 3-76

Fitting, Brass, E90 02pm-.25-28sae, 3-76

Fitting, Brass, E90 02pm-03com, 3-76

Fitting, Brass, Str 02pm-03com, 3-76

Fitting, Brass, Str 03com-.25-28sae, 3-76

Fitting, Brass, Tee, 3-76

Fitting, Brass, Unijet 1/4 T, 3-25

Fitting, Brass, Unijet Cap, 3-25

Fitting, Brs, 6-27

Fitting, Brs, E90, Bm05/Pm04, 2-35, 2-37

Fitting, Brs, Str, Bm08/Pm04, 3-25

Fitting, Brs, Str, Pm08/Pf06, 2-39, 2-41,
2-43

Fitting, Brs, Str, Bm08/Pm04, 2-161, 3-77

Fitting, Cap, 2-25, 2-29

Fitting, Draincock, .25npt 90, 2-39

Fitting, Draincock, E90 Pm086, 2-39, 2-41,
2-43

Fitting, Draincock, E90, .25npt, 2-41, 2-43

Fitting, E90, 2-25, 2-29, 2-147

Fitting, E90 Snap, 3-76

Fitting, Ebow, Exhaust, 2-47

Fitting, Elbow, 3-76

Fitting, End, Hose, 2-26

Fitting, Flair, 6-27

Fitting, Grease, 3-5

Fitting, Grease, E90 Pm04 .75l, 2-13

Fitting, Grease, Str Pm02 . L, 2-61, 2-65

Fitting, Grease, Str Pm04 .63, 2-11,
2-13,3-3

Fitting, Hyd, 2-83, 2-155, 3-5, 3-39

Fitting, Hyd E90, 2-149

Fitting, Hyd, .25brb / .25brb, 2-35

Fitting, Hyd, Brb, 2-39, 2-41, 2-43

Fitting, Hyd, Cap, 2-26

Fitting, Hyd, E45 FM04/FF04, 3-39

Fitting, Hyd, E45, Fm08/0Om10, 3-23

Fitting, Hyd, E45, Fm10/Fm10 Bh, 2-151,
2-153

Fitting, Hyd, E45, Om06/Fm06, 2-157

Fitting, Hyd, E90, Ff06/Om06, 2-157

Fitting, Hyd, E90, Fm04/0m04, 2-71

Fitting, Hyd, E90, Fm04/0Om06, 2-19,
2-151, 2-153, 3-21

Fitting, Hyd, E90, Fm06/0m04, 2-69,
2-157

Fitting, Hyd, E90, Fm06/0Om086, 2-153,
3-5

Fitting, Hyd, E90, Fm06/0Om10, 2-117,
2-119, 3-9, 3-11

Fitting, Hyd, E90, Fm08/Omo08, 2-147

Fitting, Hyd, E90, Fm08/0m10, 2-151

Fitting, Hyd, E90, Fm10/Ff10, 2-61

Fitting, Hyd, E90, Fm10/0m10, 2-153

Fitting, Hyd, E90, Fm10/0m12, 2-151

Fitting, Hyd, E90, Fm12/0m10, 2-149,
3-17

Fitting, Hyd, E90, Fm12/0m16, 2-149

Fitting, Hyd, E90, Metric, J14/Jm [830],
3-39

Fitting, Hyd, E90, Om04/Fm04, 2-71,
2-75, 2-157, 3-19

Fitting, Hyd, E90, Om04/Qm04, 2-157

Fitting, Hyd, E90, Om06/ Fm06, 2-19,
2-117, 2-119, 2-149, 2-157, 3-9,
3-11, 3-17

Fitting, Hyd, E90, Om10/Fm10, 2-62,
2-151

Fitting, Hyd, E90, Om12/Fm12, 2-149,
3-17

Fitting, Hyd, E90, Om16/Fm16, 2-151

Fitting, Hyd, E90, Pf04/Pf04, 3-76

Fitting, Hyd, E90, Pm04/T05, 3-76

Fitting, Hyd, Elbow, 2-155

Fitting, Hyd, Orifice, 0.026, 3-21

Fitting, Hyd, Orifice, 0.031, 2-23

Fitting, Hyd, Orifice, 0.040, 2-151, 3-39

Fitting, Hyd, Orifice, 0.047, 3-21

Fitting, Hyd, Plug, Om02, 4-41, 4-45

Fitting, Hyd, Plug, Om04, 2-159, 4-41,
4-45, 4-47, 4-49

Fitting, Hyd, Plug, Om06, 2-159

Fitting, Hyd, Plug, Om12, 4-41

Fitting, Hyd, Qdc Assy, 0f06/0f06, 2-159

Fitting, Hyd, Str Fm10/0Om12, 2-159

Fitting, Hyd, Str, Ff10/Fm06, 3-37

Fitting, Hyd, Str, Fm04/0OmO06, 2-19,
2-151, 2-153, 3-17, 3-21, 3-23

Fitting, Hyd, Str, Fm06/0m04, 2-157

Fitting, Hyd, Str, Fm06/0mo06, 3-5

Fitting, Hyd, Str, Fm06/0mO06, Long,
2-153

Fitting, Hyd, Str, Fm06/0Om06l, 2-151

Fitting, Hyd, Str, Fm06/0Om10, 3-17

Fitting, Hyd, Str, Fm08/Om10, 2-153

Fitting, Hyd, Str, Fm10/Om10, 2-153

Fitting, Hyd, Str, Fm10/0m12, 2-153

Fitting, Hyd, Str, Fm16/Om16, 2-153

Fitting, Hyd, Str, Fm16/0m20, 2-25, 2-29

Fitting, Hyd, Str, Fm20/Om16, 2-149

Fitting, Hyd, Str, Om M18/Fm08, 2-17

Fitting, Hyd, Str, Om04/Fm04, 2-17,
2-159

Fitting, Hyd, Str, Om04/QmO04, 3-17

Fitting, Hyd, Str, Om06/FmO06, 2-157,
2-159, 3-17

8—-20

Sentinel 331004 (3-2018)



CROSS REFERENCE

Fitting, Hyd, Str, Om06/Fm08, 2-19,
2-159, 3-17

Fitting, Hyd, Str, Om08/Fm08, 2-157,
2-159

Fitting, Hyd, Str, Om16/Fm16, 2-41, 2-43,
2-151

Fitting, Hyd, Str, Pm04/T05, 3-76

Fitting, Hyd, Str, PM08/PM12, 2-161

Fitting, Hyd, Tee, 2-19

Fitting, Hyd, Tee, Fm06 /Fm06 /Om06,
2-159

Fitting, Hyd, Tee, Fm06/0Om06/Fm06, 3-9,
3-11

Fitting, Hyd, Tee, Fm10/Fm10/0Om10, 3-37

Fitting, Hyd, Tee, Fm12/Fm12/Ff12, 3-17

Fitting, Hyd, Tee, Fm16/0m16/Fm16,
2-39, 2-41, 2-43

Fitting, Hyd, Tee, Om04/Fm04/Fm04, 2-75

Fitting, Hyd, Tee, Om06/0Om06/Ff06, 2-69,
2-157

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, 3-76

Fitting, Hyd,, Str, Fm10/0Om10, 2-151,
3-17

Fitting, Pipe, Cplg, Pf02 Full Black, 2-61,
2-65

Fitting, Pipe, E90, Pm06/Pf06, 2-39, 2-41,
2-43

Fitting, Pipe, Plug, Pm08, Sq Head (W/O
Left Hand Side Brush), 2-161

Fitting, Pipe, Str 02pm-.25-28sae, 3-76

Fitting, Pipe, Str 02pm-02pf, 3-76

Fitting, Pipe, Str, Pm02/Pm02 02.01,BIK,
2-61, 2-65

Fitting, Plstc, E90, Bm08/Pm08, Pp,
2-161, 3-25

Fitting, Plstc, Str, Pm08/PmO08, 2-161,
3-33

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-25

Fitting, Plstc, Tee, PM08/PMO08/PM08,
2-161

Fitting, Plug, 3-76

Fitting, Plug, Cavity, 4-51, 4-57

Fitting, Plug, Om02, Valve, 4-61

Fitting, Plug, Om04, Valve, 4-51, 4-55,
4-57, 4-61, 4-63

Fitting, Plug, OmO05, Valve, 4-51, 4-57,
4-61, 4-63

Fitting, Plug, OmO06, Valve, 4-51, 4-55,
4-57, 4-61, 4-63

Fitting, Plug, Om10, Valve, 4-51, 4-57

Fitting, Plug, Org, #6, Valve, 4-51, 4-55,
4-57

Fitting, Plug, Org, #6, Valve, Cec, 4-41,
4-45

Fitting, Plug, Orifice, 4-51, 4-55, 4-57,
4-61, 4-63

Fitting, Plug, Valve, 4-51, 4-63

Fitting, Qf, 3-76, 3-77

Fitting, Special, 5-13, 6-13

Fitting, Spray Water, 2-161

Fitting, Stl, Str, Pf04/Sm08, 2-37

Fitting, Str, 2-25, 2-29, 2-147, 3-76, 6-27

Fitting, Str, Nipple Npt, 3-76

Fitting, Stud, 3-76

Fitting, Tee, 2-147

Fittining, End, Hose, 2-30

Flange, 4-15, 4-25

Flange, Driven, 4-17

Flange, Exhaust, 2-45, 2-47, 2-49

Flasher, Hd, 12vdc 25a, [10-57300],
2-103

Flg, Mtg 2-Bolt, 4-12

Fluid, Conditioner, Coolant, 160z
(Mandatory), 2-39, 2-41, 2-43

Fluid, Hyd Oil, Lo Tp 5 Gal., 2-3

Flywheel, 2-25

Flywheel Assy [Cat 08], 7-36

Follower, Cam, 3-3, 3-15

Frame WiIdt [Sentinel ], 2-9

Frame WiIdt [Sentinel], 2-7

Frame Widt, Conveyor, 2-69

Front Axle Housing, 4-15

Front Housing, 4-19

Frontplate, 4-13

Ftg_Hyd, E90, 2-149

Ftg-Brs E45 Pm02/Pf02, 2-51, 2-53, 2-55

Ftg-Hyd Bleeder, 4, 2-15

Ftg-Hyd Sae Flange, 2-17, 2-149

Ftg-Hyd Tee, 2-15

Ftg-Hyd, 6, 2-17

Ftg-Hyd, 6, 2-15

Ftg-Hyd, Bleeder,4, 2-17

Ftg-Hyd, E45, 3-33

Ftg-Hyd, E90, 2-15, 2-17, 2-23, 2-79,
2-87,2-149

Ftg-Hyd, E90 8, 3-33

Ftg-Hyd, Elbow, 2-83

Ftg-Hyd, Elbow, 4-6, 2-115

Ftg-Hyd, Plug, 3-35

Ftg-Hyd, Str, 2-17, 2-21, 2-23, 2-79,
2-87, 2-115, 2-149, 3-33, 3-37

Ftg-Hyd, Str 8, 3-33

Ftg-Hyd, Str 8-8, 3-33

Ftg-Hyd, Tee, 2-17, 2-83, 2-87, 3-37

Ftg-Plug Npt 08Pm Sq Hd, 3-35

Ftg, Grease, 2-79, 2-83

Ftg, Grease.12 Npt Strt .66L, 2-15, 2-17

Ftg, Grease.25-28Th Strt .63L, 2-117,
2-119, 3-9, 3-11

Ftg, Grease.25-28th Strt .63L, 2-85

Ftg, Hyd Cap, 2-157, 2-159

Ftg, Nipple, Grease, 3-3

Ftg, Plstc E90, 3-33

Ftg,90El Galv .375X.50 F Npt, 3-33

Ftg,Nipple Galv .375Npt Close, 3-33

Ftg,Plstc,Elb,Barb.50Pt-.75Hse, 3-33

Fuel Tank, 2-35, 2-37

Fuel, Pump, Injection [Cat 08], 7-21

Fuelline Assy, 5-13, 5-29, 6-13, 6-27

Fuelline Assy, Cyl 1, 6-27, 7-21

Fuelline Assy, Cyl 2, 6-27, 7-21

Fuelline Assy, Cyl 3, 6-27, 7-21

Fuelline Assy, Cyl 4, 6-27, 7-21

Fuelline Kit, Nyl, 2-35

Fuse, 3-73

Fuse, 005A [Ato], 3-67, 3-69

Fuse, 10 Amp, 2-105

Fuse, 15 Amp, 2-105

Fuse, 20 Amp, 2-105

Fuse, 20Amp, 3-61

Fuse, 25amp, 2-105

Fuse, 30 Amp, 2-105

Fuse, 80a [Maxi], 2-105

Fuse, Blade, 020A, 32Vdc [Atof], 3-67,
3-69

Fuse, Velocity, 3-5

G

Gas Spring, 2-7, 2-9

Gasket, 2-26, 2-45, 2-163, 4-15, 4-25,
4-27,5-7,5-9, 5-15, 5-18, 5-25,
5-27,5-31, 6-7, 6-9, 6-15, 6-23,
6-25, 6-29, 6-43, 7-17, 7-19, 7-23,
7-33

Gasket [Cat 08], 7-29

Gasket, Adapter, Fltr, Oil, 5-37, 6-35

Gasket, Adaptor, Filter, QOil, 2-25, 2-29

Gasket, Box, Instrument, 2-113

Gasket, Breather, Reservoir, 2-147

Gasket, Cap, Breather, Hyd, 2-147

Gasket, Cntrl Valve [EZ], 4-5, 4-9

Gasket, Coolant Bottle [Sentinel], 2-39,
2-41, 2-43

Gasket, Cover, 5-15, 6-15, 7-9

Gasket, Cover [Cat 08], 7-9, 7-23

Gasket, Cover, Valve, 5-9, 6-9, 7-5

Gasket, Elbow [Cat 08], 7-33

Gasket, Fire Switch, 2-79

Gasket, Head, 5-39, 6-37

Gasket, Head, Cyl [Cat 08], 7-34

Gasket, Inlet [Cat 08], 7-19

Gasket, Manifold, 6-43, 7-33

Gasket, Taillight, 2-7

Gasket,Hopper Opening, 2-79

Gasket,Rear Hopper Door, 2-79

Gauge, Glycerin, 3-33

Gauge, Press, 2-147

Gauge, Sight, 2-147

Gear, 3-17

Gear Assy, Idler, 5-15, 6-15

Gear Assy, Ring And Pinion [13.6:1], 4-19

Gear, 44tooth, 5-3, 6-3, 7-3

Gear, Balancer, 17tooth, 5-3, 6-3, 7-3

Gear, Camshaft, 68tooth, 5-15, 6-15, 7-9

Gear, Cshaft, 34tooth, 5-35, 6-33, 7-27

Gear, Idler [Cat 08], 7-9

Gear, Input, 4-21

Gear, Pump, 5-29

Gear, Pump, Fuel, 6-27, 7-21

Gear, Shaft, 5-3, 6-3, 7-3

Gerotor Assy, 4-12

Grease Zerk, 4-15, 4-25

Grease, Anti-Corrosion Electrical, 2-3

Grease, Gen Purpose, Ep 35lbs 5 Gal.
pail, 3-76

Grip, Handle-Rnd .72Id X 5.0L, 3-49,
3-52

Sentinel 331004 (3-2018)

8-—-21




CROSS REFERENCE

Grommet, 2-7, 2-9, 3-73

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-9

Grommet, Rbr, 0.50id, F/0.8h, .25 Matl,
2-95, 2-97, 2-99, 2-101

Grommet, Rbr, 0.62id, F/ 0.9h, .12matl,
2-105, 3-67, 3-69

Grommet, Rbr, 0.89id, F/ 1.2h, .14matl,
2-105

Grommet, Rbr, 0621d, F/0.9H, .12 Matl,
3-63, 3-65

Grommet, Rbr, 1.00id, F/ 1.4h, .12matl,
2-39, 2-41, 2-43

Grommet, Rbr, 1.00id, F/1.4h, .09 Matl,
2-89

Grommet, Ribbon Cable, 2-113

Grommet, Turn Signal, 2-107

Grommet,Rbr,0.38Id,For .19Matl, 3-61

Guard WIdt, 3-15, 3-19

Guard, Light, Rotating, 3-63, 3-65

Guard, Motor, 2-87

Guard, Pump Coupling, 3-35

Guard, Wire, Vario Brush, 3-21

Guide, Chain, Steel, 2-69

Guide, Conveyor Chain, 2-3

Guide, Valve, Intake, 5-39, 6-37

Guide,Cam Roller,Lh, 3-3

Guide,Cam Roller,Rh, 3-3

Guide,Cam Roller,Up, 3-3

H

H.P.R.V. with Tow Option (4000-6100 psi),
4-5,4-9

Handle Weldt.,Sludge Removal, 3-52

Handle, Container, Rear, 2-59

Handle, External Door Release, 2-95,
2-97, 2-99, 2-101

Handle, High Pressure Spray, 3-33

Handle, Lift, Conveyor, 2-59, 3-60

Harness, Hppr [W/ Hd], 2-198, 2-219

Harness, Main [Sentinel 08], 2-219

Harness, Main [Sentinel 2010], 2-219

Harness, Wire, Cab, 2-198, 2-219

Harness, Wire, Hopper, [Sentinel], 2-198,
2-219

Harness, Wire, Main [Sentinel], 2-198

Harness, Wire, Vario, 3-31

Harness, Wire, Vario Cntrl, 3-31

Head, Clyinder [Cat 08], 7-34

Headlight, 12vdc, 55watt, Rt, 2-107

Hex Scr M12, 2-25, 2-29

Hinge, 3-45

Hinge, .31pin .15, Offset, 3.5 4/0.34h,
3-49

Hinge, Horizontal Adj, Cab, 2-93

Hook, Door Release, 2-79

Hook, Threaded M20x10, 2-23

Hopper Cleanout Kit, 3-52

Hopper Support, Lower, 2-85

Hopper Support, Upper W/Label, 2-85

Hopper Widt, 2-79

Horn, 12V, 2-7, 2-9

Hose, 2-15, 2-19, 3-47, 6-27, 7-21

Hose .25 .ID, 2-35, 2-37

Hose Assembly, Pressure Wash, 3-33

Hose Assy, 3-58

Hose Kit, Hyd [830-lii Cab Tilt], 3-39

Hose, 2.00id X 2.38d [Sentinel 08], 2-43

Hose, 6” Dia x 150 R.S., 3-51

Hose, Afmkt Replmt, Pvc, Brd 0.50id 20ft,
3-25

Hose, Afmkt, Pvc, Brd, 0.50id, 01it, Clr,
3-25

Hose, Afmkt, Pvc, Wir, 0.50id, 01ft, Clr,
3-25

Hose, Breather, Crankcase, 6-9, 7-5

Hose, Drain, Eng Qil, 2-25, 2-29

Hose, Fuel, .31id 24.01, 2-35, 2-37

Hose, Fuel, .31id 39.01, 2-35, 2-37

Hose, Heater, 2-109, 3-45

Hose, Hyd, 2-25, 2-29, 2-143, 3-37

Hose, Hyd, Med06, Ff06str/Ff06str, 032.0,
2-137,2-139

Hose, Hyd, Med06, Ff06str/Ff06str, 068.0,
2-137

Hose, Hyd, Med08, Ff08e90/Ff08str,
148.0, 2-137, 2-139

Hose, Hyd, Med16, Ff16e45/Ff16str,
062.0, 2-137, 2-139

Hose, Hyd, Med16, Ff16e90/Ff16str,
084.0, 2-137, 2-139

Hose, Hyd, Med16, Ff16e90/Ff16str,
104.0, 2-137, 2-139

Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0,
2-137,2-139

Hose, Hyd, Tc04, Ff04E90/FF04Str, 019.0,
3-27

Hose, Hyd, Tc04, Ff04E90/Ff04Str, 020.0,
2-137, 2-139, 3-27

Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0,
2-137

Hose, Hyd, Tc04, Ff04e90/Ff04str, 062.0,
2-137

Hose, Hyd, Tc04, Ff04e90/Ff04str, 094.0,
2-137

Hose, Hyd, Tc04, Ff04str/Ff04str, 080.0,
2-139

Hose, Hyd, Tc04, Ff04str/Ff04str, 085.0,
2-137,2-139

Hose, Hyd, Tc04, Ff04str/Ff06e45, 035.0,
2-139

Hose, Hyd, Tc04, FI06E90/Ff06Str, 173.0,
3-7

Hose, Hyd, Tc04, Ff06str/Ff04e90 058.0,
2-139

Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0,
2-137,2-139

Hose, Hyd, Tc06, Ff06str/Ff06e45 062.0,
2-139

Hose, Hyd, Tc06, Ff06str/Ff06e90, 062.5,
2-137

Hose, Hyd, Tc06, Ff06str/Ff06str, 063.0,
2-139

Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0,
2-137,2-139

Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0,
2-137,2-139

Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0,
2-137,2-139

Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0,
2-137,2-139

Hose, Hyd, Tc16, Ff16str/Ff16e45, 038.0,
2-139

Hose, Hyd, Tc16, Ff16str/Ff16e45, 042.0,
2-137

Hose, Hyd,Med06, Ff06str
[Ff06€901,100.0, 2-135

Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0,
3-27

Hose, Hyd,Med06, Fm06strb/Ff06e90
,184.0, 2-141

Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0,
2-143

Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0,
2-143

Hose, Hyd,Med10, Ff10Str /Ff12E45 ,
25.0, 3-27

Hose, Hyd,Med12, Ff12str /Ff12e90 , 31.0,
2-141

Hose, Hyd,Med12, Ff12str [Ff12e90 , 70.0,
2-143

Hose, Hyd,Med12, Ff16str [Ff12e90 , 50.0,
2-143

Hose, Hyd,Med20, Ff20e45 [Ff16e90 ,
50.0, 2-141

Hose, Hyd,Med20, Ff20str /Ff16e90 , 60.0,
2-141

Hose, Hyd,Suc12, Ff12str [Ff12e90 , 56.0,
2-141

Hose, Hyd,Suc12, Ff12Str /[Ff12E90 , 94.0,
3-27

Hose, Hyd,Suc20, Ff20e90 /Ff20e90 ,
28.s, 2-141

Hose, Hyd,Suc20, Ff20str /Ff20e90 , 31.0,
2-141

Hose, Hyd,Tc 04 Ff04str /Ff04e90 , 42.0,
2-143

Hose, Hyd,Tc 04, Ff04e90 /Jf04e45 ,204.0,
3-43

Hose, Hyd,Tc 04, Ff04Str [Ff04E45 , 14.0,
3-27

Hose, Hyd,Tc 04, Ff04Str [Ff04E90 , 19.0,
3-27

Hose, Hyd,Tc 04, Ff04str [Ff04e90 , 34.5,
3-39

Hose, Hyd,Tc 04, Ff04Str [Ff04E90 , 55.5,
3-27

Hose, Hyd,Tc 04, Ff04str /Ff04€90, 26.0,
2-133

Hose, Hyd,Tc 04, Ff04str [Ff04str , 26.0,
2-133

Hose, Hyd,Tc 04, Ff04str [Ff04str , 39.0,
2-143

Hose, Hyd,Tc 04, Ff04str [Ff04str , 90.0,
2-145

Hose, Hyd,Tc 04, Ff04str [Ff04str , 96.0,
2-145

8-22

Sentinel 331004 (3-2018)



CROSS REFERENCE

Hose, Hyd,Tc 04, FfO4str /FfO4str ,125.5,
2-145

Hose, Hyd,Tc 04, Ff04str /Ff06e90 ,118.0,
2-145

Hose, Hyd,Tc 04, Ff04Str/Ff04E90, 15.0,
3-27

Hose, Hyd,Tc 04, Ff06str /[Ff04e45 , 14.5,
3-7

Hose, Hyd,Tc 04, Ff06Str [Ff04E45 , 17.0,
3-27

Hose, Hyd,Tc 04, Ff06str /[Ff04e45 , 23.5,
3-7

Hose, Hyd,Tc 04, Ff06str /[Ff06e45 ,173.0,
3-7

Hose, Hyd,Tc 04, Jf04E45 [Ff04Str, 252.0,
2-135

Hose, Hyd,Tc 04, Jf04str /[Ff06e90 , 50.0,
2-135

Hose, Hyd,Tc 06, Ff06e90 /Ff06e90 , 21.5,
2-133

Hose, Hyd,Tc 06, Ff06str /[Ff06e45 , 72.0,
2-143

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 14.0,
2-143

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 20.0,
2-133

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 , 21.0,
2-135, 2-143

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 44.0,
2-143

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 , 59.5,
2-135

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 64.0,
3-43

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 , 77.0,
3-7

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 82.5,
2-133, 2-143

Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 86.0,
2-133

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,101.5,
2-133

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 ,161.0,
3-27

Hose, Hyd,Tc 06, Ff06str /[F106e90 ,190.0,
3-43

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,198.0,
3-7

Hose, Hyd,Tc 06, Ff06str /[Ff06e90 ,265.0,
2-143

Hose, Hyd,Tc 06, Ff06str /Ff06str , 18.0,
2-133

Hose, Hyd,Tc 06, Ff06str /Ff06str , 25.5,
2-133

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 62.0,
2-143,3-13

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 66.0,
3-13

Hose, Hyd,Tc 06, Ff06str /Ff06str , 77.0,
2-133

Hose, Hyd,Tc 06, Ff06str /Ff06str , 83.0,
2-133

Hose, Hyd,Tc 06, Ff06str /Ff06str , 88.5,
2-143

Hose, Hyd,Tc 06, Ff06Str [Ff06Str , 94.0,
3-27

Hose, Hyd,Tc 06, Ff06Str /FfFOBE90
,244.5, 2-135

Hose, Hyd,Tc 06, Ff08Str, Ff0BE90 , 82.0,
3-27

Hose, Hyd,Tc 08, Ff08str /Ff08e45 , 57.0,
2-141

Hose, Hyd,Tc 08, Ff08str /Ff08e90 , 77.0,
2-145

Hose, Hyd,Tc 10, Ff10e90/Ff10str, 079.0,
2-133

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 , 18.0,
2-141

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 , 49.0,
2-133

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 , 71.0,
2-133, 2-143

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 , 82.0,
2-133

Hose, Hyd,Tc 10, Ff10str /[Ff10€90 ,154.5,
3-7

Hose, Hyd,Tc 10, Ff10str /Ff10€90 ,184.0,
3-7

Hose, Hyd,Tc 10, Ff10str
[Ff10e90m,124.5, 2-133

Hose, Hyd,Tc 10, Ff10str /Ff10str , 21.0,
2-133

Hose, Hyd,Tc 10, Fm10strb/Ff10str ,187.0,
2-143

Hose, Hyd,Uhi12, F 12e90 /F 16e90 , 90.0,
2-145

Hose, Hyd,Uhi12, F 12str /F 16e90 , 80.0,
2-145

Hose, Intake, 3.75id .25w 5.0l, 2-55

Hose, Mold, Intake, Air, [N/A], 2-51

Hose, Overflow, Radiator, 2-39, 2-41,
2-43

Hose, Poly Wire, .75ID, 2-161

Hose, Pvc, Brd, 0.50id 0.730d, 2-161

Hose, Pvc, Brd, 0.50id 0.730d 060.01,Clr,
3-77

Hose, Radiator, Lower, 2-39

Hose, Radiator, Lower, Turbo, 2-41, 2-43

Hose, Radiator, Upper, 2-39

Hose, Radiator, Upper, Turbo, 2-41, 2-43

Hose, Reducer, Air-Clnr, 2-53, 2-55

Hose, Str, Filter, Air, 2-51

Hose, Turbo, 3.0 Dia, 2-41, 2-43

Hose, Vyl, Brd, 0.50id Nylon, 3-33

Hose, Water, 2-161, 3-33

Hose,Ac, 3-45

Hose,Fuel Fill 2.25X3.75In Lg, 2-35, 2-37

Hose,Water Fill, 3-59

Housing, 4-5, 4-9, 4-11, 4-12

Housing Assy, 5-22, 5-37, 6-20, 6-35,
7-13,7-29

Housing, Blower, 2-111

Housing, Brg, 2-61, 2-62, 2-65, 2-66

Housing, Flywheel, 2-25, 2-29

Housing, Flywheel [Cat 08], 7-35

Housing, Front, 5-15, 6-15

Housing, Front [Cat 08], 7-9

Housing, Steering, 4-17, 4-25, 4-27

Hsng Bolt Kit, 2-26

Hub Assy, Front W/Brake, 4-17

Hub Weldt,Side Brush, 2-117, 2-119, 3-9,
3-11

Hub, Brake, 4-17, 4-27

Hub, Brush, 3-23

Hub, Gear, Idler, 5-15, 6-15

Hub, Idler, Gear [Cat 08], 7-9

Hub, Sprkt, 2-61, 2-62, 2-65, 2-66

Hub, Wheel, 4-17, 4-27

Hyd Hose, 2-147

Idler Gear, 4-13

Impeller, Intake, 2-87

Injector Assy, Fuel, 5-29, 6-27

Innertube, 7.00 X 12, [Tr440], 2-15, 2-17

Insert, M8 X 1.25, 3-41

Insert, M8 X 1.25 (Vario Brush), 2-95,
2-97, 2-101

Insert, Valve, Exhaust, 5-39, 6-37

Insert, Valve, Inlet, 5-39, 6-37

Instr, Repair, Scu, 4-39

Insulation, Acstc, Console, 2-105

Insulation, Acstc, Ctr Console, Rh, 2-93

Insulation, Acstc, Rear, Lh, 2-91

Insulation, Acstc, Rear, Rh, 2-91

Insulation, Acstc, Upper, Lh, 2-91

Insulation, Acstc, Upper, Rh, 2-91

Insulation, Acstc, Vacfan, 2-87

Insulation, Thermal, 2-53

Intake, Air, 90, 2-51

Isolator, 3-45

Isolator-Vibration .25-20, 2-39

Isolator, Cab, Rear, 2-7, 2-9

Isolator, Mtg, Fan, Side, 2-25, 2-29

Isolator, Mtg, Flywheel, Orange, 2-25,
2-29

Isolator, Taillight, 2-7

Isolator, Vib, Ring, 1.0DD .25, 2-41, 2-43

J
Jack Kit, Cab, Ci, 3-39
Jam Nut, 4-5, 4-9
Joystick, Third Brush, [Burgess], 3-25

K
Key, 4-13
Key-5Mm, 3-35
Key-Wdruff 0.25 1.00 Asa#0808, 4-12
Key, 5mm, 4-29

Key, Door, Eng, 2-7, 2-9

Key, Door, Sentinel Cab, 2-95, 2-97,
2-99, 2-101

Key, Ignition Switch, 2-115

Key, Rt, 14Mm X 09Mm X 50Mm L, 2-61

Sentinel 331004 (3-2018)

8-23




CROSS REFERENCE

Key, Rt, 14MmX09, 2-65

Key, Sq, 0.50 X 2.001, 2-61

Key, Switch, Ignition, 2-115

Key, Woodruff, 5-15, 5-35, 6-15, 6-33,
7-25

Keychain, Rectangle, Parts & Service,
2-115

Kit, Brg, Cshft, .25mm, 5-35, 6-33, 7-2

Kit, Brg, Cshft, .50mm, 5-35, 6-33, 7-2

5-35, 6-33, 7-2
2

NN

Kit, Brg, Cshtft, .76mm, ,

Kit, Brg, Main, 5-35, 6-33, 7-27

Kit, Brg, Rod, .25mm, 5-35, 6-33

Kit, Brg, Rod, .50mm, 5-35, 6-33,

Kit, Brg, Rod, .76mm, 5-35, 6-33,

Kit, Brg, Rod, Std, 5-35, 6-33, 7-2

Kit, Cartridge, Control, Psi, 4-45

Kit, Ci, Linkage, Brush, Side, 2-5, 3-79

Kit, Cplg, Flywheel, 2-26

Kit, Cshft, 5-35, 6-33, 7-27

Kit, Cv Joints, 4-23

Kit, Dipstick, 2-25

Kit, Discs, Brake, 4-17, 4-27

Kit, Fan, 20.0 (NA), 2-32

Kit, Fastener, Exhaust, 5-19

Kit, Lift, Eng, 5-17, 6-17

Kit, Plate, Mtg, Pump, 2-26

Kit, Repair, Inside Attmnt, 2-62, 2-65

Kit, Repair, Outside Attmnt, 2-62, 2-65

Kit, Ring, Piston, 5-41, 6-39

Kit, Seal, 2-149

Kit, Seal, Brake, 4-17, 4-27

Kit, Seal, Cartridge, 4-41, 4-43, 4-45

Kit, Seal, Cyl, Hyd, 3-9, 3-11

Kit, Seal, Hyd Motor, 4-13

Kit, Seal, Valve, 4-45

Kit, Seal, Valve, Hyd [Cec], 4-41, 4-43

Kit, Seal, Valve, Hyd [Cec], 4-45

Kit, Seat, Suspension, Passenger, 2-105

Kit, Side Brush Spring, 2-5

Kit, Speed Reducer Gear Set, 4-19

Kit, Switch, 2-105

Knob, Ball, 1.25d 0.38-16 Plstc, 2-115

Knob, Star, 1.96d 4ear 1.301 0.33b, 2-161,
3-25

Knob, Switch, 2-109, 3-45

)

6-
6-
6-

NN~

-2
-2
-2

ENEENEN

~

L

Label [Sentinel], 2-220

Label Set, Cab, Lh, 3-41

Label Set, Cab, Lh [Sentinel], 3-41
Label Set, Info/Hzrd, Tj [830-Ii], 2-220
Label Set, Opertnl [Sentinel 2008], 2-220
Label Set, Opertnl [Sentinel], 2-220
Label Set, Switches, 3-65

Label, Blank, 08.5 X 11.0 Clr Poly, 3-76
Label, Info, [Tire Pressure], 2-220
Label, Instr, Tilt, Cab, 2-220, 3-39
Label, Oil Fill, 2-26

Label, Slow Moving Vehicle, 2-220
Label, Striping, Black, 2-89

Label, Tennant Logo, 2-220

Label, Tennant Logo- 10.0 Blue, 2-220

Label, Tennant Logo, 2-220

Lamp, 12vdc, 55watt, Halogen, Hd [H3],
2-107

Lamp, 12vdc, 60/55watt, Halogen [H4],
2-107

Lamp, Flood, Halogen, 3-61

Lamp, Warning, 2-105

Lance, Dual, 3-33

Latch Widt, 3-15

Latch, Cover, Access, 2-105

Latch, T Handle, 2-7, 2-9

Leg Assy, Lower W/Label, 3-3

Leg Assy, Upper W/Label, 3-3

Lever [Cat 08], 7-38

Lever Assy, 5-43, 6-41

Lever, Inside Door Release, Lh, 2-99,
2-101

Lever, Inside Door Release, Rh, 2-95,
2-97

Lever, Steering, Lower, 4-25

Lever, Steering, Lower, Lh, 4-25

Lever, Steering, Upper, Rh, 4-25

Lever, Throttle Contrl, 2-103

Lift Kit, Filter Bag, 3-57

Light Kit, Arrow, Ci, W/ Revl Light, 3-69

Light Kit, Arrow, Ci, W/O Revl Light, 3-67

Light Kit, Halogen Night, 3-61

Light Kit, Strobe, Amb, Ci [Sentinel], 3-65

Light, Arrow Stick, 8 Lamp [Whelen], 3-67,
3-69

Light, Dome, Map, 12vdc 3x7, 2-107

Light, Flood, Side Brush, 2-107

Light, Halogen Flood, 3-61

Light, Panl, 12vdc, Clr, 1.5d, 2-79

Light, Revl, Halogen, Amb (Replaced by
396440), 3-63

Light, Side Mrkr, Sig, Ambr, 12vdc, 2-7,
2-9

Light, Signal, Amber, 2-107

Light, Strobe, Amb [Whelen 2022], 3-65

Lighter, Cigarette, 12Vdc, 2-103

Link, 2-69

Link Kit, Connecting, 2-89

Link WIdt, Push, 2-71, 2-75

Link, RIr.Chain, 3-35

Link, Upper, 2-71, 2-75

Locating Pin, 4-5, 4-9

Lock Nut, D.25, 4-19

Louver, Adj, Heat-A/C, 2-105

Louver, Adj, Heat-A/C, 49mm X 121mm,
2-93

Louver, Nozzle, Spindle, Blk, 2-89

Lug Nut, Flanged, 2-15, 2-17

Magnetic Plug, 4-15

Manifold, Exhaust, 5-18, 6-43

Manifold, Exhaust [Cat 08], 7-33

Manifold, Water, 2-161

Manual Pkg [Sentinel Dsl, Jp], 3-81

Manual, Cd-rom, Service, [Sentinel Dsl],
3-81

Manual, Service [Caterpillar 3054C], 3-81

Manual, Service Info [Sentinel], 3-81

Manual, Service, Eng [Cat C4.4], 3-81

Mat, Floor, 2-11

Mat, Floor, Lh, 2-93

Mat, Floor, Rh, 2-93

Mirror, 8 Inch Od, Convex, 2-95, 2-97,
2-99, 2-101

Mirror, 8 X 12 Convex, Blk, 2-95, 2-97,
2-99, 2-101

Molding, Rigid, 2-7, 2-9

Molding, Trim 7.5 Ft, 3-33

Molding, Trim, Pvc, .00-.06 19.91, 2-151

Molding, Trim, Pvc, .00-.06 19.91, 2-153

Molding, Trim, Pvc,.08-.11 07.7L, 2-39,
2-41,2-43

Motor Assy, 12vdc, Blower, Lh, 2-111

Motor Assy, 12vdc, Blower, Rh, 2-111

Motor, Ele, Wiper, 12vdc Deg, 3-41

Motor, Hyd High Press Sprayer, 3-35

Motor, Hyd Shaker W/End Ports, 4-12

Motor, Hyd Shaker W/End Ports (See
Breakdowns), 2-79

Motor, Hyd Vac Fan (See Breakdowns),
2-87

Motor, Hyd, Gear [In] 02.2 B 2250, 3-17

Motor, Hyd, Gear, [In] 11.9 B 3000, 2-117,
2-119, 3-9, 3-11, 3-23

Motor, Hyd, Gear, [In] 14.9 B 3000, 2-21

Motor, Hyd, Gear, [In] 24.2 B 2750, 2-62

Motor, Hyd, Gear, Int 19.2 2900, 2-62

Motor, Hyd, Rebuilt, F/762136, (See
Breakdowns), 2-17

Motor, Hyd, Vacfan 1.02 Cid, 4-13

Motor, Hyd, Vacfan, 1.06 [Cid], 2-87

Motor, Piston, (See Breakdowns), 2-17

Motor, Piston, Rexroth, 4-11

Motor, Wiper, 12vdc, 2-89

Mount Plate W/Bolts, 2-26

Mount Widt, Pulley, 2-23

Mount, Adapter, Wiper Blade, 2-89

Mount,Frame,Rear Lh, 3-3

Mount,Frame,Rear Rh, 3-3

Muffler, 2-45, 2-47, 2-49

N

Nipple, .50M X .75B, 2-161

Nipple, .50Mx.50B, 3-33

Nozzle, 5-29

Nozzle Kit, Spray, Windshield, 2-89, 3-41

Nozzle, High Pressure, 3-33

Nozzle, Jet, Piston Cooling, 5-37, 6-35

Nozzle, Lo Pressure, 3-33

Nozzle, Rubber, Vac Wand, 3-47

Nozzle, Spray Water, 2-161

Nozzle, Spray, Water, 3-25

Nozzle, Spray, Windshield Washer, 2-89

Nozzle, Water Spray (Wet Dust Control),
2-3

Nut, 4-17, 4-19, 4-27, 4-31, 4-33, 4-35,
5-3, 5-25, 6-3, 6-23, 6-27, 7-3,
7-21

8—-24

Sentinel 331004 (3-2018)



CROSS REFERENCE

Nut [Cat 08], 7-37

Nut HxLocNyln .50-13 Std., 3-78

Nut HxLocNyln M12X1.75, 3-78

Nut-Hxlocnyln M16x2.0 Reg Pltd, 2-21

Nut, Brake, M16x1.5, 2-15, 2-19

Nut, Brass 03com, 3-76

Nut, Brass 05com, 3-76

Nut, Cart, Valve, Hyd Cec, 4-41, 4-43

Nut, Cart, Valve, Hyd Cec, 4-45

Nut, Cartridge, 4-41

Nut, Cartridge [Cp], 4-41

Nut, Coil, 4-41, 4-43, 4-45

Nut, Coil, F/#8, 4-47, 4-49

Nut, Hex, 2-113

Nut, Hex Lock M08, 2-39

Nut, Hex, Fing, M08 X 1.25, 2-161

Nut, Hex, Fing, M8 X 1.25, 3-21

Nut, Hex, Jam M20 X 2.5, 3-3

Nut, Hex, Jam, M12 X 1.75, [Din439],
2-117, 2-119

Nut, Hex, Lock, .31-18, NI, 2-95, 2-97,
2-99, 2-101

Nut, Hex, Lock, .38-16, NI, 2-45, 2-47,
2-49, 2-91, 2-93, 2-97, 2-101

Nut, Hex, Lock, .38-16, NI, Thin, 2-15,
2-17

Nut, Hex, Lock, .50-13, NI, 2-117, 2-119,
3-9, 3-11, 3-21, 3-39

Nut, Hex, Lock, M 4 X 0.7, NI, 2-105

Nut, Hex, Lock, M 6 X 1.0, NI, 2-35, 2-37,
2-103, 2-151, 3-21

Nut, Hex, Lock, M 8 X 1.25, 3-5

Nut, Hex, Lock, M 8 X 1.25 NI, 3-3

Nut, Hex, Lock, M 8 X 1.25, NI, Ss, 3-23

Nut, Hex, Lock, M06 X 1.0, NI, 2-39

Nut, Hex, Lock, M06x1.0, 3-73

Nut, Hex, Lock, M10 X 1.5, NI, 2-19,
2-161, 3-19, 3-21, 3-39

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-81,
2-107, 3-19

Nut, Hex, Lock, M12 X 1.75, NI, 2-62,
2-117, 2-119

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-117,
2-119, 3-9, 3-11

Nut, Hex, Lock, M12 X 1.75,NI, 2-59,
2-61, 2-65, 2-69, 2-71, 2-75, 2-159,
3-9, 3-11, 3-17, 3-19, 3-23, 3-39

Nut, Hex, Lock, M12 X 1.75,Nl, Ss, 3-15

Nut, Hex, Lock, M16 X 2.0, NI, 2-71, 2-75,
2-117, 2-119, 3-9, 3-11, 3-23

Nut, Hex, Lock, M20 X 2.5, NI, 2-11, 2-13,
2-23,3-23

Nut, Hex, Lock, M4 X 0.7, NI, 3-49

Nut, Hex, Lock, M5 X 0.8, NI, 3-49

Nut, Hex, Lock, M5 X 0.80, NI, 3-39

Nut, Hex, Lock, M6 X 1.0, NI, 2-13, 2-59,
2-161, 3-19, 3-47, 3-49, 3-65, 3-67,
3-69

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-11,
2-13

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-95,
2-97, 2-99, 2-101, 2-163, 2-165

Nut, Hex, Lock, M8 X 1.25, NI, 2-11, 2-13,
2-39, 2-41, 2-43, 2-51, 2-53, 2-55,
2-59, 2-65, 2-71, 2-75, 2-91, 2-105,
3-19, 3-49, 3-71

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-81

Nut, Hex, Sltd, M12 X 1.75, 3-19

Nut, Hex, Std, .25-20, 2-39

Nut, Hex, Std, .44-14, 5, 2-89

Nut, Hex, Std, .50-13, 3-21

Nut, Hex, Std, M08 X 1.25, 2-45, 2-47,
2-49, 3-19

Nut, Hex, Std, M10 X 1.5, 2-71, 2-75

Nut, Hex, Std, M12 X 1.75, 2-11, 2-25,
2-29, 2-71, 2-72, 2-75, 2-76, 2-147

Nut, Hex, Std, M16 X 2.0, 2-66, 2-71,
2-75, 3-21

Nut, Hex, Std, M20 X 2.5, 8, 2-7, 2-9

Nut, hex, Std, M8 X 1.25, 3-67, 3-69

Nut, Hex, Stover, M10 X 1.5, 2-65, 3-45

Nut, Hex, Stover, M12 X 1.75, 2-117,
2-119, 3-9, 3-11, 3-79

Nut, Jam, 3-5

Nut, Jam, .38-24, 5-43, 6-41

Nut, Lh, 4-15, 4-25

Nut, Lock, Ny, 3-3

Nut, Long, 4-51, 4-53, 4-55, 4-57, 4-61

Nut, Lug, Flanged, 4-27

Nut, M10, 6-43, 7-33

Nut, M18x1.5, 4-15, 4-25

Nut, M8 X 1.25, 5-25, 5-29, 6-23, 6-27,
7-17, 7-21

Nut, Rh, 4-15, 4-25

Nut, Self Lock M8, 4-15, 4-25

Nut, Short, 4-51, 4-53, 4-55, 4-57, 4-61,
4-63

Nut, Slot, Pump, Hyd, Gear, 3-9, 3-11

Nut, Spcl, Extended (Required with water
tank), 2-7, 2-9

Nut, Special U-Bolt, .75 Deep, 2-15, 2-17

Nut, Steering Wheel, 2-115

Nut, U, M06 X 1.0, 2-105, 2-151

Nut, U, M6 X 1.00, 2-153, 2-163

Nut, U, M8 X 1.25, 2-163

Nut, Wheel, Fing, 4-17

Nyloc M12, 2-25, 2-29

(o)

O Ring Seal, 2-113

0-Ring, 2-149

0O-Ring Kit, Seal Lok, 2-3

Oil, Crankcase (For 1 oil change), 4-29

Oil, Crankcase, Cat Pump (For 1 oil
change), 3-35

Oil, Hyd [El, Iso 32, 01 Gal], 2-3

Oil, Hyd [El, Iso 32, 05 Gal], 2-3

Oil, Hyd, 5/20, 05gal, 2-3

Oil, Hyd, 15/40, 05gal, 2-3

Oil, Hyd, Syn, 5 Gal, 2-3

Oil, Hyd, Synthetic, 05 Gal, 2-3

Orifice (0.8 mm), 4-5, 4-9

Orifice (1.8 mm), 4-5, 4-9

Output Gear, 4-19

Output Shaft, 4-12

P

P.O.R. Assembly, 4-5, 4-9

Pad, Tread, 2-7, 2-9

Pad,Cab Mount, 2-7, 2-9

Paint Kit, Ure, Gal [Gm White], 2-3

Paint Kit, Ure, Gal [Hawk Gray], 2-3

Paint, Airdry, [Gm White], 120z, 2-3

Paint, Airdry, [Hawk Gray], 120z, 2-3

Pan, Oil, 5-25, 6-23, 7-17

Pane, Wndw, Lh, Lower, Door, 2-99,
2-101

Pane, Wndw, Rh, Lower, Door, 2-95, 2-97

Pane, Wndw, Slide, Rh, 2-95, 2-97

Panel Assy, Instmt [Sentinel], 2-113

Panel Kit, Instmt, Replmt [Sentinel}, 2-113

Panel Widmt, Filter, 2-81

Panel Widt, Rear, Upper, 2-59

Panel Widt, Side, Lh, 2-59

Panel Widt, Side, Rh, 2-59

Panel, Baffle, 2-163

Panel, Baffle, Skirt, Lh, 2-163

Panel, Baffle, Skirt, Rh, 2-163

Panel, Baffle, Sppt, Lh, 2-163

Panel, Baffle, Sppt, Rh, 2-163

Panel, Concole, Control, Center, 2-105

Panel, Console Upper LH., 3-41

Panel, Console, Steering, Lh, 3-41

Panel, Console, Upper, Switch, 2-103

Panel, Hppr, Lh, 2-79

Panel, Hppr, Skirt, Rh, 2-79

Panel, Instrument, 2-113

Panel, Rear, Lower, 2-59

Panel, Touch, 2-113

Partition, Diaphragm, 5-9, 6-9, 7-5

Pedal Widt, Propel, Cab, 2-107

Pin, 2-7, 2-9, 3-5, 4-5, 4-9, 4-17

Pin Assy, Cyl,Lift, 3-5

Pin Assy, Cyl,Tilt, 3-5

Pin Assy, Roller, Hpr, 3-3

Pin Assy,Leg,Inside, 3-3

Pin Assy,Leg,Outsid, 3-3

Pin Kit, Connecting, 2-62, 2-65

Pin Kit, Pulley, Repair, 2-23

Pin W/Label, 2-85

Pin Weldment, Safety Leg Lower, 2-83

Pin Weldment,Safety Leg Lower, 2-85

Pin Weldment,Safety Leg Upper, 2-85

Pin WIdt, Clevis, 2-69, 2-71, 2-75

Pin Widt, Clevis, .550d, 2-23

Pin WIdt, Safety Leg, Lower, 3-5

Pin, 0.50d X 80mm, 3-39

Pin, 0.75d 05.11 2/.16h 2/Cham Chm,
3-19

Pin, 15.70d 110.0l 1/6.35h 2/Cham, 3-21

Pin, 25.00d 175.01 1/6.35h 2/Cham, 3-21

Pin, Brush Plug, 2-21

Pin, Brush Lift, 2-23

Pin, Clevis, Lift, Brush, 3-3

Pin, Cotter, .094 X 1.00, 3-39

Pin, Cotter, .125 X 1.50, 3-19

Sentinel 331004 (3-2018)




CROSS REFERENCE

Pin, Cotter, .125 X 1.75, 3-23

Pin, Cotter, .125 X 2.00, 2-117, 2-119,
3-9, 3-11

Pin, Cotter, .25 X 2.00, 3-21

Pin, Cyl, Lift, 3-5

Pin, Cyl, Tilt, 3-5

Pin, Dowel, 5-15, 5-37, 6-15, 6-35, 7-9,
7-29

Pin, Dowel [Cat 08], 7-35

Pin, Hair Cotter, 0.62 D .120 Wir, 3-3

Pin, Hair, Dbl, 3-47

Pin, Hair, Double, 3-21

Pin, Hinge, Lower, 2-7,

Pin, Hinge, Upper, 2-7,

Pin, Hyd Cyl, 2-79

Pin, Hydraulic Cylinder, 2-79

Pin, Leg, Inside, 3-3

Pin, Leg, Outside, 3-3

Pin, M8x20, 4-19

Pin, Pivot, 2-71, 2-75, 3-19

Pin, Pivot, Main, 3-19

Pin, Rod Cyl, Lift, 3-5

Pin, Roll, .180 D X 0.501, .187/.192, 2-61

Pin, Roll, .187 D X 0.75I, .187/.192, 2-61,
2-65

Pin, Roll, .250 D X 1.25I, .250/.256, 2-23

Pin, Roll, .250 D X 1.75I, .250/.256, 2-61,
2-65, 2-69

Pin, Roller,Hopper, 3-3

Pin, Spring, 2-15, 2-17

Pin,Hyd.Cylinder, 2-117, 2-119, 3-9, 3-11

Pipe, 5-27, 6-25

Pipe [Cat 08], 7-19

Pipe Assy, 5-31, 6-29, 7-23

Piston, 4-17, 4-27

Piston Assy, 5-41, 6-39

Piston Assy [Cat 08], 7-31

Piston, Cooling, Jet [Cat 08], 7-29

Pivot Widt, 3-19

Pivot Wldt, Arm, 3-19

Pivot Widt, Head, 3-21

Pivot Widt, Hopper Left, 2-79

Pivot Wldt, Hopper Right, 2-79

Pivot, Shaft, Wiper, 2-89

Pivoting Hub, 4-15, 4-25

Planetary Gear, 4-19

Planetary Spherical Washer, 4-19

Plate, 2-7, 4-25, 5-7, 5-9, 5-27, 5-37,
6-7, 6-9, 6-25, 6-35, 7-5, 7-29

Plate [Cat 08], 7-19

Plate WIdt, Back, Conveyor, 2-3, 2-59

Plate WIdt, Box, Cntrl, Lh, 3-25

Plate Widt, Box, Cntrl, Rh, 3-25

Plate Widt, Brush, Pulley, 3-3

Plate Widt, Cage, Rh, 2-11

Plate WIdt, Cage, Sppt, Brush, Lh, 2-13

Plate Widt, Cyl, 3-19

Plate Widt, Lift, Conveyor, Lh, 2-69

Plate WIdt, Lift, Conveyor, Rh, 2-69

Plate Widt, Support, Side, Lh, 2-13

Plate WIdt, Support, Side, Rh, 2-11

Plate WIdt, Wear, 2-59

Plate, Arm, 2-23

2-9
2-9

Plate, Box, Bottom, Lh, 3-25

Plate, Brg, 2-61, 2-65

Plate, Brush Guide, 2-11, 2-13
Plate, Cntrl, 3-25

Plate, Console, Hold-Down, 2-105
Plate, Control Panel, Lh Steer, 3-41
Plate, Control Panl, Cab, 2-89
Plate, Cover, 2-65

Plate, Cover, Fan Housing, 2-87
Plate, Cover, Lubrication, 2-59
Plate, Deflector, 2-69

Plate, Door Latch, Cab, 2-89

Plate, Fan Housing, 2-87

Plate, Fender, Lh, 3-39

Plate, Floor Step, Cab, 2-91

Plate, Floor, Eng, 2-147

Plate, Front Brush/Vario, 2-5

Plate, Grill, Cab, 2-89

Plate, Hyd Line, 2-19

Plate, Int Side Panel, Top, 2-91
Plate, Intake, Air, 2-53

Plate, Lh Int Side Panel, Bottom, 2-91
Plate, Lid, Brush Drive, 2-21

Plate, Lift [Cat 08], 7-10

Plate, Motor, 2-61

Plate, Mount, Hyd Motor, 3-35
Plate, Mtg, 3-67, 3-69

Plate, Mtg, Fuel Filter, 2-35, 2-37
Plate, Mtg, Housing [Cat 4.4 08], 2-30
Plate, Mtg, Hyd, 2-19

Plate, Mtg, License, 2-79

Plate, Panl, Cntrl, Bottom, 3-25
Plate, Retaining, 5-15, 6-15

Plate, Retaining [Cat 08], 7-9
Plate, Rh Int Side Panel, Bottom, 2-91
Plate, Side Brush, 2-5

Plate, Side Cover, Cab, 2-93

Plate, Spacer, 3-15

Plate, Sppt, 2-71, 2-75

Plate, Strike, 2-72, 2-76

Plate, Switch Blank, 3-41

Plate, Switch, Upper, 2-103

Plate, Tool Holder, 3-33, 3-58, 3-59
Plate, Wear, 2-3

4-27,4-31, 4-41, 5-11, 5-21, 5-25,
5-27, 5-29, 5-37, 5-39, 5-43, 6-11,
6-23, 6-25, 6-27, 6-35, 6-37, 6-41,
7-11,7-17,7-29

Plug (M18 x 1.5), 4-11

Plug [Cat 08], 7-29, 7-35

Plug [Set Of 3], 6-19

Plug #10, 4-12

Plug And Cap Kit, Hyd Ftg, 2-3

Plug, Brush Drive,, 2-21

Plug, Brush Guide, 2-21

Plug, Brush Idler, 2-21

Plug, Cav, 4-41

Plug, Cavity Cp, 4-31

Plug, Cup, 5-9, 5-29, 5-37, 6-9, 6-27,
6-35, 7-5, 7-21

Plug, Drain, Sump, 5-25, 6-23, 7-17

Plug, Dust, Coupling, Water, 2-161

Plug, Foam, Profile Tube End, 2-93

Plug, Gauge, 4-31

Plug, Glow, 5-16, 6-16, 7-24

Plug, Hole, Rnd, 2-153

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-101, 2-107

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl
(No Vario Brush), 2-97

Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl,
2-115

Plug, Hole, Rnd, 2.25H .03-.25, Blk Nyl
2-91

Plug, Housing, 4-12

Plug, Lamp, Black, 2-105

Plug, Orifice Cp, 4-41

Plug, Orifice Cp, 4-31

Plug, Orifice, Valve, Hyd, .026, 4-47

Plug, Orifice, Valve, Hyd, .030, 4-49

Plug, Orifice, Valve, Hyd, .040, 4-47

Plug, Outlet, 3-76

Plug, Pipe, 5-25, 6-23, 7-12, 7-17

Plug, Retainer, 5-3, 6-3, 7-3

Plug, Side, 5-37, 6-35, 7-29

Plug, W/ Org, 5-20, 6-18

Plugbtn .75H .03-.12 Blacknyl, 3-41

Plugbtn, 0.375H, .172, Blk, 3-41

Plunger, 5-3, 6-3, 7-3

Port Block, 4-5, 4-9

Pulley, 2-23, 3-45, 5-23, 6-21, 7-14

Pulley, Alternator, 2-32

Pulley, Belt, V, 3-45

Pulley, Cable, 123mm Dia, 3-3

Pulley, Drive, Fan, 5-22, 6-20

Pulley, Fan [Cat 08], 7-13

Pump Assy, Fuel Injection, 5-29

Pump Assy, Injection, Fuel, 6-27

Pump Assy, Lube, 3-76

Pump Assy, Primer, Fuel, 5-13, 6-13

Pump Assy, Water, 5-31, 6-29

Pump Breakdown, Cat, 4-29

Pump Cover, 3-35

Pump Kit, Auto-Lube, Refill, Ci, 3-77

Pump Kit, Lube, Replmt, 3-76

Pump, Cat 290 Press Wash (See
Breakdowns), 3-35

Pump, Hyd, Gear [Ex1] 0.61 [R] 3200,
2-149

Pump, Hyd, Gear [Ex2] 0.61 [R] 3200,
3-17

Pump, Hyd, Gear [Ex2] 1.77 [R] 3500,
2-149

Pump, hyd, Gear, Ext, 1, 0057 3000, Cw,
2-149

Pump, Hyd, Gear, Ext, 2, 00.57 2700, Cw,
3-17

Pump, Hyd, Piston [Hand] 0.55 2800, 3-39

Pump, Piston, 4-9

Pump, Piston (See Breakdowns), 2-149

Pump, Piston (See Breakdowns)
(Replaced by 9008700), 2-149

Pump, Piston, Rexroth, 4-5

Pump, Refill, Auto-Lube, 3-77

Pump, Water [Cat 08], 7-23

8—26

Sentinel 331004 (3-2018)



CROSS REFERENCE

Pump, Water, Ele, 12vdc, 2-161

R

Race Thrust, 4-12

Rack, Filter Bag, 2-81

Rack, Undercarriage, 3-15

Radiator, Alm, 362mm, 2-39

Radiator, Turbo [Sentinel], 2-41, 2-43

Radio [Am/Fm/Cd/Weather Band], 3-73

Radio Kit, Ci [W/ Cd Player], 3-73

Radio Kit, Replmt, 3-73

Rain Cap, Exhaust, 2-45, 2-47, 2-49

Rear Axle Housing, 4-25

Rear Cover Assembly, 4-11

Rear Rubber Bumper Kit, 3-55

Regulator Assy, Temp, Water, 5-5, 6-5

Regulator, Temp,Water, 5-5, 6-5, 7-15

Relay, 12vdc, 40a, Spdt, 2-105

Remote Oil Filter Assy, 2-25, 2-29

Repair Info, Mtr, 4-12

Repair Info, Pmp, 4-13

Replmt Kit, Pump, Hyd, Gear [Sentinel],
2-149

Reservoir, 25.0 Gal, 2-147

Reservoir, Grease, 10lbs, 3-76

Resistor, Block, 2-111

Retainer, 2-11, 2-13, 3-47, 5-39, 6-37

Retainer, Front End, Sbdc, 2-163

Retainer, Hoses, 2-7, 2-9

Retainer, Roller, 2-71, 2-75

Retainer, Side Skirt,Brushdoor, 2-11, 2-13

Retainer, Skirt, .13, 1.5w X 39.51, None,
2-163, 2-165

Retainer, Skirt, .19, 1.0w X 41.2], None,
2-163

Retainer, Skirt, Conveyor, 2-59

Retaining Ring, 4-5, 4-9, 4-19

Retaining Ring, 30 Dia, 2-21

Retaining Ring, 62 Dia, 2-21

Retaining Ring, M16, 2-117, 2-119, 3-9,
3-11

Ring, 4-17

Ring, Lock, 3-5

Ring, Motor [126t, Cat 08], 7-36

Ring, Piston Kit [Cat 08], 7-31

Ring, Retaining, 3-3, 5-41, 6-39, 7-31

Ring, Retaining, Ext, 50mm, 2-61, 2-65

Ring, Retaining, Int, 47mm, 3-15

Ring, Seal, 2-45, 2-47, 2-49

Ring, Split, 2-161

Rivet, 2-11, 2-13

Rivet, Blind, .154D X 0.68 X .49D, Alm,
2-11,2-13

Rivet, Blind, .156d X 0.71 X .31d, 2-81,
3-47

Rivet, Blind,
2-79

Rivet, Blind,

Rivet, Blind,

Rivet, Blind,
3-47

Rivet, Blind, .188d X 0.69 X .62d, 3-49

.156d X 1.001 X .31d, Alm,

.188d X 0.45 X .38d, Ss, 2-69
.188d X 0.45 X .38d, Stl, 2-59
.188d X 0.53 X .62d, Alm,

Rivet, Blind, .188DX0.53X.62D, Alm, 2-53

Rivet, Plstc, .250d X 0.898, 2-103, 2-105,
3-41

Rivet, Pop .156Dx.710x.312Dhd, 2-79

Rod, 5-43, 6-41

Rod Assy, 5-41, 6-39, 7-31

Rod End, 4-15, 4-25

Rod End Pivot Lh, 4-15, 4-25

Rod End Pivot Rh, 4-15, 4-25

Rod Link, Brush Support Adj, 2-11, 2-13

Rod Widt, Filter Bag, 2-81

Rod-End, M16 X 2.0rh Male 16h, 2-71,
2-75

Rod, End, Cyl,Tilt, 3-5

Rod, Push [Cat 08], 7-25

Rod, Thrd, 2-115

Rod, Thrd, 1 End, M12x1.75 07.91, 2-75

Rod, Thrd, Full, M12 X 1.8 03.5I, 2-71

Rod, Thrd, Full, M12x1.75 03.5l, 2-25,
2-29, 2-147

Roller, Guide, 2-71, 2-75

Roller, Hopper, 3-3

Rotary Group, 4-5, 4-9, 4-11

Rotor, 5-3, 6-3, 7-3

S

Saddle, U-Bolt, 2-15, 2-17

Satellite Gear, 4-19

Satellite Spherical Washer, 4-19

Screw, 3-3, 4-12, 4-17, 4-27, 5-9, 5-43,
6-9, 6-41, 7-5

Screw Hex .38-16x 1.25, 2-15

Screw Hex .38-16x.75, 2-15, 2-17

Screw Hex M08, 2-39

Screw Hex M12X1.75X40, 3-78

Screw Hex.38-16x 1.25, 2-17

Screw M10x16, 4-25

Screw, Bleed, 4-17, 4-27

Screw, Btn, M8 X 1.25 X 20, Blk, 2-59

Screw, Cap, 4-12

Screw, Flt, .25-28 X 0.62, Al, 3-35

Screw, Flt, .38-16X2.00, Al, 2-65

Screw, Flt, M6 X 1.0 X 25, 10.9, 2-13

Screw, FIt, M8 X 1.25 X 20, 10.9, 2-71,
2-75

Screw, Hex, 3-45

Screw, Hex M06x1.0x16, 3-73

Screw, Hex M06x1.0x20, 3-73

Screw, Hex, .25-20 X 1.00, G5, 2-97,
2-101

Screw, Hex, .31-18 X 0.75, 5, 2-26
Screw, Hex, .31-18 X 0.75, G5, 2-30
Screw, Hex, .31-18 X 1.00, 5, 3-71
Screw, Hex, .31-18 X 1.00, 8, 2-95, 2-97
Screw, Hex, .31-18 X 1.00, G8, 2-99,

2-101
Screw, Hex, .38-16 X 2.00, G5, 2-15,
2-17
Screw, Hex, .38-16 X 2.00, Ss, 2-61
Screw, Hex, .38-16 X 3.75, G5, 2-91
Screw, Hex, .38-16 X 4.50, G5, 2-93
Screw, Hex, .38-16 X 5.00, G5, 2-93

Screw, Hex, .44-20 X 1.0

Screw, Hex, .50-13 X 1.5

Screw, Hex, .50-13 X 1.5 2-2

Screw, Hex, .50-13 X 3.5 , 3- 39

Screw, Hex, .62-11 X 1.75, 5, 2-149

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-59,
2-71, 2-75

, 5, 3-45
5, 2- 6
’G57
G5

O oooo

Screw, Hex, M6 X 1.0 X 20, 2-11, 2-13
Screw, Hex, M6 X 1.0 X 20, Fmg, 2-159
Screw, Hex, M8 X 1.25 X 20, 2-11, 2-13
Screw, Hex, M8 X 1.25 X 25, 2-11, 2-13
Screw, Hex, M 8 X 1.25 X 30, 2-11
Screw, Hex, M06 X 1.0 X 25, 8.8, 2-39
Screw, Hex, M10 X 1.5 X 16, 8.8, 3-15
Screw, Hex, M10 X 1.5 X 20, 8.8, 2-151,
3-3, 3-17, 3-21
Screw, Hex, M10 X 1.5 X 25, 8.8, 2-19,
3-3
Screw, Hex, M10 X 1.5 X 30, 8.8, 2-47,
3-15

Screw, Hex, M10 X 1.5 X 30, Ss, 3-23

Screw, Hex, M10 X 1.5 X 40, 8.8, 3-19

Screw, Hex, M10 X 1.5 X 60, 8.8, 2-53,
2-55, 3-15, 3-39

Screw, Hex, M10 X 1.5 X 70, 8.8 Fl,
3-19

Screw, Hex, M10 X 1.5 X 70, 8.8, 3-21

Screw, Hex, M10 X 1.5 X 90, FI, 2-71,
2-75

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-23,
2-107

Screw, Hex, M10 X 1.5 X 25, 8.8, 4-17,
4-27

Screw, Hex, M10 X 1.5 X 30, 8.8, 2-147,
2-161, 3-39

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-65

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-61,
2-117, 2-119, 3-39

Screw, Hex, M10 X 1.5 X 50, 8.8, 2-65

Screw, Hex, M10 X 1.5 X 70, 8.8, 3-39

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-43,
2-153

Screw, Hex, M10 X 1.50 X 30, Ss, 3-9,
3-11

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-29

Screw, Hex, M10 X 1.50 X 75, Ss, 2-107

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-69,
2-71, 2-75

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-25,
2-29, 2-59, 2-61, 2-69, 2-71, 2-72,
2-75, 2-76, 3-39

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-65,
2-71, 2-75, 3-15, 3-39

Screw, Hex, M12 X 1.75 X 40, Ss, 3-15

Screw, Hex, M12 X 1.75 X 50, 8.8, 3-17,
3-23

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-61,
2-65

Screw, Hex, M12 X 1.75 X 70, 8.8, 3-79

Screw, Hex, M12 X 1.75 X 80, 8.8, 3-15

Screw, Hex, M12 X 1.75 X 90, 8.8, 3-15

Screw, Hex, M12 X 1.75 X 100, 8.8, 2-159

Screw, Hex, M12 X 1.75 X 120, 8.8, 2-159

Sentinel 331004 (3-2018)

8-27




CROSS REFERENCE

Screw, Hex, M12 X 1.75 X 25, 8.8, 2-65

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-117,
2-119, 3-9, 3-11

Screw, Hex, M12 X 1.75 X 40, Ss, NI,
2-117, 2-119, 3-9, 3-11

Screw, Hex, M12 X 1.75 X 45, 8.8, 2-62

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-117,
2-119, 3-9, 3-11

Screw, Hex, M12 X 1.75 X 50, Fl, 2-117,
2-119

Screw, Hex, M12 X 1.75 X 60, 2-11

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-62

Screw, Hex, M12 X 1.75 X 90, 8.8, 2-23

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-71,
2-75

Screw, Hex, M16 X 2.0 X 70, 8.8, 3-23

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-61,
2-65

Screw, Hex, M16 X 2.0 X 70, 8.8, FI, 2-66

Screw, Hex, M20 X 2.5 X 50, 8.8, 3-3

Screw, Hex, M20 X 2.50 X 60, 8.8, 2-11,
2-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-63

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-103

Screw, Hex, M6 X 1.0 X 16, Ss, 3-19

Screw, Hex, M6 X 1.0 X 20, 8.8, 3-21

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-35,
2-37

Screw, Hex, M6 X 1.0 X 45, 8.8, 2-151

Screw, Hex, M6 X 1.0 X 12, 8.8, 2-69,
2-71, 2-75

Screw, Hex, M6 X 1.0 X 10, Fmg, 2-23

Screw, Hex, M6 X 1.0 X 12, Ss, 3-15

Screw, Hex, M6 X 1.0 X 16, 8.8, 3-49

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-59,
3-47, 3-49

Screw, Hex, M6 X 1.0 X 20, Fmg, 3-63,
3-65

Screw, Hex, M6 X 1.0 X 20, Ss, 2-11,
2-13

Screw, Hex, M6 X 1.0 X 25, 8.8, 3-67,
3-69

Screw, Hex, M6 X 1.0 X 25, Fmg, 2-23

Screw, Hex, M6 X 1.0 X 45, 8.8, 2-161

Screw, Hex, M6 X 1.0 X 50, 8.8, 3-19

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-89,
2-163, 2-165

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-7,
2-9

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-163,

2-165

Screw, hex, m6 X 1.00 X 40, 8.8, 3-67,
3-69

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-71,
2-75, 3-25

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-25,
2-39, 2-45, 2-105, 2-151, 2-157,
3-21

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-41,
2-43, 2-47, 2-49, 2-71, 2-75

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-61,2-69

Screw, Hex, M8 X 1.25 X 25, Ss, 3-19,
3-23

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-32,2-33

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-53,
2-89, 2-91, 2-153, 2-161, 3-49,
3-71

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-23,
3-47

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-55,
2-59, 2-93, 2-161, 3-49

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-59, 2-66

Screw, Hex, M8 X 1.25 X 25, Ss, 3-47

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-41,
2-43, 2-51, 2-55, 2-59, 2-65, 2-163,
2-165

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-59

Screw, Hex, M8 X 1.25 X 35, 8.8, 3-19

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-93

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-45,
2-47, 2-49

Screw, Hex,.25-20X1.00, 5, 3-17

Screw, M10x1.5, 4-19

Screw, M12x20, 4-19

Screw, M12x30, 4-15, 4-19, 4-25

Screw, M12x40, 4-15, 4-25

Screw, M6 X 1.00 X 10mm, 5-37, 6-35,
7-29

Screw, M8 X 1.25 X 16mm, 5-37, 6-35,
7-29

Screw, M8x50, 4-15, 4-25

Screw, Pan, 2-113

Screw, Pan, #06-?? X 0.38, F/Plstc PI,
2-105

Screw, Pan, M 4 X 0.7 X 20, 4.8, 2-105

Screw, Pan, M6 X 1.0 X 12, NI, 3-25

Screw, Pan, M05 X 0.8 X 25, 4.8, 3-39

Screw, Pan, M4 X 0.7 X 20, 4.8, 3-49

Screw, Pan, M5 X 0.8 X 25, 4.8, 3-49

Screw, Pan, Phl, 10-16 X .75, Blk, 2-89,
2-93

Screw, Pan, Phl, 10-24 X 1.25, G1, 2-107

Screw, Pan, Phl, M5 X 0.80 X 16, Blk,
2-107

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
2-107

Screw, Pan, Phl, M6 X 1.0 X 16, Blk, 2-93

Screw, Pan, Phl, M6 X 1.00 X 16, 4.8,
2-91

Screw, Pan, Phl, M6 X 1.00 X 20, 4.8,
2-95, 2-97, 2-99, 2-101

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8,
2-95, 2-99

Screw, Pan, Phl, M6 X 1.00 X 25, Ss,
2-97, 2-101

Screw, Set .38 in, 3-35

Screw, Set, M06 X 1.0 X 8, NI, 2-71,
2-75

Screw, Set, M12 X 1.75 X 12, Soc, 2-61,
2-65

Screw, Set, M12 X 1.75 X 12, Soc, 2-61

Screw, Soc, #10-24 X 1.25, 4-45

Screw, Soc, M6 X 1.0 X 16,12.9, 3-19

Screw, Soc, M8 X 1.25 X 30, 12.9, 3-15

Screw, Soc, M8 X 1.25 X 35, 12.9, 3-19,
3-21

Screw, Soc, M8 X 1.25 X 60, 3-5

Screw, Soc, M8 X 1.25 X 60, 12.9, 3-3

Screw, Switch Assy, 2-115

Seal, 2-11, 2-13, 2-61, 2-65, 3-73, 5-7,
5-25, 6-7, 6-23, 7-17

Seal [Cat 08], 7-17

Seal Klt, 2-62, 4-5, 4-9, 4-11

Seal Kit, Cart, 4-31, 4-33, 4-35

Seal Kit, Cart. Cp, 4-35

Seal Kit, Cartridge, 4-41, 4-43, 4-45,
4-47, 4-49, 4-51, 4-53, 4-55, 4-57,
4-59, 4-61, 4-63

Seal Kit, Cartridge [Eaton], 4-37

Seal Kit, Cartridge, Valve, Hyd, 4-37

Seal Kit, Coil, 4-31, 4-33, 4-35

Seal Kit, Coil [Cp], 4-41

Seal Kit, Cyl, Hyd, 2-83, 3-5

Seal Kit, Cylinder, 4-15, 4-25

Seal Kit, Fltr [Hydac], 2-147

Seal Kit, Hyd, Motor, 2-87

Seal Kit, Motor, 3-17

Seal Kit, Motor A/[H-Stnd, 4-12

Seal Kit, Motor, Hyd, 2-149, 3-17

Seal Kit, Motor, Hyd, Gear, 2-21, 2-117,
2-119, 3-9, 3-11, 3-23

Seal Kit, Scu, 4-39

Seal Kit, Valve, Hyd, 4-41, 4-45

Seal Kit, Valve, Spd Cntrl, Hyd, 2-149

Seal, Afmkt, Bulb, Clsd Cell, Adh, 20Ft,
2-97

Seal, Afmkt, Bulb, Str, .75d F/07ga 02ft,
2-53

Seal, Afmkt, Ure, Adh, 0.50, 1.00W 20Ft,
2-81

Seal, Brush Door, 2-3, 2-11

Seal, Brush, Door, 2-13

Seal, Bulb, 90, 1.33 .06-.09Grip 19.5L,
2-53

Seal, Bulb, 90, 1.33 .06-.09Grip 08.3L,
2-53

Seal, Bulb, Str, 0.22h .35w , Adh, 2-89,
2-93

Seal, Bulb, Str, 0.58 .06-.09Grip108.0L,
2-39, 2-41, 2-43

Seal, Bulb, Str, 0.58d .06-.09grip 54.0I,
2-59

Seal, Bulb, Str, 0.75d .19grip 052.0l, 2-163

Seal, Bulb, Str, 0.75d .19grip 204.01, 2-81

Seal, Bulb, Str,0.58D .06-.09Grip 04.0L,
2-53

Seal, Bulb,Str, 0.75d
2-41, 2-43

Seal, Cap, Qil Filler, 5-9, 6-9, 7-5

Seal, Connector, 60 Pin, 2-113

Seal, Cover, 5-11, 6-11, 7-7

Seal, Cshatt, 5-15, 6-15

Seal, Dust, 2-21

.13grip 178.01,

8-—-28

Sentinel 331004 (3-2018)



CROSS REFERENCE

Seal, Hyd, O-ring 2.62mm X .88.57 Mm,
4-21

Seal, Lip, 50 X 90 X 8, 2-62, 2-66

Seal, O-Ring,, 3-17

Seal, Oil [Cat 08], 7-9

Seal, Oil, [G42XC52X4 Ina], 4-23

Seal, Oil, 40mm B X 62mm D X 7mm H,
4-21

Seal, Oil, 42 X 55 X 8, 4-23

Seal, Org, 5-9, 5-29, 5-31, 5-39, 6-9,
6-27, 6-29, 6-37, 7-5, 7-11, 7-21,
7-23

Seal, Org [Cat 08], 7-5, 7-15

Seal, Org [Cat 08] (not shown), 7-21

Seal, Org, .072 X 00.35id #04, 4-47, 4-49

Seal, Org, Drain, Sump, 5-25, 6-23

Seal, Org, Reg, Temp, Water, 5-5, 6-5

Seal, Oring, 3-45

Seal, Shaft, 2-79

Seal, Valve, 5-39, 6-37

Seal, Vertical, 2-11, 2-13

Seal, Weatherstrip, 2-109, 3-45

Seal,Brush Door, 2-11, 2-13

Seal,Bulb, 2-39

Seat Kit, Passenger, Ci, 3-71

Seat, Std, 2-105, 3-71

Seat, Suspension, W/Connector, 2-105

Seatbelt Kit, Lh, Ci, 2-91, 3-71

Seatbelt Kit, Rh, Ci, 2-91

Seatbelt, Lh, 2-91, 3-71

Seatbelt, Rh, 2-91

Send-unit, Oil, Press, 04Npt 0-100Psi,
5-32, 6-30

Sending Unit, 2-25, 2-29

Sending Unit,Fuel Tank, 2-35, 2-37

Sensor Assy, Directional, Level, 2-105

Sensor, Level, Liquid, 14 Vdc 01A .88-14,
2-161

Sensor, Magnetic Pickup, 2-25, 2-29

Sensor, Spd, 04.5-24vdc, 2-17

Sensor, Temp, Water, 0.50Nptf 300 Deg,
2-25, 2-29

Separator, Filter Bag, 2-81

Separator, Flir [Cat] (Comes with the
engine), 2-37

Shaft , 4-5, 4-9

Shaft Assy, 5-43, 6-41

Shaft Seal, 4-11

Shaft, Brush, Side, 2-119, 3-11

Shaft, Cen, 2-61

Shaft, Center, 2-62

Shaft, Eccentric, 2-71, 2-75

Shaft, Lower, 2-61

Shaft, Side Brush, 2-117, 2-119, 3-9,
3-11

Shaft, Stub, 2-62, 2-65

Shaft, Upper, 2-61

Sheave, Alternator [Sentinel 08], 2-33

Sheet, Rbr, Guard, Hose, 8", 2-7, 2-9,
3-17

Shield WIdt, Heat, 2-53

Shim, 4-11

Shim, Half, 0.10mm, 4-15, 4-25

Shim, Half, 0.25mm, 4-15, 4-25

Shroud Assy, 2-163, 2-165

Shroud Widt, Radiator, 2-41, 2-43

Shroud, Brush [W/ No Left Side Brush],
2-163

Shroud, Instmt, 2-105

Shroud, Radiator, 2-41, 2-43

Shroud, Radiator, L.H., 2-39

Shroud, Radiator, Lower, 2-39

Shroud, Radiator, R.H., 2-39

Shroud, Radiator, Turbo [Sentinel], 2-41,
2-43

Shroud, Radiator, Upper, 2-39

Shutter, Vacuum, 2-79

Sitrip, Large Step, 3-60

Skid Kit, Carbide, Rh & Lh, 2-11, 2-13

Skid Weld't, Carbide Lh, 2-11, 2-13

Skid Weld't, Carbide Rh, 2-11, 2-13

Skirt Kit, Dust-Cntrl, Front, 2-163

Skirt Kit, Dust-Cntrl, Side, 2-163, 2-165

Skirt Kit, Front (With 5 U-Nuts) (Dry Dust
Control), 2-3

Skirt Kit, S. B. (1 Per Side With 5 U-Nuts)
(Dry Dust Control), 2-3

Skirt, Conveyor Lip, 2-3

Skirt, Conveyor Side, 2-3

Skirt, Deflector, Side, 2-59

Skirt, Dust Containment (1 Per Side With 2
U-Nuts)
(Dry Dust Control), 2-3

Skirt, Dust, Rear, 2-3

Skirt, Lip, Conveyor, 2-59

Skirt, Rbr, .12, 08.25w 13.25I, 04/ SI,
2-163

Skirt, Rear Dust, 2-13

Skirt, Side Deflectors, 2-3

Skirt, Side, Conveyor, 2-59

Skirt.,25T3.0W11.0L 4/.31Hcomgc, 3-52

Sleeve, 2-71, 2-75

Sleeve-Nylon #20 20.0L, 3-33

Sleeve, 0.47B 1.25D 0.8L Stl PI, 2-119,
3-11

Sleeve, Brass 05com, 3-76

Sleeve, Connector, 2-41, 2-43

Sleeve, Cshaft, 5-15, 6-15

Sleeve, Ferrule .188 Dia, 3-76

Sleeve, Ferrule .312, 3-76

Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss,
2-71, 2-75

Sleeve, Pm, 29.00d 20.0b 6.6 Ss, 3-15

Sludge Removal Tool Assy., 3-52

Snap Ring, 4-5, 4-9, 4-11

Soleniod, Shutoff, Fuel, Na, 5-29

Solenoid, #10, 12vdc, 4-47, 4-61

Solenoid, #8, 12vdc, 4-47, 4-49, 4-61

Solenoid, 12V, 4-35, 4-37

Solenoid, 12vdc, Valve, Hyd Cec, 4-41

Solenoid, 12vdc, Valve, Hyd [Cec], 4-43

Solenoid, 12vdc, Valve, Hyd Cec, 4-45

Solenoid, Cntrl, 4-61

Solenoid, Hyd, 12 Vdc, 12 Watt, 4-41,
4-43, 4-45

Solenoid, Shutoff, Fuel, Turbo, 6-27, 7-21

Solenoid, Valve, Hyd, 4-57, 4-63

Solenoid, Valve, Hyd, 12vdc, 4-51, 4-53,
4-55, 4-57, 4-59

Spacer, 3-79, 4-15, 4-17, 4-19, 4-25,
4-27,5-13, 6-13

Spacer Exin, Fan 2.5 (turbo), 2-32

Spacer Plate, 4-12

Spacer, .38ID X .38L, 2-32

Spacer, 1.250d X .433id X .50h, 2-5

Spacer, Coil, 4-61, 4-63

Spacer, Coil, #10, 4-47

Spacer, Coil, #8, 4-47, 4-49

Spacer, Fan [Sentinel 08], 2-33

Spacer, Fan, 1.50 Inch, 2-32

Spacer, Fan, 2.00 Inch, 2-32

Spacer, Neoprene, 0.125x0.38x2.00, Psa,
2-89

Spacer, Paddle, 2-65

Spacer, Strap, 2-61, 2-65

Spool, Pilot, 4-49

Spool, Pilot, Hd, 4-47

Spring, 2-117, 2-119, 3-9, 3-11, 4-17,
4-27,5-3, 5-9, 5-43, 6-3, 6-9,
6-41,7-3,7-5

Spring Kit, Side Brush, 3-78

Spring, Brush Lift, 2-23

Spring, Cmpr, 2-69

Spring, Die, 1.000d 0.50id 1.25I, 3-21

Spring, Exhaust, 2-47, 2-49

Spring, Extn, 1.900d X .306wir, 8.0, 3-19,
3-21

Spring, Front Leaf, 2-17

Spring, Hose, Breather, Crankcase, 6-9,
7-5

Spring, Overload Switch, 2-83

Spring, Rear Leaf, 2-15

Spring, Tension 30X5.5X149, 3-78

Spring, Ure, 2-69

Spring, Valve, 5-39, 6-37

Spring,Exhaust, 2-45

Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W,
2-61, 2-65

Sprocket, 1.654p, 19tooth, 4.50b, Split,
2-61, 2-65

Sprocket, 1.654pd, 19tooth, 4.50b, Split,
2-3

Stand-Off, Hex, M8 X M6, Metal, 2-33

Starter [Cat 08], 7-37

Starter, Eng (Sentinel), 2-25

Static Strap, 2-113

Steer-control, Hyd, 10 04.5 4000, 4-39

Steer-Control, Hyd,10 04.5 4000, 2-115

Steering Column Switch, 2-115

Steering Lever, Lower, 4-15

Steering Lever, Rh, Lower, 4-15

Steering Rod Front, 4-15

Steering Rod Rear, 4-25

Stem, Valve, Hyd 3w2p, 4-33

Stem, Valve, Hyd,4w2p {Cec], 4-41,
4-43

Stem, Valve, Hyd,4w2p {Cec], 4-45

Step Widt, 2-7, 2-9

Step, Large Folding, 3-60

Sentinel 331004 (3-2018)




CROSS REFERENCE

Stop Screw, 4-11

Stop, Down, Adj, 2-71, 2-75

Storage Kit, Cover, Ci [Sentinel], 3-80

Strainer, 5-25, 6-23, 7-17

Strainer, Hyd, 25 Gpm 100 Mesh Psi,
2-147

Strap, Band, Mtg, Air Flir, 6.5d, 2-51

Strap, Retainer, Bearing Cup, 2-61, 2-65

Strap, Retainer, Door, 2-93

Strap, Sppt, Alternator, 2-32

Strap, Sppt, Qil Fill, 2-26

Strap, Wand, Vacuum, 3-47

Strip, Backup, 2-59

Strip, Nylon, 0.38 01.5w 11.8b 2/.2h, 3-47

Strip, Paddle, Conveyor, 2-3, 2-65

Strip, Retainer, 2-59

Strip, Retainer Skirt, 2-11, 2-13

Strip, Retainer, Paddle, 2-65

Strip, Retainer, Upper, 2-11, 2-13

Strip, Retainer, Vertical, 2-11, 2-13

Strip, Rubber, Long, 2-35, 2-37

Strip, Rubber, Short, 2-35, 2-37

Strip, Seal, 2-59

Strip,.11T2.5W10.0L 4/.31Hcomc, 3-52

Stroking Piston Assembly, 4-5, 4-9

Stroking Piston Cover, 4-5, 4-9, 4-11

Stud, 4-17, 4-27, 5-25, 6-23, 6-43, 7-17,
7-33

Stud [Cat 08], 7-37

Support Widt, 2-57, 3-19, 3-21

Support WIdt, Brush Door Lh, 2-13

Support WIdt, Conveyor, 2-71, 2-75

Support WIdt, Door Rh, 2-11

Support WIdt, Eng, 2-26, 2-30

Support WIdt, Seat, Passenger, 3-71

Support, Circuitboard, 2-105

Support, Eng Fan, Side, Front, 2-25, 2-29

Support, Hose, Vacuum, 3-47

Support, Maintenance, Lift W/Label, 3-5

Support, Plug, 5-16, 6-16

Support, Radiator [Sentinel], 2-39

Support, Seat, Driver, 2-93

Support,Engine Fan Side Rear, 2-25, 2-29

Support,Engine Flywheel, 2-25, 2-29

Switch, 3-49

Switch Assy, Press, 12vdc No 2400psi,
2-151

Switch Assy, Press, No 02400psi, 2-153

Switch Assy, Roller-No, 2-83

Switch Kit, Spst, 3-61

Switch, Advance, Timing, 5-29, 6-27,
7-21

Switch, Assy Turn/Lights, 2-115

Switch, Assy Wipers, 2-115

Switch, Cold Control, 3-45

Switch, Fan, 3-Speed, 2-109, 3-45

Switch, Ignition [Cobo], 2-115

Switch, Key, Steering Column, 2-115

Switch, Micro, Joystick, 3-25

Switch, Press, 12vdc 06a Spst Nc 0750psi,
2-157

Switch, Press, 12vdc A Spst No 0060psi,
2-19

Switch, Pressure, 3-45

Switch, Rocker, 28vdc 15a Dpst On/Of,
2-103

Switch, Rocker, 28vdc 15a Spst On/Of,
2-103, 3-63, 3-65

Switch, Rocker, 36Vdc 05A Dpdt
On/N/On, 3-25

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/Mo, 3-25

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/On, 3-25

Switch, Rocker, 250Vac 10A Dpdt
On/Of/On, 2-103

Switch, Snap Actn, 12Vdc 15A No, 2-79,
2-83

Switch, Vacuum Indicator, 2-51, 2-53,
2-55

Swivel Orifice Kit, 4-11

T

T-Handle, Latch 57, 2-11, 2-13

Taillight, Led [Sentinel 08], 2-9

Taillight, Lh w/Connector, 2-7

Taillight, Rh w/Connector, 2-7

Tailpipe, Exhaust, 2-47, 2-49

Tank Assy, Water, 2-161

Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt,
2-41,2-43

Tank, Fluid, Windshield Washer, 2-9

Tank, Hyd, 2.5 Qt Vol, 2-39

Tappet, 5-43, 6-41

Tappet [Cat 08], 7-25

Tee, .50Fx.50Fx.50F, 3-33

Tee, Water Spray (Wet Dust Control), 2-3

Terminal, 3-73

Terminal, Metripk280, Fem 16, 3-73

Terminal, Qdc, [.25f, Insf,14], 3-65

Terminal, Qdc, [.25m, Insf,14], 3-65

Test Kit, Hyd Press, 2-3

Thermostat Assembly,155 Deg, 2-79

Thru Drive Charge Pump Assembly, 4-5,
4-9

Thrust Bearing, 4-12

Tie Rod, Hopper Support, 2-85

Tie, Cable 15.25 Lg, 3-33

Tie, Cable 6.0 Lg, 3-25, 3-33

Tie, Cable 6.0Lg, 3-17

Tie, Cable, 11.31, 2.75d Max, 3-47

Tie, Cable, Nyl, 15.31. W 4.5 Max D, 2-7,
2-9

Tie, Cable, Nyl, 15.3L .25W 4.50D max,
3-67, 3-69

Tie, Cable, Nyl, 28.31 .50w 8.0 Max D,
3-47

Tie, Cable, Nyl, 28.51 .50w 8.0 Max D,
2-39, 2-41, 2-43

Tilt, Maintenance, Stand W/Label, 3-5

Timer, 3-76

Tire & Rim Assy, (Bias Ply), 2-15, 2-17

Tire & Rim Assy, (Radial), 2-15, 2-17

Tire Assy, Foam Filled, Bias, 3-53

Tire Assy, Foam Filled, Radial, 3-53

Tire,7.00X12 Hd Rib Lug, (Bias Ply), 2-15,
2-17

Tire,7.00X12, (Radial), 2-15, 2-17

Tower Assy, Conveyor, Lift, Lh, 2-75

Tower Assy, Conveyor, Lift, Rh, 2-71

Tower Kit, Conveyor, Lift, Lh, Replmt, 2-75

Tower Kit, Conveyor, Lift, Rh, Replmt,
2-71

Trough Widt, Conveyor, 2-3, 2-59

Tube, 2-117, 2-119, 3-5, 3-9, 3-11

Tube [Cat 08], 7-5

Tube Assy, 5-25, 5-39, 6-23, 6-37, 6-43,
7-33

Tube Widt, Exhaust, 2-45

Tube WiIdt, Exhaust [Sentinel 08], 2-49

Tube WIdt, Exhaust, 2.5 Od, 2-47

Tube WiIdt, Sppt, Rear, 3-47

Tube, 01.00d 00.44b 00.3I Stl, 3-21

Tube, 00.62d 00.47b 00.8 Stl, 3-79

Tube, 01.00d 00.50b 02.7I Sti P,
3-19

Tube, 2.5x6L, 2-45

Tube, Adaptor, Wand, 3-47

Tube, Air-Clnr, 2-51

Tube, Air, Chrgr, Lower [Sentinel 08], 2-43

Tube, Assembly, 2-26

Tube, Brake Front, Lh, 2-19

Tube, Brake, Rear, Lh, 2-15

Tube, Brake, Rear, Rh, 2-15

Tube, Brake,Front, Rh, 2-19

Tube, Connecting, 5-9, 6-9

Tube, Coupler Vac Wand, 3-51

Tube, Dipstick, 2-29

Tube, Hyd, Accumulator, Left, 2-19

Tube, Hyd, Accumulator, Right, 2-19

Tube, Hyd, Brake Pedal, 2-19

Tube, Hyd, Flow Divider, 2-151

Tube, Hyd, Inlet, Cooler, 2-41, 2-43

Tube, Hyd, Manifold, Main, 2-151

Tube, Hyd, Return [Sentinel], 2-157

Tube, Hyd, Return, Cooler, 2-159

Tube, Intake, Turbo, 2-53

Tube, Intake, Air-Clnr, 2-53

Tube, Intake, Air-Clnr [Sentinel 08], 2-55

Tube, Lower, 2-41

Tube, Mirror, Ext, 24.5inch, 2-95

Tube, Plstc 5/16 Od, 3-76

Tube, Plstc, W/Grease .188 Od X 15 Ft,
3-76

Tube, Rnd, 1.125d 0.63b 0.31 Stl PIt, 3-21

Tube, Upper, 2-41, 2-43

Tube, Vac Wand Door, 3-49

Tube,Tire 7.00X12, (Bias Ply), 2-15, 2-17

Turbocharger, 6-43

Turbocharger [Cat 08], 7-33

U

U Bolt, 2-115

U-Bolt, Front Spring, 2-17

U-Bolt, Rear Spring, 2-15

U-Nut, 10mmx1.25x0.75in, 2-7, 2-9

8-30

Sentinel 331004 (3-2018)



CROSS REFERENCE

\'/

Valve [3p4w Do3], 4-45

Valve Stem, 4-31, 4-33, 4-35

Valve Stem 3W2P, 4-31

Valve Stem 4W2P, 4-31

Valve Stem N.O. Cp, 4-31

Valve, Ball Hycon, 2-17

Valve, Ball, 08PF Brs W/ Handle, 2-161
Valve, Brake, 2-19

Valve, Cartridge, Check, 4-51, 4-55, 4-57,

4-59, 4-61, 4-63

Valve, Cartridge, Control, Direction, 4-55

Valve, Cartridge, Divider, Flow, 4-55

Valve, Cartridge, Pilot Check, 4-43

Valve, Cartridge, Reducing, Pressure,
4-55

Valve, Cartridge, Regulator, Flow, 4-51

Valve, Cartridge, Relief, 4-41, 4-51, 4-55,
4-57, 4-61

Valve, Cartridge, Sequence, Press, 4-61

Valve, Check, 4-41, 4-45, 4-47, 4-49

Valve, Check, Gpm 0030psi 10om/10ors,
2-147

Valve, Check, Cyl, Hyd, 2-83

Valve, Cntrl, Flow, Hyd, 4-47

Valve, Cntrl, Hyd, Solenoid, 12vdc, 4-37,
4-51, 4-53

Valve, Cntrl, Hyd, Solenoid, 12Vdc (See
Breakdowns), 2-155

Valve, Cntrl, Hyd, Solenoid, 12vdc 03gpm,
4-63

Valve, Cntrl, Hyd, Solenoid, 12Vdc 03Gpm
(See Breakdown), 3-21

Valve, Cntrl, Hyd, Solenoid, 12Vdc 06
Gpm (See Breakdown), 3-17

Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm,
4-61

Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm,
4-55

Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm
(See Breakdowns), 2-153

Valve, Cntrl, Hyd, Solenoid, 12Vdc 24
Gpm
(See Breakdowns), 3-9, 3-11

Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm,
4-57,4-59

Valve, Cntrl, Hyd, Solenoid, 12Vdc 24Gpm
(See Breakdowns), 2-157

Valve, Cntrl, Psi, 4-45

Valve, Cntrl, Solenoid, 4-47, 4-49

Valve, Exhaust, 5-39, 6-37

Valve, Hyd Cntrl Sol, 4-35

Valve, Hyd Cntrl Sol-Press Wash (See
Breakdowns), 3-37

Valve, Hyd Cntrl Solenoid, 12Vdc (See
Breakdowns), 3-37

Valve, Hyd Control Sol, 4-31, 4-33

Valve, Hyd Control Sol-Hopper (See
Breakdowns), 2-155

Valve, Hyd, Flow Divider, 2-151

Valve, Hyd, Sol, 12Vdc [05S13G3000]
(See Breakdowns), 2-151

Valve, Hyd, Sol, 12Vdc [07S24G3000]
(See Breakdowns), 2-157

Valve, Hyd, Sol, 12vdc [05513g3000], 4-45

Valve, Hyd, Sol, 12Vdc [07S03G3000]
(See Breakdown), 3-21

Valve, Hyd, Sol, 12Vdc [07S06G3000]
(See Breakdown), 3-17

Valve, Hyd, Sol, 12vdc [07524g3000],
4-41,4-43

Valve, Hyd, Solenoid, 12vdc [07s03g3000],
4-49

Valve, Hyd, Solenoid, 12vdc [07s06g3000],
4-47

Valve, Hyd, Solenoid, 12vdc[07s24g3000]
(See Breakdowns), 3-9

Valve, Hyd, Spd Cntrl, Of06/0f06, 2-149

Valve, Hyd, Strg, Accumulator, Dual,
2-159

Valve, Inlet, 5-39, 6-37

Valve, Metering #0, 3-76

Valve, Metering #1, 3-76

Valve, Metering #2, 3-76

Valve, Metering #3, 3-76

Valve, Metering #8, 3-76

Valve, Piston, 4-61, 4-63

Valve, Relief, 3-76, 4-47

Valve, Relief, Press, Oil, Eng, 5-3, 6-3,
7-3

Valve, Stem, Hyd, 4-51, 4-53, 4-55, 4-57,
4-59, 4-61, 4-63

Valve, Stem, Hyd [Eaton], 4-37

Valve, Stem, Nc Poppet, 4-41

Valve, Stem, No, 4-41, 4-43, 4-45

Valve, Stem, No Poppet, 4-41

Valve, Thermal Expansion, 3-45

Valve, Unloader, 3-33

Valve, Water, 2-109, 3-45

Valve, Water Spray, 2-161

Valve, Water, Flow Cntrl, 3-25

Video, Oprtr, Training, Dvd [Sentinel], 3-81

Visor, Sun, Tinted, 2-107

w

Wand, Vacuum, Extended, 3-47
Washer, 2-7, 2-15, 2-17, 2-19, 3-3,

4-15, 4-17, 4-19, 4-25, 4-27, 5-13,
5-15, 5-27, 5-29, 5-43, 6-13, 6-15,
6-25, 6-27, 6-41, 6-43, 7-9, 7-21,
7-33

Washer Flt .31, 2-39

Washer Flt .50 SAE, 3-78

Washer Flt 08, 2-79

Washer Ftg .50, 2-25, 2-29

Washer M12 belle, 2-25, 2-29

Washer, .532 Bx2.13x.11 HR ZNC, 2-15

Washer, .532 Bx2.13x.11 HR ZNC, 2-17

Washer, 0.33b 1.50d .47, Stl, C / Bore,
3-17

Washer, 0.53b 2.13d .11, Stl, PI, 2-15,
2-17

Washer, 0.76b 1.50d .06, Ss, 3-23

Washer, 2.250x.812x.250, 2-23

Washer, A6, 4-19

Washer, Belleville, .38, 2-61, 2-65, 3-15

Washer, Belleville, .50, 3-15

Washer, Belleville, M06, 2-11, 2-13, 2-71,
2-75, 3-21

Washer, Belleville, M08, 2-11, 2-13, 2-26,
2-59, 2-151, 2-161, 3-47, 3-71

Washer, Belleville, M10, 2-45, 2-47, 2-49,
2-117, 2-119, 2-147, 2-151, 2-161,
3-3,3-19

Washer, Belleville, M12, 2-26, 2-117,
2-119, 3-9, 3-11

Washer, Bellville, 3-45

Washer, Brakeline, 2-15

Washer, Brass, 0.38 B, 0.62 D, 0.06 T,
2-93

Washer, Flat, 3-3

Washer, Flat [Lord #J-2049-52], 2-23

Washer, Flat, .38 Sae, 2-65

Washer, Flat, .50 Sae, 3-79

Washer, Flat, .50 Std, 3-39

Washer, Flat, #08, 2-105, 3-49

Washer, Flat, #10, 3-39, 3-47, 3-67, 3-69

Washer, Flat, 0.19b 0.44d .05, PI, 08, 2-81

Washer, Flat, 0.25 Sae, 2-69, 2-151,
2-161, 3-49

Washer, Flat, 0.25 Ss, 2-11, 2-13, 3-15

Washer, Flat, 0.25 Std, 2-11, 2-13, 2-35,
2-37, 2-39, 2-51, 2-59, 2-91, 2-105,
2-157, 2-159, 3-17, 3-21, 3-47,

3-49, 3-71

Washer, Flat, 0.25, Fendr, 2-163, 2-165

Washer, Flat, 0.25, Sae, 2-89, 2-97,
2-101

Washer, Flat, 0.25, Std, 2-9, 2-32, 2-55,
2-81, 2-91, 2-95, 2-99, 3- 9325

Washer, Flat, 0.27B 0.69D .05, Ss, 2-97,
2-101

Washer, Flat, 0.31 Ss, 3-19

Washer, Flat, 0.31 Std, 2-23, 2-41, 2-43,
2-45, 2-47, 2-49, 2-53, 2-59, 2-71
2-72, 2-75, 2-76, 2-105, 2-161,
3-19, 3-21, 3-25

Washer, Flat, 0.31, Std, 2-33, 2-89, 2-95,
2-99

Washer, Flat, 0.32b, 0.88d, 0.06, Nyl,
2-95, 2-97, 2-99, 2-101

Washer, Flat, 0.38 Ss, 3-23

Washer, Flat, 0.38 Std, 2-19, 2-25, 2-4 ,
2-161, 3-3, 3-15, 3-17, 3-19, 3-2

Washer, Flat, 0.38, Sae, 2-29, 3-39

Washer, Flat, 0.38, Std, 2-43, 2-97, 2-101

Washer, Flat, 0.38b 0.88d .08, Ss, 2-93,
2-97, 2-101

Washer, Flat, 0.44b 1.00d .08, Ss, 2-81

Washer, Flat, 0.50 Sae, 2-23, 2-59, 2-61,

2-65, 2-69, 2-71, 2-75, 2-117,
2-119, 2-159, 3-9, 3-11, 3-15, 3-17,
3-21,3-23

Washer, Flat, 0.50 Ss, 3-15, 3-25

Washer, Flat, 0.50 Std, 2-25, 2-29, 3-9,
3-11, 3-15, 3-19, 3-23

Washer, Flat, 0.50, Sae, 3-39

Sentinel 331004 (3-2018)




CROSS REFERENCE

Washer, Flat, 0.50, Std, 2-117, 2-119
Washer, Flat, 0.50B 1.00D .06, Neo, 2-97,
2-101

Washer, Flat, 0.62 Sae, 2-62, 2-66, 2-71,
2-75, 2-117, 2-119, 3-9, 3-11
Washer, Flat, 0.81b 2.00d .15, Ss, 3-5
Washer, Flat, 1.00 Sae, 3-9, 3-11, 3- 23
Washer, Flat, 1.00, Sae, 2-117, 2-119
Washer, Flat, 1.12 Sae, 2-117, 2-119,

3-9, 3-11
Washer, Flat, 1.25B 2.75D .06, Stl, PI, 3-3
Washer, Flat, 1.25B, 2.75D .12, Stl, PI,
3-3
Washer, Flat, 1.50b 3.00d .18, 2-9

Washer, Flat, Belleville, .31, 2-89, 2-93
Washer, Flat, Belleville, M10, 2-153, 3-39
Washer, Flat, Belleville, M12, 2-29, 2-62
Washer, Flat, Belleville, M6, 2-7, 2-9

2-163, 2-165

Washer, Flat, Belleville, M8, 2-29, 2-32,
2-153, 2-163, 2-165

Washer, Flat, M08 Fender, 2-11, 2-13,
2-161

Washer, Flat, M10, Fender, 2-161

Washer, Flat, M10, Fender [Din9021],
2-53, 2-55

Washer, Flat, M10, Fendr, 3-39

Washer, Flat, M16 X 30, Hard [Din125],
2-149

Washer, Flat, M16, Fender [Din9021],
2-117, 2-119, 3-9, 3-11

Washer, Flat, M8, Fendr, 2-163, 2-165

Washer, Flt, 3-73

Washer, Flt, .25 Sae, 2-39

Washer, Flt, #10, 2-103

Washer, Hard [Cat 08], 7-36

Washer, Lock, Int-Ext, .38, 2-105

Washer, Lock, Int, .25, 2-39

Washer, Lock, Int, .38, 3-3

Washer, Lock, Int, #08, 3-49

Washer, Seal [Cat 08], 7-7, 7-29

Washer, Special, 2-7, 2-9, 2-25, 2-29

Washer, Thrust, 5-3, 5-15, 6-3, 6-15, 7-3

Washer, Thrust 32.1x50.8x3.2, 2-23

Washer, Thrust, .18mm [Oversized], 5-35,
6-33, 7-27

Washer, Thrust, Camshaft, 7-9

Washer, Thrust, Lower, Std, 5-35, 6-33,
7-27

Washer, Thrust, Upper, Std, 5-35, 6-33,
7-27

Wheel, 2-15, 2-17

Wheel, Steering, 14.0D 0.81B 36Tooth,
2-115

Wheel, Traction, 2-3, 2-65

Window, Slider, Lh, 2-99, 2-101

Windshield, Front, Cab, 2-89

Wire, 2-57

Wire Assy, 02ga 48.01 Blk .41h/.41h, 2-57

Wire Assy, 02ga 48.0l Red, 2-57

Wire Assy, 36.0 Lg, 4 Ga, Blk, 2-57

Wire, Ground, 2-32

Wire, Ground, Windshield, Washer, 2-9

Wrap, Conveyor, Upper, 2-3, 2-59
Wrench, Hydrant, 3-58, 3-59

Y
Yoke, 5-25, 6-23, 7-17

8-32

Sentinel 331004 (3-2018)



	Sentinel Parts Manual (S/N 000000-010999) (JP)
	HOW TO USE THIS MANUAL
	STANDARD PARTS
	Fig. 1 − Recommended General Maintenance Items
	Fig. 2 - Brushes, Replacement
	Fig. 3 - Main Frame Group (000000-008499)
	Fig. 4 - Main Frame Group (008500- )
	Fig. 5 - Main Frame, Right Brush Door Group
	Fig. 6 - Main Frame, Left Brush Door Group
	Fig. 7 - Main Frame, Rear Axle Group
	Fig. 8 - Main Frame, Front Axle and Transmission Group
	Fig. 9 - Main Frame, Front Brakes and Lines Group
	Fig. 10 - Brush Group, Main
	Fig. 11 - Brush Lift Group, Main
	Fig. 12 - Engine and Mount Group (000000-008499)
	Fig. 13 - Engine and Mount Group (008500- )
	Fig. 14 - Engine Fan and Alternator Group (000000-008499)
	Fig. 15 - Engine Fan Group (008500- )
	Fig. 16 - Engine Fuel Tank and Lines Group (000000-008499)
	Fig. 17 - Engine Fuel Tank and Lines Group (008500- )
	Fig. 18 - Engine Radiator and Hydraulic Cooler Group, NA (000000-008499)
	Fig. 19 - Engine Radiator and Hydraulic Cooler Group, Turbo (000000-008499)
	Fig. 20 - Engine Radiator and Hydraulic Cooler Group, Turbo (008500- )
	Fig. 21 - Engine Muffler Group, NA (000000-008499)
	Fig. 22 - Engine Muffler Group, Turbo (000000-008499)
	Fig. 23 - Engine Muffler Group, Turbo (008500- )
	Fig. 24 - Engine Air Cleaner Group, NA (000000-008499)
	Fig. 25 - Engine Air Cleaner Group, Turbo (000000-008499)
	Fig. 26 - Engine Air Cleaner Group, Turbo (008500- )
	Fig. 27 - Engine Battery and Cables Group
	Fig. 28 - Conveyor and Covers Group
	Fig. 29 - Conveyor Drive Group
	Fig. 30 - Conveyor Idler Group
	Fig. 31 - Conveyor Tension Group
	Fig. 32 - Conveyor Lift Group, Right
	Fig. 33 - Conveyor Lift Group, Left
	Fig. 34 - Hopper Group
	Fig. 35 - Hopper Filter Bags Group
	Fig. 36 - Hopper Tilt Cylinders Group
	Fig. 37 - Hopper Support Cylinder Group
	Fig. 38 - Hopper Vacuum Fan Group
	Fig. 39 - Cab Group, Front
	Fig. 40 - Cab Group, Rear
	Fig. 41 - Cab Door Mount and Covers Group
	Fig. 42 - Cab Door Group, Right (S/N 000000-009941)
	Fig. 43 - Cab Door Group, Right (S/N 009942- )
	Fig. 44 - Cab Door Group, Left (S/N 000000-009941)
	Fig. 45 - Cab Door Group, Left (S/N 009942- )
	Fig. 46 - Cab Upper and Front Console Group
	Fig. 47 - Cab Center Console and Seat Group
	Fig. 48 - Cab Lights, Visor, and Pedal Group
	Fig. 49 - Cab Heater Group
	Fig. 50 - Cab Blower Assembly
	Fig. 51 - Electrical Instrument Panel Assembly
	Fig. 52 - Steering Wheel Group
	Fig. 53 - Brush Group, Right Side (000000-009837)
	Fig. 54 - Brush Group, Right Side (009838- )
	Fig. 55 - Hydraulic Schematic (000000-008742)
	Fig. 56 - Hydraulic Schematic (008743- )
	Fig. 57 - Hydraulic Hose Group, Low Dump
	Fig. 58 - Hydraulic Hose Group, Cab
	Fig. 59 - Hydraulic Hose Group, Conveyor and Main Brush (000000-008742)
	Fig. 60 - Hydraulic Hose Group, Conveyor and Main Brush (008743- )
	Fig. 61 - Hydraulic Hose Group, Reservoir
	Fig. 62 - Hydraulic Hose Group, Steer, Brakes, Side Brush
	Fig. 63 - Hydraulic Hose Group, Propel
	Fig. 64 - Hydraulic Reservoir Group
	Fig. 65 - Hydraulic Pumps Group
	Fig. 66 - Hydraulic Main Brush/Conveyor Lift Valve Group (000000-008742)
	Fig. 67 - Hydraulic Main Brush/Conveyor Lift Valve Group (008743- )
	Fig. 68 - Hydraulic Hopper Control Valve Group
	Fig. 69 - Hydraulic Side Brush Valve Group
	Fig. 70 - Hydraulic Manifold and Priority Valve Group
	Fig. 71 - Water Tank Group
	Fig. 72 - Dry Dust Control Group
	Fig. 73 - Dry Dust Control Group, Left Side Brush
	Fig. 74 - Electrical Schematic (000000-008499)
	Fig. 75 - Electrical Schematic (008500- )
	Fig. 76 - Wire Harnesses Group (000000-008499)
	Fig. 77 - Wire Harnesses Group (008500- )
	Fig. 78 - Labels Group

	OPTIONS
	Fig. 1 - High Dump Hopper Lift Group
	Fig. 2 - High Dump Hopper Lift Cylinders Group
	Fig. 3 - High Dump Hopper Hydraulic Hose Group
	Fig. 4 - Left Side Brush Group (000000-009837)
	Fig. 5 - Left Side Brush Group (009838- )
	Fig. 6 - Left Side Brush Hydraulic Hose Group
	Fig. 7 - Vario Brush Dolly Group
	Fig. 8 - Vario Brush Dolly Hydraulics Group
	Fig. 9 - Vario Brush Pivot Group
	Fig. 10 - Vario Brush Lift Group
	Fig. 11 - Vario Brush Motor Group
	Fig. 12 - Vario Brush Cab Controls and Water Supply Group
	Fig. 13 - Vario Brush Hydraulic Hose Group
	Fig. 14 - Vario Brush Harnesses Group
	Fig. 15 - High Pressure Sprayer Wand Group
	Fig. 16 - High Pressure Sprayer Pump Group
	Fig. 17 - High Pressure Sprayer Hydraulic Hose Group
	Fig. 18 - Cab Jack Kit
	Fig. 19 - Left Hand Operator Group
	Fig. 20 - Hydraulic Hose Group, Left Hand Steering
	Fig. 21 - Cab Air Conditioner Heater Group
	Fig. 22 - Vacuum Wand Group
	Fig. 23 - Vacuum Wand Door Group
	Fig. 24 - Vacuum Wand Extension Group
	Fig. 25 - Hopper Cleanout Tool Kit
	Fig. 26 - Foam Filled Tire Group
	Fig. 27 - Protectoseal Fuel Cap Group
	Fig. 28 - Rear Rubber Bumper Kit
	Fig. 29 - Fire Extinguisher Group
	Fig. 30 - Filter Bag Lift Kit
	Fig. 31 - Hydrant Wash Down Group
	Fig. 32 - Hydrant Hose Group
	Fig. 33 - Engine Access Step Kit
	Fig. 34 - Light Kit, Night
	Fig. 35 - Light Kit, Revolving
	Fig. 36 - Light Kit, Strobe
	Fig. 37 - Light Kit, Arrow Stick, Without Revolving Light
	Fig. 38 - Light Kit, Arrow Stick, With Revolving Light
	Fig. 39 - Passenger Seat Kit
	Fig. 40 - Radio Kit
	Fig. 41 - Auto-Lube System Group
	Fig. 42 - Auto-Lube Pump Kit
	Fig. 43 - Side Brush Spring Kit
	Fig. 44 - Side Brush Fourth Bar Linkage Kit (000000-009837)
	Fig. 45 - Storage Kit
	Fig. 46 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Hydraulic Piston Pump Breakdown, 767200
	Fig. 2 - Hydraulic Piston Pump Breakdown, 1066392
	Fig. 3 - Hydraulic Piston Motor Breakdown, 762136
	Fig. 4 - Hydraulic Motor Breakdown, 762035
	Fig. 5 - Hydraulic Motor Breakdown, 762032
	Fig. 6 - Axle And Spindle Breakdown, Front
	Fig. 7 - Axle Wheel Hub and Brake Breakdown, Front
	Fig. 8 - Axle Differential Breakdown, Front
	Fig. 9 - Axle Input Breakdown, Front
	Fig. 10 - Axle CV Joint Breakdown, Front
	Fig. 11 - Axle And Spindle Breakdown, Rear
	Fig. 12 - Axle Wheel Hub and Brake Breakdown, Rear
	Fig. 13 - Cat Pump Breakdown, 762260
	Fig. 14 - Hydraulic Solenoid Valve Breakdown, 768899
	Fig. 15 - Hydraulic Solenoid Valve Breakdown, 768899 (For High Dump Hopper Lift Option)
	Fig. 16 - Hydraulic Solenoid Valve Breakdown, 767009
	Fig. 17 - Hydraulic Solenoid Valve Breakdown, 1064633
	Fig. 18 - Hydraulic Steering Valve Breakdown, 771014
	Fig. 19 - Hydraulic Solenoid Valve Breakdown, 771010
	Fig. 20 - Hydraulic Solenoid Valve Breakdown, 771010 (For Left Hand Side Brush Option)
	Fig. 21 - Hydraulic Solenoid Valve Breakdown, 771019
	Fig. 22 - Hydraulic Solenoid Valve Breakdown, 771011
	Fig. 23 - Hydraulic Solenoid Valve Breakdown, 771012
	Fig. 24 - Hydraulic Solenoid Valve Breakdown, 1053642
	Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1053642 (For High Dump Hopper Lift Option)
	Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1053650
	Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1048792
	Fig. 28 - Hydraulic Solenoid Valve Breakdown, 1048792 (For Left Hand Side Brush Option)
	Fig. 29 - Hydraulic Solenoid Valve Breakdown, 1053645
	Fig. 30 - Hydraulic Solenoid Valve Breakdown, 1053648

	1008786 NA ENGINE BREAKDOWN
	Fig. 1 - Balancer Group
	Fig. 2 - Water Connection Group
	Fig. 3 - Engine Oil Cooler Group
	Fig. 4 - Valve Mechanism Cover Group
	Fig. 5 - Front Housing Cover Group
	Fig. 6 - Fuel Filter Group
	Fig. 7 - Front Housing Group
	Fig. 8 - Glow Plug Group
	Fig. 9 - Engine Lifting Group
	Fig. 10 - Exhaust Manifold Group
	Fig. 11 - Exhaust Fastener Group
	Fig. 12 - Engine Plug Group
	Fig. 13 - Engine Plug Group
	Fig. 14 - Fan Drive Group
	Fig. 15 - Crankshaft Pulley Group
	Fig. 16 - Oil Pan Group
	Fig. 17 - Exhaust Pipe Group
	Fig. 18 - Fuel Injection Pump Group
	Fig. 19 - Water Pump Group
	Fig. 20 - Pressure Switch Group
	Fig. 21 - Camshaft Group
	Fig. 22 - Crankshaft Group
	Fig. 23 - Cylinder Block Group
	Fig. 24 - Cylinder Head Group
	Fig. 25 - Piston and Rod Group
	Fig. 26 - Valve Mechanism Group

	1008787 TURBO ENGINE BREAKDOWN
	Fig. 1 - Balancer Group
	Fig. 2 - Water Connection Group
	Fig. 3 - Engine Oil Cooler Group
	Fig. 4 - Valve Mechanism Cover Group
	Fig. 5 - Front Housing Cover Group
	Fig. 6 - Fuel Filter Group
	Fig. 7 - Front Housing Group
	Fig. 8 - Glow Plug Group
	Fig. 9 - Engine Lifting Group
	Fig. 10 - Engine Plug Group
	Fig. 11 - Engine Plug Group
	Fig. 12 - Fan Drive Group
	Fig. 13 - Crankshaft Pulley Group
	Fig. 14 - Oil Pan Group
	Fig. 15 - Exhaust Pipe Group
	Fig. 16 - Fuel Injection Pump Group
	Fig. 17 - Water Pump Group
	Fig. 18 - Pressure Switch Group
	Fig. 19 - Camshaft Group
	Fig. 20 - Crankshaft Group
	Fig. 21 - Cylinder Block Group
	Fig. 22 - Cylinder Head Group
	Fig. 23 - Piston and Rod Group
	Fig. 24 - Valve Mechanism Group
	Fig. 25 - Turbocharger Group

	1040660 CAT ENGINE BREAKDOWN
	Fig. 1 - Balancer Group
	Fig. 2 - Valve Mechanism Cover Group
	Fig. 3 - Front Housing Cover Group
	Fig. 4 - Front Housing Group
	Fig. 5 - Engine Lifting Group
	Fig. 6 - Engine Plug Group
	Fig. 7 - Engine Plug Group
	Fig. 8 - Fan Drive Group
	Fig. 9 - Crankshaft Pulley Group
	Fig. 10 - Water Connection Group
	Fig. 11 - Oil Pan Group
	Fig. 12 - Exhaust Pipe Group
	Fig. 13 - Fuel Injection Pump Group
	Fig. 14 - Water Pump Group
	Fig. 15 - Glow Plug Group
	Fig. 16 - Camshaft Group
	Fig. 17 - Crankshaft Group
	Fig. 18 - Cylinder Block Group
	Fig. 19 - Piston and Rod Group
	Fig. 20 - Turbocharger Group
	Fig. 21 - Cylinder Head Group
	Fig. 22 - Flywheel Housing Group
	Fig. 23 - Flywheel Group
	Fig. 24 - Starter Group
	Fig. 25 - Alternator Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST


